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1 TEST RESULT CERTIFICATION

Applicant : Mercku Inc.
Address : 3600 Steeles Avenue East, Suite C108B,Markham, Ontario,L3R 9Z7,Canada
Manufacturer : Mercku Inc.
Address : 3600 Steeles Avenue East, Suite C108B,Markham, Ontario,L3R 9Z7,Canada

Product Name : Mercku 5G CPE X6

Model Number : X1NA0

Trademark :

Measurement Procedure Used:

APPLICABLE STANDARDS
STANDARD TEST RESULT

47 CFR Part 2, 47 CFR Part 22, 47 CFR Part 24
47 CFR Part 27, 47 CFR Part 90 PASS

The device described above is tested by EMTEK (Shenzhen) Co., Ltd. to determine the maximum emission levels
emanating from the device and the severe levels of the device can endure and its performance criterion. The
measurement results are contained in this test report and EMTEK (Shenzhen) Co., Ltd. is assumed full of
responsibility for the accuracy and completeness of these measurements. Also, this report shows that the EUT
(Equipment Under Test) is technically compliant with the above table standards requirement.

This report applies to above tested sample only and shall not be reproduced in part without written approval of
EMTEK (Shenzhen) Co., Ltd.

Date of Test : April 27, 2023 to May 24, 2023

Prepared by :
Una Yu/Editor

Reviewer :
Joe Xia/Supervisor

Approved & Authorized Signer :
Lisa Wang/Manager
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2 EUT TECHNICAL DESCRIPTION

Note: for more details, please refer to the user’s manual of the EUT.

Product Name: Mercku 5G CPE X6

Model Number: X1NA0

5G NR Band: n2, n5, n7, n12, n14, n25, n30, n41, n48, n66, n71, n77, n78

NR NSA Band : n2, n5, n7, n12, n14, n25, n30, n41, n48, n66, n71, n77, n78

Modulation: QPSK, 16QAM, 64QAM, 256QAM

Operating Frequency
Range(s):

NR Band n2: Tx: 1850~1910MHz/ Rx: 1930~1990MHz
NR Band n5: Tx: 824~849MHz/ Rx: 875~885MHz
NR Band n7: Tx: 2500~2570MHz/ Rx: 2620~2690MHz
NR Band n12: Tx: 699~716MHz/ Rx: 729~746MHz
NR Band n14: Tx: 788~798MHz/ Rx: 758~768MHz
NR Band n25: Tx: 1850~1915MHz/ Rx: 1930~1995MHz
NR Band n30: Tx: 2305~2315MHz/ Rx: 2350~2360MHz
NR Band n41: Tx/Rx: 2496~2690MHz
NR Band n48: Tx/Rx: 3552-3698MHz
NR Band n66: Tx/Rx: 1710~1780MHz
NR Band n71: Tx/Rx: 663~698MHz
NR Band n77: Tx/Rx: 3450~3980MHz
NR Band n78: Tx/Rx: 3300~3800MHz

Antenna Type: Integrated Antenna

Antenna Gain:

NR Band n2: Ant1: 4.98dBi, Ant2: 4.98dBi
NR Band n5: Ant1: 4.66dBi, Ant2: 4.66dBi
NR Band n7: Ant1: 5.46dBi, Ant2: 5.46dBi
NR Band n12: Ant1: 4.66dBi, Ant2: 4.66dBi
NR Band n14: Ant1: 4.66dBi, Ant2: 4.66dBi
NR Band n25: Ant1: 4.98dBi, Ant2: 4.98dBi
NR Band n30: Ant1: 5.46dBi, Ant2: 5.46dBi
NR Band n41: Ant1: 5.46dBi, Ant2: 5.46dBi
NR Band n48: Ant1: 5.33dBi, Ant2: 5.33dBi
NR Band n66: Ant1: 4.98dBi, Ant2: 4.98dBi
NR Band n71: Ant1: 4.66dBi, Ant2: 4.66dBi
NR Band n77: Ant1: 5.33dBi, Ant2: 5.33dBi
NR Band n78: Ant1: 5.33dBi, Ant2: 5.33dBi

Power Supply

AC 120V/60Hz by adapter
Adapter：
Model: P120W2000U
Input: 100-240V~50/60Hz, 0.6A
Output: 12V, 2A, 24W

Temperature Extreme
Range: 0°C ~ 40°C
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3 SUMMARY OF TEST RESULT

3.1 TEST ITEMS

FCC Rule Test Parameter Verdict Remark

2.1046 RF Power Output PASS *
27.50, 24.232,
90.635, 22.913 Equivalent (Isotropic) Radiated Power PASS

2.1047 Modulation Characteristics PASS *

2.1049 Occupied Bandwidth PASS *

27.53, 24.238
90.691, 22.917
2.1051

Out of Band Emissions at Antenna Terminals PASS *

Band Edge Compliance PASS *

27.53, 24.238,
90.691, 2.1053,
22.917

Field Strength of Spurious Radiation PASS

27.54, 90.213,
24.235, 22.355,
2.1055

Frequency Stability versus Temperature PASS *

Frequency Stability versus Voltage PASS *

27.50, 24.232, 2.1046 Peak to Average Ratio PASS *

Note: * these modules have been tested and comply with the above table standards requirement,
according to technical characteristic, only Equivalent (Isotropic) Radiated Power and Field Strength of
Spurious Radiation retest for this device, all other test results please reference original module’s test report
No.: 2204RSU037-U6, 2204RSU037-U7, 2204RSU037-U9.

RELATED SUBMITTAL(S) / GRANT(S):
This submittal(s) (test report) is intended for FCC ID: 2APR4-X6 filing to comply with the above table standards
requirement.
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4 TEST METHODOLOGY
4.1 GENERAL DESCRIPTION OF APPLIED STANDARDS
According to its specifications, the EUT must comply with the requirements of the following standards:
FCC 47 CFR Part 2
FCC 47 CFR Part 22
FCC 47 CFR Part 24
FCC 47 CFR Part 27
FCC 47 CFR Part 90
KDB971168 D01
ANSI/TIA-603-D-2010
ANSI C63.26:2015

4.2 MEASUREMENT EQUIPMENT USED

For Spurious Emissions Test
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval

Pre-Amplifier Bonn BLMA
011001N 2213967A 2022/10/31 1Year

EMI Test Receiver Rohde & Schwarz ESR7 102551 2022/10/31 1Year
Bilog Antenna Schwarzbeck VULB9163 9163142 2022/7/24 2Year
Horn antenna Schwarzbeck BBHA9120D 9120D-1198 2021/6/15 2Year
Pre-Amplifier Bonn BLMA 0118-5G 2213967B-01 2022/10/31 1Year

Spectrum Analyzer Rohde & Schwarz FSV3044 101290 2022/10/31 1Year

Horn antenna Schwarzbeck BBHA9170 9170-399 2022/5/13
2023/5/12 2Year

Pre-Amplifier Lunar EM LNA18G26-40 J1012131010
001

2022/5/11
2023/5/10 1Year

Pre-Amplifier Lunar EM LNA26G40-40 J1013131028
001

2022/5/11
2023/5/10 1Year

Loop Antenna Schwarzbeck FMZB1519 1519-012 2022/5/13
2023/5/12 2Year

For Other Test
Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval

5G Wireless Test
Platform KEYSIGHT E7515B MY60101197 2022/9/17 1Year

Wideband Radio
Communication

Tester
R&S CMW500 147366 2022/5/11

2023/5/10 1Year

Signal Analyzer KEYSIGHT N9010B MY60240204 2022/9/26 1Year
Vector Signal
Generator KEYSIGHT N5182B MY59100922 2022/9/26 1Year

Analog Signal
Generator KEYSIGHT N5173B MY59100520 2022/9/30 1Year

DC Power Supply KEYSIGHT E3642A MY60266212 2022/9/26 1Year
RF Control Unit Tonscend JS0806-1 20H8060306 N/A N/A
Band Reject Filter

Group Tonscend JS0806-F 20H8060310 N/A N/A

Temperature&Hum
idity Chamber ESPEC EL-02KA 12107166 2022/5/11

2023/5/10 1 Year
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4.3 DESCRIPTION OF TEST MODES
The EUT has been tested under its typical operating condition. The CMU200 and CMW500 used to control the EUT
staying in continuous transmitting and receiving mode for testing.

The EUT configuration for testing is installed on RF field strength measurement to meet the Commissions
requirement and operating in a manner which intends to maximize its emission characteristics in a continuous
normal application.

During all testing, EUT is in link mode with base station emulator at maximum power level.

The Transmitter was operated in the normal operating mode. The TX frequency was fixed which was for the purpose
of the measurements.

Test of channel included the lowest and middle and highest frequency to perform the test, then record on this report.

Pre-defined engineering program for regulatory testing used to control the EUT for staying in continuous transmitting
and receiving mode is programmed.

Test Environment

Environment Parameter Selected Values During Tests
Relative Humidity 60%
Temperature 25°C

Voltage
VL AC 108
VN AC 120
VH AC 132

NOTE:
VL= Lower Extreme Test Voltage.
VN= Nominal Voltage.
VH= Upper Extreme Test Voltage.
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5 FACILITIES AND ACCREDITATIONS
5.1 FACILITIES
All measurement facilities used to collect the measurement data are located at:

Bldg 69, Majialong Industry Zone District, Nanshan District, Shenzhen, China.
The sites are constructed in conformance with the requirements of ANSI C63.7, ANSI C63.26 and CISPR
Publication 22.

5.2 LABORATORY ACCREDITATIONS AND LISTINGS

Site Description
EMC Lab. : Accredited by CNAS

The Certificate Registration Number is L2291
The Laboratory has been assessed and proved to be in compliance with
CNAS-CL01 (identical to ISO/IEC 17025:2017)

Accredited by FCC
Designation Number: CN1204
Test Firm Registration Number: 882943

Accredited by A2LA
The Certificate Number is 4321.01

Accredited by Industry Canada
The Conformity Assessment Body Identifier is CN0008

Name of Firm : EMTEK (SHENZHEN) CO., LTD.
Site Location : Building 69, Majialong Industry Zone, Nanshan District, Shenzhen,

Guangdong, China
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6 TEST SYSTEM UNCERTAINTY

The following measurement uncertainty levels have been estimated for tests performed on the apparatus:

Parameter Uncertainty
Radio Frequency ±1x10^-5
RF Power Output ±1.0dB
Radiated Emission Test ±2.0dB
Occupied Bandwidth Test ±1.0dB
Band Edge Test ±3dB
All emission, radiated ±3dB
Antenna Port Emission ±3dB
Temperature ±0.5℃
Humidity ±3%

Measurement Uncertainty for a level of Confidence of 95%.
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7 SETUP OF EQUIPMENT UNDER TEST
7.1 RADIO FREQUENCY TEST SETUP 1
The sample component’s antenna ports(s) of the EUT are connected to the measurement instrument per an
appropriate attenuator. The EUT is controlled by PC/software to emit the specified signals for the purpose of
measurements.

7.2 RADIO FREQUENCY TEST SETUP 2

7.3 RADIO FREQUENCY TEST SETUP 3
The test site semi-anechoic chamber has met the requirement of NSA tolerance 4 dB according to the standards:
ANSI C63.10. The test distance is 3m.The setup is according to the requirements in Section 13.1.4.1 of ANSI
C63.26-2015 and CAN/CSA-CEI/IEC CISPR 22.

Below 30MHz：
The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the antenna (loop
antenna). The Antenna should be positioned with its plane vertical at the specified distance from the EUT and
rotated about its vertical axis for maximum response at each azimuth about the EUT. The center of the loop shall be
1 m above the ground. For certain applications, the loop antenna plane may also need to be positioned horizontally
at the specified distance from the EUT.

Above 30MHz：
The EUT is placed on a turntable 0.8 meters above the ground in the chamber, 3 meter away from the antenna. The
maximal emission value is acquired by adjusting the antenna height, polarisation and turntable azimuth. Normally,
the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has
two polarizations Vertical (V) and Horizontal (H).

Above 1GHz:
(Note: the FCC’s permission to use 1.5m as an alternative per TCBC Conf call of Dec. 2, 2014.)
The EUT is placed on a turntable 1.5 meters above the ground in the chamber, 3 meter away from the antenna. The
maximal emission value is acquired by adjusting the antenna height, polarisation and turntable azimuth. Normally,
the height range of antenna is 1 m to 4 m, the azimuth range of turntable is 0° to 360°, and the receive antenna has
two polarizations Vertical (V) and Horizontal (H).

EUT Splitter Communications
Test Set

Spectrum
analyzer

Temperature
Chamber

EUT Splitter Communications
Test Set

Spectrum
analyzer
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(a) Radiated Emission Test Set-Up, Frequency Below 30MHz

(b) Radiated Emission Test Set-Up, Frequency Below 1000MHz

(c) Radiated Emission Test Set-Up, Frequency above 1000MHz
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7.4 SUPPORT EQUIPMENT

EUT Cable List and Details

Cable Description Length (m) Shielded/Unshielded With / Without Ferrite

Auxiliary Cable List and Details

Cable Description Length (m) Shielded/Unshielded With / Without Ferrite

Auxiliary Equipment List and Details
Description Manufacturer Model Serial Number

Notes:
1.All the equipment/cables were placed in the worst-case configuration to maximize the emission during the test.
2.Grounding was established in accordance with the manufacturer’s requirements and conditions for the intended use.
3.Unless otherwise denoted as EUT in『Remark』column , device(s) used in tested system is a support equipment.



Report No. ENS2303290179W00105R Page 14 Ver.1.0

8 TEST REQUIREMENTS
8.1 EFFECTIVE (ISOTROPIC) RADIATED POWER OF TRANSMITTER

Measurement Procedure: FCC KDB 971168 D01 V03r01 ; C63.26 (2015)
Average power measurements were performed only when the EUT was transmitting at its maximumpower
control level using a broadband power meter with a pulse sensor. The power meter implementedtriggering and
gating capabilities which were set up such that power measurements were recorded only during theON time of
the transmitter.
The relevant equation for determining the maximum ERP or EIRP from the measured RF output power is as
follows:
ERP (dBm) = Conducted Power (dBm) + antenna gain (dBd)
EIRP(dBm) = Conducted Power (dBm) + antenna gain (dBi)
EIRP=ERP+2.15dB
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NR Band n2

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1852.5 5

12 6 23.60 28.58 < 33.01

1 1 23.57 28.55 < 33.01

1 23 23.53 28.51 < 33.01

25 0 23.61 28.59 < 33.01

1 24 23.55 28.53 < 33.01

1 0 23.56 28.54 < 33.01

1882.5 5

12 6 23.67 28.65 < 33.01

1 1 23.54 28.52 < 33.01

1 23 23.54 28.52 < 33.01

25 0 23.52 28.50 < 33.01

1 24 23.35 28.33 < 33.01

1 0 23.48 28.46 < 33.01

1912.5 5

12 6 23.67 28.65 < 33.01

1 1 23.65 28.63 < 33.01

1 23 23.59 28.57 < 33.01

25 0 23.74 28.72 < 33.01

1 24 23.61 28.59 < 33.01

1 0 23.61 28.59 < 33.01

1855.0 10

25 12 23.60 28.58 < 33.01

1 1 23.55 28.53 < 33.01

1 50 23.42 28.40 < 33.01

50 0 23.58 28.56 < 33.01

1 51 23.41 28.39 < 33.01

1 0 23.58 28.56 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1882.5 10

25 12 23.52 28.50 < 33.01

1 1 23.35 28.33 < 33.01

1 50 23.24 28.22 < 33.01

50 0 23.42 28.40 < 33.01

1 51 23.27 28.25 < 33.01

1 0 23.31 28.29 < 33.01

1910.0 10

25 12 23.75 28.73 < 33.01

1 1 23.64 28.62 < 33.01

1 50 23.65 28.63 < 33.01

50 0 23.70 28.68 < 33.01

1 51 23.63 28.61 < 33.01

1 0 23.62 28.60 < 33.01

1857.5 15

36 18 23.85 28.83 < 33.01

1 1 23.72 28.70 < 33.01

1 77 23.69 28.67 < 33.01

75 0 23.79 28.77 < 33.01

1 78 23.64 28.62 < 33.01

1 0 23.70 28.68 < 33.01

1882.5 15

36 18 23.76 28.74 < 33.01

1 1 23.68 28.66 < 33.01

1 77 23.80 28.78 < 33.01

75 0 23.79 28.77 < 33.01

1 78 23.72 28.70 < 33.01

1 0 23.69 28.67 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1907.5 15

36 18 23.91 28.89 < 33.01

1 1 23.76 28.74 < 33.01

1 77 23.75 28.73 < 33.01

75 0 23.89 28.87 < 33.01

1 78 23.78 28.76 < 33.01

1 0 23.74 28.72 < 33.01

1860.0 20

50 25 23.79 28.77 < 33.01

1 1 23.77 28.75 < 33.01

1 104 23.72 28.70 < 33.01

100 0 23.77 28.75 < 33.01

1 105 23.71 28.69 < 33.01

1 0 23.70 28.68 < 33.01

1882.5 20

50 25 23.96 28.94 < 33.01

1 1 23.68 28.66 < 33.01

1 104 23.77 28.75 < 33.01

100 0 23.85 28.83 < 33.01

1 105 23.65 28.63 < 33.01

1 0 23.72 28.70 < 33.01

1905.0 20

50 25 23.86 28.84 < 33.01

1 1 23.79 28.77 < 33.01

1 104 23.74 28.72 < 33.01

100 0 23.86 28.84 < 33.01

1 105 23.79 28.77 < 33.01

1 0 23.68 28.66 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1852.5 5

12 6 23.60 28.58 < 33.01

1 1 23.90 28.88 < 33.01

1 23 23.75 28.73 < 33.01

25 0 23.10 28.08 < 33.01

1 24 23.08 28.06 < 33.01

1 0 23.12 28.10 < 33.01

1882.5 5

12 6 23.63 28.61 < 33.01

1 1 23.80 28.78 < 33.01

1 23 23.65 28.63 < 33.01

25 0 23.08 28.06 < 33.01

1 24 23.14 28.12 < 33.01

1 0 23.16 28.14 < 33.01

1912.5 5

12 6 23.72 28.70 < 33.01

1 1 24.03 29.01 < 33.01

1 23 23.83 28.81 < 33.01

25 0 23.23 28.21 < 33.01

1 24 23.23 28.21 < 33.01

1 0 23.28 28.26 < 33.01

1855.0 10

25 12 23.60 28.58 < 33.01

1 1 23.82 28.80 < 33.01

1 50 23.79 28.77 < 33.01

50 0 23.05 28.03 < 33.01

1 51 23.17 28.15 < 33.01

1 0 23.27 28.25 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1882.5 10

25 12 23.69 28.67 < 33.01

1 1 23.88 28.86 < 33.01

1 50 23.74 28.72 < 33.01

50 0 23.06 28.04 < 33.01

1 51 23.20 28.18 < 33.01

1 0 23.22 28.20 < 33.01

1910.0 10

25 12 23.64 28.62 < 33.01

1 1 23.79 28.77 < 33.01

1 50 23.89 28.87 < 33.01

50 0 23.24 28.22 < 33.01

1 51 23.24 28.22 < 33.01

1 0 23.31 28.29 < 33.01

1857.5 15

36 18 23.69 28.67 < 33.01

1 1 23.92 28.90 < 33.01

1 77 23.76 28.74 < 33.01

75 0 23.26 28.24 < 33.01

1 78 23.35 28.33 < 33.01

1 0 23.40 28.38 < 33.01

1882.5 15

36 18 23.76 28.74 < 33.01

1 1 24.02 29.00 < 33.01

1 77 24.02 29.00 < 33.01

75 0 23.33 28.31 < 33.01

1 78 23.34 28.32 < 33.01

1 0 23.40 28.38 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1907.5 15

36 18 23.88 28.86 < 33.01

1 1 24.00 28.98 < 33.01

1 77 24.01 28.99 < 33.01

75 0 23.36 28.34 < 33.01

1 78 23.40 28.38 < 33.01

1 0 23.42 28.40 < 33.01

1860.0 20

50 25 23.81 28.79 < 33.01

1 1 23.78 28.76 < 33.01

1 104 23.90 28.88 < 33.01

100 0 23.30 28.28 < 33.01

1 105 23.36 28.34 < 33.01

1 0 23.35 28.33 < 33.01

1882.5 20

50 25 23.79 28.77 < 33.01

1 1 23.79 28.77 < 33.01

1 104 23.93 28.91 < 33.01

100 0 23.31 28.29 < 33.01

1 105 23.43 28.41 < 33.01

1 0 23.38 28.36 < 33.01

1905.0 20

50 25 23.85 28.83 < 33.01

1 1 23.93 28.91 < 33.01

1 104 23.99 28.97 < 33.01

100 0 23.37 28.35 < 33.01

1 105 23.51 28.49 < 33.01

1 0 23.38 28.36 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 21 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1852.5 5

12 6 22.97 27.95 < 33.01

1 1 23.37 28.35 < 33.01

1 23 23.24 28.22 < 33.01

25 0 21.97 26.95 < 33.01

1 24 21.84 26.82 < 33.01

1 0 21.98 26.96 < 33.01

1882.5 5

12 6 22.92 27.90 < 33.01

1 1 23.27 28.25 < 33.01

1 23 23.22 28.20 < 33.01

25 0 21.97 26.95 < 33.01

1 24 21.85 26.83 < 33.01

1 0 21.87 26.85 < 33.01

1912.5 5

12 6 23.14 28.12 < 33.01

1 1 23.50 28.48 < 33.01

1 23 23.42 28.40 < 33.01

25 0 22.17 27.15 < 33.01

1 24 22.09 27.07 < 33.01

1 0 22.04 27.02 < 33.01

1855.0 10

25 12 23.12 28.10 < 33.01

1 1 23.07 28.05 < 33.01

1 50 22.99 27.97 < 33.01

50 0 22.03 27.01 < 33.01

1 51 22.13 27.11 < 33.01

1 0 22.24 27.22 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 22 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1882.5 10

25 12 23.09 28.07 < 33.01

1 1 23.03 28.01 < 33.01

1 50 22.97 27.95 < 33.01

50 0 22.02 27.00 < 33.01

1 51 22.13 27.11 < 33.01

1 0 22.16 27.14 < 33.01

1910.0 10

25 12 23.15 28.13 < 33.01

1 1 23.19 28.17 < 33.01

1 50 23.12 28.10 < 33.01

50 0 22.21 27.19 < 33.01

1 51 22.65 27.63 < 33.01

1 0 22.27 27.25 < 33.01

1857.5 15

36 18 23.33 28.31 < 33.01

1 1 23.51 28.49 < 33.01

1 77 23.40 28.38 < 33.01

75 0 22.30 27.28 < 33.01

1 78 22.06 27.04 < 33.01

1 0 22.15 27.13 < 33.01

1882.5 15

36 18 23.29 28.27 < 33.01

1 1 23.53 28.51 < 33.01

1 77 23.47 28.45 < 33.01

75 0 22.31 27.29 < 33.01

1 78 22.10 27.08 < 33.01

1 0 22.04 27.02 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1907.5 15

36 18 23.32 28.30 < 33.01

1 1 23.51 28.49 < 33.01

1 77 23.53 28.51 < 33.01

75 0 22.30 27.28 < 33.01

1 78 22.23 27.21 < 33.01

1 0 22.15 27.13 < 33.01

1860.0 20

50 25 23.27 28.25 < 33.01

1 1 23.47 28.45 < 33.01

1 104 23.49 28.47 < 33.01

100 0 22.33 27.31 < 33.01

1 105 22.23 27.21 < 33.01

1 0 22.12 27.10 < 33.01

1882.5 20

50 25 23.32 28.30 < 33.01

1 1 23.44 28.42 < 33.01

1 104 23.49 28.47 < 33.01

100 0 22.32 27.30 < 33.01

1 105 22.17 27.15 < 33.01

1 0 22.14 27.12 < 33.01

1905.0 20

50 25 23.37 28.35 < 33.01

1 1 23.44 28.42 < 33.01

1 104 23.64 28.62 < 33.01

100 0 22.41 27.39 < 33.01

1 105 22.49 27.47 < 33.01

1 0 22.19 27.17 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1852.5 5

12 6 21.58 26.56 < 33.01

1 1 21.85 26.83 < 33.01

1 23 21.73 26.71 < 33.01

25 0 21.66 26.64 < 33.01

1 24 21.78 26.76 < 33.01

1 0 21.82 26.80 < 33.01

1882.5 5

12 6 21.56 26.54 < 33.01

1 1 21.83 26.81 < 33.01

1 23 21.72 26.70 < 33.01

25 0 21.64 26.62 < 33.01

1 24 21.78 26.76 < 33.01

1 0 21.74 26.72 < 33.01

1912.5 5

12 6 21.70 26.68 < 33.01

1 1 21.96 26.94 < 33.01

1 23 21.86 26.84 < 33.01

25 0 21.78 26.76 < 33.01

1 24 21.86 26.84 < 33.01

1 0 21.89 26.87 < 33.01

1855.0 10

25 12 21.67 26.65 < 33.01

1 1 21.74 26.72 < 33.01

1 50 21.70 26.68 < 33.01

50 0 21.59 26.57 < 33.01

1 51 21.60 26.58 < 33.01

1 0 21.74 26.72 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1882.5 10

25 12 21.63 26.61 < 33.01

1 1 21.68 26.66 < 33.01

1 50 21.70 26.68 < 33.01

50 0 21.58 26.56 < 33.01

1 51 21.71 26.69 < 33.01

1 0 21.75 26.73 < 33.01

1910.0 10

25 12 21.68 26.66 < 33.01

1 1 21.86 26.84 < 33.01

1 50 21.52 26.50 < 33.01

50 0 21.69 26.67 < 33.01

1 51 22.13 27.11 < 33.01

1 0 21.75 26.73 < 33.01

1857.5 15

36 18 21.81 26.79 < 33.01

1 1 21.81 26.79 < 33.01

1 77 21.86 26.84 < 33.01

75 0 21.74 26.72 < 33.01

1 78 21.79 26.77 < 33.01

1 0 21.96 26.94 < 33.01

1882.5 15

36 18 21.84 26.82 < 33.01

1 1 21.96 26.94 < 33.01

1 77 21.91 26.89 < 33.01

75 0 21.85 26.83 < 33.01

1 78 21.99 26.97 < 33.01

1 0 21.95 26.93 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 26 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1907.5 15

36 18 21.77 26.75 < 33.01

1 1 22.03 27.01 < 33.01

1 77 22.04 27.02 < 33.01

75 0 21.84 26.82 < 33.01

1 78 22.04 27.02 < 33.01

1 0 21.90 26.88 < 33.01

1860.0 20

50 25 21.71 26.69 < 33.01

1 1 21.94 26.92 < 33.01

1 104 22.05 27.03 < 33.01

100 0 21.73 26.71 < 33.01

1 105 21.85 26.83 < 33.01

1 0 21.95 26.93 < 33.01

1882.5 20

50 25 21.85 26.83 < 33.01

1 1 21.96 26.94 < 33.01

1 104 21.98 26.96 < 33.01

100 0 21.82 26.80 < 33.01

1 105 22.00 26.98 < 33.01

1 0 22.04 27.02 < 33.01

1905.0 20

50 25 21.94 26.92 < 33.01

1 1 22.05 27.03 < 33.01

1 104 22.06 27.04 < 33.01

100 0 21.91 26.89 < 33.01

1 105 22.06 27.04 < 33.01

1 0 21.95 26.93 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1852.5 5

12 6 19.45 24.43 < 33.01

1 1 19.30 24.28 < 33.01

1 23 19.15 24.13 < 33.01

25 0 19.45 24.43 < 33.01

1 24 19.12 24.10 < 33.01

1 0 19.26 24.24 < 33.01

1882.5 5

12 6 19.55 24.53 < 33.01

1 1 19.28 24.26 < 33.01

1 23 19.19 24.17 < 33.01

25 0 19.46 24.44 < 33.01

1 24 19.15 24.13 < 33.01

1 0 19.17 24.15 < 33.01

1912.5 5

12 6 19.57 24.55 < 33.01

1 1 19.34 24.32 < 33.01

1 23 19.30 24.28 < 33.01

25 0 19.67 24.65 < 33.01

1 24 19.22 24.20 < 33.01

1 0 19.27 24.25 < 33.01

1855.0 10

25 12 19.50 24.48 < 33.01

1 1 19.31 24.29 < 33.01

1 50 19.06 24.04 < 33.01

50 0 19.55 24.53 < 33.01

1 51 19.19 24.17 < 33.01

1 0 19.28 24.26 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1882.5 10

25 12 19.64 24.62 < 33.01

1 1 19.35 24.33 < 33.01

1 50 19.20 24.18 < 33.01

50 0 19.57 24.55 < 33.01

1 51 19.19 24.17 < 33.01

1 0 19.41 24.39 < 33.01

1910.0 10

25 12 19.64 24.62 < 33.01

1 1 19.26 24.24 < 33.01

1 50 19.29 24.27 < 33.01

50 0 19.69 24.67 < 33.01

1 51 19.30 24.28 < 33.01

1 0 19.33 24.31 < 33.01

1857.5 15

36 18 19.75 24.73 < 33.01

1 1 19.44 24.42 < 33.01

1 77 19.36 24.34 < 33.01

75 0 19.72 24.70 < 33.01

1 78 19.30 24.28 < 33.01

1 0 19.39 24.37 < 33.01

1882.5 15

36 18 19.77 24.75 < 33.01

1 1 19.44 24.42 < 33.01

1 77 19.40 24.38 < 33.01

75 0 19.77 24.75 < 33.01

1 78 19.36 24.34 < 33.01

1 0 19.39 24.37 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1907.5 15

36 18 19.82 24.80 < 33.01

1 1 19.44 24.42 < 33.01

1 77 19.43 24.41 < 33.01

75 0 19.89 24.87 < 33.01

1 78 19.50 24.48 < 33.01

1 0 19.47 24.45 < 33.01

1860.0 20

50 25 19.79 24.77 < 33.01

1 1 19.49 24.47 < 33.01

1 104 19.45 24.43 < 33.01

100 0 19.72 24.70 < 33.01

1 105 19.44 24.42 < 33.01

1 0 19.47 24.45 < 33.01

1882.5 20

50 25 19.78 24.76 < 33.01

1 1 19.43 24.41 < 33.01

1 104 19.45 24.43 < 33.01

100 0 19.83 24.81 < 33.01

1 105 19.45 24.43 < 33.01

1 0 19.49 24.47 < 33.01

1905.0 20

50 25 19.81 24.79 < 33.01

1 1 19.55 24.53 < 33.01

1 104 19.55 24.53 < 33.01

100 0 19.88 24.86 < 33.01

1 105 19.52 24.50 < 33.01

1 0 19.55 24.53 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

13 6 22.49 27.47 < 33.01

1 1 22.72 27.70 < 33.01

1852.5 5
1 23 22.71 27.69 < 33.01

25 0 21.05 26.03 < 33.01

1 24 21.04 26.02 < 33.01

1 0 21.10 26.08 < 33.01

13 6 22.53 27.51 < 33.01

1 1 22.59 27.57 < 33.01

1882.5 5
1 23 22.59 27.57 < 33.01

25 0 21.00 25.98 < 33.01

1 24 21.27 26.25 < 33.01

1 0 21.29 26.27 < 33.01

13 6 22.63 27.61 < 33.01

1 1 22.97 27.95 < 33.01

1912.5 5
1 23 22.93 27.91 < 33.01

25 0 21.16 26.14 < 33.01

1 24 21.26 26.24 < 33.01

1 0 21.24 26.22 < 33.01

26 13 22.55 27.53 < 33.01

1 1 22.75 27.73 < 33.01

1855.0 10
1 50 22.72 27.70 < 33.01

52 0 21.11 26.09 < 33.01

1 51 20.99 25.97 < 33.01

1 0 21.11 26.09 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1882.5 10

26 13 22.57 27.55 < 33.01

1 1 22.98 27.96 < 33.01

1 50 22.85 27.83 < 33.01

52 0 21.19 26.17 < 33.01

1 51 21.08 26.06 < 33.01

1 0 21.22 26.20 < 33.01

1910.0 10

26 13 22.57 27.55 < 33.01

1 1 22.89 27.87 < 33.01

1 50 22.79 27.77 < 33.01

52 0 21.17 26.15 < 33.01

1 51 20.89 25.87 < 33.01

1 0 21.21 26.19 < 33.01

1857.5 15

39 19 22.65 27.63 < 33.01

1 1 22.94 27.92 < 33.01

1 77 23.16 28.14 < 33.01

79 0 21.24 26.22 < 33.01

1 78 21.29 26.27 < 33.01

1 0 21.29 26.27 < 33.01

1882.5 15

39 19 22.70 27.68 < 33.01

1 1 22.98 27.96 < 33.01

1 77 22.97 27.95 < 33.01

79 0 21.29 26.27 < 33.01

1 78 21.40 26.38 < 33.01

1 0 21.41 26.39 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1907.5 15

39 19 22.75 27.73 < 33.01

1 1 23.03 28.01 < 33.01

1 77 23.04 28.02 < 33.01

79 0 21.40 26.38 < 33.01

1 78 21.45 26.43 < 33.01

1 0 21.26 26.24 < 33.01

1860.0 20

53 26 22.84 27.82 < 33.01

1 1 22.95 27.93 < 33.01

1 104 23.02 28.00 < 33.01

106 0 21.26 26.24 < 33.01

1 105 21.28 26.26 < 33.01

1 0 21.37 26.35 < 33.01

1882.5 20

53 26 22.87 27.85 < 33.01

1 1 22.93 27.91 < 33.01

1 104 23.03 28.01 < 33.01

106 0 21.32 26.30 < 33.01

1 105 21.27 26.25 < 33.01

1 0 21.40 26.38 < 33.01

1905.0 20

53 26 22.95 27.93 < 33.01

1 1 23.10 28.08 < 33.01

1 104 23.13 28.11 < 33.01

106 0 21.35 26.33 < 33.01

1 105 21.79 26.77 < 33.01

1 0 21.44 26.42 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1852.5 5

13 6 22.21 27.19 < 33.01

1 1 21.74 26.72 < 33.01

1 23 21.94 26.92 < 33.01

25 0 21.03 26.01 < 33.01

1 24 20.87 25.85 < 33.01

1 0 20.83 25.81 < 33.01

1882.5 5

13 6 22.24 27.22 < 33.01

1 1 22.40 27.38 < 33.01

1 23 22.30 27.28 < 33.01

25 0 21.06 26.04 < 33.01

1 24 21.33 26.31 < 33.01

1 0 21.34 26.32 < 33.01

1912.5 5

13 6 22.36 27.34 < 33.01

1 1 22.18 27.16 < 33.01

1 23 22.16 27.14 < 33.01

25 0 21.25 26.23 < 33.01

1 24 21.03 26.01 < 33.01

1 0 21.06 26.04 < 33.01

1855.0 10

26 13 22.14 27.12 < 33.01

1 1 22.44 27.42 < 33.01

1 50 22.36 27.34 < 33.01

52 0 21.01 25.99 < 33.01

1 51 21.16 26.14 < 33.01

1 0 21.22 26.20 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1882.5 10

26 13 22.18 27.16 < 33.01

1 1 22.42 27.40 < 33.01

1 50 22.35 27.33 < 33.01

52 0 21.03 26.01 < 33.01

1 51 21.15 26.13 < 33.01

1 0 21.27 26.25 < 33.01

1910.0 10

26 13 22.22 27.20 < 33.01

1 1 22.54 27.52 < 33.01

1 50 22.54 27.52 < 33.01

52 0 21.16 26.14 < 33.01

1 51 21.27 26.25 < 33.01

1 0 21.35 26.33 < 33.01

1857.5 15

39 19 22.24 27.22 < 33.01

1 1 22.19 27.17 < 33.01

1 77 21.87 26.85 < 33.01

79 0 21.40 26.38 < 33.01

1 78 21.14 26.12 < 33.01

1 0 20.98 25.96 < 33.01

1882.5 15

39 19 22.27 27.25 < 33.01

1 1 22.12 27.10 < 33.01

1 77 22.25 27.23 < 33.01

79 0 21.37 26.35 < 33.01

1 78 21.26 26.24 < 33.01

1 0 21.27 26.25 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1907.5 15

39 19 22.25 27.23 < 33.01

1 1 22.27 27.25 < 33.01

1 77 22.40 27.38 < 33.01

79 0 21.39 26.37 < 33.01

1 78 21.07 26.05 < 33.01

1 0 21.29 26.27 < 33.01

1860.0 20

53 26 22.21 27.19 < 33.01

1 1 22.28 27.26 < 33.01

1 104 22.27 27.25 < 33.01

106 0 21.29 26.27 < 33.01

1 105 21.28 26.26 < 33.01

1 0 21.33 26.31 < 33.01

1882.5 20

53 26 22.21 27.19 < 33.01

1 1 21.92 26.90 < 33.01

1 104 22.02 27.00 < 33.01

106 0 21.31 26.29 < 33.01

1 105 21.22 26.20 < 33.01

1 0 21.23 26.21 < 33.01

1905.0 20

53 26 22.30 27.28 < 33.01

1 1 22.35 27.33 < 33.01

1 104 22.35 27.33 < 33.01

106 0 21.44 26.42 < 33.01

1 105 21.30 26.28 < 33.01

1 0 21.36 26.34 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 36 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1852.5 5

13 6 20.61 25.59 < 33.01

1 1 20.65 25.63 < 33.01

1 23 20.58 25.56 < 33.01

25 0 20.54 25.52 < 33.01

1 24 20.57 25.55 < 33.01

1 0 20.71 25.69 < 33.01

1882.5 5

13 6 20.72 25.70 < 33.01

1 1 21.02 26.00 < 33.01

1 23 20.88 25.86 < 33.01

25 0 20.56 25.54 < 33.01

1 24 20.88 25.86 < 33.01

1 0 20.93 25.91 < 33.01

1912.5 5

13 6 20.83 25.81 < 33.01

1 1 20.84 25.82 < 33.01

1 23 20.71 25.69 < 33.01

25 0 20.68 25.66 < 33.01

1 24 20.73 25.71 < 33.01

1 0 20.82 25.80 < 33.01

1855.0 10

26 13 20.56 25.54 < 33.01

1 1 20.65 25.63 < 33.01

1 50 20.57 25.55 < 33.01

52 0 20.56 25.54 < 33.01

1 51 20.58 25.56 < 33.01

1 0 20.71 25.69 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1882.5 10

26 13 20.56 25.54 < 33.01

1 1 20.73 25.71 < 33.01

1 50 20.65 25.63 < 33.01

52 0 20.61 25.59 < 33.01

1 51 20.60 25.58 < 33.01

1 0 20.74 25.72 < 33.01

1910.0 10

26 13 20.67 25.65 < 33.01

1 1 20.72 25.70 < 33.01

1 50 20.49 25.47 < 33.01

52 0 20.73 25.71 < 33.01

1 51 21.08 26.06 < 33.01

1 0 20.70 25.68 < 33.01

1857.5 15

39 19 20.81 25.79 < 33.01

1 1 20.92 25.90 < 33.01

1 77 20.88 25.86 < 33.01

79 0 20.80 25.78 < 33.01

1 78 20.77 25.75 < 33.01

1 0 20.81 25.79 < 33.01

1882.5 15

39 19 20.76 25.74 < 33.01

1 1 20.94 25.92 < 33.01

1 77 20.97 25.95 < 33.01

79 0 20.76 25.74 < 33.01

1 78 20.86 25.84 < 33.01

1 0 21.03 26.01 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1907.5 15

39 19 20.77 25.75 < 33.01

1 1 20.92 25.90 < 33.01

1 77 20.95 25.93 < 33.01

79 0 20.77 25.75 < 33.01

1 78 21.03 26.01 < 33.01

1 0 20.89 25.87 < 33.01

1860.0 20

53 26 20.79 25.77 < 33.01

1 1 20.85 25.83 < 33.01

1 104 20.91 25.89 < 33.01

106 0 20.87 25.85 < 33.01

1 105 20.85 25.83 < 33.01

1 0 21.02 26.00 < 33.01

1882.5 20

53 26 20.82 25.80 < 33.01

1 1 20.88 25.86 < 33.01

1 104 20.83 25.81 < 33.01

106 0 20.82 25.80 < 33.01

1 105 20.81 25.79 < 33.01

1 0 20.91 25.89 < 33.01

1905.0 20

53 26 20.93 25.91 < 33.01

1 1 20.86 25.84 < 33.01

1 104 20.95 25.93 < 33.01

106 0 20.91 25.89 < 33.01

1 105 20.95 25.93 < 33.01

1 0 21.02 26.00 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1852.5 5

13 6 17.68 22.66 < 33.01

1 1 17.29 22.27 < 33.01

1 23 17.17 22.15 < 33.01

25 0 17.45 22.43 < 33.01

1 24 17.15 22.13 < 33.01

1 0 17.26 22.24 < 33.01

1882.5 5

13 6 17.87 22.85 < 33.01

1 1 17.30 22.28 < 33.01

1 23 17.20 22.18 < 33.01

25 0 17.62 22.60 < 33.01

1 24 17.23 22.21 < 33.01

1 0 17.18 22.16 < 33.01

1912.5 5

13 6 17.87 22.85 < 33.01

1 1 17.46 22.44 < 33.01

1 23 17.31 22.29 < 33.01

25 0 17.70 22.68 < 33.01

1 24 17.43 22.41 < 33.01

1 0 17.40 22.38 < 33.01

1855.0 10

26 13 17.44 22.42 < 33.01

1 1 17.46 22.44 < 33.01

1 50 17.50 22.48 < 33.01

52 0 17.48 22.46 < 33.01

1 51 17.43 22.41 < 33.01

1 0 17.45 22.43 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1882.5 10

26 13 17.59 22.57 < 33.01

1 1 17.60 22.58 < 33.01

1 50 17.49 22.47 < 33.01

52 0 17.61 22.59 < 33.01

1 51 17.49 22.47 < 33.01

1 0 17.57 22.55 < 33.01

1910.0 10

26 13 17.59 22.57 < 33.01

1 1 17.60 22.58 < 33.01

1 50 17.53 22.51 < 33.01

52 0 17.64 22.62 < 33.01

1 51 17.49 22.47 < 33.01

1 0 17.55 22.53 < 33.01

1857.5 15

39 19 17.75 22.73 < 33.01

1 1 17.56 22.54 < 33.01

1 77 17.44 22.42 < 33.01

79 0 17.72 22.70 < 33.01

1 78 17.57 22.55 < 33.01

1 0 17.53 22.51 < 33.01

1882.5 15

39 19 17.74 22.72 < 33.01

1 1 17.45 22.43 < 33.01

1 77 17.55 22.53 < 33.01

79 0 17.81 22.79 < 33.01

1 78 17.55 22.53 < 33.01

1 0 17.54 22.52 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1907.5 15

39 19 17.82 22.80 < 33.01

1 1 17.53 22.51 < 33.01

1 77 17.54 22.52 < 33.01

79 0 17.90 22.88 < 33.01

1 78 17.58 22.56 < 33.01

1 0 17.57 22.55 < 33.01

1860.0 20

53 26 17.78 22.76 < 33.01

1 1 17.53 22.51 < 33.01

1 104 17.48 22.46 < 33.01

106 0 17.77 22.75 < 33.01

1 105 17.58 22.56 < 33.01

1 0 17.61 22.59 < 33.01

1882.5 20

53 26 17.83 22.81 < 33.01

1 1 17.54 22.52 < 33.01

1 104 17.61 22.59 < 33.01

106 0 17.87 22.85 < 33.01

1 105 17.55 22.53 < 33.01

1 0 17.62 22.60 < 33.01

1905.0 20

53 26 17.89 22.87 < 33.01

1 1 17.62 22.60 < 33.01

1 104 17.72 22.70 < 33.01

106 0 17.91 22.89 < 33.01

1 105 17.64 22.62 < 33.01

1 0 18.14 23.12 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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NR Band n5

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

826.5 5

12 6 23.35 25.86 < 38.45

1 1 23.27 25.78 < 38.45

1 23 23.40 25.91 < 38.45

25 0 23.36 25.87 < 38.45

1 24 23.35 25.86 < 38.45

1 0 23.29 25.80 < 38.45

836.5 5

12 6 23.42 25.93 < 38.45

1 1 23.31 25.82 < 38.45

1 23 23.38 25.89 < 38.45

25 0 23.42 25.93 < 38.45

1 24 23.32 25.83 < 38.45

1 0 23.32 25.83 < 38.45

846.5 5

12 6 23.32 25.83 < 38.45

1 1 23.25 25.76 < 38.45

1 23 23.24 25.75 < 38.45

25 0 23.34 25.85 < 38.45

1 24 23.22 25.73 < 38.45

1 0 23.29 25.80 < 38.45

829.0 10

25 12 23.43 25.94 < 38.45

1 1 23.25 25.76 < 38.45

1 50 23.28 25.79 < 38.45

50 0 23.39 25.90 < 38.45

1 51 23.23 25.74 < 38.45

1 0 23.20 25.71 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

836.5 10

25 12 23.47 25.98 < 38.45

1 1 23.32 25.83 < 38.45

1 50 23.29 25.80 < 38.45

50 0 23.44 25.95 < 38.45

1 51 23.26 25.77 < 38.45

1 0 23.34 25.85 < 38.45

844.0 10

25 12 23.39 25.90 < 38.45

1 1 23.31 25.82 < 38.45

1 50 23.18 25.69 < 38.45

50 0 23.38 25.89 < 38.45

1 51 23.17 25.68 < 38.45

1 0 23.30 25.81 < 38.45

831.5 15

36 18 23.60 26.11 < 38.45

1 1 23.44 25.95 < 38.45

1 77 23.35 25.86 < 38.45

75 0 23.66 26.17 < 38.45

1 78 23.28 25.79 < 38.45

1 0 23.45 25.96 < 38.45

836.5 15

36 18 23.55 26.06 < 38.45

1 1 23.54 26.05 < 38.45

1 77 23.27 25.78 < 38.45

75 0 23.53 26.04 < 38.45

1 78 23.27 25.78 < 38.45

1 0 23.44 25.95 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

841.5 15

36 18 23.44 25.95 < 38.45

1 1 23.48 25.99 < 38.45

1 77 23.25 25.76 < 38.45

75 0 23.51 26.02 < 38.45

1 78 23.14 25.65 < 38.45

1 0 23.45 25.96 < 38.45

834.0 20

50 25 23.60 26.11 < 38.45

1 1 23.47 25.98 < 38.45

1 104 23.31 25.82 < 38.45

100 0 23.63 26.14 < 38.45

1 105 23.31 25.82 < 38.45

1 0 23.52 26.03 < 38.45

836.5 20

50 25 23.59 26.10 < 38.45

1 1 23.49 26.00 < 38.45

1 104 23.20 25.71 < 38.45

100 0 23.56 26.07 < 38.45

1 105 23.20 25.71 < 38.45

1 0 23.43 25.94 < 38.45

836.0 20

50 25 23.49 26.00 < 38.45

1 1 23.48 25.99 < 38.45

1 104 23.17 25.68 < 38.45

100 0 23.53 26.04 < 38.45

1 105 23.16 25.67 < 38.45

1 0 23.54 26.05 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

826.5 5

12 6 23.41 25.92 < 38.45

1 1 23.51 26.02 < 38.45

1 23 23.55 26.06 < 38.45

25 0 23.35 25.86 < 38.45

1 24 23.45 25.96 < 38.45

1 0 23.36 25.87 < 38.45

836.5 5

12 6 23.40 25.91 < 38.45

1 1 23.58 26.09 < 38.45

1 23 23.56 26.07 < 38.45

25 0 23.47 25.98 < 38.45

1 24 23.44 25.95 < 38.45

1 0 23.45 25.96 < 38.45

846.5 5

12 6 23.32 25.83 < 38.45

1 1 23.41 25.92 < 38.45

1 23 23.36 25.87 < 38.45

25 0 23.23 25.74 < 38.45

1 24 23.29 25.80 < 38.45

1 0 23.45 25.96 < 38.45

829.0 10

25 12 23.38 25.89 < 38.45

1 1 23.46 25.97 < 38.45

1 50 23.39 25.90 < 38.45

50 0 23.43 25.94 < 38.45

1 51 23.37 25.88 < 38.45

1 0 23.31 25.82 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

836.5 10

25 12 23.43 25.94 < 38.45

1 1 23.50 26.01 < 38.45

1 50 23.48 25.99 < 38.45

50 0 23.41 25.92 < 38.45

1 51 23.39 25.90 < 38.45

1 0 23.39 25.90 < 38.45

844.0 10

25 12 23.30 25.81 < 38.45

1 1 23.50 26.01 < 38.45

1 50 23.28 25.79 < 38.45

50 0 23.38 25.89 < 38.45

1 51 23.17 25.68 < 38.45

1 0 23.44 25.95 < 38.45

831.5 15

36 18 23.62 26.13 < 38.45

1 1 23.59 26.10 < 38.45

1 77 23.35 25.86 < 38.45

75 0 23.64 26.15 < 38.45

1 78 23.41 25.92 < 38.45

1 0 23.51 26.02 < 38.45

836.5 15

36 18 23.47 25.98 < 38.45

1 1 23.82 26.33 < 38.45

1 77 23.42 25.93 < 38.45

75 0 23.58 26.09 < 38.45

1 78 23.49 26.00 < 38.45

1 0 23.60 26.11 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

841.5 15

36 18 23.48 25.99 < 38.45

1 1 23.68 26.19 < 38.45

1 77 23.29 25.80 < 38.45

75 0 23.49 26.00 < 38.45

1 78 23.27 25.78 < 38.45

1 0 23.50 26.01 < 38.45

834.0 20

50 25 23.62 26.13 < 38.45

1 1 23.65 26.16 < 38.45

1 104 23.44 25.95 < 38.45

100 0 23.63 26.14 < 38.45

1 105 23.42 25.93 < 38.45

1 0 23.65 26.16 < 38.45

836.5 20

50 25 23.54 26.05 < 38.45

1 1 23.68 26.19 < 38.45

1 104 23.40 25.91 < 38.45

100 0 23.57 26.08 < 38.45

1 105 23.42 25.93 < 38.45

1 0 23.78 26.29 < 38.45

836.0 20

50 25 23.52 26.03 < 38.45

1 1 23.74 26.25 < 38.45

1 104 23.38 25.89 < 38.45

100 0 23.54 26.05 < 38.45

1 105 23.26 25.77 < 38.45

1 0 23.76 26.27 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

826.5 5

12 6 23.08 25.59 < 38.45

1 1 23.29 25.80 < 38.45

1 23 23.40 25.91 < 38.45

25 0 22.32 24.83 < 38.45

1 24 22.55 25.06 < 38.45

1 0 22.48 24.99 < 38.45

836.5 5

12 6 23.31 25.82 < 38.45

1 1 23.68 26.19 < 38.45

1 23 23.67 26.18 < 38.45

25 0 22.43 24.94 < 38.45

1 24 22.66 25.17 < 38.45

1 0 22.67 25.18 < 38.45

846.5 5

12 6 23.13 25.64 < 38.45

1 1 23.33 25.84 < 38.45

1 23 23.22 25.73 < 38.45

25 0 22.31 24.82 < 38.45

1 24 22.43 24.94 < 38.45

1 0 22.48 24.99 < 38.45

829.0 10

25 12 23.39 25.90 < 38.45

1 1 23.64 26.15 < 38.45

1 50 23.58 26.09 < 38.45

50 0 22.43 24.94 < 38.45

1 51 22.45 24.96 < 38.45

1 0 22.50 25.01 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

836.5 10

25 12 23.44 25.95 < 38.45

1 1 23.56 26.07 < 38.45

1 50 23.55 26.06 < 38.45

50 0 22.39 24.90 < 38.45

1 51 22.56 25.07 < 38.45

1 0 22.58 25.09 < 38.45

844.0 10

25 12 23.35 25.86 < 38.45

1 1 23.55 26.06 < 38.45

1 50 23.47 25.98 < 38.45

50 0 22.35 24.86 < 38.45

1 51 22.43 24.94 < 38.45

1 0 22.61 25.12 < 38.45

831.5 15

36 18 23.65 26.16 < 38.45

1 1 23.44 25.95 < 38.45

1 77 23.27 25.78 < 38.45

75 0 22.67 25.18 < 38.45

1 78 22.44 24.95 < 38.45

1 0 22.64 25.15 < 38.45

836.5 15

36 18 23.54 26.05 < 38.45

1 1 23.79 26.30 < 38.45

1 77 23.57 26.08 < 38.45

75 0 22.56 25.07 < 38.45

1 78 22.55 25.06 < 38.45

1 0 22.70 25.21 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

841.5 15

36 18 23.49 26.00 < 38.45

1 1 23.39 25.90 < 38.45

1 77 23.20 25.71 < 38.45

75 0 22.47 24.98 < 38.45

1 78 22.34 24.85 < 38.45

1 0 22.67 25.18 < 38.45

834.0 20

50 25 23.55 26.06 < 38.45

1 1 23.85 26.36 < 38.45

1 104 23.58 26.09 < 38.45

100 0 22.62 25.13 < 38.45

1 105 22.56 25.07 < 38.45

1 0 22.75 25.26 < 38.45

836.5 20

50 25 23.56 26.07 < 38.45

1 1 23.74 26.25 < 38.45

1 104 23.55 26.06 < 38.45

100 0 22.56 25.07 < 38.45

1 105 22.48 24.99 < 38.45

1 0 22.70 25.21 < 38.45

836.0 20

50 25 23.44 25.95 < 38.45

1 1 23.91 26.42 < 38.45

1 104 23.51 26.02 < 38.45

100 0 22.55 25.06 < 38.45

1 105 22.44 24.95 < 38.45

1 0 22.80 25.31 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

826.5 5

12 6 21.91 24.42 < 38.45

1 1 22.04 24.55 < 38.45

1 23 22.21 24.72 < 38.45

25 0 21.89 24.40 < 38.45

1 24 22.10 24.61 < 38.45

1 0 22.09 24.60 < 38.45

836.5 5

12 6 21.96 24.47 < 38.45

1 1 22.11 24.62 < 38.45

1 23 22.10 24.61 < 38.45

25 0 22.06 24.57 < 38.45

1 24 22.17 24.68 < 38.45

1 0 22.08 24.59 < 38.45

846.5 5

12 6 21.77 24.28 < 38.45

1 1 22.15 24.66 < 38.45

1 23 21.96 24.47 < 38.45

25 0 21.90 24.41 < 38.45

1 24 21.97 24.48 < 38.45

1 0 22.09 24.60 < 38.45

829.0 10

25 12 21.98 24.49 < 38.45

1 1 21.97 24.48 < 38.45

1 50 22.05 24.56 < 38.45

50 0 21.93 24.44 < 38.45

1 51 21.99 24.50 < 38.45

1 0 22.04 24.55 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

836.5 10

25 12 22.04 24.55 < 38.45

1 1 22.10 24.61 < 38.45

1 50 22.10 24.61 < 38.45

50 0 22.02 24.53 < 38.45

1 51 22.02 24.53 < 38.45

1 0 22.16 24.67 < 38.45

844.0 10

25 12 21.93 24.44 < 38.45

1 1 22.09 24.60 < 38.45

1 50 22.18 24.69 < 38.45

50 0 21.86 24.37 < 38.45

1 51 21.59 24.10 < 38.45

1 0 22.15 24.66 < 38.45

831.5 15

36 18 22.13 24.64 < 38.45

1 1 22.24 24.75 < 38.45

1 77 22.07 24.58 < 38.45

75 0 22.13 24.64 < 38.45

1 78 22.15 24.66 < 38.45

1 0 22.23 24.74 < 38.45

836.5 15

36 18 22.12 24.63 < 38.45

1 1 22.17 24.68 < 38.45

1 77 22.14 24.65 < 38.45

75 0 22.11 24.62 < 38.45

1 78 22.14 24.65 < 38.45

1 0 22.25 24.76 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

841.5 15

36 18 22.05 24.56 < 38.45

1 1 22.31 24.82 < 38.45

1 77 21.96 24.47 < 38.45

75 0 22.00 24.51 < 38.45

1 78 22.02 24.53 < 38.45

1 0 22.32 24.83 < 38.45

834.0 20

50 25 22.14 24.65 < 38.45

1 1 22.29 24.80 < 38.45

1 104 22.06 24.57 < 38.45

100 0 22.10 24.61 < 38.45

1 105 22.15 24.66 < 38.45

1 0 22.28 24.79 < 38.45

836.5 20

50 25 22.11 24.62 < 38.45

1 1 22.22 24.73 < 38.45

1 104 22.12 24.63 < 38.45

100 0 22.05 24.56 < 38.45

1 105 22.04 24.55 < 38.45

1 0 22.19 24.70 < 38.45

836.0 20

50 25 22.10 24.61 < 38.45

1 1 22.29 24.80 < 38.45

1 104 22.01 24.52 < 38.45

100 0 22.02 24.53 < 38.45

1 105 22.01 24.52 < 38.45

1 0 22.36 24.87 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

826.5 5

12 6 19.79 22.30 < 38.45

1 1 19.48 21.99 < 38.45

1 23 19.57 22.08 < 38.45

25 0 19.91 22.42 < 38.45

1 24 19.55 22.06 < 38.45

1 0 19.45 21.96 < 38.45

836.5 5

12 6 19.79 22.30 < 38.45

1 1 19.54 22.05 < 38.45

1 23 19.56 22.07 < 38.45

25 0 19.90 22.41 < 38.45

1 24 19.62 22.13 < 38.45

1 0 19.60 22.11 < 38.45

846.5 5

12 6 19.70 22.21 < 38.45

1 1 19.49 22.00 < 38.45

1 23 19.42 21.93 < 38.45

25 0 19.76 22.27 < 38.45

1 24 19.41 21.92 < 38.45

1 0 19.46 21.97 < 38.45

829.0 10

25 12 19.87 22.38 < 38.45

1 1 19.55 22.06 < 38.45

1 50 19.42 21.93 < 38.45

50 0 19.91 22.42 < 38.45

1 51 19.47 21.98 < 38.45

1 0 19.55 22.06 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

836.5 10

25 12 19.85 22.36 < 38.45

1 1 19.53 22.04 < 38.45

1 50 19.50 22.01 < 38.45

50 0 19.85 22.36 < 38.45

1 51 19.46 21.97 < 38.45

1 0 19.59 22.10 < 38.45

844.0 10

25 12 19.74 22.25 < 38.45

1 1 19.51 22.02 < 38.45

1 50 19.36 21.87 < 38.45

50 0 19.78 22.29 < 38.45

1 51 19.35 21.86 < 38.45

1 0 19.53 22.04 < 38.45

831.5 15

36 18 20.06 22.57 < 38.45

1 1 19.77 22.28 < 38.45

1 77 19.55 22.06 < 38.45

75 0 20.08 22.59 < 38.45

1 78 19.57 22.08 < 38.45

1 0 19.77 22.28 < 38.45

836.5 15

36 18 19.97 22.48 < 38.45

1 1 19.84 22.35 < 38.45

1 77 19.53 22.04 < 38.45

75 0 19.97 22.48 < 38.45

1 78 19.47 21.98 < 38.45

1 0 19.66 22.17 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

841.5 15

36 18 19.95 22.46 < 38.45

1 1 19.66 22.17 < 38.45

1 77 19.31 21.82 < 38.45

75 0 20.01 22.52 < 38.45

1 78 19.29 21.80 < 38.45

1 0 19.69 22.20 < 38.45

834.0 20

50 25 20.03 22.54 < 38.45

1 1 19.75 22.26 < 38.45

1 104 19.57 22.08 < 38.45

100 0 20.01 22.52 < 38.45

1 105 19.60 22.11 < 38.45

1 0 19.80 22.31 < 38.45

836.5 20

50 25 20.04 22.55 < 38.45

1 1 19.66 22.17 < 38.45

1 104 19.52 22.03 < 38.45

100 0 19.96 22.47 < 38.45

1 105 19.57 22.08 < 38.45

1 0 19.71 22.22 < 38.45

836.0 20

50 25 20.01 22.52 < 38.45

1 1 19.85 22.36 < 38.45

1 104 19.52 22.03 < 38.45

100 0 20.06 22.57 < 38.45

1 105 19.52 22.03 < 38.45

1 0 19.85 22.36 < 38.45

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

826.5 5

13 6 22.78 25.29 < 40.61

1 1 22.95 25.46 < 40.61

1 23 22.96 25.47 < 40.61

25 0 21.38 23.89 < 40.61

1 24 21.40 23.91 < 40.61

1 0 21.41 23.92 < 40.61

836.5 5

13 6 22.82 25.33 < 40.61

1 1 23.14 25.65 < 40.61

1 23 23.09 25.60 < 40.61

25 0 21.37 23.88 < 40.61

1 24 21.43 23.94 < 40.61

1 0 21.40 23.91 < 40.61

846.5 5

13 6 22.67 25.18 < 40.61

1 1 22.98 25.49 < 40.61

1 23 23.00 25.51 < 40.61

25 0 21.28 23.79 < 40.61

1 24 21.28 23.79 < 40.61

1 0 21.35 23.86 < 40.61

829.0 10

26 13 22.83 25.34 < 40.61

1 1 23.06 25.57 < 40.61

1 50 23.06 25.57 < 40.61

52 0 21.44 23.95 < 40.61

1 51 21.33 23.84 < 40.61

1 0 21.42 23.93 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 58 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

836.5 10

26 13 22.94 25.45 < 40.61

1 1 23.04 25.55 < 40.61

1 50 23.03 25.54 < 40.61

52 0 21.42 23.93 < 40.61

1 51 21.32 23.83 < 40.61

1 0 21.42 23.93 < 40.61

844.0 10

26 13 22.78 25.29 < 40.61

1 1 23.16 25.67 < 40.61

1 50 22.92 25.43 < 40.61

52 0 21.30 23.81 < 40.61

1 51 21.18 23.69 < 40.61

1 0 21.32 23.83 < 40.61

831.5 15

39 19 23.00 25.51 < 40.61

1 1 23.21 25.72 < 40.61

1 77 23.12 25.63 < 40.61

79 0 21.61 24.12 < 40.61

1 78 21.39 23.90 < 40.61

1 0 21.57 24.08 < 40.61

836.5 15

39 19 22.90 25.41 < 40.61

1 1 23.34 25.85 < 40.61

1 77 23.03 25.54 < 40.61

79 0 21.51 24.02 < 40.61

1 78 21.39 23.90 < 40.61

1 0 21.64 24.15 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

841.5 15

39 19 22.86 25.37 < 40.61

1 1 22.92 25.43 < 40.61

1 77 22.75 25.26 < 40.61

79 0 21.50 24.01 < 40.61

1 78 21.30 23.81 < 40.61

1 0 21.58 24.09 < 40.61

834.0 20

53 26 23.02 25.53 < 40.61

1 1 23.24 25.75 < 40.61

1 104 23.11 25.62 < 40.61

106 0 21.63 24.14 < 40.61

1 105 21.38 23.89 < 40.61

1 0 21.51 24.02 < 40.61

836.5 20

53 26 23.05 25.56 < 40.61

1 1 23.29 25.80 < 40.61

1 104 23.00 25.51 < 40.61

106 0 21.48 23.99 < 40.61

1 105 21.38 23.89 < 40.61

1 0 21.66 24.17 < 40.61

836.0 20

53 26 23.03 25.54 < 40.61

1 1 23.35 25.86 < 40.61

1 104 22.95 25.46 < 40.61

106 0 21.52 24.03 < 40.61

1 105 21.30 23.81 < 40.61

1 0 21.61 24.12 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

826.5 5

13 6 22.57 25.08 < 40.61

1 1 22.53 25.04 < 40.61

1 23 22.68 25.19 < 40.61

25 0 21.56 24.07 < 40.61

1 24 21.60 24.11 < 40.61

1 0 21.58 24.09 < 40.61

836.5 5

13 6 22.52 25.03 < 40.61

1 1 22.67 25.18 < 40.61

1 23 22.30 24.81 < 40.61

25 0 21.43 23.94 < 40.61

1 24 21.20 23.71 < 40.61

1 0 21.11 23.62 < 40.61

846.5 5

13 6 22.49 25.00 < 40.61

1 1 22.49 25.00 < 40.61

1 23 22.38 24.89 < 40.61

25 0 21.36 23.87 < 40.61

1 24 21.36 23.87 < 40.61

1 0 21.60 24.11 < 40.61

829.0 10

26 13 22.50 25.01 < 40.61

1 1 22.54 25.05 < 40.61

1 50 22.48 24.99 < 40.61

52 0 21.36 23.87 < 40.61

1 51 21.12 23.63 < 40.61

1 0 21.15 23.66 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

836.5 10

26 13 22.44 24.95 < 40.61

1 1 22.53 25.04 < 40.61

1 50 22.49 25.00 < 40.61

52 0 21.42 23.93 < 40.61

1 51 21.14 23.65 < 40.61

1 0 21.24 23.75 < 40.61

844.0 10

26 13 22.37 24.88 < 40.61

1 1 22.56 25.07 < 40.61

1 50 22.33 24.84 < 40.61

52 0 21.31 23.82 < 40.61

1 51 20.93 23.44 < 40.61

1 0 21.17 23.68 < 40.61

831.5 15

39 19 22.61 25.12 < 40.61

1 1 22.67 25.18 < 40.61

1 77 22.63 25.14 < 40.61

79 0 21.69 24.20 < 40.61

1 78 21.51 24.02 < 40.61

1 0 21.66 24.17 < 40.61

836.5 15

39 19 22.50 25.01 < 40.61

1 1 22.67 25.18 < 40.61

1 77 22.51 25.02 < 40.61

79 0 21.59 24.10 < 40.61

1 78 21.20 23.71 < 40.61

1 0 21.33 23.84 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

841.5 15

39 19 22.45 24.96 < 40.61

1 1 22.70 25.21 < 40.61

1 77 22.50 25.01 < 40.61

79 0 21.58 24.09 < 40.61

1 78 21.53 24.04 < 40.61

1 0 21.65 24.16 < 40.61

834.0 20

53 26 22.50 25.01 < 40.61

1 1 22.69 25.20 < 40.61

1 104 22.57 25.08 < 40.61

106 0 21.57 24.08 < 40.61

1 105 21.19 23.70 < 40.61

1 0 21.42 23.93 < 40.61

836.5 20

53 26 22.49 25.00 < 40.61

1 1 22.70 25.21 < 40.61

1 104 22.55 25.06 < 40.61

106 0 21.53 24.04 < 40.61

1 105 21.22 23.73 < 40.61

1 0 21.37 23.88 < 40.61

836.0 20

53 26 22.41 24.92 < 40.61

1 1 22.81 25.32 < 40.61

1 104 22.55 25.06 < 40.61

106 0 21.55 24.06 < 40.61

1 105 21.14 23.65 < 40.61

1 0 21.42 23.93 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

826.5 5

13 6 20.91 23.42 < 40.61

1 1 21.15 23.66 < 40.61

1 23 21.32 23.83 < 40.61

25 0 20.85 23.36 < 40.61

1 24 21.33 23.84 < 40.61

1 0 21.14 23.65 < 40.61

836.5 5

13 6 20.95 23.46 < 40.61

1 1 20.91 23.42 < 40.61

1 23 20.91 23.42 < 40.61

25 0 20.93 23.44 < 40.61

1 24 20.93 23.44 < 40.61

1 0 20.91 23.42 < 40.61

846.5 5

13 6 20.93 23.44 < 40.61

1 1 21.18 23.69 < 40.61

1 23 21.11 23.62 < 40.61

25 0 20.78 23.29 < 40.61

1 24 21.12 23.63 < 40.61

1 0 21.18 23.69 < 40.61

829.0 10

26 13 20.91 23.42 < 40.61

1 1 20.72 23.23 < 40.61

1 50 20.82 23.33 < 40.61

52 0 20.95 23.46 < 40.61

1 51 20.81 23.32 < 40.61

1 0 20.83 23.34 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

836.5 10

26 13 20.93 23.44 < 40.61

1 1 20.90 23.41 < 40.61

1 50 20.81 23.32 < 40.61

52 0 21.00 23.51 < 40.61

1 51 20.76 23.27 < 40.61

1 0 20.83 23.34 < 40.61

844.0 10

26 13 20.83 23.34 < 40.61

1 1 20.75 23.26 < 40.61

1 50 20.65 23.16 < 40.61

52 0 20.89 23.40 < 40.61

1 51 20.67 23.18 < 40.61

1 0 20.81 23.32 < 40.61

831.5 15

39 19 21.13 23.64 < 40.61

1 1 21.30 23.81 < 40.61

1 77 21.23 23.74 < 40.61

79 0 21.09 23.60 < 40.61

1 78 21.22 23.73 < 40.61

1 0 21.33 23.84 < 40.61

836.5 15

39 19 21.05 23.56 < 40.61

1 1 21.06 23.57 < 40.61

1 77 20.80 23.31 < 40.61

79 0 21.01 23.52 < 40.61

1 78 20.88 23.39 < 40.61

1 0 21.04 23.55 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

841.5 15

39 19 21.02 23.53 < 40.61

1 1 21.30 23.81 < 40.61

1 77 21.06 23.57 < 40.61

79 0 20.96 23.47 < 40.61

1 78 21.12 23.63 < 40.61

1 0 21.39 23.90 < 40.61

834.0 20

53 26 21.08 23.59 < 40.61

1 1 21.00 23.51 < 40.61

1 104 20.93 23.44 < 40.61

106 0 21.12 23.63 < 40.61

1 105 20.88 23.39 < 40.61

1 0 21.03 23.54 < 40.61

836.5 20

53 26 21.09 23.60 < 40.61

1 1 21.04 23.55 < 40.61

1 104 20.84 23.35 < 40.61

106 0 21.05 23.56 < 40.61

1 105 20.88 23.39 < 40.61

1 0 21.13 23.64 < 40.61

836.0 20

53 26 21.04 23.55 < 40.61

1 1 21.16 23.67 < 40.61

1 104 20.81 23.32 < 40.61

106 0 21.02 23.53 < 40.61

1 105 20.83 23.34 < 40.61

1 0 21.14 23.65 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

826.5 5

13 6 18.05 20.56 < 40.61

1 1 17.50 20.01 < 40.61

1 23 17.66 20.17 < 40.61

25 0 17.84 20.35 < 40.61

1 24 17.64 20.15 < 40.61

1 0 17.52 20.03 < 40.61

836.5 5

13 6 18.04 20.55 < 40.61

1 1 17.68 20.19 < 40.61

1 23 17.71 20.22 < 40.61

25 0 17.88 20.39 < 40.61

1 24 17.80 20.31 < 40.61

1 0 17.65 20.16 < 40.61

846.5 5

13 6 17.91 20.42 < 40.61

1 1 17.50 20.01 < 40.61

1 23 17.51 20.02 < 40.61

25 0 17.73 20.24 < 40.61

1 24 17.42 19.93 < 40.61

1 0 17.57 20.08 < 40.61

829.0 10

26 13 17.90 20.41 < 40.61

1 1 17.67 20.18 < 40.61

1 50 17.69 20.20 < 40.61

52 0 17.93 20.44 < 40.61

1 51 17.72 20.23 < 40.61

1 0 17.76 20.27 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

836.5 10

26 13 17.86 20.37 < 40.61

1 1 17.75 20.26 < 40.61

1 50 17.74 20.25 < 40.61

52 0 17.88 20.39 < 40.61

1 51 17.70 20.21 < 40.61

1 0 17.72 20.23 < 40.61

844.0 10

26 13 17.78 20.29 < 40.61

1 1 17.76 20.27 < 40.61

1 50 17.62 20.13 < 40.61

52 0 17.81 20.32 < 40.61

1 51 17.60 20.11 < 40.61

1 0 17.76 20.27 < 40.61

831.5 15

39 19 18.07 20.58 < 40.61

1 1 17.99 20.50 < 40.61

1 77 17.75 20.26 < 40.61

79 0 18.10 20.61 < 40.61

1 78 17.82 20.33 < 40.61

1 0 18.01 20.52 < 40.61

836.5 15

39 19 18.01 20.52 < 40.61

1 1 18.05 20.56 < 40.61

1 77 17.69 20.20 < 40.61

79 0 18.10 20.61 < 40.61

1 78 17.78 20.29 < 40.61

1 0 18.01 20.52 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

841.5 15

39 19 17.96 20.47 < 40.61

1 1 17.85 20.36 < 40.61

1 77 17.51 20.02 < 40.61

79 0 18.03 20.54 < 40.61

1 78 17.52 20.03 < 40.61

1 0 17.89 20.40 < 40.61

834.0 20

53 26 18.03 20.54 < 40.61

1 1 17.98 20.49 < 40.61

1 104 17.87 20.38 < 40.61

106 0 18.14 20.65 < 40.61

1 105 17.82 20.33 < 40.61

1 0 18.00 20.51 < 40.61

836.5 20

53 26 18.09 20.60 < 40.61

1 1 18.00 20.51 < 40.61

1 104 18.28 20.79 < 40.61

106 0 18.04 20.55 < 40.61

1 105 18.31 20.82 < 40.61

1 0 18.02 20.53 < 40.61

836.0 20

53 26 17.99 20.50 < 40.61

1 1 18.09 20.60 < 40.61

1 104 17.79 20.30 < 40.61

106 0 17.95 20.46 < 40.61

1 105 17.75 20.26 < 40.61

1 0 18.04 20.55 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

826.5 5

13 6 22.78 25.29 < 40.61

1 1 22.95 25.46 < 40.61

1 23 22.96 25.47 < 40.61

25 0 21.38 23.89 < 40.61

1 24 21.40 23.91 < 40.61

1 0 21.41 23.92 < 40.61

836.5 5

13 6 22.82 25.33 < 40.61

1 1 23.14 25.65 < 40.61

1 23 23.09 25.60 < 40.61

25 0 21.37 23.88 < 40.61

1 24 21.43 23.94 < 40.61

1 0 21.40 23.91 < 40.61

846.5 5

13 6 22.67 25.18 < 40.61

1 1 22.98 25.49 < 40.61

1 23 23.00 25.51 < 40.61

25 0 21.28 23.79 < 40.61

1 24 21.28 23.79 < 40.61

1 0 21.35 23.86 < 40.61

829.0 10

26 13 22.83 25.34 < 40.61

1 1 23.06 25.57 < 40.61

1 50 23.06 25.57 < 40.61

52 0 21.44 23.95 < 40.61

1 51 21.33 23.84 < 40.61

1 0 21.42 23.93 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

836.5 10

26 13 22.94 25.45 < 40.61

1 1 23.04 25.55 < 40.61

1 50 23.03 25.54 < 40.61

52 0 21.42 23.93 < 40.61

1 51 21.32 23.83 < 40.61

1 0 21.42 23.93 < 40.61

844.0 10

26 13 22.78 25.29 < 40.61

1 1 23.16 25.67 < 40.61

1 50 22.92 25.43 < 40.61

52 0 21.30 23.81 < 40.61

1 51 21.18 23.69 < 40.61

1 0 21.32 23.83 < 40.61

831.5 15

39 19 23.00 25.51 < 40.61

1 1 23.21 25.72 < 40.61

1 77 23.12 25.63 < 40.61

79 0 21.61 24.12 < 40.61

1 78 21.39 23.90 < 40.61

1 0 21.57 24.08 < 40.61

836.5 15

39 19 22.90 25.41 < 40.61

1 1 23.34 25.85 < 40.61

1 77 23.03 25.54 < 40.61

79 0 21.51 24.02 < 40.61

1 78 21.39 23.90 < 40.61

1 0 21.64 24.15 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

841.5 15

39 19 22.86 25.37 < 40.61

1 1 22.92 25.43 < 40.61

1 77 22.75 25.26 < 40.61

79 0 21.50 24.01 < 40.61

1 78 21.30 23.81 < 40.61

1 0 21.58 24.09 < 40.61

834.0 20

53 26 23.02 25.53 < 40.61

1 1 23.24 25.75 < 40.61

1 104 23.11 25.62 < 40.61

106 0 21.63 24.14 < 40.61

1 105 21.38 23.89 < 40.61

1 0 21.51 24.02 < 40.61

836.5 20

53 26 23.05 25.56 < 40.61

1 1 23.29 25.80 < 40.61

1 104 23.00 25.51 < 40.61

106 0 21.48 23.99 < 40.61

1 105 21.38 23.89 < 40.61

1 0 21.66 24.17 < 40.61

836.0 20

53 26 23.03 25.54 < 40.61

1 1 23.35 25.86 < 40.61

1 104 22.95 25.46 < 40.61

106 0 21.52 24.03 < 40.61

1 105 21.30 23.81 < 40.61

1 0 21.61 24.12 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

826.5 5

13 6 22.57 25.08 < 40.61

1 1 22.53 25.04 < 40.61

1 23 22.68 25.19 < 40.61

25 0 21.56 24.07 < 40.61

1 24 21.60 24.11 < 40.61

1 0 21.58 24.09 < 40.61

836.5 5

13 6 22.52 25.03 < 40.61

1 1 22.67 25.18 < 40.61

1 23 22.30 24.81 < 40.61

25 0 21.43 23.94 < 40.61

1 24 21.20 23.71 < 40.61

1 0 21.11 23.62 < 40.61

846.5 5

13 6 22.49 25.00 < 40.61

1 1 22.49 25.00 < 40.61

1 23 22.38 24.89 < 40.61

25 0 21.36 23.87 < 40.61

1 24 21.36 23.87 < 40.61

1 0 21.60 24.11 < 40.61

829.0 10

26 13 22.50 25.01 < 40.61

1 1 22.54 25.05 < 40.61

1 50 22.48 24.99 < 40.61

52 0 21.36 23.87 < 40.61

1 51 21.12 23.63 < 40.61

1 0 21.15 23.66 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

836.5 10

26 13 22.44 24.95 < 40.61

1 1 22.53 25.04 < 40.61

1 50 22.49 25.00 < 40.61

52 0 21.42 23.93 < 40.61

1 51 21.14 23.65 < 40.61

1 0 21.24 23.75 < 40.61

844.0 10

26 13 22.37 24.88 < 40.61

1 1 22.56 25.07 < 40.61

1 50 22.33 24.84 < 40.61

52 0 21.31 23.82 < 40.61

1 51 20.93 23.44 < 40.61

1 0 21.17 23.68 < 40.61

831.5 15

39 19 22.61 25.12 < 40.61

1 1 22.67 25.18 < 40.61

1 77 22.63 25.14 < 40.61

79 0 21.69 24.20 < 40.61

1 78 21.51 24.02 < 40.61

1 0 21.66 24.17 < 40.61

836.5 15

39 19 22.50 25.01 < 40.61

1 1 22.67 25.18 < 40.61

1 77 22.51 25.02 < 40.61

79 0 21.59 24.10 < 40.61

1 78 21.20 23.71 < 40.61

1 0 21.33 23.84 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

841.5 15

39 19 22.45 24.96 < 40.61

1 1 22.70 25.21 < 40.61

1 77 22.50 25.01 < 40.61

79 0 21.58 24.09 < 40.61

1 78 21.53 24.04 < 40.61

1 0 21.65 24.16 < 40.61

834.0 20

53 26 22.50 25.01 < 40.61

1 1 22.69 25.20 < 40.61

1 104 22.57 25.08 < 40.61

106 0 21.57 24.08 < 40.61

1 105 21.19 23.70 < 40.61

1 0 21.42 23.93 < 40.61

836.5 20

53 26 22.49 25.00 < 40.61

1 1 22.70 25.21 < 40.61

1 104 22.55 25.06 < 40.61

106 0 21.53 24.04 < 40.61

1 105 21.22 23.73 < 40.61

1 0 21.37 23.88 < 40.61

836.0 20

53 26 22.41 24.92 < 40.61

1 1 22.81 25.32 < 40.61

1 104 22.55 25.06 < 40.61

106 0 21.55 24.06 < 40.61

1 105 21.14 23.65 < 40.61

1 0 21.42 23.93 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

826.5 5

13 6 20.91 23.42 < 40.61

1 1 21.15 23.66 < 40.61

1 23 21.32 23.83 < 40.61

25 0 20.85 23.36 < 40.61

1 24 21.33 23.84 < 40.61

1 0 21.14 23.65 < 40.61

836.5 5

13 6 20.95 23.46 < 40.61

1 1 20.91 23.42 < 40.61

1 23 20.91 23.42 < 40.61

25 0 20.93 23.44 < 40.61

1 24 20.93 23.44 < 40.61

1 0 20.91 23.42 < 40.61

846.5 5

13 6 20.93 23.44 < 40.61

1 1 21.18 23.69 < 40.61

1 23 21.11 23.62 < 40.61

25 0 20.78 23.29 < 40.61

1 24 21.12 23.63 < 40.61

1 0 21.18 23.69 < 40.61

829.0 10

26 13 20.91 23.42 < 40.61

1 1 20.72 23.23 < 40.61

1 50 20.82 23.33 < 40.61

52 0 20.95 23.46 < 40.61

1 51 20.81 23.32 < 40.61

1 0 20.83 23.34 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

836.5 10

26 13 20.93 23.44 < 40.61

1 1 20.90 23.41 < 40.61

1 50 20.81 23.32 < 40.61

52 0 21.00 23.51 < 40.61

1 51 20.76 23.27 < 40.61

1 0 20.83 23.34 < 40.61

844.0 10

26 13 20.83 23.34 < 40.61

1 1 20.75 23.26 < 40.61

1 50 20.65 23.16 < 40.61

52 0 20.89 23.40 < 40.61

1 51 20.67 23.18 < 40.61

1 0 20.81 23.32 < 40.61

831.5 15

39 19 21.13 23.64 < 40.61

1 1 21.30 23.81 < 40.61

1 77 21.23 23.74 < 40.61

79 0 21.09 23.60 < 40.61

1 78 21.22 23.73 < 40.61

1 0 21.33 23.84 < 40.61

836.5 15

39 19 21.05 23.56 < 40.61

1 1 21.06 23.57 < 40.61

1 77 20.80 23.31 < 40.61

79 0 21.01 23.52 < 40.61

1 78 20.88 23.39 < 40.61

1 0 21.04 23.55 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

841.5 15

39 19 21.02 23.53 < 40.61

1 1 21.30 23.81 < 40.61

1 77 21.06 23.57 < 40.61

79 0 20.96 23.47 < 40.61

1 78 21.12 23.63 < 40.61

1 0 21.39 23.90 < 40.61

834.0 20

53 26 21.08 23.59 < 40.61

1 1 21.00 23.51 < 40.61

1 104 20.93 23.44 < 40.61

106 0 21.12 23.63 < 40.61

1 105 20.88 23.39 < 40.61

1 0 21.03 23.54 < 40.61

836.5 20

53 26 21.09 23.60 < 40.61

1 1 21.04 23.55 < 40.61

1 104 20.84 23.35 < 40.61

106 0 21.05 23.56 < 40.61

1 105 20.88 23.39 < 40.61

1 0 21.13 23.64 < 40.61

836.0 20

53 26 21.04 23.55 < 40.61

1 1 21.16 23.67 < 40.61

1 104 20.81 23.32 < 40.61

106 0 21.02 23.53 < 40.61

1 105 20.83 23.34 < 40.61

1 0 21.14 23.65 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

826.5 5

13 6 18.05 20.56 < 40.61

1 1 17.50 20.01 < 40.61

1 23 17.66 20.17 < 40.61

25 0 17.84 20.35 < 40.61

1 24 17.64 20.15 < 40.61

1 0 17.52 20.03 < 40.61

836.5 5

13 6 18.04 20.55 < 40.61

1 1 17.68 20.19 < 40.61

1 23 17.71 20.22 < 40.61

25 0 17.88 20.39 < 40.61

1 24 17.80 20.31 < 40.61

1 0 17.65 20.16 < 40.61

846.5 5

13 6 17.91 20.42 < 40.61

1 1 17.50 20.01 < 40.61

1 23 17.51 20.02 < 40.61

25 0 17.73 20.24 < 40.61

1 24 17.42 19.93 < 40.61

1 0 17.57 20.08 < 40.61

829.0 10

26 13 17.90 20.41 < 40.61

1 1 17.67 20.18 < 40.61

1 50 17.69 20.20 < 40.61

52 0 17.93 20.44 < 40.61

1 51 17.72 20.23 < 40.61

1 0 17.76 20.27 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

836.5 10

26 13 17.86 20.37 < 40.61

1 1 17.75 20.26 < 40.61

1 50 17.74 20.25 < 40.61

52 0 17.88 20.39 < 40.61

1 51 17.70 20.21 < 40.61

1 0 17.72 20.23 < 40.61

844.0 10

26 13 17.78 20.29 < 40.61

1 1 17.76 20.27 < 40.61

1 50 17.62 20.13 < 40.61

52 0 17.81 20.32 < 40.61

1 51 17.60 20.11 < 40.61

1 0 17.76 20.27 < 40.61

831.5 15

39 19 18.07 20.58 < 40.61

1 1 17.99 20.50 < 40.61

1 77 17.75 20.26 < 40.61

79 0 18.10 20.61 < 40.61

1 78 17.82 20.33 < 40.61

1 0 18.01 20.52 < 40.61

836.5 15

39 19 18.01 20.52 < 40.61

1 1 18.05 20.56 < 40.61

1 77 17.69 20.20 < 40.61

79 0 18.10 20.61 < 40.61

1 78 17.78 20.29 < 40.61

1 0 18.01 20.52 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

841.5 15

39 19 17.96 20.47 < 40.61

1 1 17.85 20.36 < 40.61

1 77 17.51 20.02 < 40.61

79 0 18.03 20.54 < 40.61

1 78 17.52 20.03 < 40.61

1 0 17.89 20.40 < 40.61

834.0 20

53 26 18.03 20.54 < 40.61

1 1 17.98 20.49 < 40.61

1 104 17.87 20.38 < 40.61

106 0 18.14 20.65 < 40.61

1 105 17.82 20.33 < 40.61

1 0 18.00 20.51 < 40.61

836.5 20

53 26 18.09 20.60 < 40.61

1 1 18.00 20.51 < 40.61

1 104 18.28 20.79 < 40.61

106 0 18.04 20.55 < 40.61

1 105 18.31 20.82 < 40.61

1 0 18.02 20.53 < 40.61

836.0 20

53 26 17.99 20.50 < 40.61

1 1 18.09 20.60 < 40.61

1 104 17.79 20.30 < 40.61

106 0 17.95 20.46 < 40.61

1 105 17.75 20.26 < 40.61

1 0 18.04 20.55 < 40.61

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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NR Band n7

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2502.5 5

12 6 24.19 29.65 < 33.01

1 1 24.13 29.59 < 33.01

1 23 24.17 29.63 < 33.01

25 0 24.22 29.68 < 33.01

1 24 24.17 29.63 < 33.01

1 0 24.10 29.56 < 33.01

2535.0 5

12 6 24.31 29.77 < 33.01

1 1 24.25 29.71 < 33.01

1 23 24.29 29.75 < 33.01

25 0 24.29 29.75 < 33.01

1 24 24.25 29.71 < 33.01

1 0 24.24 29.70 < 33.01

2567.5 5

12 6 24.11 29.57 < 33.01

1 1 24.10 29.56 < 33.01

1 23 24.12 29.58 < 33.01

25 0 24.21 29.67 < 33.01

1 24 24.13 29.59 < 33.01

1 0 24.11 29.57 < 33.01

2505.0 10

25 12 24.24 29.70 < 33.01

1 1 24.05 29.51 < 33.01

1 50 24.15 29.61 < 33.01

50 0 24.22 29.68 < 33.01

1 51 24.14 29.60 < 33.01

1 0 24.08 29.54 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2535.0 10

25 12 24.32 29.78 < 33.01

1 1 24.20 29.66 < 33.01

1 50 24.25 29.71 < 33.01

50 0 24.36 29.82 < 33.01

1 51 24.30 29.76 < 33.01

1 0 24.29 29.75 < 33.01

2565.0 10

25 12 24.19 29.65 < 33.01

1 1 24.10 29.56 < 33.01

1 50 24.10 29.56 < 33.01

50 0 24.23 29.69 < 33.01

1 51 24.10 29.56 < 33.01

1 0 24.11 29.57 < 33.01

2507.5 15

36 18 24.51 29.97 < 33.01

1 1 24.34 29.80 < 33.01

1 77 24.34 29.80 < 33.01

75 0 24.43 29.89 < 33.01

1 78 24.38 29.84 < 33.01

1 0 24.37 29.83 < 33.01

2535.0 15

36 18 24.43 29.89 < 33.01

1 1 24.32 29.78 < 33.01

1 77 24.34 29.80 < 33.01

75 0 24.50 29.96 < 33.01

1 78 24.41 29.87 < 33.01

1 0 24.40 29.86 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2562.5 15

36 18 24.40 29.86 < 33.01

1 1 24.34 29.80 < 33.01

1 77 24.23 29.69 < 33.01

75 0 24.39 29.85 < 33.01

1 78 24.25 29.71 < 33.01

1 0 24.36 29.82 < 33.01

2510.0 20

50 25 24.43 29.89 < 33.01

1 1 24.31 29.77 < 33.01

1 104 24.34 29.80 < 33.01

100 0 24.49 29.95 < 33.01

1 105 24.40 29.86 < 33.01

1 0 24.36 29.82 < 33.01

2535.0 20

50 25 24.42 29.88 < 33.01

1 1 24.31 29.77 < 33.01

1 104 24.35 29.81 < 33.01

100 0 24.44 29.90 < 33.01

1 105 24.32 29.78 < 33.01

1 0 24.43 29.89 < 33.01

2560.0 20

50 25 24.31 29.77 < 33.01

1 1 24.33 29.79 < 33.01

1 104 24.18 29.64 < 33.01

100 0 24.41 29.87 < 33.01

1 105 24.19 29.65 < 33.01

1 0 24.31 29.77 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2512.5 25

64 32 24.49 29.95 < 33.01

1 1 24.49 29.95 < 33.01

1 131 24.47 29.93 < 33.01

128 0 24.48 29.94 < 33.01

1 132 24.54 30.00 < 33.01

1 0 24.50 29.96 < 33.01

2535.0 25

64 32 24.47 29.93 < 33.01

1 1 24.48 29.94 < 33.01

1 131 24.45 29.91 < 33.01

128 0 24.55 30.01 < 33.01

1 132 24.53 29.99 < 33.01

1 0 24.48 29.94 < 33.01

2557.5 25

64 32 24.33 29.79 < 33.01

1 1 24.33 29.79 < 33.01

1 131 24.21 29.67 < 33.01

128 0 24.29 29.75 < 33.01

1 132 24.23 29.69 < 33.01

1 0 24.28 29.74 < 33.01

2515.0 30

80 40 23.95 29.41 < 33.01

1 1 23.91 29.37 < 33.01

1 158 23.85 29.31 < 33.01

160 0 23.93 29.39 < 33.01

1 159 23.80 29.26 < 33.01

1 0 23.93 29.39 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2535.0 30

80 40 24.28 29.74 < 33.01

1 1 24.21 29.67 < 33.01

1 158 24.27 29.73 < 33.01

160 0 24.34 29.80 < 33.01

1 159 24.26 29.72 < 33.01

1 0 24.29 29.75 < 33.01

2555.0 30

80 40 24.25 29.71 < 33.01

1 1 24.23 29.69 < 33.01

1 158 24.07 29.53 < 33.01

160 0 24.31 29.77 < 33.01

1 159 24.13 29.59 < 33.01

1 0 24.26 29.72 < 33.01

2520.0 40

108 54 24.28 29.74 < 33.01

1 1 24.23 29.69 < 33.01

1 214 24.24 29.70 < 33.01

216 0 24.34 29.80 < 33.01

1 215 24.27 29.73 < 33.01

1 0 23.94 29.40 < 33.01

2535.0 40

108 54 24.34 29.80 < 33.01

1 1 24.29 29.75 < 33.01

1 214 24.19 29.65 < 33.01

216 0 24.33 29.79 < 33.01

1 215 24.19 29.65 < 33.01

1 0 24.13 29.59 < 33.01

2550.0 40

108 54 24.23 29.69 < 33.01

1 1 24.21 29.67 < 33.01

1 214 24.13 29.59 < 33.01

216 0 24.26 29.72 < 33.01

1 215 24.09 29.55 < 33.01

1 0 24.21 29.67 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2502.5 5

12 6 24.25 29.71 < 33.01

1 1 24.23 29.69 < 33.01

1 23 24.37 29.83 < 33.01

25 0 24.27 29.73 < 33.01

1 24 24.17 29.63 < 33.01

1 0 24.07 29.53 < 33.01

2535.0 5

12 6 24.31 29.77 < 33.01

1 1 24.53 29.99 < 33.01

1 23 24.29 29.75 < 33.01

25 0 24.28 29.74 < 33.01

1 24 24.44 29.90 < 33.01

1 0 24.40 29.86 < 33.01

2567.5 5

12 6 24.20 29.66 < 33.01

1 1 24.02 29.48 < 33.01

1 23 24.44 29.90 < 33.01

25 0 24.17 29.63 < 33.01

1 24 24.26 29.72 < 33.01

1 0 24.23 29.69 < 33.01

2505.0 10

25 12 24.19 29.65 < 33.01

1 1 24.38 29.84 < 33.01

1 50 24.40 29.86 < 33.01

50 0 24.23 29.69 < 33.01

1 51 24.34 29.80 < 33.01

1 0 24.20 29.66 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2535.0 10

25 12 24.23 29.69 < 33.01

1 1 24.49 29.95 < 33.01

1 50 24.55 30.01 < 33.01

50 0 24.33 29.79 < 33.01

1 51 24.44 29.90 < 33.01

1 0 24.44 29.90 < 33.01

2565.0 10

25 12 24.11 29.57 < 33.01

1 1 24.30 29.76 < 33.01

1 50 24.49 29.95 < 33.01

50 0 24.18 29.64 < 33.01

1 51 24.23 29.69 < 33.01

1 0 24.28 29.74 < 33.01

2507.5 15

36 18 24.40 29.86 < 33.01

1 1 24.46 29.92 < 33.01

1 77 24.60 30.06 < 33.01

75 0 24.47 29.93 < 33.01

1 78 24.54 30.00 < 33.01

1 0 24.58 30.04 < 33.01

2535.0 15

36 18 24.42 29.88 < 33.01

1 1 24.58 30.04 < 33.01

1 77 24.47 29.93 < 33.01

75 0 24.54 30.00 < 33.01

1 78 24.55 30.01 < 33.01

1 0 24.55 30.01 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2562.5 15

36 18 24.40 29.86 < 33.01

1 1 24.63 30.09 < 33.01

1 77 24.47 29.93 < 33.01

75 0 24.41 29.87 < 33.01

1 78 24.39 29.85 < 33.01

1 0 24.57 30.03 < 33.01

2510.0 20

50 25 24.44 29.90 < 33.01

1 1 24.54 30.00 < 33.01

1 104 24.64 30.10 < 33.01

100 0 24.47 29.93 < 33.01

1 105 24.56 30.02 < 33.01

1 0 24.59 30.05 < 33.01

2535.0 20

50 25 24.42 29.88 < 33.01

1 1 24.39 29.85 < 33.01

1 104 24.63 30.09 < 33.01

100 0 24.50 29.96 < 33.01

1 105 24.46 29.92 < 33.01

1 0 24.54 30.00 < 33.01

2560.0 20

50 25 24.38 29.84 < 33.01

1 1 24.30 29.76 < 33.01

1 104 24.19 29.65 < 33.01

100 0 24.40 29.86 < 33.01

1 105 24.53 29.99 < 33.01

1 0 24.52 29.98 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2512.5 25

64 32 24.49 29.95 < 33.01

1 1 24.23 29.69 < 33.01

1 131 24.61 30.07 < 33.01

128 0 23.30 28.76 < 33.01

1 132 23.69 29.15 < 33.01

1 0 23.09 28.55 < 33.01

2535.0 25

64 32 24.54 30.00 < 33.01

1 1 24.69 30.15 < 33.01

1 131 24.59 30.05 < 33.01

128 0 23.46 28.92 < 33.01

1 132 23.56 29.02 < 33.01

1 0 23.54 29.00 < 33.01

2557.5 25

64 32 24.23 29.69 < 33.01

1 1 24.39 29.85 < 33.01

1 131 24.48 29.94 < 33.01

128 0 24.29 29.75 < 33.01

1 132 24.43 29.89 < 33.01

1 0 24.12 29.58 < 33.01

2515.0 30

80 40 24.35 29.81 < 33.01

1 1 24.40 29.86 < 33.01

1 158 24.42 29.88 < 33.01

160 0 24.12 29.58 < 33.01

1 159 24.44 29.90 < 33.01

1 0 24.22 29.68 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2535.0 30

80 40 24.32 29.78 < 33.01

1 1 24.45 29.91 < 33.01

1 158 24.39 29.85 < 33.01

160 0 24.09 29.55 < 33.01

1 159 24.38 29.84 < 33.01

1 0 24.30 29.76 < 33.01

2555.0 30

80 40 24.23 29.69 < 33.01

1 1 24.45 29.91 < 33.01

1 158 24.45 29.91 < 33.01

160 0 24.35 29.81 < 33.01

1 159 24.39 29.85 < 33.01

1 0 24.47 29.93 < 33.01

2520.0 40

108 54 24.34 29.80 < 33.01

1 1 24.41 29.87 < 33.01

1 214 24.45 29.91 < 33.01

216 0 23.87 29.33 < 33.01

1 215 24.23 29.69 < 33.01

1 0 23.90 29.36 < 33.01

2535.0 40

108 54 24.31 29.77 < 33.01

1 1 24.48 29.94 < 33.01

1 214 24.51 29.97 < 33.01

216 0 24.04 29.50 < 33.01

1 215 24.38 29.84 < 33.01

1 0 24.07 29.53 < 33.01

2550.0 40

108 54 24.27 29.73 < 33.01

1 1 24.46 29.92 < 33.01

1 214 24.37 29.83 < 33.01

216 0 24.31 29.77 < 33.01

1 215 24.42 29.88 < 33.01

1 0 24.38 29.84 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2502.5 5

12 6 24.19 26.26 < 33.01

1 1 24.33 26.40 < 33.01

1 23 24.17 26.24 < 33.01

25 0 23.25 25.32 < 33.01

1 24 22.79 24.86 < 33.01

1 0 23.13 25.20 < 33.01

2535.0 5

12 6 24.16 26.23 < 33.01

1 1 24.30 26.37 < 33.01

1 23 24.31 26.38 < 33.01

25 0 23.30 25.37 < 33.01

1 24 23.61 25.68 < 33.01

1 0 23.62 25.69 < 33.01

2567.5 5

12 6 24.07 26.14 < 33.01

1 1 24.17 26.24 < 33.01

1 23 24.20 26.27 < 33.01

25 0 23.20 25.27 < 33.01

1 24 23.39 25.46 < 33.01

1 0 23.36 25.43 < 33.01

2505.0 10

25 12 24.23 26.30 < 33.01

1 1 24.17 26.24 < 33.01

1 50 24.27 26.34 < 33.01

50 0 23.21 25.28 < 33.01

1 51 23.51 25.58 < 33.01

1 0 23.48 25.55 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2535.0 10

25 12 24.39 29.85 < 33.01

1 1 24.31 29.77 < 33.01

1 50 24.33 29.79 < 33.01

50 0 23.37 28.83 < 33.01

1 51 23.61 29.07 < 33.01

1 0 23.62 29.08 < 33.01

2565.0 10

25 12 24.22 29.68 < 33.01

1 1 24.06 29.52 < 33.01

1 50 24.17 29.63 < 33.01

50 0 23.18 28.64 < 33.01

1 51 23.38 28.84 < 33.01

1 0 23.43 28.89 < 33.01

2507.5 15

36 18 24.41 29.87 < 33.01

1 1 24.59 30.05 < 33.01

1 77 24.78 30.24 < 33.01

75 0 23.49 28.95 < 33.01

1 78 23.68 29.14 < 33.01

1 0 23.68 29.14 < 33.01

2535.0 15

36 18 24.41 29.87 < 33.01

1 1 24.67 30.13 < 33.01

1 77 24.69 30.15 < 33.01

75 0 23.51 28.97 < 33.01

1 78 23.60 29.06 < 33.01

1 0 23.64 29.10 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 93 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2562.5 15

36 18 24.34 29.80 < 33.01

1 1 24.37 29.83 < 33.01

1 77 24.34 29.80 < 33.01

75 0 23.41 28.87 < 33.01

1 78 23.60 29.06 < 33.01

1 0 23.66 29.12 < 33.01

2510.0 20

50 25 24.44 29.90 < 33.01

1 1 24.60 30.06 < 33.01

1 104 24.70 30.16 < 33.01

100 0 23.45 28.91 < 33.01

1 105 23.63 29.09 < 33.01

1 0 23.65 29.11 < 33.01

2535.0 20

50 25 24.33 29.79 < 33.01

1 1 24.64 30.10 < 33.01

1 104 24.70 30.16 < 33.01

100 0 23.48 28.94 < 33.01

1 105 23.64 29.10 < 33.01

1 0 23.63 29.09 < 33.01

2560.0 20

50 25 24.38 29.84 < 33.01

1 1 24.36 29.82 < 33.01

1 104 24.33 29.79 < 33.01

100 0 23.40 28.86 < 33.01

1 105 23.59 29.05 < 33.01

1 0 23.63 29.09 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2512.5 25

64 32 23.21 28.67 < 33.01

1 1 23.35 28.81 < 33.01

1 131 23.89 29.35 < 33.01

128 0 22.17 27.63 < 33.01

1 132 22.92 28.38 < 33.01

1 0 22.32 27.78 < 33.01

2535.0 25

64 32 23.31 28.77 < 33.01

1 1 23.81 29.27 < 33.01

1 131 23.77 29.23 < 33.01

128 0 22.34 27.80 < 33.01

1 132 22.78 28.24 < 33.01

1 0 22.88 28.34 < 33.01

2557.5 25

64 32 24.36 29.82 < 33.01

1 1 24.03 29.49 < 33.01

1 131 24.34 29.80 < 33.01

128 0 23.33 28.79 < 33.01

1 132 23.53 28.99 < 33.01

1 0 23.33 28.79 < 33.01

2515.0 30

80 40 23.96 29.42 < 33.01

1 1 23.97 29.43 < 33.01

1 158 24.49 29.95 < 33.01

160 0 22.92 28.38 < 33.01

1 159 23.57 29.03 < 33.01

1 0 23.36 28.82 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2535.0 30

80 40 23.86 29.32 < 33.01

1 1 24.09 29.55 < 33.01

1 158 24.54 30.00 < 33.01

160 0 22.95 28.41 < 33.01

1 159 23.51 28.97 < 33.01

1 0 23.47 28.93 < 33.01

2555.0 30

80 40 24.26 29.72 < 33.01

1 1 23.88 29.34 < 33.01

1 158 24.17 29.63 < 33.01

160 0 23.38 28.84 < 33.01

1 159 23.52 28.98 < 33.01

1 0 23.58 29.04 < 33.01

2520.0 40

108 54 23.86 29.32 < 33.01

1 1 23.69 29.15 < 33.01

1 214 23.98 29.44 < 33.01

216 0 22.79 28.25 < 33.01

1 215 23.43 28.89 < 33.01

1 0 23.10 28.56 < 33.01

2535.0 40

108 54 23.84 29.30 < 33.01

1 1 23.88 29.34 < 33.01

1 214 24.65 30.11 < 33.01

216 0 22.94 28.40 < 33.01

1 215 23.49 28.95 < 33.01

1 0 23.26 28.72 < 33.01

2550.0 40

108 54 24.33 29.79 < 33.01

1 1 23.81 29.27 < 33.01

1 214 24.09 29.55 < 33.01

216 0 23.40 28.86 < 33.01

1 215 23.49 28.95 < 33.01

1 0 23.59 29.05 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2502.5 5

12 6 22.76 28.22 < 33.01

1 1 22.28 27.74 < 33.01

1 23 22.76 28.22 < 33.01

25 0 22.71 28.17 < 33.01

1 24 22.79 28.25 < 33.01

1 0 23.00 28.46 < 33.01

2535.0 5

12 6 22.95 28.41 < 33.01

1 1 22.96 28.42 < 33.01

1 23 23.08 28.54 < 33.01

25 0 22.92 28.38 < 33.01

1 24 23.05 28.51 < 33.01

1 0 22.97 28.43 < 33.01

2567.5 5

12 6 22.66 28.12 < 33.01

1 1 22.81 28.27 < 33.01

1 23 22.87 28.33 < 33.01

25 0 22.78 28.24 < 33.01

1 24 22.89 28.35 < 33.01

1 0 22.97 28.43 < 33.01

2505.0 10

25 12 22.82 28.28 < 33.01

1 1 22.83 28.29 < 33.01

1 50 22.92 28.38 < 33.01

50 0 22.80 28.26 < 33.01

1 51 22.89 28.35 < 33.01

1 0 22.87 28.33 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2535.0 10

25 12 22.91 28.37 < 33.01

1 1 22.95 28.41 < 33.01

1 50 22.90 28.36 < 33.01

50 0 22.89 28.35 < 33.01

1 51 22.87 28.33 < 33.01

1 0 22.92 28.38 < 33.01

2565.0 10

25 12 22.74 28.20 < 33.01

1 1 22.74 28.20 < 33.01

1 50 22.66 28.12 < 33.01

50 0 22.70 28.16 < 33.01

1 51 22.78 28.24 < 33.01

1 0 22.73 28.19 < 33.01

2507.5 15

36 18 22.99 28.45 < 33.01

1 1 23.19 28.65 < 33.01

1 77 23.09 28.55 < 33.01

75 0 23.02 28.48 < 33.01

1 78 23.15 28.61 < 33.01

1 0 23.14 28.60 < 33.01

2535.0 15

36 18 22.99 28.45 < 33.01

1 1 23.24 28.70 < 33.01

1 77 23.18 28.64 < 33.01

75 0 23.03 28.49 < 33.01

1 78 23.14 28.60 < 33.01

1 0 23.19 28.65 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2562.5 15

36 18 22.99 28.45 < 33.01

1 1 22.97 28.43 < 33.01

1 77 22.91 28.37 < 33.01

75 0 22.96 28.42 < 33.01

1 78 22.94 28.40 < 33.01

1 0 22.73 28.19 < 33.01

2510.0 20

50 25 23.02 28.48 < 33.01

1 1 23.20 28.66 < 33.01

1 104 23.20 28.66 < 33.01

100 0 23.03 28.49 < 33.01

1 105 23.19 28.65 < 33.01

1 0 23.25 28.71 < 33.01

2535.0 20

50 25 22.96 28.42 < 33.01

1 1 23.15 28.61 < 33.01

1 104 23.22 28.68 < 33.01

100 0 22.98 28.44 < 33.01

1 105 23.19 28.65 < 33.01

1 0 23.21 28.67 < 33.01

2560.0 20

50 25 22.96 28.42 < 33.01

1 1 23.02 28.48 < 33.01

1 104 22.98 28.44 < 33.01

100 0 22.86 28.32 < 33.01

1 105 22.73 28.19 < 33.01

1 0 22.93 28.39 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2512.5 25

64 32 21.76 27.22 < 33.01

1 1 21.72 27.18 < 33.01

1 131 22.30 27.76 < 33.01

128 0 21.72 27.18 < 33.01

1 132 22.28 27.74 < 33.01

1 0 21.71 27.17 < 33.01

2535.0 25

64 32 22.02 27.48 < 33.01

1 1 22.38 27.84 < 33.01

1 131 22.35 27.81 < 33.01

128 0 22.18 27.64 < 33.01

1 132 22.44 27.90 < 33.01

1 0 22.51 27.97 < 33.01

2557.5 25

64 32 22.88 28.34 < 33.01

1 1 22.55 28.01 < 33.01

1 131 22.82 28.28 < 33.01

128 0 22.90 28.36 < 33.01

1 132 22.87 28.33 < 33.01

1 0 22.53 27.99 < 33.01

2515.0 30

80 40 22.46 27.92 < 33.01

1 1 22.82 28.28 < 33.01

1 158 23.17 28.63 < 33.01

160 0 22.41 27.87 < 33.01

1 159 23.15 28.61 < 33.01

1 0 22.75 28.21 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2535.0 30

80 40 22.41 27.87 < 33.01

1 1 22.95 28.41 < 33.01

1 158 23.10 28.56 < 33.01

160 0 22.47 27.93 < 33.01

1 159 23.12 28.58 < 33.01

1 0 22.92 28.38 < 33.01

2555.0 30

80 40 22.84 28.30 < 33.01

1 1 22.89 28.35 < 33.01

1 158 22.84 28.30 < 33.01

160 0 22.85 28.31 < 33.01

1 159 22.77 28.23 < 33.01

1 0 22.85 28.31 < 33.01

2520.0 40

108 54 22.40 27.86 < 33.01

1 1 22.54 28.00 < 33.01

1 214 22.84 28.30 < 33.01

216 0 22.27 27.73 < 33.01

1 215 22.79 28.25 < 33.01

1 0 22.47 27.93 < 33.01

2535.0 40

108 54 22.34 27.80 < 33.01

1 1 22.69 28.15 < 33.01

1 214 23.06 28.52 < 33.01

216 0 22.43 27.89 < 33.01

1 215 23.04 28.50 < 33.01

1 0 22.59 28.05 < 33.01

2550.0 40

108 54 22.83 28.29 < 33.01

1 1 22.86 28.32 < 33.01

1 214 22.86 28.32 < 33.01

216 0 22.90 28.36 < 33.01

1 215 22.66 28.12 < 33.01

1 0 22.84 28.30 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2502.5 5

12 6 20.81 26.27 < 33.01

1 1 20.43 25.89 < 33.01

1 23 20.56 26.02 < 33.01

25 0 20.85 26.31 < 33.01

1 24 20.52 25.98 < 33.01

1 0 20.43 25.89 < 33.01

2535.0 5

12 6 20.97 26.43 < 33.01

1 1 20.52 25.98 < 33.01

1 23 20.65 26.11 < 33.01

25 0 20.97 26.43 < 33.01

1 24 20.61 26.07 < 33.01

1 0 20.56 26.02 < 33.01

2567.5 5

12 6 20.89 26.35 < 33.01

1 1 20.46 25.92 < 33.01

1 23 20.56 26.02 < 33.01

25 0 20.79 26.25 < 33.01

1 24 20.50 25.96 < 33.01

1 0 20.48 25.94 < 33.01

2505.0 10

25 12 20.86 26.32 < 33.01

1 1 20.53 25.99 < 33.01

1 50 20.54 26.00 < 33.01

50 0 20.86 26.32 < 33.01

1 51 20.60 26.06 < 33.01

1 0 20.46 25.92 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2535.0 10

25 12 21.04 26.50 < 33.01

1 1 20.54 26.00 < 33.01

1 50 20.60 26.06 < 33.01

50 0 21.01 26.47 < 33.01

1 51 20.64 26.10 < 33.01

1 0 20.56 26.02 < 33.01

2565.0 10

25 12 20.90 26.36 < 33.01

1 1 20.43 25.89 < 33.01

1 50 20.45 25.91 < 33.01

50 0 20.80 26.26 < 33.01

1 51 20.50 25.96 < 33.01

1 0 20.48 25.94 < 33.01

2507.5 15

36 18 21.03 26.49 < 33.01

1 1 20.60 26.06 < 33.01

1 77 20.68 26.14 < 33.01

75 0 20.99 26.45 < 33.01

1 78 20.62 26.08 < 33.01

1 0 20.60 26.06 < 33.01

2535.0 15

36 18 21.09 26.55 < 33.01

1 1 20.72 26.18 < 33.01

1 77 20.76 26.22 < 33.01

75 0 21.18 26.64 < 33.01

1 78 20.75 26.21 < 33.01

1 0 20.73 26.19 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2562.5 15

36 18 21.11 26.57 < 33.01

1 1 20.62 26.08 < 33.01

1 77 20.59 26.05 < 33.01

75 0 21.09 26.55 < 33.01

1 78 20.52 25.98 < 33.01

1 0 20.63 26.09 < 33.01

2510.0 20

50 25 21.06 26.52 < 33.01

1 1 20.66 26.12 < 33.01

1 104 20.68 26.14 < 33.01

100 0 21.11 26.57 < 33.01

1 105 20.74 26.20 < 33.01

1 0 20.69 26.15 < 33.01

2535.0 20

50 25 21.09 26.55 < 33.01

1 1 20.67 26.13 < 33.01

1 104 20.81 26.27 < 33.01

100 0 21.13 26.59 < 33.01

1 105 20.76 26.22 < 33.01

1 0 20.70 26.16 < 33.01

2560.0 20

50 25 21.03 26.49 < 33.01

1 1 20.67 26.13 < 33.01

1 104 20.56 26.02 < 33.01

100 0 21.12 26.58 < 33.01

1 105 20.61 26.07 < 33.01

1 0 20.71 26.17 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2512.5 25

64 32 20.51 25.97 < 33.01

1 1 19.93 25.39 < 33.01

1 131 20.64 26.10 < 33.01

128 0 20.39 25.85 < 33.01

1 132 20.60 26.06 < 33.01

1 0 19.84 25.30 < 33.01

2535.0 25

64 32 21.06 26.52 < 33.01

1 1 20.72 26.18 < 33.01

1 131 20.76 26.22 < 33.01

128 0 21.09 26.55 < 33.01

1 132 20.73 26.19 < 33.01

1 0 20.67 26.13 < 33.01

2557.5 25

64 32 21.00 26.46 < 33.01

1 1 20.65 26.11 < 33.01

1 131 20.65 26.11 < 33.01

128 0 21.06 26.52 < 33.01

1 132 20.59 26.05 < 33.01

1 0 20.67 26.13 < 33.01

2515.0 30

80 40 20.89 26.35 < 33.01

1 1 20.56 26.02 < 33.01

1 158 20.73 26.19 < 33.01

160 0 21.00 26.46 < 33.01

1 159 20.67 26.13 < 33.01

1 0 20.55 26.01 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2535.0 30

80 40 20.98 26.44 < 33.01

1 1 20.74 26.20 < 33.01

1 158 20.64 26.10 < 33.01

160 0 21.05 26.51 < 33.01

1 159 20.70 26.16 < 33.01

1 0 20.75 26.21 < 33.01

2555.0 30

80 40 20.97 26.43 < 33.01

1 1 20.59 26.05 < 33.01

1 158 20.47 25.93 < 33.01

160 0 21.03 26.49 < 33.01

1 159 20.52 25.98 < 33.01

1 0 20.64 26.10 < 33.01

2520.0 40

108 54 20.96 26.42 < 33.01

1 1 20.60 26.06 < 33.01

1 214 20.79 26.25 < 33.01

216 0 20.96 26.42 < 33.01

1 215 20.72 26.18 < 33.01

1 0 20.58 26.04 < 33.01

2535.0 40

108 54 20.95 26.41 < 33.01

1 1 20.71 26.17 < 33.01

1 214 20.80 26.26 < 33.01

216 0 21.01 26.47 < 33.01

1 215 20.76 26.22 < 33.01

1 0 20.80 26.26 < 33.01

2550.0 40

108 54 20.96 26.42 < 33.01

1 1 20.67 26.13 < 33.01

1 214 20.54 26.00 < 33.01

216 0 21.01 26.47 < 33.01

1 215 20.57 26.03 < 33.01

1 0 20.68 26.14 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2502.5 5

13 6 23.71 29.17 < 33.01

1 1 23.86 29.32 < 33.01

1 23 23.94 29.40 < 33.01

25 0 22.22 27.68 < 33.01

1 24 22.23 27.69 < 33.01

1 0 22.15 27.61 < 33.01

2535.0 5

13 6 23.75 29.21 < 33.01

1 1 23.70 29.16 < 33.01

1 23 23.70 29.16 < 33.01

25 0 22.36 27.82 < 33.01

1 24 22.38 27.84 < 33.01

1 0 22.26 27.72 < 33.01

2567.5 5

13 6 23.59 29.05 < 33.01

1 1 23.67 29.13 < 33.01

1 23 23.68 29.14 < 33.01

25 0 22.24 27.70 < 33.01

1 24 22.22 27.68 < 33.01

1 0 22.14 27.60 < 33.01

2505.0 10

26 13 23.67 29.13 < 33.01

1 1 23.60 29.06 < 33.01

1 50 23.64 29.10 < 33.01

52 0 22.21 27.67 < 33.01

1 51 22.32 27.78 < 33.01

1 0 22.29 27.75 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2535.0 10

26 13 23.75 29.21 < 33.01

1 1 23.75 29.21 < 33.01

1 50 23.77 29.23 < 33.01

52 0 22.37 27.83 < 33.01

1 51 22.42 27.88 < 33.01

1 0 22.36 27.82 < 33.01

2565.0 10

26 13 23.72 29.18 < 33.01

1 1 23.72 29.18 < 33.01

1 50 23.78 29.24 < 33.01

52 0 22.29 27.75 < 33.01

1 51 22.25 27.71 < 33.01

1 0 22.29 27.75 < 33.01

2507.5 15

39 19 23.84 29.30 < 33.01

1 1 24.11 29.57 < 33.01

1 77 24.23 29.69 < 33.01

79 0 22.44 27.90 < 33.01

1 78 22.49 27.95 < 33.01

1 0 22.43 27.89 < 33.01

2535.0 15

39 19 23.84 29.30 < 33.01

1 1 24.16 29.62 < 33.01

1 77 24.15 29.61 < 33.01

79 0 22.43 27.89 < 33.01

1 78 22.54 28.00 < 33.01

1 0 22.53 27.99 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2562.5 15

39 19 23.79 29.25 < 33.01

1 1 23.69 29.15 < 33.01

1 77 23.79 29.25 < 33.01

79 0 22.26 27.72 < 33.01

1 78 22.45 27.91 < 33.01

1 0 22.47 27.93 < 33.01

2510.0 20

53 26 24.01 29.47 < 33.01

1 1 23.91 29.37 < 33.01

1 104 24.19 29.65 < 33.01

106 0 22.44 27.90 < 33.01

1 105 22.50 27.96 < 33.01

1 0 22.41 27.87 < 33.01

2535.0 20

53 26 24.02 29.48 < 33.01

1 1 24.12 29.58 < 33.01

1 104 24.00 29.46 < 33.01

106 0 22.44 27.90 < 33.01

1 105 22.44 27.90 < 33.01

1 0 22.49 27.95 < 33.01

2560.0 20

53 26 23.89 29.35 < 33.01

1 1 23.83 29.29 < 33.01

1 104 23.73 29.19 < 33.01

106 0 22.37 27.83 < 33.01

1 105 22.37 27.83 < 33.01

1 0 22.35 27.81 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2512.5 25

64 32 22.95 28.41 < 33.01

1 1 22.91 28.37 < 33.01

1 131 23.46 28.92 < 33.01

133 0 21.86 27.32 < 33.01

1 132 22.38 27.84 < 33.01

1 0 21.75 27.21 < 33.01

2535.0 25

64 32 23.65 29.11 < 33.01

1 1 23.95 29.41 < 33.01

1 131 23.80 29.26 < 33.01

133 0 22.38 27.84 < 33.01

1 132 22.38 27.84 < 33.01

1 0 22.40 27.86 < 33.01

2557.5 25

64 32 23.87 29.33 < 33.01

1 1 23.69 29.15 < 33.01

1 131 23.71 29.17 < 33.01

133 0 22.25 27.71 < 33.01

1 132 22.29 27.75 < 33.01

1 0 22.32 27.78 < 33.01

2515.0 30

80 40 23.64 29.10 < 33.01

1 1 23.45 28.91 < 33.01

1 158 24.05 29.51 < 33.01

160 0 22.10 27.56 < 33.01

1 159 22.38 27.84 < 33.01

1 0 22.42 27.88 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2535.0 30

80 40 23.71 29.17 < 33.01

1 1 23.76 29.22 < 33.01

1 158 23.98 29.44 < 33.01

160 0 22.24 27.70 < 33.01

1 159 22.35 27.81 < 33.01

1 0 22.32 27.78 < 33.01

2555.0 30

80 40 23.77 29.23 < 33.01

1 1 23.61 29.07 < 33.01

1 158 23.69 29.15 < 33.01

160 0 22.32 27.78 < 33.01

1 159 22.22 27.68 < 33.01

1 0 22.28 27.74 < 33.01

2520.0 40

108 54 23.49 28.95 < 33.01

1 1 23.21 28.67 < 33.01

1 214 23.52 28.98 < 33.01

216 0 21.96 27.42 < 33.01

1 215 22.40 27.86 < 33.01

1 0 22.08 27.54 < 33.01

2535.0 40

108 54 23.45 28.91 < 33.01

1 1 23.44 28.90 < 33.01

1 214 24.00 29.46 < 33.01

216 0 22.09 27.55 < 33.01

1 215 22.25 27.71 < 33.01

1 0 22.30 27.76 < 33.01

2550.0 40

108 54 23.79 29.25 < 33.01

1 1 23.53 28.99 < 33.01

1 214 23.71 29.17 < 33.01

216 0 22.29 27.75 < 33.01

1 215 22.24 27.70 < 33.01

1 0 22.34 27.80 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2502.5 5

13 6 23.33 28.79 < 33.01

1 1 23.49 28.95 < 33.01

1 23 23.18 28.64 < 33.01

25 0 22.24 27.70 < 33.01

1 24 22.08 27.54 < 33.01

1 0 21.98 27.44 < 33.01

2535.0 5

13 6 23.42 28.88 < 33.01

1 1 23.54 29.00 < 33.01

1 23 23.54 29.00 < 33.01

25 0 22.39 27.85 < 33.01

1 24 22.80 28.26 < 33.01

1 0 22.50 27.96 < 33.01

2567.5 5

13 6 23.40 28.86 < 33.01

1 1 23.43 28.89 < 33.01

1 23 23.18 28.64 < 33.01

25 0 22.21 27.67 < 33.01

1 24 22.65 28.11 < 33.01

1 0 22.52 27.98 < 33.01

2505.0 10

26 13 23.21 28.67 < 33.01

1 1 23.34 28.80 < 33.01

1 50 23.46 28.92 < 33.01

52 0 22.12 27.58 < 33.01

1 51 22.57 28.03 < 33.01

1 0 22.54 28.00 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2535.0 10

26 13 23.31 28.77 < 33.01

1 1 23.53 28.99 < 33.01

1 50 23.53 28.99 < 33.01

52 0 22.35 27.81 < 33.01

1 51 22.64 28.10 < 33.01

1 0 22.68 28.14 < 33.01

2565.0 10

26 13 23.21 28.67 < 33.01

1 1 23.43 28.89 < 33.01

1 50 23.45 28.91 < 33.01

52 0 22.21 27.67 < 33.01

1 51 22.58 28.04 < 33.01

1 0 22.59 28.05 < 33.01

2507.5 15

39 19 23.46 28.92 < 33.01

1 1 23.43 28.89 < 33.01

1 77 23.57 29.03 < 33.01

79 0 22.58 28.04 < 33.01

1 78 22.30 27.76 < 33.01

1 0 22.34 27.80 < 33.01

2535.0 15

39 19 23.52 28.98 < 33.01

1 1 23.57 29.03 < 33.01

1 77 23.53 28.99 < 33.01

79 0 22.51 27.97 < 33.01

1 78 22.29 27.75 < 33.01

1 0 22.04 27.50 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2562.5 15

39 19 23.29 28.75 < 33.01

1 1 23.60 29.06 < 33.01

1 77 23.55 29.01 < 33.01

79 0 22.41 27.87 < 33.01

1 78 22.73 28.19 < 33.01

1 0 22.76 28.22 < 33.01

2510.0 20

53 26 23.43 28.89 < 33.01

1 1 23.42 28.88 < 33.01

1 104 23.57 29.03 < 33.01

106 0 22.45 27.91 < 33.01

1 105 22.06 27.52 < 33.01

1 0 22.39 27.85 < 33.01

2535.0 20

53 26 23.39 28.85 < 33.01

1 1 23.57 29.03 < 33.01

1 104 23.52 28.98 < 33.01

106 0 22.45 27.91 < 33.01

1 105 22.31 27.77 < 33.01

1 0 22.36 27.82 < 33.01

2560.0 20

53 26 23.31 28.77 < 33.01

1 1 23.59 29.05 < 33.01

1 104 23.67 29.13 < 33.01

106 0 22.31 27.77 < 33.01

1 105 22.75 28.21 < 33.01

1 0 22.80 28.26 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2512.5 25

64 32 22.31 27.77 < 33.01

1 1 22.15 27.61 < 33.01

1 131 22.70 28.16 < 33.01

133 0 21.76 27.22 < 33.01

1 132 21.93 27.39 < 33.01

1 0 21.33 26.79 < 33.01

2535.0 25

64 32 22.95 28.41 < 33.01

1 1 23.14 28.60 < 33.01

1 131 23.05 28.51 < 33.01

133 0 22.45 27.91 < 33.01

1 132 22.27 27.73 < 33.01

1 0 22.22 27.68 < 33.01

2557.5 25

64 32 23.36 28.82 < 33.01

1 1 23.16 28.62 < 33.01

1 131 23.56 29.02 < 33.01

133 0 22.36 27.82 < 33.01

1 132 22.48 27.94 < 33.01

1 0 22.68 28.14 < 33.01

2515.0 30

80 40 22.98 28.44 < 33.01

1 1 22.75 28.21 < 33.01

1 158 23.30 28.76 < 33.01

160 0 21.95 27.41 < 33.01

1 159 22.24 27.70 < 33.01

1 0 21.90 27.36 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2535.0 30

80 40 23.03 28.49 < 33.01

1 1 22.94 28.40 < 33.01

1 158 23.37 28.83 < 33.01

160 0 22.09 27.55 < 33.01

1 159 22.22 27.68 < 33.01

1 0 22.15 27.61 < 33.01

2555.0 30

80 40 23.33 28.79 < 33.01

1 1 23.04 28.50 < 33.01

1 158 23.44 28.90 < 33.01

160 0 22.32 27.78 < 33.01

1 159 22.67 28.13 < 33.01

1 0 22.66 28.12 < 33.01

2520.0 40

108 54 22.86 28.32 < 33.01

1 1 22.52 27.98 < 33.01

1 214 22.79 28.25 < 33.01

216 0 21.81 27.27 < 33.01

1 215 21.57 27.03 < 33.01

1 0 21.20 26.66 < 33.01

2535.0 40

108 54 22.80 28.26 < 33.01

1 1 22.63 28.09 < 33.01

1 214 23.53 28.99 < 33.01

216 0 21.97 27.43 < 33.01

1 215 22.14 27.60 < 33.01

1 0 21.37 26.83 < 33.01

2550.0 40

108 54 23.30 28.76 < 33.01

1 1 23.01 28.47 < 33.01

1 214 23.38 28.84 < 33.01

216 0 22.36 27.82 < 33.01

1 215 22.58 28.04 < 33.01

1 0 22.27 27.73 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2502.5 5

13 6 21.85 27.31 < 33.01

1 1 21.68 27.14 < 33.01

1 23 21.74 27.20 < 33.01

25 0 21.73 27.19 < 33.01

1 24 21.75 27.21 < 33.01

1 0 21.70 27.16 < 33.01

2535.0 5

13 6 21.97 27.43 < 33.01

1 1 21.91 27.37 < 33.01

1 23 21.90 27.36 < 33.01

25 0 21.87 27.33 < 33.01

1 24 21.95 27.41 < 33.01

1 0 21.92 27.38 < 33.01

2567.5 5

13 6 21.78 27.24 < 33.01

1 1 21.87 27.33 < 33.01

1 23 22.02 27.48 < 33.01

25 0 21.75 27.21 < 33.01

1 24 21.87 27.33 < 33.01

1 0 21.72 27.18 < 33.01

2505.0 10

26 13 21.82 27.28 < 33.01

1 1 21.68 27.14 < 33.01

1 50 21.82 27.28 < 33.01

52 0 21.80 27.26 < 33.01

1 51 21.80 27.26 < 33.01

1 0 21.79 27.25 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2535.0 10

26 13 21.92 27.38 < 33.01

1 1 21.95 27.41 < 33.01

1 50 22.05 27.51 < 33.01

52 0 21.82 27.28 < 33.01

1 51 21.99 27.45 < 33.01

1 0 21.97 27.43 < 33.01

2565.0 10

26 13 21.81 27.27 < 33.01

1 1 21.88 27.34 < 33.01

1 50 22.12 27.58 < 33.01

52 0 21.69 27.15 < 33.01

1 51 22.06 27.52 < 33.01

1 0 22.12 27.58 < 33.01

2507.5 15

39 19 22.00 27.46 < 33.01

1 1 21.92 27.38 < 33.01

1 77 21.94 27.40 < 33.01

79 0 22.01 27.47 < 33.01

1 78 21.93 27.39 < 33.01

1 0 21.97 27.43 < 33.01

2535.0 15

39 19 22.03 27.49 < 33.01

1 1 21.97 27.43 < 33.01

1 77 21.98 27.44 < 33.01

79 0 22.05 27.51 < 33.01

1 78 21.96 27.42 < 33.01

1 0 22.07 27.53 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2562.5 15

39 19 21.99 27.45 < 33.01

1 1 21.91 27.37 < 33.01

1 77 21.93 27.39 < 33.01

79 0 21.91 27.37 < 33.01

1 78 21.91 27.37 < 33.01

1 0 21.90 27.36 < 33.01

2510.0 20

53 26 21.98 27.44 < 33.01

1 1 21.90 27.36 < 33.01

1 104 22.00 27.46 < 33.01

106 0 22.03 27.49 < 33.01

1 105 22.02 27.48 < 33.01

1 0 22.03 27.49 < 33.01

2535.0 20

53 26 21.97 27.43 < 33.01

1 1 21.95 27.41 < 33.01

1 104 21.90 27.36 < 33.01

106 0 22.02 27.48 < 33.01

1 105 21.96 27.42 < 33.01

1 0 22.05 27.51 < 33.01

2560.0 20

53 26 21.95 27.41 < 33.01

1 1 22.06 27.52 < 33.01

1 104 21.99 27.45 < 33.01

106 0 21.88 27.34 < 33.01

1 105 22.08 27.54 < 33.01

1 0 22.11 27.57 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2512.5 25

64 32 21.80 27.26 < 33.01

1 1 21.65 27.11 < 33.01

1 131 22.06 27.52 < 33.01

133 0 21.70 27.16 < 33.01

1 132 22.19 27.65 < 33.01

1 0 21.67 27.13 < 33.01

2535.0 25

64 32 22.01 27.47 < 33.01

1 1 21.91 27.37 < 33.01

1 131 21.92 27.38 < 33.01

133 0 21.98 27.44 < 33.01

1 132 21.94 27.40 < 33.01

1 0 21.92 27.38 < 33.01

2557.5 25

64 32 21.85 27.31 < 33.01

1 1 22.04 27.50 < 33.01

1 131 22.05 27.51 < 33.01

133 0 21.90 27.36 < 33.01

1 132 21.99 27.45 < 33.01

1 0 22.03 27.49 < 33.01

2515.0 30

80 40 21.54 27.00 < 33.01

1 1 21.76 27.22 < 33.01

1 158 21.86 27.32 < 33.01

160 0 21.48 26.94 < 33.01

1 159 21.94 27.40 < 33.01

1 0 21.79 27.25 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2535.0 30

80 40 21.63 27.09 < 33.01

1 1 21.88 27.34 < 33.01

1 158 21.82 27.28 < 33.01

160 0 21.63 27.09 < 33.01

1 159 21.84 27.30 < 33.01

1 0 21.98 27.44 < 33.01

2555.0 30

80 40 21.82 27.28 < 33.01

1 1 22.07 27.53 < 33.01

1 158 21.86 27.32 < 33.01

160 0 21.83 27.29 < 33.01

1 159 21.99 27.45 < 33.01

1 0 22.02 27.48 < 33.01

2520.0 40

108 54 21.52 26.98 < 33.01

1 1 21.54 27.00 < 33.01

1 214 21.87 27.33 < 33.01

216 0 21.35 26.81 < 33.01

1 215 21.41 26.87 < 33.01

1 0 21.08 26.54 < 33.01

2535.0 40

108 54 21.47 26.93 < 33.01

1 1 21.73 27.19 < 33.01

1 214 21.90 27.36 < 33.01

216 0 21.52 26.98 < 33.01

1 215 21.76 27.22 < 33.01

1 0 21.27 26.73 < 33.01

2550.0 40

108 54 21.83 27.29 < 33.01

1 1 22.01 27.47 < 33.01

1 214 21.96 27.42 < 33.01

216 0 21.78 27.24 < 33.01

1 215 22.02 27.48 < 33.01

1 0 21.72 27.18 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2502.5 5

13 6 18.91 24.37 < 33.01

1 1 18.53 23.99 < 33.01

1 23 18.68 24.14 < 33.01

25 0 18.79 24.25 < 33.01

1 24 18.68 24.14 < 33.01

1 0 18.58 24.04 < 33.01

2535.0 5

13 6 19.15 24.61 < 33.01

1 1 18.79 24.25 < 33.01

1 23 18.63 24.09 < 33.01

25 0 18.89 24.35 < 33.01

1 24 18.66 24.12 < 33.01

1 0 18.57 24.03 < 33.01

2567.5 5

13 6 19.06 24.52 < 33.01

1 1 18.41 23.87 < 33.01

1 23 18.54 24.00 < 33.01

25 0 18.85 24.31 < 33.01

1 24 18.41 23.87 < 33.01

1 0 18.45 23.91 < 33.01

2505.0 10

26 13 18.79 24.25 < 33.01

1 1 18.68 24.14 < 33.01

1 50 18.82 24.28 < 33.01

52 0 18.85 24.31 < 33.01

1 51 18.75 24.21 < 33.01

1 0 18.62 24.08 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2535.0 10

26 13 18.93 24.39 < 33.01

1 1 18.62 24.08 < 33.01

1 50 18.79 24.25 < 33.01

52 0 18.98 24.44 < 33.01

1 51 18.66 24.12 < 33.01

1 0 18.59 24.05 < 33.01

2565.0 10

26 13 18.74 24.20 < 33.01

1 1 18.62 24.08 < 33.01

1 50 18.62 24.08 < 33.01

52 0 18.82 24.28 < 33.01

1 51 18.68 24.14 < 33.01

1 0 18.58 24.04 < 33.01

2507.5 15

39 19 18.99 24.45 < 33.01

1 1 18.80 24.26 < 33.01

1 77 18.85 24.31 < 33.01

79 0 19.04 24.50 < 33.01

1 78 18.94 24.40 < 33.01

1 0 18.82 24.28 < 33.01

2535.0 15

39 19 19.12 24.58 < 33.01

1 1 18.91 24.37 < 33.01

1 77 18.95 24.41 < 33.01

79 0 19.15 24.61 < 33.01

1 78 19.05 24.51 < 33.01

1 0 18.86 24.32 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2562.5 15

39 19 19.11 24.57 < 33.01

1 1 18.79 24.25 < 33.01

1 77 18.76 24.22 < 33.01

79 0 19.02 24.48 < 33.01

1 78 18.86 24.32 < 33.01

1 0 18.73 24.19 < 33.01

2510.0 20

53 26 19.04 24.50 < 33.01

1 1 18.81 24.27 < 33.01

1 104 18.92 24.38 < 33.01

106 0 19.02 24.48 < 33.01

1 105 18.90 24.36 < 33.01

1 0 18.75 24.21 < 33.01

2535.0 20

53 26 19.12 24.58 < 33.01

1 1 18.86 24.32 < 33.01

1 104 18.94 24.40 < 33.01

106 0 19.09 24.55 < 33.01

1 105 18.97 24.43 < 33.01

1 0 18.90 24.36 < 33.01

2560.0 20

53 26 19.09 24.55 < 33.01

1 1 18.80 24.26 < 33.01

1 104 18.67 24.13 < 33.01

106 0 19.02 24.48 < 33.01

1 105 18.62 24.08 < 33.01

1 0 18.73 24.19 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2512.5 25

64 32 19.12 24.58 < 33.01

1 1 18.85 24.31 < 33.01

1 131 18.97 24.43 < 33.01

133 0 19.12 24.58 < 33.01

1 132 18.95 24.41 < 33.01

1 0 18.89 24.35 < 33.01

2535.0 25

64 32 19.08 24.54 < 33.01

1 1 19.33 24.79 < 33.01

1 131 19.22 24.68 < 33.01

133 0 19.05 24.51 < 33.01

1 132 18.93 24.39 < 33.01

1 0 18.87 24.33 < 33.01

2557.5 25

64 32 19.09 24.55 < 33.01

1 1 18.78 24.24 < 33.01

1 131 18.73 24.19 < 33.01

133 0 19.08 24.54 < 33.01

1 132 18.70 24.16 < 33.01

1 0 18.74 24.20 < 33.01

2515.0 30

80 40 18.88 24.34 < 33.01

1 1 18.66 24.12 < 33.01

1 158 18.88 24.34 < 33.01

160 0 18.97 24.43 < 33.01

1 159 18.92 24.38 < 33.01

1 0 18.68 24.14 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2535.0 30

80 40 18.98 24.44 < 33.01

1 1 18.86 24.32 < 33.01

1 158 18.87 24.33 < 33.01

160 0 19.02 24.48 < 33.01

1 159 18.88 24.34 < 33.01

1 0 18.86 24.32 < 33.01

2555.0 30

80 40 19.02 24.48 < 33.01

1 1 18.67 24.13 < 33.01

1 158 18.53 23.99 < 33.01

160 0 19.05 24.51 < 33.01

1 159 18.61 24.07 < 33.01

1 0 18.67 24.13 < 33.01

2520.0 40

108 54 18.95 24.41 < 33.01

1 1 18.76 24.22 < 33.01

1 214 19.00 24.46 < 33.01

216 0 18.96 24.42 < 33.01

1 215 18.91 24.37 < 33.01

1 0 18.74 24.20 < 33.01

2535.0 40

108 54 18.89 24.35 < 33.01

1 1 18.90 24.36 < 33.01

1 214 18.95 24.41 < 33.01

216 0 18.97 24.43 < 33.01

1 215 18.88 24.34 < 33.01

1 0 18.91 24.37 < 33.01

2550.0 40

108 54 18.94 24.40 < 33.01

1 1 18.67 24.13 < 33.01

1 214 18.66 24.12 < 33.01

216 0 18.90 24.36 < 33.01

1 215 18.71 24.17 < 33.01

1 0 18.69 24.15 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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NR Band n12

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

701.5 5

12 6 23.11 25.62 < 34.77

1 1 23.09 25.60 < 34.77

1 23 23.04 25.55 < 34.77

25 0 23.11 25.62 < 34.77

1 24 23.01 25.52 < 34.77

1 0 23.03 25.54 < 34.77

707.5 5

12 6 23.21 25.72 < 34.77

1 1 22.98 25.49 < 34.77

1 23 23.13 25.64 < 34.77

25 0 23.21 25.72 < 34.77

1 24 23.05 25.56 < 34.77

1 0 23.00 25.51 < 34.77

713.5 5

12 6 23.18 25.69 < 34.77

1 1 23.15 25.66 < 34.77

1 23 23.05 25.56 < 34.77

25 0 23.20 25.71 < 34.77

1 24 23.13 25.64 < 34.77

1 0 23.11 25.62 < 34.77

704.0 10

25 12 23.18 25.69 < 34.77

1 1 23.21 25.72 < 34.77

1 50 23.12 25.63 < 34.77

50 0 23.15 25.66 < 34.77

1 51 23.11 25.62 < 34.77

1 0 23.17 25.68 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

707.5 10

25 12 23.22 25.73 < 34.77

1 1 23.04 25.55 < 34.77

1 50 23.07 25.58 < 34.77

50 0 23.26 25.77 < 34.77

1 51 23.10 25.61 < 34.77

1 0 23.07 25.58 < 34.77

711.0 10

25 12 23.15 25.66 < 34.77

1 1 23.11 25.62 < 34.77

1 50 23.07 25.58 < 34.77

50 0 23.16 25.67 < 34.77

1 51 23.07 25.58 < 34.77

1 0 22.97 25.48 < 34.77

706.5 15

36 18 23.35 25.86 < 34.77

1 1 23.18 25.69 < 34.77

1 77 23.11 25.62 < 34.77

75 0 23.40 25.91 < 34.77

1 78 23.10 25.61 < 34.77

1 0 23.12 25.63 < 34.77

707.5 15

36 18 23.37 25.88 < 34.77

1 1 23.19 25.70 < 34.77

1 77 23.08 25.59 < 34.77

75 0 23.37 25.88 < 34.77

1 78 23.09 25.60 < 34.77

1 0 23.07 25.58 < 34.77

708.5 15

36 18 23.34 25.85 < 34.77

1 1 23.17 25.68 < 34.77

1 77 23.07 25.58 < 34.77

75 0 23.37 25.88 < 34.77

1 78 23.08 25.59 < 34.77

1 0 23.06 25.57 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

701.5 5

12 6 23.19 25.70 < 34.77

1 1 23.48 25.99 < 34.77

1 23 23.35 25.86 < 34.77

25 0 23.12 25.63 < 34.77

1 24 23.23 25.74 < 34.77

1 0 23.30 25.81 < 34.77

707.5 5

12 6 23.16 25.67 < 34.77

1 1 23.26 25.77 < 34.77

1 23 23.39 25.90 < 34.77

25 0 23.17 25.68 < 34.77

1 24 23.17 25.68 < 34.77

1 0 23.22 25.73 < 34.77

713.5 5

12 6 23.24 25.75 < 34.77

1 1 23.34 25.85 < 34.77

1 23 23.45 25.96 < 34.77

25 0 23.13 25.64 < 34.77

1 24 23.37 25.88 < 34.77

1 0 23.19 25.70 < 34.77

704.0 10

25 12 23.20 25.71 < 34.77

1 1 23.42 25.93 < 34.77

1 50 23.19 25.70 < 34.77

50 0 23.11 25.62 < 34.77

1 51 23.29 25.80 < 34.77

1 0 23.19 25.70 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

707.5 10

25 12 23.21 25.72 < 34.77

1 1 23.33 25.84 < 34.77

1 50 23.21 25.72 < 34.77

50 0 23.11 25.62 < 34.77

1 51 23.25 25.76 < 34.77

1 0 23.24 25.75 < 34.77

711.0 10

25 12 23.20 25.71 < 34.77

1 1 23.47 25.98 < 34.77

1 50 23.35 25.86 < 34.77

50 0 23.21 25.72 < 34.77

1 51 23.33 25.84 < 34.77

1 0 23.28 25.79 < 34.77

706.5 15

36 18 23.32 25.83 < 34.77

1 1 23.37 25.88 < 34.77

1 77 23.32 25.83 < 34.77

75 0 23.34 25.85 < 34.77

1 78 23.24 25.75 < 34.77

1 0 23.27 25.78 < 34.77

707.5 15

36 18 23.24 25.75 < 34.77

1 1 23.31 25.82 < 34.77

1 77 23.36 25.87 < 34.77

75 0 23.33 25.84 < 34.77

1 78 23.31 25.82 < 34.77

1 0 23.35 25.86 < 34.77

708.5 15

36 18 23.29 25.80 < 34.77

1 1 23.54 26.05 < 34.77

1 77 23.41 25.92 < 34.77

75 0 23.34 25.85 < 34.77

1 78 23.34 25.85 < 34.77

1 0 23.21 25.72 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

701.5 5

12 6 23.08 25.59 < 34.77

1 1 23.10 25.61 < 34.77

1 23 23.13 25.64 < 34.77

25 0 22.09 24.60 < 34.77

1 24 22.39 24.90 < 34.77

1 0 22.34 24.85 < 34.77

707.5 5

12 6 22.93 25.44 < 34.77

1 1 23.44 25.95 < 34.77

1 23 23.41 25.92 < 34.77

25 0 22.06 24.57 < 34.77

1 24 22.39 24.90 < 34.77

1 0 22.35 24.86 < 34.77

713.5 5

12 6 23.08 25.59 < 34.77

1 1 23.13 25.64 < 34.77

1 23 23.22 25.73 < 34.77

25 0 22.12 24.63 < 34.77

1 24 22.40 24.91 < 34.77

1 0 22.38 24.89 < 34.77

704.0 10

25 12 23.19 25.70 < 34.77

1 1 23.43 25.94 < 34.77

1 50 23.34 25.85 < 34.77

50 0 22.16 24.67 < 34.77

1 51 22.25 24.76 < 34.77

1 0 22.28 24.79 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

707.5 10

25 12 23.08 25.59 < 34.77

1 1 23.16 25.67 < 34.77

1 50 23.07 25.58 < 34.77

50 0 22.13 24.64 < 34.77

1 51 22.39 24.90 < 34.77

1 0 22.45 24.96 < 34.77

711.0 10

25 12 23.15 25.66 < 34.77

1 1 23.13 25.64 < 34.77

1 50 23.19 25.70 < 34.77

50 0 22.23 24.74 < 34.77

1 51 22.36 24.87 < 34.77

1 0 22.36 24.87 < 34.77

706.5 15

36 18 23.34 25.85 < 34.77

1 1 23.49 26.00 < 34.77

1 77 23.41 25.92 < 34.77

75 0 22.37 24.88 < 34.77

1 78 22.35 24.86 < 34.77

1 0 22.42 24.93 < 34.77

707.5 15

36 18 23.32 25.83 < 34.77

1 1 23.45 25.96 < 34.77

1 77 23.50 26.01 < 34.77

75 0 22.29 24.80 < 34.77

1 78 22.39 24.90 < 34.77

1 0 22.14 24.65 < 34.77

708.5 15

36 18 23.28 25.79 < 34.77

1 1 23.44 25.95 < 34.77

1 77 23.48 25.99 < 34.77

75 0 22.31 24.82 < 34.77

1 78 22.33 24.84 < 34.77

1 0 22.36 24.87 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

701.5 5

12 6 21.73 24.24 < 34.77

1 1 21.66 24.17 < 34.77

1 23 21.61 24.12 < 34.77

25 0 21.62 24.13 < 34.77

1 24 21.69 24.20 < 34.77

1 0 21.58 24.09 < 34.77

707.5 5

12 6 21.61 24.12 < 34.77

1 1 21.81 24.32 < 34.77

1 23 21.90 24.41 < 34.77

25 0 21.75 24.26 < 34.77

1 24 21.83 24.34 < 34.77

1 0 21.79 24.30 < 34.77

713.5 5

12 6 21.77 24.28 < 34.77

1 1 21.67 24.18 < 34.77

1 23 21.75 24.26 < 34.77

25 0 21.70 24.21 < 34.77

1 24 21.78 24.29 < 34.77

1 0 21.71 24.22 < 34.77

704.0 10

25 12 21.74 24.25 < 34.77

1 1 21.89 24.40 < 34.77

1 50 21.82 24.33 < 34.77

50 0 21.63 24.14 < 34.77

1 51 21.75 24.26 < 34.77

1 0 21.79 24.30 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

701.5 5

12 6 19.70 22.21 < 34.77

1 1 19.31 21.82 < 34.77

1 23 19.20 21.71 < 34.77

25 0 19.56 22.07 < 34.77

1 24 19.20 21.71 < 34.77

1 0 19.26 21.77 < 34.77

707.5 5

12 6 19.65 22.16 < 34.77

1 1 19.33 21.84 < 34.77

1 23 19.41 21.92 < 34.77

25 0 19.64 22.15 < 34.77

1 24 19.33 21.84 < 34.77

1 0 19.27 21.78 < 34.77

713.5 5

12 6 19.68 22.19 < 34.77

1 1 19.23 21.74 < 34.77

1 23 19.30 21.81 < 34.77

25 0 19.57 22.08 < 34.77

1 24 19.29 21.80 < 34.77

1 0 19.31 21.82 < 34.77

704.0 10

25 12 19.59 22.10 < 34.77

1 1 19.33 21.84 < 34.77

1 50 19.40 21.91 < 34.77

50 0 19.61 22.12 < 34.77

1 51 19.36 21.87 < 34.77

1 0 19.20 21.71 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 25QAM

707.5 10

25 12 19.67 22.18 < 34.77

1 1 19.24 21.75 < 34.77

1 50 19.39 21.90 < 34.77

50 0 19.58 22.09 < 34.77

1 51 19.29 21.80 < 34.77

1 0 19.19 21.70 < 34.77

711.0 10

25 12 19.61 22.12 < 34.77

1 1 19.27 21.78 < 34.77

1 50 19.34 21.85 < 34.77

50 0 19.69 22.20 < 34.77

1 51 19.38 21.89 < 34.77

1 0 19.16 21.67 < 34.77

706.5 15

36 18 19.77 22.28 < 34.77

1 1 19.49 22.00 < 34.77

1 77 19.41 21.92 < 34.77

75 0 19.82 22.33 < 34.77

1 78 19.33 21.84 < 34.77

1 0 19.47 21.98 < 34.77

707.5 15

36 18 19.75 22.26 < 34.77

1 1 19.46 21.97 < 34.77

1 77 19.43 21.94 < 34.77

75 0 19.83 22.34 < 34.77

1 78 19.36 21.87 < 34.77

1 0 19.63 22.14 < 34.77

708.5 15

36 18 19.73 22.24 < 34.77

1 1 19.50 22.01 < 34.77

1 77 19.36 21.87 < 34.77

75 0 19.76 22.27 < 34.77

1 78 19.36 21.87 < 34.77

1 0 19.44 21.95 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM QPSK

701.5 5

13 6 22.65 25.16 < 34.77

1 1 22.58 25.09 < 34.77

1 23 22.52 25.03 < 34.77

25 0 21.19 23.70 < 34.77

1 24 21.11 23.62 < 34.77

1 0 21.19 23.70 < 34.77

707.5 5

13 6 22.56 25.07 < 34.77

1 1 22.85 25.36 < 34.77

1 23 22.87 25.38 < 34.77

25 0 21.20 23.71 < 34.77

1 24 21.17 23.68 < 34.77

1 0 21.16 23.67 < 34.77

713.5 5

13 6 22.61 25.12 < 34.77

1 1 22.68 25.19 < 34.77

1 23 22.78 25.29 < 34.77

25 0 21.18 23.69 < 34.77

1 24 21.23 23.74 < 34.77

1 0 21.13 23.64 < 34.77

704.0 10

26 13 22.62 25.13 < 34.77

1 1 22.89 25.40 < 34.77

1 50 22.89 25.40 < 34.77

52 0 21.15 23.66 < 34.77

1 51 21.21 23.72 < 34.77

1 0 21.19 23.70 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM QPSK

707.5 10

26 13 22.63 25.14 < 34.77

1 1 22.62 25.13 < 34.77

1 50 22.69 25.20 < 34.77

52 0 21.21 23.72 < 34.77

1 51 21.14 23.65 < 34.77

1 0 21.23 23.74 < 34.77

711.0 10

26 13 22.63 25.14 < 34.77

1 1 22.75 25.26 < 34.77

1 50 22.63 25.14 < 34.77

52 0 21.06 23.57 < 34.77

1 51 21.15 23.66 < 34.77

1 0 21.13 23.64 < 34.77

706.5 15

39 19 22.64 25.15 < 34.77

1 1 22.83 25.34 < 34.77

1 77 22.90 25.41 < 34.77

79 0 21.27 23.78 < 34.77

1 78 21.20 23.71 < 34.77

1 0 21.26 23.77 < 34.77

707.5 15

39 19 22.67 25.18 < 34.77

1 1 22.90 25.41 < 34.77

1 77 22.91 25.42 < 34.77

79 0 21.30 23.81 < 34.77

1 78 21.25 23.76 < 34.77

1 0 21.23 23.74 < 34.77

708.5 15

39 19 22.69 25.20 < 34.77

1 1 22.87 25.38 < 34.77

1 77 22.89 25.40 < 34.77

79 0 21.25 23.76 < 34.77

1 78 21.32 23.83 < 34.77

1 0 21.23 23.74 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

701.5 5

13 6 22.34 24.85 < 34.77

1 1 22.33 24.84 < 34.77

1 23 22.36 24.87 < 34.77

25 0 21.18 23.69 < 34.77

1 24 21.48 23.99 < 34.77

1 0 21.49 24.00 < 34.77

707.5 5

13 6 22.17 24.68 < 34.77

1 1 22.36 24.87 < 34.77

1 23 22.33 24.84 < 34.77

25 0 21.12 23.63 < 34.77

1 24 21.05 23.56 < 34.77

1 0 20.84 23.35 < 34.77

713.5 5

13 6 22.34 24.85 < 34.77

1 1 22.33 24.84 < 34.77

1 23 22.33 24.84 < 34.77

25 0 21.17 23.68 < 34.77

1 24 21.54 24.05 < 34.77

1 0 21.50 24.01 < 34.77

704.0 10

26 13 22.13 24.64 < 34.77

1 1 22.29 24.80 < 34.77

1 50 22.15 24.66 < 34.77

52 0 21.07 23.58 < 34.77

1 51 21.01 23.52 < 34.77

1 0 20.92 23.43 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

707.5 10

26 13 22.17 24.68 < 34.77

1 1 22.40 24.91 < 34.77

1 50 22.28 24.79 < 34.77

52 0 21.06 23.57 < 34.77

1 51 21.56 24.07 < 34.77

1 0 21.41 23.92 < 34.77

711.0 10

26 13 22.16 24.67 < 34.77

1 1 22.34 24.85 < 34.77

1 50 22.35 24.86 < 34.77

52 0 21.16 23.67 < 34.77

1 51 21.62 24.13 < 34.77

1 0 21.50 24.01 < 34.77

706.5 15

39 19 22.29 24.80 < 34.77

1 1 22.43 24.94 < 34.77

1 77 22.33 24.84 < 34.77

79 0 21.34 23.85 < 34.77

1 78 21.06 23.57 < 34.77

1 0 21.08 23.59 < 34.77

707.5 15

39 19 22.30 24.81 < 34.77

1 1 22.41 24.92 < 34.77

1 77 22.44 24.95 < 34.77

79 0 21.37 23.88 < 34.77

1 78 20.98 23.49 < 34.77

1 0 21.24 23.75 < 34.77

708.5 15

39 19 22.21 24.72 < 34.77

1 1 22.34 24.85 < 34.77

1 77 22.47 24.98 < 34.77

79 0 21.34 23.85 < 34.77

1 78 21.15 23.66 < 34.77

1 0 21.00 23.51 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15



Report No. ENS2303290179W00105R Page 139 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

701.5 5

13 6 20.84 23.35 < 34.77

1 1 20.50 23.01 < 34.77

1 23 20.68 23.19 < 34.77

25 0 20.68 23.19 < 34.77

1 24 20.67 23.18 < 34.77

1 0 20.55 23.06 < 34.77

707.5 5

13 6 20.70 23.21 < 34.77

1 1 20.70 23.21 < 34.77

1 23 20.58 23.09 < 34.77

25 0 20.50 23.01 < 34.77

1 24 20.64 23.15 < 34.77

1 0 20.79 23.30 < 34.77

713.5 5

13 6 20.69 23.20 < 34.77

1 1 20.83 23.34 < 34.77

1 23 20.85 23.36 < 34.77

25 0 20.71 23.22 < 34.77

1 24 20.36 22.87 < 34.77

1 0 20.76 23.27 < 34.77

704.0 10

26 13 20.62 23.13 < 34.77

1 1 20.57 23.08 < 34.77

1 50 20.61 23.12 < 34.77

52 0 20.67 23.18 < 34.77

1 51 20.75 23.26 < 34.77

1 0 20.59 23.10 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

707.5 10

26 13 20.62 23.13 < 34.77

1 1 20.89 23.40 < 34.77

1 50 20.88 23.39 < 34.77

52 0 20.64 23.15 < 34.77

1 51 20.81 23.32 < 34.77

1 0 20.95 23.46 < 34.77

711.0 10

26 13 20.68 23.19 < 34.77

1 1 20.75 23.26 < 34.77

1 50 20.95 23.46 < 34.77

52 0 20.63 23.14 < 34.77

1 51 20.78 23.29 < 34.77

1 0 20.80 23.31 < 34.77

706.5 15

39 19 20.79 23.30 < 34.77

1 1 20.66 23.17 < 34.77

1 77 20.67 23.18 < 34.77

79 0 20.83 23.34 < 34.77

1 78 20.69 23.20 < 34.77

1 0 20.79 23.30 < 34.77

707.5 15

39 19 20.79 23.30 < 34.77

1 1 20.50 23.01 < 34.77

1 77 20.64 23.15 < 34.77

79 0 20.81 23.32 < 34.77

1 78 20.75 23.26 < 34.77

1 0 20.73 23.24 < 34.77

708.5 15

39 19 20.75 23.26 < 34.77

1 1 20.65 23.16 < 34.77

1 77 20.72 23.23 < 34.77

79 0 20.76 23.27 < 34.77

1 78 20.82 23.33 < 34.77

1 0 20.67 23.18 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

701.5 5

13 6 17.86 20.37 < 34.77

1 1 17.52 20.03 < 34.77

1 23 17.47 19.98 < 34.77

25 0 17.56 20.07 < 34.77

1 24 17.37 19.88 < 34.77

1 0 17.50 20.01 < 34.77

707.5 5

13 6 17.81 20.32 < 34.77

1 1 17.41 19.92 < 34.77

1 23 17.50 20.01 < 34.77

25 0 17.64 20.15 < 34.77

1 24 17.42 19.93 < 34.77

1 0 17.37 19.88 < 34.77

713.5 5

13 6 17.85 20.36 < 34.77

1 1 17.27 19.78 < 34.77

1 23 17.29 19.80 < 34.77

25 0 17.59 20.10 < 34.77

1 24 17.36 19.87 < 34.77

1 0 17.23 19.74 < 34.77

704.0 10

26 13 17.65 20.16 < 34.77

1 1 17.55 20.06 < 34.77

1 50 17.62 20.13 < 34.77

52 0 17.60 20.11 < 34.77

1 51 17.64 20.15 < 34.77

1 0 17.51 20.02 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

707.5 10

26 13 17.65 20.16 < 34.77

1 1 17.37 19.88 < 34.77

1 50 17.40 19.91 < 34.77

52 0 17.63 20.14 < 34.77

1 51 17.50 20.01 < 34.77

1 0 17.31 19.82 < 34.77

711.0 10

26 13 17.57 20.08 < 34.77

1 1 17.35 19.86 < 34.77

1 50 17.42 19.93 < 34.77

52 0 17.68 20.19 < 34.77

1 51 17.44 19.95 < 34.77

1 0 17.32 19.83 < 34.77

706.5 15

39 19 17.73 20.24 < 34.77

1 1 17.59 20.10 < 34.77

1 77 17.68 20.19 < 34.77

79 0 17.86 20.37 < 34.77

1 78 17.61 20.12 < 34.77

1 0 17.68 20.19 < 34.77

707.5 15

39 19 17.84 20.35 < 34.77

1 1 17.66 20.17 < 34.77

1 77 17.63 20.14 < 34.77

79 0 17.81 20.32 < 34.77

1 78 17.54 20.05 < 34.77

1 0 17.85 20.36 < 34.77

708.5 15

39 19 17.73 20.24 < 34.77

1 1 17.73 20.24 < 34.77

1 77 17.64 20.15 < 34.77

79 0 17.77 20.28 < 34.77

1 78 17.63 20.14 < 34.77

1 0 17.68 20.19 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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NR Band n14

Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s-OFDM PI/2BPSK

5

790.5

12 6 23.38 25.89 <44.77

1 1 23.34 25.85 <44.77

1 23 23.36 25.87 <44.77

25 0 23.29 25.80 <44.77

1 24 23.27 25.78 <44.77

1 6 23.24 25.75 <44.77

793.0

12 6 23.41 25.92 <44.77

1 1 23.33 25.84 <44.77

1 23 23.20 25.71 <44.77

25 0 23.32 25.83 <44.77

1 24 23.29 25.80 <44.77

1 6 23.42 25.93 <44.77

795.5

12 6 23.41 25.92 <44.77

1 1 23.43 25.94 <44.77

1 23 23.26 25.77 <44.77

25 0 23.44 25.95 <44.77

1 24 23.29 25.80 <44.77

1 6 23.28 25.79 <44.77

10 793

25 12 23.33 25.84 <44.77

1 1 23.30 25.81 <44.77

1 50 23.20 25.71 <44.77

50 0 23.42 25.93 <44.77

1 51 23.18 25.69 <44.77

1 0 23.35 25.86 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s-OFDMQPSK

5

790.5

12 6 23.36 25.87 <44.77

1 1 23.34 25.85 <44.77

1 23 23.22 25.73 <44.77

25 0 23.34 25.85 <44.77

1 24 23.29 25.80 <44.77

1 6 23.36 25.87 <44.77

793.0

12 6 23.47 25.98 <44.77

1 1 23.55 26.06 <44.77

1 23 23.49 26.00 <44.77

25 0 23.40 25.91 <44.77

1 24 23.41 25.92 <44.77

1 6 23.53 26.04 <44.77

795.5

12 6 23.43 25.94 <44.77

1 1 23.37 25.88 <44.77

1 23 23.39 25.90 <44.77

25 0 23.32 25.83 <44.77

1 24 23.27 25.78 <44.77

1 6 23.39 25.90 <44.77

10 793

25 12 23.41 25.92 <44.77

1 1 23.56 26.07 <44.77

1 50 23.35 25.86 <44.77

50 0 23.36 25.87 <44.77

1 51 23.39 25.90 <44.77

1 0 23.56 26.07 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s-OFDM16QAM

5

790.5

12 6 23.45 25.96 <44.77

1 1 23.15 25.66 <44.77

1 23 23.50 26.01 <44.77

25 0 22.26 24.77 <44.77

1 24 22.03 24.54 <44.77

1 6 22.58 25.09 <44.77

793.0

12 6 23.27 25.78 <44.77

1 1 23.23 25.74 <44.77

1 23 23.29 25.80 <44.77

25 0 22.34 24.85 <44.77

1 24 22.54 25.05 <44.77

1 6 22.61 25.12 <44.77

795.5

12 6 23.23 25.74 <44.77

1 1 23.66 26.17 <44.77

1 23 23.19 25.70 <44.77

25 0 22.25 24.76 <44.77

1 24 22.46 24.97 <44.77

1 6 22.49 25.00 <44.77

10 793

25 12 23.43 25.94 <44.77

1 1 23.43 25.94 <44.77

1 50 23.23 25.74 <44.77

50 0 22.37 24.88 <44.77

1 51 22.50 25.01 <44.77

1 0 22.65 25.16 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s-OFDM64QAM

5

790.5

12 6 21.94 24.45 <44.77

1 1 21.89 24.40 <44.77

1 23 21.79 24.30 <44.77

25 0 21.81 24.32 <44.77

1 24 21.74 24.25 <44.77

1 6 21.88 24.39 <44.77

793.0

12 6 21.96 24.47 <44.77

1 1 21.89 24.40 <44.77

1 23 21.86 24.37 <44.77

25 0 21.92 24.43 <44.77

1 24 21.88 24.39 <44.77

1 6 21.94 24.45 <44.77

795.5

12 6 21.81 24.32 <44.77

1 1 22.07 24.58 <44.77

1 23 21.91 24.42 <44.77

25 0 21.96 24.47 <44.77

1 24 22.02 24.53 <44.77

1 6 22.14 24.65 <44.77

10 793

25 12 21.91 24.42 <44.77

1 1 22.11 24.62 <44.77

1 50 21.88 24.39 <44.77

50 0 21.91 24.42 <44.77

1 51 21.91 24.42 <44.77

1 0 22.07 24.58 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s-OFDM256QAM

5

790.5

12 6 19.86 22.37 <44.77

1 1 19.46 21.97 <44.77

1 23 19.41 21.92 <44.77

25 0 19.84 22.35 <44.77

1 24 19.47 21.98 <44.77

1 6 19.39 21.90 <44.77

793.0

12 6 19.88 22.39 <44.77

1 1 19.50 22.01 <44.77

1 23 19.45 21.96 <44.77

25 0 19.79 22.30 <44.77

1 24 19.53 22.04 <44.77

1 6 19.53 22.04 <44.77

795.5

12 6 19.83 22.34 <44.77

1 1 19.60 22.11 <44.77

1 23 19.51 22.02 <44.77

25 0 19.78 22.29 <44.77

1 24 19.51 22.02 <44.77

1 6 19.59 22.10 <44.77

10 793

25 12 19.83 22.34 <44.77

1 1 19.38 21.89 <44.77

1 50 19.39 21.90 <44.77

50 0 19.82 22.33 <44.77

1 51 19.35 21.86 <44.77

1 0 19.36 21.87 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP-OFDM QPSK

5

790.5

13 6 22.88 25.39 <44.77

1 1 22.74 25.25 <44.77

1 23 22.75 25.26 <44.77

25 0 21.36 23.87 <44.77

1 24 21.27 23.78 <44.77

1 0 21.41 23.92 <44.77

793.0

13 6 22.80 25.31 <44.77

1 1 22.91 25.42 <44.77

1 23 22.73 25.24 <44.77

25 0 21.34 23.85 <44.77

1 24 21.50 24.01 <44.77

1 0 21.38 23.89 <44.77

795.5

13 6 22.87 25.38 <44.77

1 1 23.16 25.67 <44.77

1 23 23.16 25.67 <44.77

25 0 21.33 23.84 <44.77

1 24 21.29 23.80 <44.77

1 0 21.40 23.91 <44.77

10 793

26 13 22.84 25.35 <44.77

1 1 22.84 25.35 <44.77

1 50 22.71 25.22 <44.77

52 0 21.37 23.88 <44.77

1 51 21.27 23.78 <44.77

1 0 21.41 23.92 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP-OFDM 16QAM

5

790.5

13 6 22.39 24.90 <44.77

1 1 22.57 25.08 <44.77

1 23 22.46 24.97 <44.77

25 0 21.36 23.87 <44.77

1 24 21.64 24.15 <44.77

1 0 21.73 24.24 <44.77

793.0

13 6 22.52 25.03 <44.77

1 1 22.55 25.06 <44.77

1 23 22.49 25.00 <44.77

25 0 21.35 23.86 <44.77

1 24 21.64 24.15 <44.77

1 0 21.77 24.28 <44.77

795.5

13 6 22.45 24.96 <44.77

1 1 22.72 25.23 <44.77

1 23 22.60 25.11 <44.77

25 0 21.46 23.97 <44.77

1 24 21.23 23.74 <44.77

1 0 21.23 23.74 <44.77

10 793

26 13 22.41 24.92 <44.77

1 1 22.54 25.05 <44.77

1 50 22.52 25.03 <44.77

52 0 21.29 23.80 <44.77

1 51 21.48 23.99 <44.77

1 0 21.60 24.11 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP-OFDM 64QAM

5

790.5

13 6 20.92 23.43 <44.77

1 1 20.98 23.49 <44.77

1 23 20.99 23.50 <44.77

25 0 20.76 23.27 <44.77

1 24 20.93 23.44 <44.77

1 0 21.05 23.56 <44.77

793.0

13 6 21.03 23.54 <44.77

1 1 21.11 23.62 <44.77

1 23 20.95 23.46 <44.77

25 0 20.77 23.28 <44.77

1 24 20.92 23.43 <44.77

1 0 21.08 23.59 <44.77

795.5

13 6 20.93 23.44 <44.77

1 1 20.62 23.13 <44.77

1 23 20.50 23.01 <44.77

25 0 20.76 23.27 <44.77

1 24 20.69 23.20 <44.77

1 0 20.91 23.42 <44.77

10 793

26 13 20.94 23.45 <44.77

1 1 21.01 23.52 <44.77

1 50 20.87 23.38 <44.77

52 0 20.81 23.32 <44.77

1 51 20.89 23.40 <44.77

1 0 21.03 23.54 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP-OFDM 256QAM

5

790.5

13 6 17.99 20.50 <44.77

1 1 17.48 19.99 <44.77

1 23 17.44 19.95 <44.77

25 0 17.84 20.35 <44.77

1 24 17.49 20.00 <44.77

1 0 17.48 19.99 <44.77

793.0

13 6 18.17 20.68 <44.77

1 1 17.53 20.04 <44.77

1 23 17.50 20.01 <44.77

25 0 17.84 20.35 <44.77

1 24 17.61 20.12 <44.77

1 0 17.56 20.07 <44.77

795.5

13 6 18.09 20.60 <44.77

1 1 17.78 20.29 <44.77

1 23 17.64 20.15 <44.77

25 0 17.88 20.39 <44.77

1 24 17.64 20.15 <44.77

1 0 17.80 20.31 <44.77

10 793

26 13 17.85 20.36 <44.77

1 1 17.47 19.98 <44.77

1 50 17.65 20.16 <44.77

52 0 17.87 20.38 <44.77

1 51 17.58 20.09 <44.77

1 0 17.45 19.96 <44.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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NR Band n25

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1852.5 5

12 6 22.93 27.91 < 33.01

1 1 22.98 27.96 < 33.01

1 23 23.00 27.98 < 33.01

25 0 23.07 28.05 < 33.01

1 24 22.97 27.95 < 33.01

1 0 22.97 27.95 < 33.01

1882.5 5

12 6 23.00 27.98 < 33.01

1 1 23.00 27.98 < 33.01

1 23 22.97 27.95 < 33.01

25 0 23.06 28.04 < 33.01

1 24 23.01 27.99 < 33.01

1 0 22.92 27.90 < 33.01

1912.5 5

12 6 23.10 28.08 < 33.01

1 1 22.99 27.97 < 33.01

1 23 22.82 27.80 < 33.01

25 0 23.11 28.09 < 33.01

1 24 22.92 27.90 < 33.01

1 0 22.95 27.93 < 33.01

1855.0 10

25 12 23.11 28.09 < 33.01

1 1 22.98 27.96 < 33.01

1 50 22.97 27.95 < 33.01

50 0 23.07 28.05 < 33.01

1 51 22.97 27.95 < 33.01

1 0 22.98 27.96 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1882.5 10

25 12 23.03 28.01 < 33.01

1 1 22.90 27.88 < 33.01

1 50 22.92 27.90 < 33.01

50 0 23.00 27.98 < 33.01

1 51 22.89 27.87 < 33.01

1 0 22.92 27.90 < 33.01

1910.0 10

25 12 23.03 28.01 < 33.01

1 1 22.86 27.84 < 33.01

1 50 22.85 27.83 < 33.01

50 0 23.07 28.05 < 33.01

1 51 22.84 27.82 < 33.01

1 0 22.94 27.92 < 33.01

1857.5 15

36 18 23.19 28.17 < 33.01

1 1 23.03 28.01 < 33.01

1 77 23.14 28.12 < 33.01

75 0 23.16 28.14 < 33.01

1 78 23.02 28.00 < 33.01

1 0 23.09 28.07 < 33.01

1882.5 15

36 18 23.14 28.12 < 33.01

1 1 23.05 28.03 < 33.01

1 77 23.05 28.03 < 33.01

75 0 23.10 28.08 < 33.01

1 78 23.02 28.00 < 33.01

1 0 23.05 28.03 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1907.5 15

36 18 23.24 28.22 < 33.01

1 1 23.08 28.06 < 33.01

1 77 23.02 28.00 < 33.01

75 0 23.26 28.24 < 33.01

1 78 23.07 28.05 < 33.01

1 0 23.00 27.98 < 33.01

1860.0 20

50 25 23.15 28.13 < 33.01

1 1 22.99 27.97 < 33.01

1 104 23.06 28.04 < 33.01

100 0 23.14 28.12 < 33.01

1 105 23.05 28.03 < 33.01

1 0 23.17 28.15 < 33.01

1882.5 20

50 25 23.14 28.12 < 33.01

1 1 23.01 27.99 < 33.01

1 104 23.07 28.05 < 33.01

100 0 23.15 28.13 < 33.01

1 105 23.06 28.04 < 33.01

1 0 22.99 27.97 < 33.01

1905.0 20

50 25 23.23 28.21 < 33.01

1 1 23.11 28.09 < 33.01

1 104 23.00 27.98 < 33.01

100 0 23.15 28.13 < 33.01

1 105 23.07 28.05 < 33.01

1 0 23.15 28.13 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1862.5 25

64 32 22.85 27.83 < 33.01

1 1 22.82 27.80 < 33.01

1 131 22.86 27.84 < 33.01

128 0 22.84 27.82 < 33.01

1 132 22.81 27.79 < 33.01

1 0 22.80 27.78 < 33.01

1882.5 25

64 32 22.94 27.92 < 33.01

1 1 22.91 27.89 < 33.01

1 131 23.00 27.98 < 33.01

128 0 22.89 27.87 < 33.01

1 132 22.89 27.87 < 33.01

1 0 23.05 28.03 < 33.01

1902.5 25

64 32 23.00 27.98 < 33.01

1 1 22.86 27.84 < 33.01

1 131 22.90 27.88 < 33.01

128 0 22.98 27.96 < 33.01

1 132 22.97 27.95 < 33.01

1 0 22.97 27.95 < 33.01

1865.0 30

80 40 23.21 28.19 < 33.01

1 1 23.12 28.10 < 33.01

1 158 23.07 28.05 < 33.01

160 0 23.16 28.14 < 33.01

1 159 23.07 28.05 < 33.01

1 0 23.02 28.00 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1882.5 30

80 40 23.13 28.11 < 33.01

1 1 23.09 28.07 < 33.01

1 158 22.99 27.97 < 33.01

160 0 23.14 28.12 < 33.01

1 159 23.00 27.98 < 33.01

1 0 23.05 28.03 < 33.01

1900.0 30

80 40 23.13 28.11 < 33.01

1 1 22.98 27.96 < 33.01

1 158 23.00 27.98 < 33.01

160 0 23.18 28.16 < 33.01

1 159 22.97 27.95 < 33.01

1 0 22.96 27.94 < 33.01

1870.0 40

108 54 23.13 28.11 < 33.01

1 1 23.01 27.99 < 33.01

1 214 22.98 27.96 < 33.01

216 0 23.15 28.13 < 33.01

1 215 23.10 28.08 < 33.01

1 0 22.99 27.97 < 33.01

1882.5 40

108 54 23.17 28.15 < 33.01

1 1 23.07 28.05 < 33.01

1 214 23.05 28.03 < 33.01

216 0 23.17 28.15 < 33.01

1 215 23.06 28.04 < 33.01

1 0 23.05 28.03 < 33.01

1895.0 40

108 54 23.12 28.10 < 33.01

1 1 22.97 27.95 < 33.01

1 214 23.05 28.03 < 33.01

216 0 23.09 28.07 < 33.01

1 215 22.98 27.96 < 33.01

1 0 23.01 27.99 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1852.5 5

12 6 23.06 28.04 < 33.01

1 1 22.94 27.92 < 33.01

1 23 23.00 27.98 < 33.01

25 0 22.50 27.48 < 33.01

1 24 22.58 27.56 < 33.01

1 0 22.58 27.56 < 33.01

1882.5 5

12 6 23.03 28.01 < 33.01

1 1 22.93 27.91 < 33.01

1 23 22.98 27.96 < 33.01

25 0 22.51 27.49 < 33.01

1 24 22.53 27.51 < 33.01

1 0 22.54 27.52 < 33.01

1912.5 5

12 6 23.02 28.00 < 33.01

1 1 22.93 27.91 < 33.01

1 23 22.80 27.78 < 33.01

25 0 22.49 27.47 < 33.01

1 24 22.44 27.42 < 33.01

1 0 22.48 27.46 < 33.01

1855.0 10

25 12 23.04 28.02 < 33.01

1 1 22.88 27.86 < 33.01

1 50 22.92 27.90 < 33.01

50 0 22.54 27.52 < 33.01

1 51 22.38 27.36 < 33.01

1 0 22.38 27.36 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1882.5 10

25 12 23.03 28.01 < 33.01

1 1 22.94 27.92 < 33.01

1 50 22.96 27.94 < 33.01

50 0 22.46 27.44 < 33.01

1 51 22.50 27.48 < 33.01

1 0 22.43 27.41 < 33.01

1910.0 10

25 12 23.05 28.03 < 33.01

1 1 22.89 27.87 < 33.01

1 50 22.87 27.85 < 33.01

50 0 22.53 27.51 < 33.01

1 51 22.41 27.39 < 33.01

1 0 22.47 27.45 < 33.01

1857.5 15

36 18 23.19 28.17 < 33.01

1 1 23.13 28.11 < 33.01

1 77 23.22 28.20 < 33.01

75 0 22.60 27.58 < 33.01

1 78 22.59 27.57 < 33.01

1 0 22.67 27.65 < 33.01

1882.5 15

36 18 23.10 28.08 < 33.01

1 1 23.10 28.08 < 33.01

1 77 23.25 28.23 < 33.01

75 0 22.67 27.65 < 33.01

1 78 22.61 27.59 < 33.01

1 0 22.61 27.59 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1907.5 15

36 18 23.25 28.23 < 33.01

1 1 22.97 27.95 < 33.01

1 77 23.04 28.02 < 33.01

75 0 22.71 27.69 < 33.01

1 78 22.40 27.38 < 33.01

1 0 22.46 27.44 < 33.01

1860.0 20

50 25 23.15 28.13 < 33.01

1 1 23.02 28.00 < 33.01

1 104 23.03 28.01 < 33.01

100 0 22.59 27.57 < 33.01

1 105 22.37 27.35 < 33.01

1 0 22.44 27.42 < 33.01

1882.5 20

50 25 23.13 28.11 < 33.01

1 1 23.02 28.00 < 33.01

1 104 23.13 28.11 < 33.01

100 0 22.62 27.60 < 33.01

1 105 22.56 27.54 < 33.01

1 0 22.51 27.49 < 33.01

1905.0 20

50 25 23.15 28.13 < 33.01

1 1 23.11 28.09 < 33.01

1 104 23.13 28.11 < 33.01

100 0 22.70 27.68 < 33.01

1 105 22.69 27.67 < 33.01

1 0 22.61 27.59 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1862.5 25

64 32 22.91 27.89 < 33.01

1 1 23.06 28.04 < 33.01

1 131 22.91 27.89 < 33.01

128 0 22.35 27.33 < 33.01

1 132 22.42 27.40 < 33.01

1 0 22.39 27.37 < 33.01

1882.5 25

64 32 22.87 27.85 < 33.01

1 1 22.91 27.89 < 33.01

1 131 23.06 28.04 < 33.01

128 0 22.42 27.40 < 33.01

1 132 22.36 27.34 < 33.01

1 0 22.49 27.47 < 33.01

1902.5 25

64 32 22.98 27.96 < 33.01

1 1 22.88 27.86 < 33.01

1 131 22.88 27.86 < 33.01

128 0 22.52 27.50 < 33.01

1 132 22.43 27.41 < 33.01

1 0 22.34 27.32 < 33.01

1865.0 30

80 40 23.16 28.14 < 33.01

1 1 23.12 28.10 < 33.01

1 158 23.23 28.21 < 33.01

160 0 22.61 27.59 < 33.01

1 159 22.71 27.69 < 33.01

1 0 22.60 27.58 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1882.5 30

80 40 23.13 28.11 < 33.01

1 1 22.93 27.91 < 33.01

1 158 23.00 27.98 < 33.01

160 0 22.69 27.67 < 33.01

1 159 22.36 27.34 < 33.01

1 0 22.45 27.43 < 33.01

1900.0 30

80 40 23.15 28.13 < 33.01

1 1 22.96 27.94 < 33.01

1 158 23.04 28.02 < 33.01

160 0 22.64 27.62 < 33.01

1 159 22.45 27.43 < 33.01

1 0 22.38 27.36 < 33.01

1870.0 40

108 54 23.18 28.16 < 33.01

1 1 23.01 27.99 < 33.01

1 214 22.98 27.96 < 33.01

216 0 22.60 27.58 < 33.01

1 215 22.53 27.51 < 33.01

1 0 22.47 27.45 < 33.01

1882.5 40

108 54 23.13 28.11 < 33.01

1 1 23.01 27.99 < 33.01

1 214 23.06 28.04 < 33.01

216 0 22.65 27.63 < 33.01

1 215 22.49 27.47 < 33.01

1 0 22.46 27.44 < 33.01

1895.0 40

108 54 23.17 28.15 < 33.01

1 1 22.89 27.87 < 33.01

1 214 22.87 27.85 < 33.01

216 0 22.55 27.53 < 33.01

1 215 22.44 27.42 < 33.01

1 0 22.42 27.40 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1852.5 5

12 6 22.56 27.54 < 33.01

1 1 22.45 27.43 < 33.01

1 23 22.47 27.45 < 33.01

25 0 21.53 26.51 < 33.01

1 24 21.50 26.48 < 33.01

1 0 21.49 26.47 < 33.01

1882.5 5

12 6 22.58 27.56 < 33.01

1 1 22.48 27.46 < 33.01

1 23 22.42 27.40 < 33.01

25 0 21.57 26.55 < 33.01

1 24 21.46 26.44 < 33.01

1 0 21.47 26.45 < 33.01

1912.5 5

12 6 22.55 27.53 < 33.01

1 1 22.31 27.29 < 33.01

1 23 22.37 27.35 < 33.01

25 0 21.63 26.61 < 33.01

1 24 21.37 26.35 < 33.01

1 0 21.50 26.48 < 33.01

1855.0 10

25 12 22.54 27.52 < 33.01

1 1 22.32 27.30 < 33.01

1 50 22.31 27.29 < 33.01

50 0 21.53 26.51 < 33.01

1 51 21.41 26.39 < 33.01

1 0 21.42 26.40 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1882.5 10

25 12 22.50 27.48 < 33.01

1 1 22.40 27.38 < 33.01

1 50 22.43 27.41 < 33.01

50 0 21.52 26.50 < 33.01

1 51 21.45 26.43 < 33.01

1 0 21.47 26.45 < 33.01

1910.0 10

25 12 22.53 27.51 < 33.01

1 1 22.36 27.34 < 33.01

1 50 22.33 27.31 < 33.01

50 0 21.54 26.52 < 33.01

1 51 21.36 26.34 < 33.01

1 0 21.42 26.40 < 33.01

1857.5 15

36 18 22.63 27.61 < 33.01

1 1 22.56 27.54 < 33.01

1 77 22.54 27.52 < 33.01

75 0 21.62 26.60 < 33.01

1 78 21.39 26.37 < 33.01

1 0 21.55 26.53 < 33.01

1882.5 15

36 18 22.59 27.57 < 33.01

1 1 22.56 27.54 < 33.01

1 77 22.66 27.64 < 33.01

75 0 21.69 26.67 < 33.01

1 78 21.41 26.39 < 33.01

1 0 21.41 26.39 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1907.5 15

36 18 22.75 27.73 < 33.01

1 1 22.53 27.51 < 33.01

1 77 22.51 27.49 < 33.01

75 0 21.76 26.74 < 33.01

1 78 21.46 26.44 < 33.01

1 0 21.44 26.42 < 33.01

1860.0 20

50 25 22.60 27.58 < 33.01

1 1 22.40 27.38 < 33.01

1 104 22.42 27.40 < 33.01

100 0 21.55 26.53 < 33.01

1 105 21.50 26.48 < 33.01

1 0 21.60 26.58 < 33.01

1882.5 20

50 25 22.62 27.60 < 33.01

1 1 22.46 27.44 < 33.01

1 104 22.51 27.49 < 33.01

100 0 21.59 26.57 < 33.01

1 105 21.58 26.56 < 33.01

1 0 21.43 26.41 < 33.01

1905.0 20

50 25 22.72 27.70 < 33.01

1 1 22.58 27.56 < 33.01

1 104 22.66 27.64 < 33.01

100 0 21.67 26.65 < 33.01

1 105 21.57 26.55 < 33.01

1 0 21.39 26.37 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1862.5 25

64 32 21.66 26.64 < 33.01

1 1 22.44 27.42 < 33.01

1 131 22.30 27.28 < 33.01

128 0 21.40 26.38 < 33.01

1 132 21.17 26.15 < 33.01

1 0 21.17 26.15 < 33.01

1882.5 25

64 32 22.34 27.32 < 33.01

1 1 22.32 27.30 < 33.01

1 131 22.47 27.45 < 33.01

128 0 21.39 26.37 < 33.01

1 132 21.15 26.13 < 33.01

1 0 21.29 26.27 < 33.01

1902.5 25

64 32 22.45 27.43 < 33.01

1 1 22.30 27.28 < 33.01

1 131 22.31 27.29 < 33.01

128 0 21.50 26.48 < 33.01

1 132 21.44 26.42 < 33.01

1 0 21.46 26.44 < 33.01

1865.0 30

80 40 22.58 27.56 < 33.01

1 1 22.65 27.63 < 33.01

1 158 22.64 27.62 < 33.01

160 0 21.56 26.54 < 33.01

1 159 21.38 26.36 < 33.01

1 0 21.37 26.35 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1862.5 25

64 32 21.66 26.64 < 33.01

1 1 22.44 27.42 < 33.01

1 131 22.30 27.28 < 33.01

128 0 21.40 26.38 < 33.01

1 132 21.17 26.15 < 33.01

1 0 21.17 26.15 < 33.01

1882.5 25

64 32 22.34 27.32 < 33.01

1 1 22.32 27.30 < 33.01

1 131 22.47 27.45 < 33.01

128 0 21.39 26.37 < 33.01

1 132 21.15 26.13 < 33.01

1 0 21.29 26.27 < 33.01

1902.5 25

64 32 22.45 27.43 < 33.01

1 1 22.30 27.28 < 33.01

1 131 22.31 27.29 < 33.01

128 0 21.50 26.48 < 33.01

1 132 21.44 26.42 < 33.01

1 0 21.46 26.44 < 33.01

1865.0 30

80 40 22.58 27.56 < 33.01

1 1 22.65 27.63 < 33.01

1 158 22.64 27.62 < 33.01

160 0 21.56 26.54 < 33.01

1 159 21.38 26.36 < 33.01

1 0 21.37 26.35 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1882.5 30

80 40 22.53 27.51 < 33.01

1 1 22.32 27.30 < 33.01

1 158 22.36 27.34 < 33.01

160 0 21.64 26.62 < 33.01

1 159 21.48 26.46 < 33.01

1 0 21.46 26.44 < 33.01

1900.0 30

80 40 22.58 27.56 < 33.01

1 1 22.44 27.42 < 33.01

1 158 22.43 27.41 < 33.01

160 0 21.60 26.58 < 33.01

1 159 21.50 26.48 < 33.01

1 0 21.44 26.42 < 33.01

1870.0 40

108 54 22.58 27.56 < 33.01

1 1 22.42 27.40 < 33.01

1 214 22.47 27.45 < 33.01

216 0 21.60 26.58 < 33.01

1 215 21.31 26.29 < 33.01

1 0 21.50 26.48 < 33.01

1882.5 40

108 54 22.62 27.60 < 33.01

1 1 22.41 27.39 < 33.01

1 214 22.55 27.53 < 33.01

216 0 21.63 26.61 < 33.01

1 215 21.53 26.51 < 33.01

1 0 21.58 26.56 < 33.01

1895.0 40

108 54 22.59 27.57 < 33.01

1 1 22.37 27.35 < 33.01

1 214 22.50 27.48 < 33.01

216 0 21.55 26.53 < 33.01

1 215 21.48 26.46 < 33.01

1 0 21.57 26.55 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1852.5 5

12 6 20.96 25.94 < 33.01

1 1 21.35 26.33 < 33.01

1 23 21.37 26.35 < 33.01

25 0 21.05 26.03 < 33.01

1 24 21.34 26.32 < 33.01

1 0 21.35 26.33 < 33.01

1882.5 5

12 6 20.98 25.96 < 33.01

1 1 21.30 26.28 < 33.01

1 23 21.41 26.39 < 33.01

25 0 21.07 26.05 < 33.01

1 24 21.32 26.30 < 33.01

1 0 21.31 26.29 < 33.01

1912.5 5

12 6 21.03 26.01 < 33.01

1 1 21.30 26.28 < 33.01

1 23 21.26 26.24 < 33.01

25 0 21.06 26.04 < 33.01

1 24 21.23 26.21 < 33.01

1 0 21.36 26.34 < 33.01

1855.0 10

25 12 21.06 26.04 < 33.01

1 1 20.84 25.82 < 33.01

1 50 20.93 25.91 < 33.01

50 0 21.07 26.05 < 33.01

1 51 20.84 25.82 < 33.01

1 0 20.84 25.82 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 169 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1882.5 10

25 12 21.00 25.98 < 33.01

1 1 21.32 26.30 < 33.01

1 50 21.34 26.32 < 33.01

50 0 21.02 26.00 < 33.01

1 51 21.22 26.20 < 33.01

1 0 21.23 26.21 < 33.01

1910.0 10

25 12 21.04 26.02 < 33.01

1 1 21.23 26.21 < 33.01

1 50 21.27 26.25 < 33.01

50 0 21.02 26.00 < 33.01

1 51 21.23 26.21 < 33.01

1 0 21.22 26.20 < 33.01

1857.5 15

36 18 21.13 26.11 < 33.01

1 1 20.95 25.93 < 33.01

1 77 20.96 25.94 < 33.01

75 0 21.18 26.16 < 33.01

1 78 21.06 26.04 < 33.01

1 0 21.05 26.03 < 33.01

1882.5 15

36 18 21.11 26.09 < 33.01

1 1 20.88 25.86 < 33.01

1 77 20.98 25.96 < 33.01

75 0 21.14 26.12 < 33.01

1 78 20.98 25.96 < 33.01

1 0 20.90 25.88 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1907.5 15

36 18 21.21 26.19 < 33.01

1 1 20.96 25.94 < 33.01

1 77 21.00 25.98 < 33.01

75 0 21.23 26.21 < 33.01

1 78 20.97 25.95 < 33.01

1 0 20.98 25.96 < 33.01

1860.0 20

50 25 21.10 26.08 < 33.01

1 1 21.38 26.36 < 33.01

1 104 21.34 26.32 < 33.01

100 0 21.18 26.16 < 33.01

1 105 21.33 26.31 < 33.01

1 0 21.38 26.36 < 33.01

1882.5 20

50 25 21.11 26.09 < 33.01

1 1 21.30 26.28 < 33.01

1 104 21.45 26.43 < 33.01

100 0 21.11 26.09 < 33.01

1 105 21.47 26.45 < 33.01

1 0 21.38 26.36 < 33.01

1905.0 20

50 25 21.19 26.17 < 33.01

1 1 21.44 26.42 < 33.01

1 104 20.86 25.84 < 33.01

100 0 21.22 26.20 < 33.01

1 105 21.42 26.40 < 33.01

1 0 21.46 26.44 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1862.5 25

64 32 20.89 25.87 < 33.01

1 1 20.72 25.70 < 33.01

1 131 20.70 25.68 < 33.01

128 0 20.91 25.89 < 33.01

1 132 20.73 25.71 < 33.01

1 0 20.79 25.77 < 33.01

1882.5 25

64 32 20.96 25.94 < 33.01

1 1 20.72 25.70 < 33.01

1 131 20.79 25.77 < 33.01

128 0 21.02 26.00 < 33.01

1 132 20.70 25.68 < 33.01

1 0 20.93 25.91 < 33.01

1902.5 25

64 32 21.09 26.07 < 33.01

1 1 20.87 25.85 < 33.01

1 131 20.90 25.88 < 33.01

128 0 21.19 26.17 < 33.01

1 132 20.84 25.82 < 33.01

1 0 20.80 25.78 < 33.01

1865.0 30

80 40 21.14 26.12 < 33.01

1 1 20.82 25.80 < 33.01

1 158 20.96 25.94 < 33.01

160 0 21.20 26.18 < 33.01

1 159 20.94 25.92 < 33.01

1 0 20.93 25.91 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1882.5 30

80 40 21.11 26.09 < 33.01

1 1 21.09 26.07 < 33.01

1 158 20.94 25.92 < 33.01

160 0 21.09 26.07 < 33.01

1 159 20.92 25.90 < 33.01

1 0 21.08 26.06 < 33.01

1900.0 30

80 40 21.20 26.18 < 33.01

1 1 20.89 25.87 < 33.01

1 158 20.98 25.96 < 33.01

160 0 21.13 26.11 < 33.01

1 159 20.94 25.92 < 33.01

1 0 20.85 25.83 < 33.01

1870.0 40

108 54 21.08 26.06 < 33.01

1 1 21.28 26.26 < 33.01

1 214 21.19 26.17 < 33.01

216 0 21.19 26.17 < 33.01

1 215 20.97 25.95 < 33.01

1 0 20.91 25.89 < 33.01

1882.5 40

108 54 21.14 26.12 < 33.01

1 1 21.01 25.99 < 33.01

1 214 21.02 26.00 < 33.01

216 0 21.16 26.14 < 33.01

1 215 21.08 26.06 < 33.01

1 0 20.90 25.88 < 33.01

1895.0 40

108 54 21.22 26.20 < 33.01

1 1 21.03 26.01 < 33.01

1 214 20.97 25.95 < 33.01

216 0 21.16 26.14 < 33.01

1 215 20.82 25.80 < 33.01

1 0 20.95 25.93 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1852.5 5

12 6 18.93 23.91 < 33.01

1 1 18.63 23.61 < 33.01

1 23 18.70 23.68 < 33.01

25 0 18.99 23.97 < 33.01

1 24 18.76 23.74 < 33.01

1 0 18.73 23.71 < 33.01

1882.5 5

12 6 18.93 23.91 < 33.01

1 1 18.66 23.64 < 33.01

1 23 18.75 23.73 < 33.01

25 0 18.95 23.93 < 33.01

1 24 18.73 23.71 < 33.01

1 0 18.68 23.66 < 33.01

1912.5 5

12 6 19.03 24.01 < 33.01

1 1 18.80 23.78 < 33.01

1 23 18.70 23.68 < 33.01

25 0 19.07 24.05 < 33.01

1 24 18.59 23.57 < 33.01

1 0 18.69 23.67 < 33.01

1855.0 10

25 12 19.04 24.02 < 33.01

1 1 18.66 23.64 < 33.01

1 50 18.64 23.62 < 33.01

50 0 19.04 24.02 < 33.01

1 51 18.64 23.62 < 33.01

1 0 18.57 23.55 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1882.5 10

25 12 19.00 23.98 < 33.01

1 1 18.61 23.59 < 33.01

1 50 18.63 23.61 < 33.01

50 0 18.97 23.95 < 33.01

1 51 18.64 23.62 < 33.01

1 0 18.64 23.62 < 33.01

1910.0 10

25 12 19.07 24.05 < 33.01

1 1 18.66 23.64 < 33.01

1 50 18.57 23.55 < 33.01

50 0 19.05 24.03 < 33.01

1 51 18.45 23.43 < 33.01

1 0 18.55 23.53 < 33.01

1857.5 15

36 18 19.12 24.10 < 33.01

1 1 18.66 23.64 < 33.01

1 77 18.68 23.66 < 33.01

75 0 19.15 24.13 < 33.01

1 78 18.60 23.58 < 33.01

1 0 18.67 23.65 < 33.01

1882.5 15

36 18 19.12 24.10 < 33.01

1 1 18.73 23.71 < 33.01

1 77 18.82 23.80 < 33.01

75 0 19.13 24.11 < 33.01

1 78 18.71 23.69 < 33.01

1 0 18.73 23.71 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1907.5 15

36 18 19.01 23.99 < 33.01

1 1 18.74 23.72 < 33.01

1 77 18.72 23.70 < 33.01

75 0 19.17 24.15 < 33.01

1 78 18.71 23.69 < 33.01

1 0 18.76 23.74 < 33.01

1860.0 20

50 25 19.05 24.03 < 33.01

1 1 18.68 23.66 < 33.01

1 104 19.17 24.15 < 33.01

100 0 19.18 24.16 < 33.01

1 105 18.64 23.62 < 33.01

1 0 18.70 23.68 < 33.01

1882.5 20

50 25 19.00 23.98 < 33.01

1 1 18.80 23.78 < 33.01

1 104 18.84 23.82 < 33.01

100 0 19.16 24.14 < 33.01

1 105 18.80 23.78 < 33.01

1 0 18.74 23.72 < 33.01

1905.0 20

50 25 19.10 24.08 < 33.01

1 1 18.79 23.77 < 33.01

1 104 18.76 23.74 < 33.01

100 0 19.18 24.16 < 33.01

1 105 18.75 23.73 < 33.01

1 0 18.77 23.75 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1862.5 25

64 32 18.81 23.79 < 33.01

1 1 18.58 23.56 < 33.01

1 131 18.53 23.51 < 33.01

128 0 18.90 23.88 < 33.01

1 132 18.57 23.55 < 33.01

1 0 18.52 23.50 < 33.01

1882.5 25

64 32 18.84 23.82 < 33.01

1 1 18.63 23.61 < 33.01

1 131 18.67 23.65 < 33.01

128 0 18.92 23.90 < 33.01

1 132 18.62 23.60 < 33.01

1 0 18.71 23.69 < 33.01

1902.5 25

64 32 18.99 23.97 < 33.01

1 1 18.70 23.68 < 33.01

1 131 18.60 23.58 < 33.01

128 0 18.94 23.92 < 33.01

1 132 18.68 23.66 < 33.01

1 0 18.57 23.55 < 33.01

1865.0 30

80 40 19.14 24.12 < 33.01

1 1 18.82 23.80 < 33.01

1 158 18.85 23.83 < 33.01

160 0 19.08 24.06 < 33.01

1 159 18.82 23.80 < 33.01

1 0 18.82 23.80 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1882.5 30

80 40 19.12 24.10 < 33.01

1 1 18.83 23.81 < 33.01

1 158 18.70 23.68 < 33.01

160 0 19.09 24.07 < 33.01

1 159 18.68 23.66 < 33.01

1 0 18.69 23.67 < 33.01

1900.0 30

80 40 19.22 24.20 < 33.01

1 1 18.74 23.72 < 33.01

1 158 18.82 23.80 < 33.01

160 0 19.17 24.15 < 33.01

1 159 18.78 23.76 < 33.01

1 0 18.72 23.70 < 33.01

1870.0 40

108 54 19.08 24.06 < 33.01

1 1 18.85 23.83 < 33.01

1 214 18.86 23.84 < 33.01

216 0 19.12 24.10 < 33.01

1 215 18.85 23.83 < 33.01

1 0 18.83 23.81 < 33.01

1882.5 40

108 54 19.07 24.05 < 33.01

1 1 18.78 23.76 < 33.01

1 214 18.88 23.86 < 33.01

216 0 19.12 24.10 < 33.01

1 215 18.86 23.84 < 33.01

1 0 18.76 23.74 < 33.01

1895.0 40

108 54 19.24 24.22 < 33.01

1 1 18.81 23.79 < 33.01

1 214 18.87 23.85 < 33.01

216 0 19.04 24.02 < 33.01

1 215 18.69 23.67 < 33.01

1 0 18.83 23.81 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1852.5 5

13 6 22.09 27.07 < 33.01

1 1 21.80 26.78 < 33.01

1 23 21.93 26.91 < 33.01

25 0 20.49 25.47 < 33.01

1 24 20.43 25.41 < 33.01

1 0 20.45 25.43 < 33.01

1882.5 5

13 6 21.90 26.88 < 33.01

1 1 21.90 26.88 < 33.01

1 23 21.77 26.75 < 33.01

25 0 20.47 25.45 < 33.01

1 24 20.50 25.48 < 33.01

1 0 20.46 25.44 < 33.01

1912.5 5

13 6 21.93 26.91 < 33.01

1 1 21.91 26.89 < 33.01

1 23 21.82 26.80 < 33.01

25 0 20.55 25.53 < 33.01

1 24 20.37 25.35 < 33.01

1 0 20.26 25.24 < 33.01

1855.0 10

26 13 22.08 27.06 < 33.01

1 1 21.74 26.72 < 33.01

1 50 21.88 26.86 < 33.01

52 0 20.51 25.49 < 33.01

1 51 20.36 25.34 < 33.01

1 0 20.46 25.44 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1882.5 10

26 13 21.98 26.96 < 33.01

1 1 21.81 26.79 < 33.01

1 50 21.81 26.79 < 33.01

52 0 20.48 25.46 < 33.01

1 51 20.39 25.37 < 33.01

1 0 20.40 25.38 < 33.01

1910.0 10

26 13 22.02 27.00 < 33.01

1 1 21.85 26.83 < 33.01

1 50 21.98 26.96 < 33.01

52 0 20.56 25.54 < 33.01

1 51 20.25 25.23 < 33.01

1 0 20.33 25.31 < 33.01

1857.5 15

39 19 22.08 27.06 < 33.01

1 1 21.91 26.89 < 33.01

1 77 21.95 26.93 < 33.01

79 0 20.68 25.66 < 33.01

1 78 20.56 25.54 < 33.01

1 0 20.64 25.62 < 33.01

1882.5 15

39 19 22.02 27.00 < 33.01

1 1 21.99 26.97 < 33.01

1 77 22.09 27.07 < 33.01

79 0 20.62 25.60 < 33.01

1 78 20.53 25.51 < 33.01

1 0 20.53 25.51 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1907.5 15

39 19 22.16 27.14 < 33.01

1 1 22.01 26.99 < 33.01

1 77 21.98 26.96 < 33.01

79 0 20.68 25.66 < 33.01

1 78 20.53 25.51 < 33.01

1 0 20.42 25.40 < 33.01

1860.0 20

53 26 22.19 27.17 < 33.01

1 1 21.85 26.83 < 33.01

1 104 21.95 26.93 < 33.01

106 0 20.50 25.48 < 33.01

1 105 20.51 25.49 < 33.01

1 0 20.58 25.56 < 33.01

1882.5 20

53 26 22.14 27.12 < 33.01

1 1 21.95 26.93 < 33.01

1 104 21.90 26.88 < 33.01

106 0 20.49 25.47 < 33.01

1 105 20.47 25.45 < 33.01

1 0 20.62 25.60 < 33.01

1905.0 20

53 26 22.17 27.15 < 33.01

1 1 22.05 27.03 < 33.01

1 104 22.02 27.00 < 33.01

106 0 20.61 25.59 < 33.01

1 105 20.57 25.55 < 33.01

1 0 20.73 25.71 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 181 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1862.5 25

64 32 21.91 26.89 < 33.01

1 1 21.75 26.73 < 33.01

1 131 21.74 26.72 < 33.01

133 0 20.41 25.39 < 33.01

1 132 20.36 25.34 < 33.01

1 0 20.37 25.35 < 33.01

1882.5 25

64 32 21.92 26.90 < 33.01

1 1 21.87 26.85 < 33.01

1 131 21.84 26.82 < 33.01

133 0 20.46 25.44 < 33.01

1 132 20.48 25.46 < 33.01

1 0 20.49 25.47 < 33.01

1902.5 25

64 32 21.97 26.95 < 33.01

1 1 21.87 26.85 < 33.01

1 131 21.74 26.72 < 33.01

133 0 20.45 25.43 < 33.01

1 132 20.42 25.40 < 33.01

1 0 20.49 25.47 < 33.01

1865.0 30

80 40 22.04 27.02 < 33.01

1 1 21.82 26.80 < 33.01

1 158 22.11 27.09 < 33.01

160 0 20.60 25.58 < 33.01

1 159 20.48 25.46 < 33.01

1 0 20.43 25.41 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1882.5 30

80 40 22.08 27.06 < 33.01

1 1 22.04 27.02 < 33.01

1 158 21.94 26.92 < 33.01

160 0 20.64 25.62 < 33.01

1 159 21.06 26.04 < 33.01

1 0 20.46 25.44 < 33.01

1900.0 30

80 40 22.12 27.10 < 33.01

1 1 21.97 26.95 < 33.01

1 158 21.98 26.96 < 33.01

160 0 20.61 25.59 < 33.01

1 159 20.45 25.43 < 33.01

1 0 20.41 25.39 < 33.01

1870.0 40

108 54 22.13 27.11 < 33.01

1 1 21.93 26.91 < 33.01

1 214 22.04 27.02 < 33.01

216 0 20.68 25.66 < 33.01

1 215 20.55 25.53 < 33.01

1 0 20.52 25.50 < 33.01

1882.5 40

108 54 22.12 27.10 < 33.01

1 1 22.17 27.15 < 33.01

1 214 22.00 26.98 < 33.01

216 0 20.67 25.65 < 33.01

1 215 20.56 25.54 < 33.01

1 0 20.55 25.53 < 33.01

1895.0 40

108 54 22.08 27.06 < 33.01

1 1 21.92 26.90 < 33.01

1 214 22.02 27.00 < 33.01

216 0 20.76 25.74 < 33.01

1 215 20.46 25.44 < 33.01

1 0 20.47 25.45 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1852.5 5

13 6 21.53 26.51 < 33.01

1 1 21.43 26.41 < 33.01

1 23 21.58 26.56 < 33.01

25 0 20.63 25.61 < 33.01

1 24 20.47 25.45 < 33.01

1 0 20.51 25.49 < 33.01

1882.5 5

13 6 21.61 26.59 < 33.01

1 1 21.47 26.45 < 33.01

1 23 21.56 26.54 < 33.01

25 0 20.51 25.49 < 33.01

1 24 20.51 25.49 < 33.01

1 0 20.43 25.41 < 33.01

1912.5 5

13 6 21.65 26.63 < 33.01

1 1 21.54 26.52 < 33.01

1 23 21.44 26.42 < 33.01

25 0 20.57 25.55 < 33.01

1 24 20.35 25.33 < 33.01

1 0 20.43 25.41 < 33.01

1855.0 10

26 13 21.49 26.47 < 33.01

1 1 21.36 26.34 < 33.01

1 50 21.35 26.33 < 33.01

52 0 20.48 25.46 < 33.01

1 51 20.20 25.18 < 33.01

1 0 20.26 25.24 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1882.5 10

26 13 21.50 26.48 < 33.01

1 1 21.42 26.40 < 33.01

1 50 21.50 26.48 < 33.01

52 0 20.48 25.46 < 33.01

1 51 20.41 25.39 < 33.01

1 0 20.33 25.31 < 33.01

1910.0 10

26 13 21.55 26.53 < 33.01

1 1 21.43 26.41 < 33.01

1 50 21.48 26.46 < 33.01

52 0 20.53 25.51 < 33.01

1 51 20.25 25.23 < 33.01

1 0 20.34 25.32 < 33.01

1857.5 15

39 19 21.57 26.55 < 33.01

1 1 21.68 26.66 < 33.01

1 77 21.84 26.82 < 33.01

79 0 20.67 25.65 < 33.01

1 78 20.31 25.29 < 33.01

1 0 20.29 25.27 < 33.01

1882.5 15

39 19 21.59 26.57 < 33.01

1 1 21.69 26.67 < 33.01

1 77 21.71 26.69 < 33.01

79 0 20.60 25.58 < 33.01

1 78 20.34 25.32 < 33.01

1 0 20.31 25.29 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

1907.5 15

39 19 21.70 23.07 < 33.01

1 1 21.67 23.04 < 33.01

1 77 21.63 23.00 < 33.01

79 0 20.63 22.00 < 33.01

1 78 20.26 21.63 < 33.01

1 0 20.17 21.54 < 33.01

1860.0 20

53 26 21.60 22.97 < 33.01

1 1 21.39 22.76 < 33.01

1 104 21.57 22.94 < 33.01

106 0 20.40 21.77 < 33.01

1 105 20.45 21.82 < 33.01

1 0 20.69 22.06 < 33.01

1882.5 20

53 26 21.51 22.88 < 33.01

1 1 21.53 22.90 < 33.01

1 104 21.59 22.96 < 33.01

106 0 20.59 21.96 < 33.01

1 105 20.66 22.03 < 33.01

1 0 20.63 22.00 < 33.01

1905.0 20

53 26 21.60 22.97 < 33.01

1 1 21.81 23.18 < 33.01

1 104 21.92 23.29 < 33.01

106 0 20.23 21.60 < 33.01

1 105 20.26 21.63 < 33.01

1 0 20.73 22.10 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1862.5 25

64 32 21.48 26.46 < 33.01

1 1 21.50 26.48 < 33.01

1 131 21.58 26.56 < 33.01

133 0 20.53 25.51 < 33.01

1 132 20.21 25.19 < 33.01

1 0 20.02 25.00 < 33.01

1882.5 25

64 32 21.31 26.29 < 33.01

1 1 21.49 26.47 < 33.01

1 131 21.65 26.63 < 33.01

133 0 20.49 25.47 < 33.01

1 132 20.15 25.13 < 33.01

1 0 20.18 25.16 < 33.01

1902.5 25

64 32 21.46 26.44 < 33.01

1 1 21.33 26.31 < 33.01

1 131 21.33 26.31 < 33.01

133 0 20.57 25.55 < 33.01

1 132 20.38 25.36 < 33.01

1 0 20.36 25.34 < 33.01

1865.0 30

80 40 21.54 26.52 < 33.01

1 1 21.58 26.56 < 33.01

1 158 21.65 26.63 < 33.01

160 0 20.55 25.53 < 33.01

1 159 20.19 25.17 < 33.01

1 0 20.15 25.13 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1882.5 30

80 40 21.61 26.59 < 33.01

1 1 21.41 26.39 < 33.01

1 158 21.48 26.46 < 33.01

160 0 20.52 25.50 < 33.01

1 159 20.36 25.34 < 33.01

1 0 20.36 25.34 < 33.01

1900.0 30

80 40 21.66 26.64 < 33.01

1 1 21.33 26.31 < 33.01

1 158 21.47 26.45 < 33.01

160 0 20.59 25.57 < 33.01

1 159 20.36 25.34 < 33.01

1 0 20.26 25.24 < 33.01

1870.0 40

108 54 21.54 26.52 < 33.01

1 1 21.40 26.38 < 33.01

1 214 21.55 26.53 < 33.01

216 0 20.60 25.58 < 33.01

1 215 20.35 25.33 < 33.01

1 0 20.39 25.37 < 33.01

1882.5 40

108 54 21.54 26.52 < 33.01

1 1 21.43 26.41 < 33.01

1 214 21.50 26.48 < 33.01

216 0 20.60 25.58 < 33.01

1 215 20.39 25.37 < 33.01

1 0 20.57 25.55 < 33.01

1895.0 40

108 54 21.57 26.55 < 33.01

1 1 21.38 26.36 < 33.01

1 214 21.65 26.63 < 33.01

216 0 20.59 25.57 < 33.01

1 215 20.38 25.36 < 33.01

1 0 20.49 25.47 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1852.5 5

13 6 20.00 24.98 < 33.01

1 1 20.06 25.04 < 33.01

1 23 20.10 25.08 < 33.01

25 0 20.08 25.06 < 33.01

1 24 20.15 25.13 < 33.01

1 0 20.11 25.09 < 33.01

1882.5 5

13 6 19.93 24.91 < 33.01

1 1 20.09 25.07 < 33.01

1 23 20.15 25.13 < 33.01

25 0 20.15 25.13 < 33.01

1 24 20.12 25.10 < 33.01

1 0 20.16 25.14 < 33.01

1912.5 5

13 6 20.06 25.04 < 33.01

1 1 20.14 25.12 < 33.01

1 23 20.01 24.99 < 33.01

25 0 20.16 25.14 < 33.01

1 24 19.95 24.93 < 33.01

1 0 20.00 24.98 < 33.01

1855.0 10

26 13 20.10 25.08 < 33.01

1 1 19.88 24.86 < 33.01

1 50 19.91 24.89 < 33.01

52 0 20.11 25.09 < 33.01

1 51 19.84 24.82 < 33.01

1 0 19.87 24.85 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1882.5 10

26 13 20.00 24.98 < 33.01

1 1 20.05 25.03 < 33.01

1 50 20.12 25.10 < 33.01

52 0 20.07 25.05 < 33.01

1 51 20.10 25.08 < 33.01

1 0 20.07 25.05 < 33.01

1910.0 10

26 13 20.04 25.02 < 33.01

1 1 20.13 25.11 < 33.01

1 50 20.03 25.01 < 33.01

52 0 20.15 25.13 < 33.01

1 51 19.97 24.95 < 33.01

1 0 20.01 24.99 < 33.01

1857.5 15

39 19 20.17 25.15 < 33.01

1 1 19.91 24.89 < 33.01

1 77 20.01 24.99 < 33.01

79 0 20.15 25.13 < 33.01

1 78 19.88 24.86 < 33.01

1 0 19.87 24.85 < 33.01

1882.5 15

39 19 20.13 25.11 < 33.01

1 1 19.93 24.91 < 33.01

1 77 19.89 24.87 < 33.01

79 0 20.09 25.07 < 33.01

1 78 19.94 24.92 < 33.01

1 0 19.88 24.86 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1907.5 15

39 19 20.33 25.31 < 33.01

1 1 19.99 24.97 < 33.01

1 77 19.90 24.88 < 33.01

79 0 20.31 25.29 < 33.01

1 78 19.98 24.96 < 33.01

1 0 19.94 24.92 < 33.01

1860.0 20

53 26 20.17 25.15 < 33.01

1 1 20.11 25.09 < 33.01

1 104 20.24 25.22 < 33.01

106 0 20.15 25.13 < 33.01

1 105 19.98 24.96 < 33.01

1 0 20.13 25.11 < 33.01

1882.5 20

53 26 20.06 25.04 < 33.01

1 1 19.86 24.84 < 33.01

1 104 19.94 24.92 < 33.01

106 0 19.93 24.91 < 33.01

1 105 19.89 24.87 < 33.01

1 0 20.06 25.04 < 33.01

1905.0 20

53 26 20.20 25.18 < 33.01

1 1 19.92 24.90 < 33.01

1 104 19.83 24.81 < 33.01

106 0 19.90 24.88 < 33.01

1 105 19.91 24.89 < 33.01

1 0 20.16 25.14 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1862.5 25

64 32 19.94 24.92 < 33.01

1 1 19.69 24.67 < 33.01

1 131 19.67 24.65 < 33.01

133 0 19.94 24.92 < 33.01

1 132 19.65 24.63 < 33.01

1 0 19.13 24.11 < 33.01

1882.5 25

64 32 19.96 24.94 < 33.01

1 1 19.68 24.66 < 33.01

1 131 19.90 24.88 < 33.01

133 0 20.01 24.99 < 33.01

1 132 19.71 24.69 < 33.01

1 0 19.84 24.82 < 33.01

1902.5 25

64 32 20.03 25.01 < 33.01

1 1 19.82 24.80 < 33.01

1 131 19.85 24.83 < 33.01

133 0 19.98 24.96 < 33.01

1 132 19.80 24.78 < 33.01

1 0 19.89 24.87 < 33.01

1865.0 30

80 40 20.15 25.13 < 33.01

1 1 19.89 24.87 < 33.01

1 158 19.80 24.78 < 33.01

160 0 20.19 25.17 < 33.01

1 159 19.88 24.86 < 33.01

1 0 19.83 24.81 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1882.5 30

80 40 20.12 25.10 < 33.01

1 1 20.21 25.19 < 33.01

1 158 19.95 24.93 < 33.01

160 0 20.09 25.07 < 33.01

1 159 20.09 25.07 < 33.01

1 0 19.93 24.91 < 33.01

1900.0 30

80 40 20.09 25.07 < 33.01

1 1 19.88 24.86 < 33.01

1 158 19.99 24.97 < 33.01

160 0 20.14 25.12 < 33.01

1 159 20.05 25.03 < 33.01

1 0 19.84 24.82 < 33.01

1870.0 40

108 54 20.13 25.11 < 33.01

1 1 19.85 24.83 < 33.01

1 214 19.99 24.97 < 33.01

216 0 20.12 25.10 < 33.01

1 215 20.02 25.00 < 33.01

1 0 19.93 24.91 < 33.01

1882.5 40

108 54 20.12 25.10 < 33.01

1 1 19.95 24.93 < 33.01

1 214 20.07 25.05 < 33.01

216 0 20.19 25.17 < 33.01

1 215 19.99 24.97 < 33.01

1 0 19.96 24.94 < 33.01

1895.0 40

108 54 20.07 25.05 < 33.01

1 1 19.94 24.92 < 33.01

1 214 19.99 24.97 < 33.01

216 0 20.10 25.08 < 33.01

1 215 19.93 24.91 < 33.01

1 0 19.96 24.94 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1852.5 5

13 6 16.74 21.72 < 33.01

1 1 17.19 22.17 < 33.01

1 23 17.23 22.21 < 33.01

25 0 16.80 21.78 < 33.01

1 24 17.14 22.12 < 33.01

1 0 17.14 22.12 < 33.01

1882.5 5

13 6 16.59 21.57 < 33.01

1 1 16.77 21.75 < 33.01

1 23 16.90 21.88 < 33.01

25 0 16.72 21.70 < 33.01

1 24 16.75 21.73 < 33.01

1 0 16.82 21.80 < 33.01

1912.5 5

13 6 16.62 21.60 < 33.01

1 1 17.21 22.19 < 33.01

1 23 17.25 22.23 < 33.01

25 0 16.74 21.72 < 33.01

1 24 17.20 22.18 < 33.01

1 0 17.28 22.26 < 33.01

1855.0 10

26 13 16.65 21.63 < 33.01

1 1 17.06 22.04 < 33.01

1 50 17.07 22.05 < 33.01

52 0 16.75 21.73 < 33.01

1 51 17.04 22.02 < 33.01

1 0 17.08 22.06 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 194 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1882.5 10

26 13 16.65 21.63 < 33.01

1 1 17.03 22.01 < 33.01

1 50 17.04 22.02 < 33.01

52 0 16.67 21.65 < 33.01

1 51 17.03 22.01 < 33.01

1 0 17.06 22.04 < 33.01

1910.0 10

26 13 16.66 21.64 < 33.01

1 1 17.06 22.04 < 33.01

1 50 17.06 22.04 < 33.01

52 0 16.71 21.69 < 33.01

1 51 16.92 21.90 < 33.01

1 0 16.99 21.97 < 33.01

1857.5 15

39 19 16.77 21.75 < 33.01

1 1 16.85 21.83 < 33.01

1 77 16.83 21.81 < 33.01

79 0 16.75 21.73 < 33.01

1 78 16.91 21.89 < 33.01

1 0 16.98 21.96 < 33.01

1882.5 15

39 19 16.73 21.71 < 33.01

1 1 17.03 22.01 < 33.01

1 77 16.95 21.93 < 33.01

79 0 16.78 21.76 < 33.01

1 78 16.90 21.88 < 33.01

1 0 16.88 21.86 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1907.5 15

39 19 16.84 21.82 < 33.01

1 1 16.99 21.97 < 33.01

1 77 17.01 21.99 < 33.01

79 0 16.86 21.84 < 33.01

1 78 16.91 21.89 < 33.01

1 0 16.89 21.87 < 33.01

1860.0 20

53 26 16.81 21.79 < 33.01

1 1 17.15 22.13 < 33.01

1 104 17.19 22.17 < 33.01

106 0 17.17 22.15 < 33.01

1 105 17.26 22.24 < 33.01

1 0 16.75 21.73 < 33.01

1882.5 20

53 26 16.77 21.75 < 33.01

1 1 17.21 22.19 < 33.01

1 104 17.13 22.11 < 33.01

106 0 17.19 22.17 < 33.01

1 105 17.15 22.13 < 33.01

1 0 16.72 21.70 < 33.01

1905.0 20

53 26 16.83 21.81 < 33.01

1 1 16.95 21.93 < 33.01

1 104 16.80 21.78 < 33.01

106 0 16.83 21.81 < 33.01

1 105 16.96 21.94 < 33.01

1 0 16.94 21.92 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1862.5 25

64 32 16.93 21.91 < 33.01

1 1 17.14 22.12 < 33.01

1 131 17.06 22.04 < 33.01

133 0 16.93 21.91 < 33.01

1 132 17.21 22.19 < 33.01

1 0 16.99 21.97 < 33.01

1882.5 25

64 32 16.91 21.89 < 33.01

1 1 17.19 22.17 < 33.01

1 131 17.20 22.18 < 33.01

133 0 16.93 21.91 < 33.01

1 132 17.23 22.21 < 33.01

1 0 17.28 22.26 < 33.01

1902.5 25

64 32 17.03 22.01 < 33.01

1 1 17.18 22.16 < 33.01

1 131 17.17 22.15 < 33.01

133 0 17.03 22.01 < 33.01

1 132 17.28 22.26 < 33.01

1 0 17.19 22.17 < 33.01

1865.0 30

80 40 16.80 21.78 < 33.01

1 1 17.03 22.01 < 33.01

1 158 16.99 21.97 < 33.01

160 0 16.89 21.87 < 33.01

1 159 17.07 22.05 < 33.01

1 0 17.03 22.01 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1882.5 30

80 40 16.79 21.77 < 33.01

1 1 17.11 22.09 < 33.01

1 158 17.00 21.98 < 33.01

160 0 16.85 21.83 < 33.01

1 159 17.00 21.98 < 33.01

1 0 17.13 22.11 < 33.01

1900.0 30

80 40 16.78 21.76 < 33.01

1 1 16.91 21.89 < 33.01

1 158 17.11 22.09 < 33.01

160 0 16.86 21.84 < 33.01

1 159 17.00 21.98 < 33.01

1 0 17.00 21.98 < 33.01

1870.0 40

108 54 16.84 21.82 < 33.01

1 1 17.29 22.27 < 33.01

1 214 17.30 22.28 < 33.01

216 0 16.75 21.73 < 33.01

1 215 17.35 22.33 < 33.01

1 0 17.31 22.29 < 33.01

1882.5 40

108 54 16.73 21.71 < 33.01

1 1 17.35 22.33 < 33.01

1 214 17.32 22.30 < 33.01

216 0 16.82 21.80 < 33.01

1 215 17.39 22.37 < 33.01

1 0 17.38 22.36 < 33.01

1895.0 40

108 54 16.77 21.75 < 33.01

1 1 17.10 22.08 < 33.01

1 214 17.03 22.01 < 33.01

216 0 16.62 21.60 < 33.01

1 215 17.25 22.23 < 33.01

1 0 17.10 22.08 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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NR Band n30

Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Power

Density

(dBm/5MHz)

EIRP Density

(dBm/5MHz)

Limit

(dBm

/5MHz)

DFT-s-OFDM PI/2BPSK

5

2307.5

12 6 18.15 23.61 < 23.98

1 1 17.82 23.28 < 23.98

1 23 18.17 23.63 < 23.98

25 0 17.92 23.38 < 23.98

1 24 17.26 22.72 < 23.98

1 0 17.87 23.33 < 23.98

2310.0

12 6 18.09 23.55 < 23.98

1 1 17.88 23.34 < 23.98

1 23 18.06 23.52 < 23.98

25 0 18.11 23.57 < 23.98

1 24 17.90 23.36 < 23.98

1 0 18.01 23.47 < 23.98

2312.5

12 6 18.05 23.51 < 23.98

1 1 18.14 23.60 < 23.98

1 23 18.07 23.53 < 23.98

25 0 18.01 23.47 < 23.98

1 24 17.71 23.17 < 23.98

1 0 17.49 22.95 < 23.98

10 2310.0

25 12 18.17 23.63 < 23.98

1 1 18.10 23.56 < 23.98

1 50 17.70 23.16 < 23.98

50 0 15.51 20.97 < 23.98

1 51 17.77 23.23 < 23.98

1 0 18.24 23.70 < 23.98

Note: The EIRP (dBm/5MHz) = Output Power (dBm/5MHz) + Antenna Gain(dBi)
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Power

Density

(dBm/5MHz)

EIRP Density

(dBm/5MHz)

Limit

(dBm /5MHz)

DFT-s-OFDMQPSK

5

2307.5

12 6 17.83 23.29 < 23.98

1 1 18.06 23.52 < 23.98

1 23 18.03 23.49 < 23.98

25 0 17.65 23.11 < 23.98

1 24 17.38 22.84 < 23.98

1 0 17.96 23.42 < 23.98

2310.0

12 6 18.15 23.61 < 23.98

1 1 17.68 23.14 < 23.98

1 23 17.79 23.25 < 23.98

25 0 17.65 23.11 < 23.98

1 24 17.85 23.31 < 23.98

1 0 18.16 23.62 < 23.98

2312.5

12 6 18.12 23.58 < 23.98

1 1 17.91 23.37 < 23.98

1 23 17.73 23.19 < 23.98

25 0 17.62 23.08 < 23.98

1 24 17.74 23.20 < 23.98

1 0 17.68 23.14 < 23.98

10 2310.0

25 12 18.10 23.56 < 23.98

1 1 17.96 23.42 < 23.98

1 50 18.01 23.47 < 23.98

50 0 14.99 20.45 < 23.98

1 51 17.64 23.10 < 23.98

1 0 18.11 23.57 < 23.98

Note: The EIRP (dBm/5MHz) = Output Power (dBm/5MHz) + Antenna Gain(dBi)
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Power

Density

(dBm/5MHz)

EIRP Density

(dBm/5MHz)

Limit

(dBm /5MHz)

DFT-s-OFDM16QAM

5

2307.5

12 6 17.50 22.96 < 23.98

1 1 17.51 22.97 < 23.98

1 23 16.79 22.25 < 23.98

25 0 16.71 22.17 < 23.98

1 24 16.04 21.50 < 23.98

1 0 17.50 22.96 < 23.98

2310.0

12 6 17.75 23.21 < 23.98

1 1 16.50 21.96 < 23.98

1 23 17.51 22.97 < 23.98

25 0 16.64 22.10 < 23.98

1 24 17.12 22.58 < 23.98

1 0 16.48 21.94 < 23.98

2312.5

12 6 17.71 23.17 < 23.98

1 1 17.01 22.47 < 23.98

1 23 17.02 22.48 < 23.98

25 0 16.65 22.11 < 23.98

1 24 16.38 21.84 < 23.98

1 0 16.86 22.32 < 23.98

10 2310.0

25 12 17.65 23.11 < 23.98

1 1 17.20 22.66 < 23.98

1 50 17.25 22.71 < 23.98

50 0 14.42 19.88 < 23.98

1 51 15.88 21.34 < 23.98

1 0 15.96 21.42 < 23.98

Note: The EIRP (dBm/5MHz) = Output Power (dBm/5MHz) + Antenna Gain(dBi)
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Power

Density

(dBm/5MHz)

EIRP Density

(dBm/5MHz)

Limit

(dBm

/5MHz)

DFT-s-OFDM64QAM

5

2307.5

12 6 16.28 21.74 < 23.98

1 1 14.76 20.22 < 23.98

1 23 15.75 21.21 < 23.98

25 0 16.18 21.64 < 23.98

1 24 15.20 20.66 < 23.98

1 0 15.14 20.60 < 23.98

2310.0

12 6 16.08 21.54 < 23.98

1 1 14.94 20.40 < 23.98

1 23 15.00 20.46 < 23.98

25 0 16.25 21.71 < 23.98

1 24 14.88 20.34 < 23.98

1 0 14.92 20.38 < 23.98

2312.5

12 6 16.10 21.56 < 23.98

1 1 15.92 21.38 < 23.98

1 23 14.98 20.44 < 23.98

25 0 16.22 21.68 < 23.98

1 24 14.74 20.20 < 23.98

1 0 15.94 21.40 < 23.98

10 2310.0

25 12 16.32 21.78 < 23.98

1 1 16.58 22.04 < 23.98

1 50 15.04 20.50 < 23.98

50 0 13.55 19.01 < 23.98

1 51 15.84 21.30 < 23.98

1 0 15.71 21.17 < 23.98

Note: The EIRP (dBm/5MHz) = Output Power (dBm/5MHz) + Antenna Gain(dBi)
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Channel

Bandwidth

(MHz)

Frequency

(MHz)

RB

Size

RB

Offset

Power

Density

(dBm/5MHz)

EIRP Density

(dBm/5MHz)

Limit

(dBm

/5MHz)

DFT-s-OFDM256QAM

5

2307.5

12 6 14.04 19.50 < 23.98

1 1 13.52 18.98 < 23.98

1 23 13.69 19.15 < 23.98

25 0 13.84 19.30 < 23.98

1 24 13.84 19.30 < 23.98

1 0 13.26 18.72 < 23.98

2310.0

12 6 14.03 19.49 < 23.98

1 1 13.12 18.58 < 23.98

1 23 14.37 19.83 < 23.98

25 0 14.09 19.55 < 23.98

1 24 13.38 18.84 < 23.98

1 0 13.34 18.80 < 23.98

2312.5

12 6 14.06 19.52 < 23.98

1 1 13.50 18.96 < 23.98

1 23 13.08 18.54 < 23.98

25 0 14.12 19.58 < 23.98

1 24 13.39 18.85 < 23.98

1 0 13.60 19.06 < 23.98

10 2310.0

25 12 13.90 19.36 < 23.98

1 1 13.00 18.46 < 23.98

1 50 13.10 18.56 < 23.98

50 0 11.16 16.62 < 23.98

1 51 12.12 17.58 < 23.98

1 0 12.19 17.65 < 23.98

Note: The EIRP (dBm/5MHz) = Output Power (dBm/5MHz) + Antenna Gain(dBi)
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NR Band n41

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2506.02 20

25 12 24.17 29.63 < 33.01

1 1 24.16 29.62 < 33.01

1 49 24.18 29.64 < 33.01

50 0 24.25 29.71 < 33.01

1 50 23.66 29.12 < 33.01

1 0 23.65 29.11 < 33.01

2592.99 20

25 12 24.25 29.71 < 33.01

1 1 24.27 29.73 < 33.01

1 49 24.19 29.65 < 33.01

50 0 24.23 29.69 < 33.01

1 50 23.66 29.12 < 33.01

1 0 23.82 29.28 < 33.01

2679.99 20

25 12 24.56 30.02 < 33.01

1 1 24.48 29.94 < 33.01

1 49 24.63 30.09 < 33.01

50 0 24.56 30.02 < 33.01

1 50 24.15 29.61 < 33.01

1 0 23.97 29.43 < 33.01

2511.00 30

36 78 24.28 29.74 < 33.01

1 1 24.20 29.66 < 33.01

1 76 24.27 29.73 < 33.01

75 0 24.35 29.81 < 33.01

1 77 23.72 29.18 < 33.01

1 0 23.73 29.19 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2592.99 30

36 78 24.36 29.82 < 33.01

1 1 24.35 29.81 < 33.01

1 76 24.25 29.71 < 33.01

75 0 24.37 29.83 < 33.01

1 77 23.83 29.29 < 33.01

1 0 23.78 29.24 < 33.01

2674.98 30

36 78 24.68 30.14 < 33.01

1 1 24.46 29.92 < 33.01

1 76 24.73 30.19 < 33.01

75 0 24.64 30.10 < 33.01

1 77 24.20 29.66 < 33.01

1 0 24.02 29.48 < 33.01

2516.01 40

50 25 24.29 29.75 < 33.01

1 1 24.31 29.77 < 33.01

1 104 24.43 29.89 < 33.01

100 0 24.33 29.79 < 33.01

1 105 23.91 29.37 < 33.01

1 0 23.87 29.33 < 33.01

2592.99 40

50 25 24.37 29.83 < 33.01

1 1 24.40 29.86 < 33.01

1 104 24.35 29.81 < 33.01

100 0 24.32 29.78 < 33.01

1 105 23.92 29.38 < 33.01

1 0 23.97 29.43 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2670.00 40

50 25 24.62 30.08 < 33.01

1 1 24.40 29.86 < 33.01

1 104 24.72 30.18 < 33.01

100 0 24.57 30.03 < 33.01

1 105 24.29 29.75 < 33.01

1 0 23.89 29.35 < 33.01

2521.02 50

64 32 24.28 29.74 < 33.01

1 1 24.18 29.64 < 33.01

1 131 24.26 29.72 < 33.01

128 0 24.37 29.83 < 33.01

1 132 23.74 29.20 < 33.01

1 0 23.70 29.16 < 33.01

2592.99 50

64 32 24.43 29.89 < 33.01

1 1 24.41 29.87 < 33.01

1 131 24.34 29.80 < 33.01

128 0 24.42 29.88 < 33.01

1 132 23.80 29.26 < 33.01

1 0 23.87 29.33 < 33.01

2664.99 50

64 32 24.33 29.79 < 33.01

1 1 24.29 29.75 < 33.01

1 131 24.66 30.12 < 33.01

128 0 24.32 29.78 < 33.01

1 132 24.12 29.58 < 33.01

1 0 23.62 29.08 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2526.00 60

81 40 24.31 29.77 < 33.01

1 1 24.08 29.54 < 33.01

1 160 24.10 29.56 < 33.01

162 0 24.35 29.81 < 33.01

1 161 23.57 29.03 < 33.01

1 0 23.71 29.17 < 33.01

2592.99 60

81 40 24.31 29.77 < 33.01

1 1 24.36 29.82 < 33.01

1 160 24.25 29.71 < 33.01

162 0 24.34 29.80 < 33.01

1 161 23.80 29.26 < 33.01

1 0 23.89 29.35 < 33.01

2659.98 60

81 40 24.35 29.81 < 33.01

1 1 24.13 29.59 < 33.01

1 160 24.52 29.98 < 33.01

162 0 24.34 29.80 < 33.01

1 161 23.96 29.42 < 33.01

1 0 23.67 29.13 < 33.01

2531.01 70

90 45 23.47 28.93 < 33.01

1 1 23.76 29.22 < 33.01

1 187 23.40 28.86 < 33.01

180 0 23.60 29.06 < 33.01

1 188 22.59 28.05 < 33.01

1 0 23.40 28.86 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2592.99 70

90 45 23.68 29.14 < 33.01

1 1 23.73 29.19 < 33.01

1 187 23.64 29.10 < 33.01

180 0 23.67 29.13 < 33.01

1 188 23.21 28.67 < 33.01

1 0 23.06 28.52 < 33.01

2655.00 70

90 45 23.76 29.22 < 33.01

1 1 23.51 28.97 < 33.01

1 187 24.14 29.60 < 33.01

180 0 23.82 29.28 < 33.01

1 188 23.01 28.47 < 33.01

1 0 23.68 29.14 < 33.01

2536.02 80

108 54 24.06 29.52 < 33.01

1 1 23.99 29.45 < 33.01

1 215 23.87 29.33 < 33.01

216 0 24.03 29.49 < 33.01

1 216 23.41 28.87 < 33.01

1 0 23.60 29.06 < 33.01

2592.99 80

108 54 24.21 29.67 < 33.01

1 1 24.17 29.63 < 33.01

1 215 23.95 29.41 < 33.01

216 0 24.25 29.71 < 33.01

1 216 23.38 28.84 < 33.01

1 0 23.66 29.12 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2649.99 80

108 54 24.19 29.65 < 33.01

1 1 24.08 29.54 < 33.01

1 215 24.43 29.89 < 33.01

216 0 24.28 29.74 < 33.01

1 216 23.97 29.43 < 33.01

1 0 23.53 28.99 < 33.01

2541.00 90

120 60 24.05 29.51 < 33.01

1 1 23.98 29.44 < 33.01

1 243 23.82 29.28 < 33.01

243 0 24.00 29.46 < 33.01

1 244 23.29 28.75 < 33.01

1 0 23.42 28.88 < 33.01

2592.99 90

120 60 24.24 29.70 < 33.01

1 1 24.22 29.68 < 33.01

1 243 24.16 29.62 < 33.01

243 0 24.17 29.63 < 33.01

1 244 23.57 29.03 < 33.01

1 0 23.74 29.20 < 33.01

2644.98 90

120 60 24.14 29.60 < 33.01

1 1 24.02 29.48 < 33.01

1 243 24.56 30.02 < 33.01

243 0 24.15 29.61 < 33.01

1 244 23.82 29.28 < 33.01

1 0 23.55 29.01 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 209 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

2546.01 100

135 67 24.18 29.64 < 33.01

1 1 24.01 29.47 < 33.01

1 271 23.71 29.17 < 33.01

270 0 24.22 29.68 < 33.01

1 272 23.11 28.57 < 33.01

1 0 23.36 28.82 < 33.01

2592.99 100

135 67 24.26 29.72 < 33.01

1 1 24.27 29.73 < 33.01

1 271 24.07 29.53 < 33.01

270 0 24.23 29.69 < 33.01

1 272 23.36 28.82 < 33.01

1 0 23.64 29.10 < 33.01

2640.00 100

135 67 24.20 29.66 < 33.01

1 1 24.20 29.66 < 33.01

1 271 24.48 29.94 < 33.01

270 0 24.22 29.68 < 33.01

1 272 23.78 29.24 < 33.01

1 0 23.45 28.91 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2506.02 20

25 12 24.17 29.63 < 33.01

1 1 24.19 29.65 < 33.01

1 49 24.24 29.70 < 33.01

50 0 24.17 29.63 < 33.01

1 50 23.80 29.26 < 33.01

1 0 23.62 29.08 < 33.01

2592.99 20

25 12 24.25 29.71 < 33.01

1 1 24.27 29.73 < 33.01

1 49 24.31 29.77 < 33.01

50 0 24.31 29.77 < 33.01

1 50 23.80 29.26 < 33.01

1 0 23.88 29.34 < 33.01

2679.99 20

25 12 24.62 30.08 < 33.01

1 1 24.60 30.06 < 33.01

1 49 24.60 30.06 < 33.01

50 0 24.60 30.06 < 33.01

1 50 24.08 29.54 < 33.01

1 0 24.06 29.52 < 33.01

2511.00 30

36 78 24.31 29.77 < 33.01

1 1 24.26 29.72 < 33.01

1 76 24.33 29.79 < 33.01

75 0 24.29 29.75 < 33.01

1 77 23.84 29.30 < 33.01

1 0 23.82 29.28 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2592.99 30

36 78 24.32 29.78 < 33.01

1 1 24.46 29.92 < 33.01

1 76 24.27 29.73 < 33.01

75 0 24.35 29.81 < 33.01

1 77 23.85 29.31 < 33.01

1 0 23.92 29.38 < 33.01

2674.98 30

36 78 24.62 30.08 < 33.01

1 1 24.49 29.95 < 33.01

1 76 24.73 30.19 < 33.01

75 0 24.71 30.17 < 33.01

1 77 24.30 29.76 < 33.01

1 0 23.98 29.44 < 33.01

2516.01 40

50 25 24.29 29.75 < 33.01

1 1 24.39 29.85 < 33.01

1 104 24.44 29.90 < 33.01

100 0 24.30 29.76 < 33.01

1 105 23.93 29.39 < 33.01

1 0 23.86 29.32 < 33.01

2592.99 40

50 25 24.38 29.84 < 33.01

1 1 24.55 30.01 < 33.01

1 104 24.48 29.94 < 33.01

100 0 24.39 29.85 < 33.01

1 105 23.95 29.41 < 33.01

1 0 24.03 29.49 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2670.00 40

50 25 24.53 29.99 < 33.01

1 1 24.47 29.93 < 33.01

1 104 24.84 30.30 < 33.01

100 0 24.61 30.07 < 33.01

1 105 24.31 29.77 < 33.01

1 0 23.87 29.33 < 33.01

2521.02 50

64 32 24.20 29.66 < 33.01

1 1 24.21 29.67 < 33.01

1 131 24.29 29.75 < 33.01

128 0 24.32 29.78 < 33.01

1 132 23.72 29.18 < 33.01

1 0 23.71 29.17 < 33.01

2592.99 50

64 32 24.34 29.80 < 33.01

1 1 24.41 29.87 < 33.01

1 131 24.22 29.68 < 33.01

128 0 24.40 29.86 < 33.01

1 132 23.83 29.29 < 33.01

1 0 23.87 29.33 < 33.01

2664.99 50

64 32 24.44 29.90 < 33.01

1 1 24.24 29.70 < 33.01

1 131 24.61 30.07 < 33.01

128 0 24.37 29.83 < 33.01

1 132 24.20 29.66 < 33.01

1 0 23.61 29.07 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2526.00 60

81 40 24.26 29.72 < 33.01

1 1 24.16 29.62 < 33.01

1 160 24.09 29.55 < 33.01

162 0 24.27 29.73 < 33.01

1 161 23.58 29.04 < 33.01

1 0 23.58 29.04 < 33.01

2592.99 60

81 40 24.36 29.82 < 33.01

1 1 24.51 29.97 < 33.01

1 160 24.26 29.72 < 33.01

162 0 24.38 29.84 < 33.01

1 161 23.69 29.15 < 33.01

1 0 23.98 29.44 < 33.01

2659.98 60

81 40 24.29 29.75 < 33.01

1 1 24.29 29.75 < 33.01

1 160 24.61 30.07 < 33.01

162 0 24.33 29.79 < 33.01

1 161 24.09 29.55 < 33.01

1 0 23.68 29.14 < 33.01

2531.01 70

90 45 23.40 28.86 < 33.01

1 1 23.71 29.17 < 33.01

1 187 23.10 28.56 < 33.01

180 0 23.52 28.98 < 33.01

1 188 22.90 28.36 < 33.01

1 0 22.66 28.12 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2592.99 70

90 45 23.62 29.08 < 33.01

1 1 23.80 29.26 < 33.01

1 187 23.69 29.15 < 33.01

180 0 23.61 29.07 < 33.01

1 188 23.48 28.94 < 33.01

1 0 22.80 28.26 < 33.01

2655.00 70

90 45 23.70 29.16 < 33.01

1 1 22.18 27.64 < 33.01

1 187 23.44 28.90 < 33.01

180 0 23.80 29.26 < 33.01

1 188 22.77 28.23 < 33.01

1 0 23.63 29.09 < 33.01

2536.02 80

108 54 24.02 29.48 < 33.01

1 1 24.06 29.52 < 33.01

1 215 23.96 29.42 < 33.01

216 0 24.00 29.46 < 33.01

1 216 23.43 28.89 < 33.01

1 0 23.47 28.93 < 33.01

2592.99 80

108 54 24.17 29.63 < 33.01

1 1 24.30 29.76 < 33.01

1 215 24.09 29.55 < 33.01

216 0 24.14 29.60 < 33.01

1 216 23.37 28.83 < 33.01

1 0 23.75 29.21 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2649.99 80

108 54 24.24 29.70 < 33.01

1 1 23.97 29.43 < 33.01

1 215 24.43 29.89 < 33.01

216 0 24.18 29.64 < 33.01

1 216 23.99 29.45 < 33.01

1 0 23.56 29.02 < 33.01

2541.00 90

120 60 24.03 29.49 < 33.01

1 1 24.08 29.54 < 33.01

1 243 23.83 29.29 < 33.01

243 0 23.98 29.44 < 33.01

1 244 23.30 28.76 < 33.01

1 0 23.43 28.89 < 33.01

2592.99 90

120 60 24.18 29.64 < 33.01

1 1 24.21 29.67 < 33.01

1 243 24.04 29.50 < 33.01

243 0 24.17 29.63 < 33.01

1 244 23.50 28.96 < 33.01

1 0 23.67 29.13 < 33.01

2644.98 90

120 60 24.17 29.63 < 33.01

1 1 24.14 29.60 < 33.01

1 243 24.49 29.95 < 33.01

243 0 24.24 29.70 < 33.01

1 244 23.86 29.32 < 33.01

1 0 23.51 28.97 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

2546.01 100

135 67 24.15 29.61 < 33.01

1 1 24.04 29.50 < 33.01

1 271 23.80 29.26 < 33.01

270 0 24.00 29.46 < 33.01

1 272 23.04 28.50 < 33.01

1 0 23.33 28.79 < 33.01

2592.99 100

135 67 24.18 29.64 < 33.01

1 1 24.38 29.84 < 33.01

1 271 24.08 29.54 < 33.01

270 0 24.21 29.67 < 33.01

1 272 23.38 28.84 < 33.01

1 0 23.54 29.00 < 33.01

2640.00 100

135 67 24.16 29.62 < 33.01

1 1 24.09 29.55 < 33.01

1 271 24.49 29.95 < 33.01

270 0 24.20 29.66 < 33.01

1 272 23.78 29.24 < 33.01

1 0 23.59 29.05 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2506.02 20

25 12 24.21 29.67 < 33.01

1 1 24.18 29.64 < 33.01

1 49 24.18 29.64 < 33.01

50 0 24.16 29.62 < 33.01

1 50 23.83 29.29 < 33.01

1 0 23.97 29.43 < 33.01

2592.99 20

25 12 24.22 29.68 < 33.01

1 1 24.40 29.86 < 33.01

1 49 24.32 29.78 < 33.01

50 0 24.23 29.69 < 33.01

1 50 23.80 29.26 < 33.01

1 0 23.97 29.43 < 33.01

2679.99 20

25 12 24.54 30.00 < 33.01

1 1 24.47 29.93 < 33.01

1 49 24.59 30.05 < 33.01

50 0 24.53 29.99 < 33.01

1 50 24.25 29.71 < 33.01

1 0 24.23 29.69 < 33.01

2511.00 30

36 78 24.27 29.73 < 33.01

1 1 24.38 29.84 < 33.01

1 76 24.45 29.91 < 33.01

75 0 24.24 29.70 < 33.01

1 77 23.91 29.37 < 33.01

1 0 23.75 29.21 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2592.99 30

36 78 24.38 29.84 < 33.01

1 1 24.47 29.93 < 33.01

1 76 24.36 29.82 < 33.01

75 0 24.29 29.75 < 33.01

1 77 24.00 29.46 < 33.01

1 0 24.00 29.46 < 33.01

2674.98 30

36 78 24.66 30.12 < 33.01

1 1 24.38 29.84 < 33.01

1 76 24.74 30.20 < 33.01

75 0 24.69 30.15 < 33.01

1 77 24.31 29.77 < 33.01

1 0 24.01 29.47 < 33.01

2516.01 40

50 25 24.21 29.67 < 33.01

1 1 24.31 29.77 < 33.01

1 104 24.42 29.88 < 33.01

100 0 24.41 29.87 < 33.01

1 105 24.08 29.54 < 33.01

1 0 24.03 29.49 < 33.01

2592.99 40

50 25 24.33 29.79 < 33.01

1 1 24.57 30.03 < 33.01

1 104 24.47 29.93 < 33.01

100 0 24.42 29.88 < 33.01

1 105 24.11 29.57 < 33.01

1 0 24.22 29.68 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2670.00 40

50 25 24.56 30.02 < 33.01

1 1 24.40 29.86 < 33.01

1 104 24.82 30.28 < 33.01

100 0 24.62 30.08 < 33.01

1 105 24.47 29.93 < 33.01

1 0 24.15 29.61 < 33.01

2521.02 50

64 32 24.22 29.68 < 33.01

1 1 24.34 29.80 < 33.01

1 131 24.39 29.85 < 33.01

128 0 24.25 29.71 < 33.01

1 132 23.81 29.27 < 33.01

1 0 23.91 29.37 < 33.01

2592.99 50

64 32 24.38 29.84 < 33.01

1 1 24.40 29.86 < 33.01

1 131 24.32 29.78 < 33.01

128 0 24.37 29.83 < 33.01

1 132 23.97 29.43 < 33.01

1 0 24.06 29.52 < 33.01

2664.99 50

64 32 24.31 29.77 < 33.01

1 1 24.15 29.61 < 33.01

1 131 24.52 29.98 < 33.01

128 0 24.36 29.82 < 33.01

1 132 24.14 29.60 < 33.01

1 0 23.87 29.33 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2526.00 60

81 40 24.23 29.69 < 33.01

1 1 24.15 29.61 < 33.01

1 160 24.18 29.64 < 33.01

162 0 24.34 29.80 < 33.01

1 161 23.82 29.28 < 33.01

1 0 23.87 29.33 < 33.01

2592.99 60

81 40 24.28 29.74 < 33.01

1 1 24.44 29.90 < 33.01

1 160 24.24 29.70 < 33.01

162 0 24.36 29.82 < 33.01

1 161 23.99 29.45 < 33.01

1 0 24.06 29.52 < 33.01

2659.98 60

81 40 24.32 29.78 < 33.01

1 1 24.29 29.75 < 33.01

1 160 24.52 29.98 < 33.01

162 0 24.38 29.84 < 33.01

1 161 24.02 29.48 < 33.01

1 0 23.77 29.23 < 33.01

2531.01 70

90 45 23.51 28.97 < 33.01

1 1 24.25 29.71 < 33.01

1 187 23.58 29.04 < 33.01

180 0 23.60 29.06 < 33.01

1 188 24.70 30.16 < 33.01

1 0 25.01 30.47 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2592.99 70

90 45 23.56 29.02 < 33.01

1 1 23.66 29.12 < 33.01

1 187 24.26 29.72 < 33.01

180 0 23.64 29.10 < 33.01

1 188 23.81 29.27 < 33.01

1 0 23.75 29.21 < 33.01

2655.00 70

90 45 23.78 29.24 < 33.01

1 1 24.39 29.85 < 33.01

1 187 24.28 29.74 < 33.01

180 0 23.65 29.11 < 33.01

1 188 24.44 29.90 < 33.01

1 0 23.73 29.19 < 33.01

2536.02 80

108 54 24.07 29.53 < 33.01

1 1 24.06 29.52 < 33.01

1 215 23.96 29.42 < 33.01

216 0 24.07 29.53 < 33.01

1 216 23.55 29.01 < 33.01

1 0 23.73 29.19 < 33.01

2592.99 80

108 54 24.24 29.70 < 33.01

1 1 24.35 29.81 < 33.01

1 215 24.09 29.55 < 33.01

216 0 24.10 29.56 < 33.01

1 216 23.47 28.93 < 33.01

1 0 23.80 29.26 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2649.99 80

108 54 24.23 29.69 < 33.01

1 1 24.03 29.49 < 33.01

1 215 24.40 29.86 < 33.01

216 0 24.14 29.60 < 33.01

1 216 24.03 29.49 < 33.01

1 0 23.72 29.18 < 33.01

2541.00 90

120 60 24.01 29.47 < 33.01

1 1 24.08 29.54 < 33.01

1 243 23.89 29.35 < 33.01

243 0 24.02 29.48 < 33.01

1 244 23.46 28.92 < 33.01

1 0 23.62 29.08 < 33.01

2592.99 90

120 60 24.16 29.62 < 33.01

1 1 24.44 29.90 < 33.01

1 243 24.24 29.70 < 33.01

243 0 24.19 29.65 < 33.01

1 244 23.60 29.06 < 33.01

1 0 23.69 29.15 < 33.01

2644.98 90

120 60 24.15 29.61 < 33.01

1 1 24.04 29.50 < 33.01

1 243 24.51 29.97 < 33.01

243 0 24.22 29.68 < 33.01

1 244 24.13 29.59 < 33.01

1 0 23.68 29.14 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

2546.01 100

135 67 24.19 29.65 < 33.01

1 1 24.19 29.65 < 33.01

1 271 23.92 29.38 < 33.01

270 0 23.96 29.42 < 33.01

1 272 23.13 28.59 < 33.01

1 0 23.47 28.93 < 33.01

2592.99 100

135 67 24.17 29.63 < 33.01

1 1 24.27 29.73 < 33.01

1 271 24.11 29.57 < 33.01

270 0 24.20 29.66 < 33.01

1 272 23.68 29.14 < 33.01

1 0 23.83 29.29 < 33.01

2640.00 100

135 67 24.13 29.59 < 33.01

1 1 24.11 29.57 < 33.01

1 271 24.58 30.04 < 33.01

270 0 24.26 29.72 < 33.01

1 272 24.07 29.53 < 33.01

1 0 23.64 29.10 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2506.02 20

25 12 24.23 29.69 < 33.01

1 1 24.24 29.70 < 33.01

1 49 24.42 29.88 < 33.01

50 0 24.21 29.67 < 33.01

1 50 23.95 29.41 < 33.01

1 0 23.89 29.35 < 33.01

2592.99 20

25 12 24.29 29.75 < 33.01

1 1 24.52 29.98 < 33.01

1 49 24.33 29.79 < 33.01

50 0 24.29 29.75 < 33.01

1 50 23.77 29.23 < 33.01

1 0 24.05 29.51 < 33.01

2679.99 20

25 12 24.69 30.15 < 33.01

1 1 24.53 29.99 < 33.01

1 49 24.64 30.10 < 33.01

50 0 24.58 30.04 < 33.01

1 50 23.91 29.37 < 33.01

1 0 24.00 29.46 < 33.01

2511.00 30

36 78 24.28 29.74 < 33.01

1 1 24.41 29.87 < 33.01

1 76 24.44 29.90 < 33.01

75 0 24.36 29.82 < 33.01

1 77 24.11 29.57 < 33.01

1 0 24.02 29.48 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2592.99 30

36 78 24.41 29.87 < 33.01

1 1 24.56 30.02 < 33.01

1 76 24.42 29.88 < 33.01

75 0 24.43 29.89 < 33.01

1 77 23.97 29.43 < 33.01

1 0 24.00 29.46 < 33.01

2674.98 30

36 78 24.68 30.14 < 33.01

1 1 24.56 30.02 < 33.01

1 76 24.85 30.31 < 33.01

75 0 24.68 30.14 < 33.01

1 77 24.50 29.96 < 33.01

1 0 24.21 29.67 < 33.01

2516.01 40

50 25 24.35 29.81 < 33.01

1 1 24.46 29.92 < 33.01

1 104 24.58 30.04 < 33.01

100 0 24.37 29.83 < 33.01

1 105 24.11 29.57 < 33.01

1 0 24.04 29.50 < 33.01

2592.99 40

50 25 24.39 29.85 < 33.01

1 1 24.55 30.01 < 33.01

1 104 24.52 29.98 < 33.01

100 0 24.47 29.93 < 33.01

1 105 24.10 29.56 < 33.01

1 0 24.23 29.69 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2670.00 40

50 25 24.62 30.08 < 33.01

1 1 24.50 29.96 < 33.01

1 104 25.06 30.52 < 33.01

100 0 24.60 30.06 < 33.01

1 105 24.39 29.85 < 33.01

1 0 24.19 29.65 < 33.01

2521.02 50

64 32 24.26 29.72 < 33.01

1 1 24.37 29.83 < 33.01

1 131 24.44 29.90 < 33.01

128 0 24.29 29.75 < 33.01

1 132 24.01 29.47 < 33.01

1 0 23.89 29.35 < 33.01

2592.99 50

64 32 24.44 29.90 < 33.01

1 1 24.51 29.97 < 33.01

1 131 24.49 29.95 < 33.01

128 0 24.40 29.86 < 33.01

1 132 24.09 29.55 < 33.01

1 0 24.09 29.55 < 33.01

2664.99 50

64 32 24.34 29.80 < 33.01

1 1 24.27 29.73 < 33.01

1 131 24.87 30.33 < 33.01

128 0 24.39 29.85 < 33.01

1 132 24.53 29.99 < 33.01

1 0 23.92 29.38 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2526.00 60

81 40 24.25 29.71 < 33.01

1 1 24.24 29.70 < 33.01

1 160 24.25 29.71 < 33.01

162 0 24.34 29.80 < 33.01

1 161 23.82 29.28 < 33.01

1 0 23.80 29.26 < 33.01

2592.99 60

81 40 24.38 29.84 < 33.01

1 1 24.44 29.90 < 33.01

1 160 24.30 29.76 < 33.01

162 0 24.36 29.82 < 33.01

1 161 23.87 29.33 < 33.01

1 0 24.10 29.56 < 33.01

2659.98 60

81 40 24.28 29.74 < 33.01

1 1 24.30 29.76 < 33.01

1 160 24.72 30.18 < 33.01

162 0 24.38 29.84 < 33.01

1 161 24.16 29.62 < 33.01

1 0 23.75 29.21 < 33.01

2531.01 70

90 45 23.62 29.08 < 33.01

1 1 22.15 27.61 < 33.01

1 187 23.72 29.18 < 33.01

180 0 23.65 29.11 < 33.01

1 188 19.30 24.76 < 33.01

1 0 22.13 27.59 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2592.99 70

90 45 23.25 28.71 < 33.01

1 1 23.00 28.46 < 33.01

1 187 24.06 29.52 < 33.01

180 0 23.77 29.23 < 33.01

1 188 23.58 29.04 < 33.01

1 0 23.15 28.61 < 33.01

2655.00 70

90 45 23.40 28.86 < 33.01

1 1 24.47 29.93 < 33.01

1 187 24.18 29.64 < 33.01

180 0 23.80 29.26 < 33.01

1 188 23.37 28.83 < 33.01

1 0 23.53 28.99 < 33.01

2536.02 80

108 54 24.15 29.61 < 33.01

1 1 24.14 29.60 < 33.01

1 215 24.12 29.58 < 33.01

216 0 24.06 29.52 < 33.01

1 216 23.58 29.04 < 33.01

1 0 23.66 29.12 < 33.01

2592.99 80

108 54 24.22 29.68 < 33.01

1 1 24.43 29.89 < 33.01

1 215 24.07 29.53 < 33.01

216 0 24.20 29.66 < 33.01

1 216 23.70 29.16 < 33.01

1 0 23.90 29.36 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2649.99 80

108 54 24.20 29.66 < 33.01

1 1 24.11 29.57 < 33.01

1 215 24.48 29.94 < 33.01

216 0 24.16 29.62 < 33.01

1 216 24.14 29.60 < 33.01

1 0 23.66 29.12 < 33.01

2541.00 90

120 60 23.99 29.45 < 33.01

1 1 24.19 29.65 < 33.01

1 243 24.09 29.55 < 33.01

243 0 24.04 29.50 < 33.01

1 244 23.49 28.95 < 33.01

1 0 23.64 29.10 < 33.01

2592.99 90

120 60 24.20 29.66 < 33.01

1 1 24.38 29.84 < 33.01

1 243 24.36 29.82 < 33.01

243 0 24.20 29.66 < 33.01

1 244 23.81 29.27 < 33.01

1 0 23.90 29.36 < 33.01

2644.98 90

120 60 24.14 29.60 < 33.01

1 1 24.24 29.70 < 33.01

1 243 24.55 30.01 < 33.01

243 0 24.23 29.69 < 33.01

1 244 24.06 29.52 < 33.01

1 0 23.71 29.17 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

2546.01 100

135 67 24.12 29.58 < 33.01

1 1 24.13 29.59 < 33.01

1 271 23.90 29.36 < 33.01

270 0 24.01 29.47 < 33.01

1 272 23.30 28.76 < 33.01

1 0 23.56 29.02 < 33.01

2592.99 100

135 67 24.21 29.67 < 33.01

1 1 24.39 29.85 < 33.01

1 271 24.19 29.65 < 33.01

270 0 24.17 29.63 < 33.01

1 272 23.34 28.80 < 33.01

1 0 23.52 28.98 < 33.01

2640.00 100

135 67 24.23 29.69 < 33.01

1 1 24.21 29.67 < 33.01

1 271 24.54 30.00 < 33.01

270 0 24.22 29.68 < 33.01

1 272 23.96 29.42 < 33.01

1 0 23.56 29.02 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2506.02 20

25 12 22.63 28.09 < 33.01

1 1 22.36 27.82 < 33.01

1 49 22.44 27.90 < 33.01

50 0 22.65 28.11 < 33.01

1 50 22.43 27.89 < 33.01

1 0 22.37 27.83 < 33.01

2592.99 20

25 12 22.75 28.21 < 33.01

1 1 22.56 28.02 < 33.01

1 49 22.44 27.90 < 33.01

50 0 22.70 28.16 < 33.01

1 50 22.45 27.91 < 33.01

1 0 22.54 28.00 < 33.01

2679.99 20

25 12 23.06 28.52 < 33.01

1 1 22.74 28.20 < 33.01

1 49 22.82 28.28 < 33.01

50 0 23.10 28.56 < 33.01

1 50 22.81 28.27 < 33.01

1 0 22.72 28.18 < 33.01

2511.00 30

36 78 22.72 28.18 < 33.01

1 1 22.59 28.05 < 33.01

1 76 22.53 27.99 < 33.01

75 0 22.81 28.27 < 33.01

1 77 22.61 28.07 < 33.01

1 0 22.54 28.00 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2592.99 30

36 78 22.79 28.25 < 33.01

1 1 22.71 28.17 < 33.01

1 76 22.58 28.04 < 33.01

75 0 22.85 28.31 < 33.01

1 77 22.57 28.03 < 33.01

1 0 22.59 28.05 < 33.01

2674.98 30

36 78 23.12 28.58 < 33.01

1 1 22.71 28.17 < 33.01

1 76 23.10 28.56 < 33.01

75 0 23.15 28.61 < 33.01

1 77 23.08 28.54 < 33.01

1 0 22.79 28.25 < 33.01

2516.01 40

50 25 22.79 28.25 < 33.01

1 1 22.61 28.07 < 33.01

1 104 22.69 28.15 < 33.01

100 0 22.85 28.31 < 33.01

1 105 22.70 28.16 < 33.01

1 0 22.56 28.02 < 33.01

2592.99 40

50 25 22.79 28.25 < 33.01

1 1 22.69 28.15 < 33.01

1 104 22.78 28.24 < 33.01

100 0 22.91 28.37 < 33.01

1 105 22.68 28.14 < 33.01

1 0 22.79 28.25 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2670.00 40

50 25 23.06 28.52 < 33.01

1 1 22.66 28.12 < 33.01

1 104 23.06 28.52 < 33.01

100 0 23.06 28.52 < 33.01

1 105 23.05 28.51 < 33.01

1 0 22.66 28.12 < 33.01

2521.02 50

64 32 22.72 28.18 < 33.01

1 1 22.77 28.23 < 33.01

1 131 22.49 27.95 < 33.01

128 0 22.85 28.31 < 33.01

1 132 22.57 28.03 < 33.01

1 0 22.49 27.95 < 33.01

2592.99 50

64 32 22.88 28.34 < 33.01

1 1 22.67 28.13 < 33.01

1 131 22.55 28.01 < 33.01

128 0 22.83 28.29 < 33.01

1 132 22.54 28.00 < 33.01

1 0 22.67 28.13 < 33.01

2664.99 50

64 32 22.90 28.36 < 33.01

1 1 22.39 27.85 < 33.01

1 131 22.94 28.40 < 33.01

128 0 22.82 28.28 < 33.01

1 132 22.79 28.25 < 33.01

1 0 22.37 27.83 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2526.00 60

81 40 22.83 28.29 < 33.01

1 1 22.37 27.83 < 33.01

1 160 22.33 27.79 < 33.01

162 0 22.86 28.32 < 33.01

1 161 22.30 27.76 < 33.01

1 0 22.38 27.84 < 33.01

2592.99 60

81 40 22.81 28.27 < 33.01

1 1 22.60 28.06 < 33.01

1 160 22.56 28.02 < 33.01

162 0 22.95 28.41 < 33.01

1 161 22.52 27.98 < 33.01

1 0 22.65 28.11 < 33.01

2659.98 60

81 40 22.85 28.31 < 33.01

1 1 22.36 27.82 < 33.01

1 160 22.80 28.26 < 33.01

162 0 22.87 28.33 < 33.01

1 161 22.67 28.13 < 33.01

1 0 22.33 27.79 < 33.01

2531.01 70

90 45 21.85 27.31 < 33.01

1 1 23.08 28.54 < 33.01

1 187 22.77 28.23 < 33.01

180 0 22.04 27.50 < 33.01

1 188 19.08 24.54 < 33.01

1 0 22.01 27.47 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2592.99 70

90 45 22.24 27.70 < 33.01

1 1 23.01 28.47 < 33.01

1 187 24.04 29.50 < 33.01

180 0 22.13 27.59 < 33.01

1 188 24.07 29.53 < 33.01

1 0 22.24 27.70 < 33.01

2655.00 70

90 45 22.22 27.68 < 33.01

1 1 24.11 29.57 < 33.01

1 187 24.04 29.50 < 33.01

180 0 22.20 27.66 < 33.01

1 188 22.22 27.68 < 33.01

1 0 22.17 27.63 < 33.01

2536.02 80

108 54 22.52 27.98 < 33.01

1 1 22.26 27.72 < 33.01

1 215 22.07 27.53 < 33.01

216 0 22.53 27.99 < 33.01

1 216 22.13 27.59 < 33.01

1 0 22.25 27.71 < 33.01

2592.99 80

108 54 22.67 28.13 < 33.01

1 1 22.55 28.01 < 33.01

1 215 22.29 27.75 < 33.01

216 0 22.65 28.11 < 33.01

1 216 22.34 27.80 < 33.01

1 0 22.48 27.94 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2649.99 80

108 54 22.76 28.22 < 33.01

1 1 22.27 27.73 < 33.01

1 215 22.73 28.19 < 33.01

216 0 22.61 28.07 < 33.01

1 216 22.61 28.07 < 33.01

1 0 22.22 27.68 < 33.01

2541.00 90

120 60 22.56 28.02 < 33.01

1 1 22.27 27.73 < 33.01

1 243 22.14 27.60 < 33.01

243 0 22.49 27.95 < 33.01

1 244 22.02 27.48 < 33.01

1 0 22.20 27.66 < 33.01

2592.99 90

120 60 22.75 28.21 < 33.01

1 1 22.59 28.05 < 33.01

1 243 22.36 27.82 < 33.01

243 0 22.67 28.13 < 33.01

1 244 22.47 27.93 < 33.01

1 0 22.79 28.25 < 33.01

2644.98 90

120 60 22.66 28.12 < 33.01

1 1 22.28 27.74 < 33.01

1 243 22.92 28.38 < 33.01

243 0 22.68 28.14 < 33.01

1 244 22.62 28.08 < 33.01

1 0 22.25 27.71 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

2546.01 100

135 67 22.63 28.09 < 33.01

1 1 22.34 27.80 < 33.01

1 271 22.06 27.52 < 33.01

270 0 22.57 28.03 < 33.01

1 272 21.90 27.36 < 33.01

1 0 22.08 27.54 < 33.01

2592.99 100

135 67 22.77 28.23 < 33.01

1 1 22.56 28.02 < 33.01

1 271 22.31 27.77 < 33.01

270 0 22.67 28.13 < 33.01

1 272 22.26 27.72 < 33.01

1 0 22.34 27.80 < 33.01

2640.00 100

135 67 22.73 28.19 < 33.01

1 1 22.35 27.81 < 33.01

1 271 22.82 28.28 < 33.01

270 0 22.73 28.19 < 33.01

1 272 22.52 27.98 < 33.01

1 0 22.21 27.67 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2506.02 20

25 12 23.07 28.53 < 33.01

1 1 23.10 28.56 < 33.01

1 49 22.88 28.34 < 33.01

50 0 23.10 28.56 < 33.01

1 50 22.55 28.01 < 33.01

1 0 22.53 27.99 < 33.01

2592.99 20

25 12 23.36 28.82 < 33.01

1 1 23.24 28.70 < 33.01

1 49 23.27 28.73 < 33.01

50 0 23.23 28.69 < 33.01

1 50 22.78 28.24 < 33.01

1 0 22.74 28.20 < 33.01

2679.99 20

25 12 23.11 28.57 < 33.01

1 1 23.03 28.49 < 33.01

1 49 22.95 28.41 < 33.01

50 0 23.14 28.60 < 33.01

1 50 22.69 28.15 < 33.01

1 0 22.58 28.04 < 33.01

2511.00 30

36 78 23.06 28.52 < 33.01

1 1 23.02 28.48 < 33.01

1 76 23.03 28.49 < 33.01

75 0 23.08 28.54 < 33.01

1 77 22.52 27.98 < 33.01

1 0 22.41 27.87 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2592.99 30

36 78 23.25 28.71 < 33.01

1 1 23.16 28.62 < 33.01

1 76 23.18 28.64 < 33.01

75 0 23.27 28.73 < 33.01

1 77 22.87 28.33 < 33.01

1 0 22.63 28.09 < 33.01

2674.98 30

36 78 23.15 28.61 < 33.01

1 1 23.15 28.61 < 33.01

1 76 23.10 28.56 < 33.01

75 0 23.24 28.70 < 33.01

1 77 22.71 28.17 < 33.01

1 0 22.57 28.03 < 33.01

2516.01 40

50 25 23.07 28.53 < 33.01

1 1 23.05 28.51 < 33.01

1 104 23.05 28.51 < 33.01

100 0 23.06 28.52 < 33.01

1 105 22.55 28.01 < 33.01

1 0 22.48 27.94 < 33.01

2592.99 40

50 25 23.15 28.61 < 33.01

1 1 23.13 28.59 < 33.01

1 104 23.08 28.54 < 33.01

100 0 23.28 28.74 < 33.01

1 105 22.66 28.12 < 33.01

1 0 22.76 28.22 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2670.00 40

50 25 23.18 28.64 < 33.01

1 1 23.21 28.67 < 33.01

1 104 23.40 28.86 < 33.01

100 0 23.19 28.65 < 33.01

1 105 22.80 28.26 < 33.01

1 0 22.69 28.15 < 33.01

2521.02 50

64 32 23.12 28.58 < 33.01

1 1 22.93 28.39 < 33.01

1 131 22.89 28.35 < 33.01

128 0 23.08 28.54 < 33.01

1 132 22.44 27.90 < 33.01

1 0 22.47 27.93 < 33.01

2592.99 50

64 32 23.18 28.64 < 33.01

1 1 23.09 28.55 < 33.01

1 131 23.08 28.54 < 33.01

128 0 23.11 28.57 < 33.01

1 132 22.60 28.06 < 33.01

1 0 22.48 27.94 < 33.01

2664.99 50

64 32 23.08 28.54 < 33.01

1 1 23.05 28.51 < 33.01

1 131 23.01 28.47 < 33.01

128 0 23.08 28.54 < 33.01

1 132 22.60 28.06 < 33.01

1 0 22.51 27.97 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2526.00 60

81 40 23.03 28.49 < 33.01

1 1 22.84 28.30 < 33.01

1 160 22.85 28.31 < 33.01

162 0 23.09 28.55 < 33.01

1 161 22.37 27.83 < 33.01

1 0 22.34 27.80 < 33.01

2592.99 60

81 40 23.18 28.64 < 33.01

1 1 23.10 28.56 < 33.01

1 160 22.95 28.41 < 33.01

162 0 23.13 28.59 < 33.01

1 161 22.47 27.93 < 33.01

1 0 22.48 27.94 < 33.01

2659.98 60

81 40 23.01 28.47 < 33.01

1 1 22.89 28.35 < 33.01

1 160 22.86 28.32 < 33.01

162 0 22.98 28.44 < 33.01

1 161 22.36 27.82 < 33.01

1 0 22.35 27.81 < 33.01

2531.01 70

90 45 23.25 28.71 < 33.01

1 1 23.33 28.79 < 33.01

1 187 23.14 28.60 < 33.01

180 0 23.24 28.70 < 33.01

1 188 22.61 28.07 < 33.01

1 0 22.68 28.14 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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requency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2592.99 70

90 45 23.45 28.91 < 33.01

1 1 23.32 28.78 < 33.01

1 187 23.64 29.10 < 33.01

180 0 23.47 28.93 < 33.01

1 188 23.07 28.53 < 33.01

1 0 22.78 28.24 < 33.01

2655.00 70

90 45 23.53 28.99 < 33.01

1 1 23.29 28.75 < 33.01

1 187 23.57 29.03 < 33.01

180 0 23.48 28.94 < 33.01

1 188 23.00 28.46 < 33.01

1 0 22.69 28.15 < 33.01

2536.02 80

108 54 22.85 28.31 < 33.01

1 1 22.72 28.18 < 33.01

1 215 22.89 28.35 < 33.01

216 0 22.80 28.26 < 33.01

1 216 22.38 27.84 < 33.01

1 0 22.25 27.71 < 33.01

2592.99 80

108 54 23.07 28.53 < 33.01

1 1 22.88 28.34 < 33.01

1 215 22.62 28.08 < 33.01

216 0 23.07 28.53 < 33.01

1 216 22.24 27.70 < 33.01

1 0 22.27 27.73 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2649.99 80

108 54 22.90 28.36 < 33.01

1 1 22.79 28.25 < 33.01

1 215 22.70 28.16 < 33.01

216 0 22.97 28.43 < 33.01

1 216 22.35 27.81 < 33.01

1 0 22.24 27.70 < 33.01

2541.00 90

120 60 22.76 28.22 < 33.01

1 1 22.84 28.30 < 33.01

1 243 22.84 28.30 < 33.01

243 0 22.89 28.35 < 33.01

1 244 22.30 27.76 < 33.01

1 0 22.19 27.65 < 33.01

2592.99 90

120 60 23.06 28.52 < 33.01

1 1 22.91 28.37 < 33.01

1 243 22.88 28.34 < 33.01

243 0 23.04 28.50 < 33.01

1 244 22.28 27.74 < 33.01

1 0 22.21 27.67 < 33.01

2644.98 90

120 60 22.95 28.41 < 33.01

1 1 22.98 28.44 < 33.01

1 243 22.86 28.32 < 33.01

243 0 22.98 28.44 < 33.01

1 244 22.38 27.84 < 33.01

1 0 22.37 27.83 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Report No. ENS2303290179W00105R Page 244 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

2550.00 100

135 67 22.84 28.30 < 33.01

1 1 22.69 28.15 < 33.01

1 271 23.06 28.52 < 33.01

270 0 22.87 28.33 < 33.01

1 272 22.25 27.71 < 33.01

1 0 22.09 27.55 < 33.01

2592.99 100

135 67 23.05 28.51 < 33.01

1 1 22.85 28.31 < 33.01

1 271 23.06 28.52 < 33.01

270 0 23.03 28.49 < 33.01

1 272 22.27 27.73 < 33.01

1 0 22.18 27.64 < 33.01

2640.00 100

135 67 22.87 28.33 < 33.01

1 1 22.92 28.38 < 33.01

1 271 22.77 28.23 < 33.01

270 0 22.93 28.39 < 33.01

1 272 22.09 27.55 < 33.01

1 0 22.30 27.76 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2506.02 20

25 12 23.10 28.56 < 33.01

1 1 23.08 28.54 < 33.01

1 49 23.02 28.48 < 33.01

50 0 22.99 28.45 < 33.01

1 50 22.54 28.00 < 33.01

1 0 22.56 28.02 < 33.01

2592.99 20

25 12 23.24 28.70 < 33.01

1 1 23.33 28.79 < 33.01

1 49 23.13 28.59 < 33.01

50 0 23.23 28.69 < 33.01

1 50 22.69 28.15 < 33.01

1 0 22.60 28.06 < 33.01

2679.99 20

25 12 23.21 28.67 < 33.01

1 1 23.07 28.53 < 33.01

1 49 23.23 28.69 < 33.01

50 0 23.14 28.60 < 33.01

1 50 22.48 27.94 < 33.01

1 0 22.42 27.88 < 33.01

2511.00 30

36 78 23.00 28.46 < 33.01

1 1 23.08 28.54 < 33.01

1 76 22.99 28.45 < 33.01

75 0 23.08 28.54 < 33.01

1 77 22.66 28.12 < 33.01

1 0 22.69 28.15 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2592.99 30

36 78 23.24 28.70 < 33.01

1 1 23.26 28.72 < 33.01

1 76 23.17 28.63 < 33.01

75 0 23.28 28.74 < 33.01

1 77 22.89 28.35 < 33.01

1 0 22.70 28.16 < 33.01

2674.98 30

36 78 23.22 28.68 < 33.01

1 1 23.28 28.74 < 33.01

1 76 23.11 28.57 < 33.01

75 0 23.24 28.70 < 33.01

1 77 22.59 28.05 < 33.01

1 0 22.81 28.27 < 33.01

2516.01 40

50 25 23.04 28.50 < 33.01

1 1 23.08 28.54 < 33.01

1 104 22.99 28.45 < 33.01

100 0 23.09 28.55 < 33.01

1 105 22.64 28.10 < 33.01

1 0 22.59 28.05 < 33.01

2592.99 40

50 25 23.25 28.71 < 33.01

1 1 23.07 28.53 < 33.01

1 104 23.26 28.72 < 33.01

100 0 23.31 28.77 < 33.01

1 105 22.57 28.03 < 33.01

1 0 22.78 28.24 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2670.00 40

50 25 23.22 28.68 < 33.01

1 1 23.11 28.57 < 33.01

1 104 22.99 28.45 < 33.01

100 0 23.25 28.71 < 33.01

1 105 22.49 27.95 < 33.01

1 0 22.89 28.35 < 33.01

2521.02 50

64 32 23.03 28.49 < 33.01

1 1 23.15 28.61 < 33.01

1 131 23.10 28.56 < 33.01

128 0 23.10 28.56 < 33.01

1 132 22.52 27.98 < 33.01

1 0 22.53 27.99 < 33.01

2592.99 50

64 32 23.26 28.72 < 33.01

1 1 23.19 28.65 < 33.01

1 131 23.11 28.57 < 33.01

128 0 23.14 28.60 < 33.01

1 132 22.57 28.03 < 33.01

1 0 22.71 28.17 < 33.01

2664.99 50

64 32 23.11 28.57 < 33.01

1 1 23.03 28.49 < 33.01

1 131 22.93 28.39 < 33.01

128 0 23.19 28.65 < 33.01

1 132 22.36 27.82 < 33.01

1 0 22.43 27.89 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2526.00 60

81 40 22.99 28.45 < 33.01

1 1 23.10 28.56 < 33.01

1 160 23.17 28.63 < 33.01

162 0 23.07 28.53 < 33.01

1 161 22.19 27.65 < 33.01

1 0 22.36 27.82 < 33.01

2592.99 60

81 40 23.21 28.67 < 33.01

1 1 23.41 28.87 < 33.01

1 160 23.02 28.48 < 33.01

162 0 23.09 28.55 < 33.01

1 161 22.66 28.12 < 33.01

1 0 22.57 28.03 < 33.01

2659.98 60

81 40 23.07 28.53 < 33.01

1 1 22.86 28.32 < 33.01

1 160 23.22 28.68 < 33.01

162 0 22.97 28.43 < 33.01

1 161 22.44 27.90 < 33.01

1 0 22.34 27.80 < 33.01

2531.01 70

90 45 23.30 28.76 < 33.01

1 1 23.22 28.68 < 33.01

1 187 23.24 28.70 < 33.01

180 0 23.30 28.76 < 33.01

1 188 22.52 27.98 < 33.01

1 0 22.72 28.18 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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requency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2592.99 70

90 45 23.36 28.82 < 33.01

1 1 23.22 28.68 < 33.01

1 187 23.48 28.94 < 33.01

180 0 23.49 28.95 < 33.01

1 188 22.84 28.30 < 33.01

1 0 22.64 28.10 < 33.01

2655.00 70

90 45 23.53 28.99 < 33.01

1 1 23.11 28.57 < 33.01

1 187 23.31 28.77 < 33.01

180 0 23.51 28.97 < 33.01

1 188 22.67 28.13 < 33.01

1 0 22.47 27.93 < 33.01

2536.02 80

108 54 22.81 28.27 < 33.01

1 1 22.85 28.31 < 33.01

1 215 22.78 28.24 < 33.01

216 0 22.77 28.23 < 33.01

1 216 22.26 27.72 < 33.01

1 0 22.13 27.59 < 33.01

2592.99 80

108 54 23.08 28.54 < 33.01

1 1 22.99 28.45 < 33.01

1 215 23.05 28.51 < 33.01

216 0 22.97 28.43 < 33.01

1 216 22.48 27.94 < 33.01

1 0 22.42 27.88 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2649.99 80

108 54 22.93 28.39 < 33.01

1 1 22.71 28.17 < 33.01

1 215 22.91 28.37 < 33.01

216 0 22.89 28.35 < 33.01

1 216 22.56 28.02 < 33.01

1 0 22.45 27.91 < 33.01

2541.00 90

120 60 22.82 28.28 < 33.01

1 1 22.93 28.39 < 33.01

1 243 22.92 28.38 < 33.01

243 0 22.86 28.32 < 33.01

1 244 22.29 27.75 < 33.01

1 0 22.09 27.55 < 33.01

2592.99 90

120 60 23.16 28.62 < 33.01

1 1 22.97 28.43 < 33.01

1 243 22.81 28.27 < 33.01

243 0 23.01 28.47 < 33.01

1 244 22.30 27.76 < 33.01

1 0 22.30 27.76 < 33.01

2644.98 90

120 60 22.99 28.45 < 33.01

1 1 23.18 28.64 < 33.01

1 243 23.01 28.47 < 33.01

243 0 22.95 28.41 < 33.01

1 244 22.36 27.82 < 33.01

1 0 22.42 27.88 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 251 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

2550.00 100

135 67 22.82 28.28 < 33.01

1 1 22.92 28.38 < 33.01

1 271 22.77 28.23 < 33.01

270 0 22.77 28.23 < 33.01

1 272 22.29 27.75 < 33.01

1 0 21.98 27.44 < 33.01

2592.99 100

135 67 23.08 28.54 < 33.01

1 1 22.97 28.43 < 33.01

1 271 22.78 28.24 < 33.01

270 0 23.03 28.49 < 33.01

1 272 22.19 27.65 < 33.01

1 0 22.09 27.55 < 33.01

2640.00 100

135 67 22.95 28.41 < 33.01

1 1 23.12 28.58 < 33.01

1 271 22.78 28.24 < 33.01

270 0 22.94 28.40 < 33.01

1 272 22.08 27.54 < 33.01

1 0 22.21 27.67 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2506.02 20

25 12 22.63 28.09 < 33.01

1 1 22.55 28.01 < 33.01

1 49 22.63 28.09 < 33.01

50 0 22.58 28.04 < 33.01

1 50 22.45 27.91 < 33.01

1 0 22.65 28.11 < 33.01

2592.99 20

25 12 22.84 28.30 < 33.01

1 1 22.83 28.29 < 33.01

1 49 22.87 28.33 < 33.01

50 0 22.79 28.25 < 33.01

1 50 22.88 28.34 < 33.01

1 0 22.69 28.15 < 33.01

2679.99 20

25 12 22.62 28.08 < 33.01

1 1 22.77 28.23 < 33.01

1 49 22.78 28.24 < 33.01

50 0 22.70 28.16 < 33.01

1 50 22.68 28.14 < 33.01

1 0 22.68 28.14 < 33.01

2511.00 30

36 78 22.59 28.05 < 33.01

1 1 22.56 28.02 < 33.01

1 76 22.74 28.20 < 33.01

75 0 22.54 28.00 < 33.01

1 77 22.69 28.15 < 33.01

1 0 22.57 28.03 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2592.99 30

36 78 22.76 28.22 < 33.01

1 1 22.66 28.12 < 33.01

1 76 22.79 28.25 < 33.01

75 0 22.74 28.20 < 33.01

1 77 22.81 28.27 < 33.01

1 0 22.59 28.05 < 33.01

2674.98 30

36 78 22.80 28.26 < 33.01

1 1 22.69 28.15 < 33.01

1 76 22.90 28.36 < 33.01

75 0 22.64 28.10 < 33.01

1 77 22.87 28.33 < 33.01

1 0 22.80 28.26 < 33.01

2516.01 40

50 25 22.53 27.99 < 33.01

1 1 22.54 28.00 < 33.01

1 104 22.68 28.14 < 33.01

100 0 22.62 28.08 < 33.01

1 105 22.69 28.15 < 33.01

1 0 22.58 28.04 < 33.01

2592.99 40

50 25 22.76 28.22 < 33.01

1 1 22.79 28.25 < 33.01

1 104 22.87 28.33 < 33.01

100 0 22.73 28.19 < 33.01

1 105 22.78 28.24 < 33.01

1 0 22.69 28.15 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2670.00 40

50 25 22.74 28.20 < 33.01

1 1 22.82 28.28 < 33.01

1 104 22.87 28.33 < 33.01

100 0 22.68 28.14 < 33.01

1 105 22.80 28.26 < 33.01

1 0 22.85 28.31 < 33.01

2521.02 50

64 32 22.63 28.09 < 33.01

1 1 22.57 28.03 < 33.01

1 131 22.47 27.93 < 33.01

128 0 22.54 28.00 < 33.01

1 132 22.55 28.01 < 33.01

1 0 22.43 27.89 < 33.01

2592.99 50

64 32 22.76 28.22 < 33.01

1 1 22.72 28.18 < 33.01

1 131 22.66 28.12 < 33.01

128 0 22.66 28.12 < 33.01

1 132 22.62 28.08 < 33.01

1 0 22.71 28.17 < 33.01

2664.99 50

64 32 22.67 28.13 < 33.01

1 1 22.62 28.08 < 33.01

1 131 22.66 28.12 < 33.01

128 0 22.66 28.12 < 33.01

1 132 22.61 28.07 < 33.01

1 0 22.65 28.11 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2526.00 60

81 40 22.57 28.03 < 33.01

1 1 22.36 27.82 < 33.01

1 160 22.48 27.94 < 33.01

162 0 22.51 27.97 < 33.01

1 161 22.57 28.03 < 33.01

1 0 22.25 27.71 < 33.01

2592.99 60

81 40 22.68 28.14 < 33.01

1 1 22.56 28.02 < 33.01

1 160 22.61 28.07 < 33.01

162 0 22.66 28.12 < 33.01

1 161 22.45 27.91 < 33.01

1 0 22.57 28.03 < 33.01

2659.98 60

81 40 22.53 27.99 < 33.01

1 1 22.56 28.02 < 33.01

1 160 22.52 27.98 < 33.01

162 0 22.53 27.99 < 33.01

1 161 22.44 27.90 < 33.01

1 0 22.39 27.85 < 33.01

2531.01 70

90 45 22.77 28.23 < 33.01

1 1 22.62 28.08 < 33.01

1 187 22.74 28.20 < 33.01

180 0 22.79 28.25 < 33.01

1 188 22.60 28.06 < 33.01

1 0 22.62 28.08 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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requency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2592.99 70

90 45 22.96 28.42 < 33.01

1 1 22.89 28.35 < 33.01

1 187 23.10 28.56 < 33.01

180 0 22.94 28.40 < 33.01

1 188 23.07 28.53 < 33.01

1 0 22.86 28.32 < 33.01

2655.00 70

90 45 23.01 28.47 < 33.01

1 1 22.82 28.28 < 33.01

1 187 23.00 28.46 < 33.01

180 0 22.99 28.45 < 33.01

1 188 22.95 28.41 < 33.01

1 0 22.87 28.33 < 33.01

2536.02 80

108 54 22.28 27.74 < 33.01

1 1 22.38 27.84 < 33.01

1 215 22.47 27.93 < 33.01

216 0 22.37 27.83 < 33.01

1 216 22.40 27.86 < 33.01

1 0 22.20 27.66 < 33.01

2592.99 80

108 54 22.59 28.05 < 33.01

1 1 22.49 27.95 < 33.01

1 215 22.50 27.96 < 33.01

216 0 22.51 27.97 < 33.01

1 216 22.34 27.80 < 33.01

1 0 22.41 27.87 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2649.99 80

108 54 22.46 27.92 < 33.01

1 1 22.43 27.89 < 33.01

1 215 22.43 27.89 < 33.01

216 0 22.41 27.87 < 33.01

1 216 22.42 27.88 < 33.01

1 0 22.32 27.78 < 33.01

2541.00 90

120 60 22.35 27.81 < 33.01

1 1 22.33 27.79 < 33.01

1 243 22.42 27.88 < 33.01

243 0 22.34 27.80 < 33.01

1 244 22.38 27.84 < 33.01

1 0 22.14 27.60 < 33.01

2592.99 90

120 60 22.60 28.06 < 33.01

1 1 22.51 27.97 < 33.01

1 243 22.40 27.86 < 33.01

243 0 22.56 28.02 < 33.01

1 244 22.51 27.97 < 33.01

1 0 22.38 27.84 < 33.01

2644.98 90

120 60 22.43 27.89 < 33.01

1 1 22.61 28.07 < 33.01

1 243 22.60 28.06 < 33.01

243 0 22.50 27.96 < 33.01

1 244 22.53 27.99 < 33.01

1 0 22.40 27.86 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

2550.00 100

135 67 22.30 27.76 < 33.01

1 1 22.31 27.77 < 33.01

1 271 22.44 27.90 < 33.01

270 0 22.40 27.86 < 33.01

1 272 22.19 27.65 < 33.01

1 0 22.19 27.65 < 33.01

2592.99 100

135 67 22.54 28.00 < 33.01

1 1 22.29 27.75 < 33.01

1 271 22.41 27.87 < 33.01

270 0 22.58 28.04 < 33.01

1 272 22.24 27.70 < 33.01

1 0 22.14 27.60 < 33.01

2640.00 100

135 67 22.41 27.87 < 33.01

1 1 22.54 28.00 < 33.01

1 271 22.38 27.84 < 33.01

270 0 22.47 27.93 < 33.01

1 272 22.22 27.68 < 33.01

1 0 22.22 27.68 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2506.02 20

25 12 19.78 25.24 < 33.01

1 1 20.07 25.53 < 33.01

1 49 20.06 25.52 < 33.01

50 0 19.81 25.27 < 33.01

1 50 20.03 25.49 < 33.01

1 0 19.99 25.45 < 33.01

2592.99 20

25 12 19.96 25.42 < 33.01

1 1 20.29 25.75 < 33.01

1 49 20.34 25.80 < 33.01

50 0 20.07 25.53 < 33.01

1 50 20.28 25.74 < 33.01

1 0 20.20 25.66 < 33.01

2679.99 20

25 12 19.86 25.32 < 33.01

1 1 20.17 25.63 < 33.01

1 49 20.11 25.57 < 33.01

50 0 19.98 25.44 < 33.01

1 50 20.10 25.56 < 33.01

1 0 20.31 25.77 < 33.01

2511.00 30

36 78 19.77 25.23 < 33.01

1 1 19.95 25.41 < 33.01

1 76 19.98 25.44 < 33.01

75 0 19.78 25.24 < 33.01

1 77 20.03 25.49 < 33.01

1 0 20.01 25.47 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2592.99 30

36 78 19.91 25.37 < 33.01

1 1 20.15 25.61 < 33.01

1 76 20.17 25.63 < 33.01

75 0 19.94 25.40 < 33.01

1 77 20.17 25.63 < 33.01

1 0 20.20 25.66 < 33.01

2674.98 30

36 78 20.06 25.52 < 33.01

1 1 20.18 25.64 < 33.01

1 76 20.15 25.61 < 33.01

75 0 19.99 25.45 < 33.01

1 77 20.19 25.65 < 33.01

1 0 20.25 25.71 < 33.01

2516.01 40

50 25 19.73 25.19 < 33.01

1 1 20.07 25.53 < 33.01

1 104 20.02 25.48 < 33.01

100 0 19.79 25.25 < 33.01

1 105 20.08 25.54 < 33.01

1 0 19.99 25.45 < 33.01

2592.99 40

50 25 19.95 25.41 < 33.01

1 1 20.16 25.62 < 33.01

1 104 20.22 25.68 < 33.01

100 0 19.95 25.41 < 33.01

1 105 20.16 25.62 < 33.01

1 0 20.19 25.65 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2670.00 40

50 25 19.93 25.39 < 33.01

1 1 20.18 25.64 < 33.01

1 104 20.13 25.59 < 33.01

100 0 19.97 25.43 < 33.01

1 105 20.16 25.62 < 33.01

1 0 20.24 25.70 < 33.01

2521.02 50

64 32 19.71 25.17 < 33.01

1 1 19.83 25.29 < 33.01

1 131 19.85 25.31 < 33.01

128 0 19.80 25.26 < 33.01

1 132 19.83 25.29 < 33.01

1 0 19.80 25.26 < 33.01

2592.99 50

64 32 19.94 25.40 < 33.01

1 1 19.98 25.44 < 33.01

1 131 20.11 25.57 < 33.01

128 0 20.02 25.48 < 33.01

1 132 19.97 25.43 < 33.01

1 0 20.12 25.58 < 33.01

2664.99 50

64 32 19.93 25.39 < 33.01

1 1 20.00 25.46 < 33.01

1 131 19.92 25.38 < 33.01

128 0 19.93 25.39 < 33.01

1 132 20.01 25.47 < 33.01

1 0 20.08 25.54 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2526.00 60

81 40 19.72 25.18 < 33.01

1 1 19.77 25.23 < 33.01

1 160 19.89 25.35 < 33.01

162 0 19.80 25.26 < 33.01

1 161 19.81 25.27 < 33.01

1 0 19.82 25.28 < 33.01

2592.99 60

81 40 19.99 25.45 < 33.01

1 1 20.04 25.50 < 33.01

1 160 19.99 25.45 < 33.01

162 0 19.94 25.40 < 33.01

1 161 19.90 25.36 < 33.01

1 0 19.99 25.45 < 33.01

2659.98 60

81 40 19.75 25.21 < 33.01

1 1 19.86 25.32 < 33.01

1 160 19.88 25.34 < 33.01

162 0 19.79 25.25 < 33.01

1 161 19.89 25.35 < 33.01

1 0 20.01 25.47 < 33.01

2531.01 70

90 45 19.79 25.25 < 33.01

1 1 19.63 25.09 < 33.01

1 187 19.64 25.10 < 33.01

180 0 19.81 25.27 < 33.01

1 188 19.61 25.07 < 33.01

1 0 19.57 25.03 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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requency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2592.99 70

90 45 19.92 25.38 < 33.01

1 1 19.74 25.20 < 33.01

1 187 20.01 25.47 < 33.01

180 0 19.95 25.41 < 33.01

1 188 19.94 25.40 < 33.01

1 0 19.76 25.22 < 33.01

2655.00 70

90 45 20.00 25.46 < 33.01

1 1 19.62 25.08 < 33.01

1 187 19.92 25.38 < 33.01

180 0 20.02 25.48 < 33.01

1 188 19.85 25.31 < 33.01

1 0 19.63 25.09 < 33.01

2536.02 80

108 54 19.52 24.98 < 33.01

1 1 19.73 25.19 < 33.01

1 215 19.84 25.30 < 33.01

216 0 19.53 24.99 < 33.01

1 216 19.77 25.23 < 33.01

1 0 19.72 25.18 < 33.01

2592.99 80

108 54 19.79 25.25 < 33.01

1 1 19.65 25.11 < 33.01

1 215 19.71 25.17 < 33.01

216 0 19.84 25.30 < 33.01

1 216 19.67 25.13 < 33.01

1 0 19.73 25.19 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2649.99 80

108 54 19.61 25.07 < 33.01

1 1 19.85 25.31 < 33.01

1 215 19.88 25.34 < 33.01

216 0 19.66 25.12 < 33.01

1 216 19.79 25.25 < 33.01

1 0 19.78 25.24 < 33.01

2541.00 90

120 60 19.45 24.91 < 33.01

1 1 19.77 25.23 < 33.01

1 243 19.82 25.28 < 33.01

243 0 19.60 25.06 < 33.01

1 244 19.70 25.16 < 33.01

1 0 19.68 25.14 < 33.01

2592.99 90

120 60 19.76 25.22 < 33.01

1 1 19.90 25.36 < 33.01

1 243 19.75 25.21 < 33.01

243 0 19.72 25.18 < 33.01

1 244 19.77 25.23 < 33.01

1 0 19.69 25.15 < 33.01

2644.98 90

120 60 19.60 25.06 < 33.01

1 1 19.85 25.31 < 33.01

1 243 19.94 25.40 < 33.01

243 0 19.63 25.09 < 33.01

1 244 19.88 25.34 < 33.01

1 0 19.80 25.26 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

2550.00 100

135 67 19.55 25.01 < 33.01

1 1 19.68 25.14 < 33.01

1 271 19.75 25.21 < 33.01

270 0 19.47 24.93 < 33.01

1 272 19.61 25.07 < 33.01

1 0 19.50 24.96 < 33.01

2592.99 100

135 67 19.83 25.29 < 33.01

1 1 19.44 24.90 < 33.01

1 271 19.83 25.29 < 33.01

270 0 19.72 25.18 < 33.01

1 272 19.52 24.98 < 33.01

1 0 19.39 24.85 < 33.01

2640.00 100

135 67 19.62 25.08 < 33.01

1 1 19.88 25.34 < 33.01

1 271 19.98 25.44 < 33.01

270 0 19.75 25.21 < 33.01

1 272 19.68 25.14 < 33.01

1 0 19.85 25.31 < 33.01

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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NR Band n66

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1712.5 5

12 6 23.56 28.54 < 30.00

1 1 23.55 28.53 < 30.00

1 23 23.54 28.52 < 30.00

25 0 23.62 28.60 < 30.00

1 24 23.50 28.48 < 30.00

1 0 23.45 28.43 < 30.00

1745.0 5

12 6 23.76 28.74 < 30.00

1 1 23.52 28.50 < 30.00

1 23 23.62 28.60 < 30.00

25 0 23.70 28.68 < 30.00

1 24 23.58 28.56 < 30.00

1 0 23.58 28.56 < 30.00

1777.5 5

12 6 24.00 28.98 < 30.00

1 1 23.86 28.84 < 30.00

1 23 23.76 28.74 < 30.00

25 0 23.86 28.84 < 30.00

1 24 23.82 28.80 < 30.00

1 0 23.70 28.68 < 30.00

1715.0 10

25 12 23.67 28.65 < 30.00

1 1 23.51 28.49 < 30.00

1 50 23.68 28.66 < 30.00

50 0 23.73 28.71 < 30.00

1 51 23.57 28.55 < 30.00

1 0 23.54 28.52 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1745.0 10

25 12 23.86 28.84 < 30.00

1 1 23.61 28.59 < 30.00

1 50 23.63 28.61 < 30.00

50 0 23.79 28.77 < 30.00

1 51 23.61 28.59 < 30.00

1 0 23.59 28.57 < 30.00

1775.0 10

25 12 23.93 28.91 < 30.00

1 1 23.81 28.79 < 30.00

1 50 23.83 28.81 < 30.00

50 0 23.91 28.89 < 30.00

1 51 23.88 28.86 < 30.00

1 0 23.81 28.79 < 30.00

1717.5 15

36 18 23.76 28.74 < 30.00

1 1 23.60 28.58 < 30.00

1 77 23.70 28.68 < 30.00

75 0 23.81 28.79 < 30.00

1 78 23.77 28.75 < 30.00

1 0 23.59 28.57 < 30.00

1745.0 15

36 18 23.76 28.74 < 30.00

1 1 23.67 28.65 < 30.00

1 77 23.74 28.72 < 30.00

75 0 23.83 28.81 < 30.00

1 78 23.77 28.75 < 30.00

1 0 23.70 28.68 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1772.5 15

36 18 23.87 28.85 < 30.00

1 1 23.77 28.75 < 30.00

1 77 24.00 28.98 < 30.00

75 0 23.97 28.95 < 30.00

1 78 23.96 28.94 < 30.00

1 0 23.87 28.85 < 30.00

1720.0 20

50 25 23.78 28.76 < 30.00

1 1 23.61 28.59 < 30.00

1 104 23.78 28.76 < 30.00

100 0 23.78 28.76 < 30.00

1 105 23.83 28.81 < 30.00

1 0 23.63 28.61 < 30.00

1745.0 20

50 25 23.80 28.78 < 30.00

1 1 23.74 28.72 < 30.00

1 104 23.87 28.85 < 30.00

100 0 23.83 28.81 < 30.00

1 105 23.84 28.82 < 30.00

1 0 23.78 28.76 < 30.00

1770.0 20

50 25 23.95 28.93 < 30.00

1 1 23.84 28.82 < 30.00

1 104 24.03 29.01 < 30.00

100 0 23.91 28.89 < 30.00

1 105 23.97 28.95 < 30.00

1 0 23.76 28.74 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1725.0 30

80 40 23.83 28.81 < 30.00

1 1 23.62 28.60 < 30.00

1 158 23.70 28.68 < 30.00

160 0 23.83 28.81 < 30.00

1 159 23.72 28.70 < 30.00

1 0 23.60 28.58 < 30.00

1745.0 30

80 40 23.90 28.88 < 30.00

1 1 23.73 28.71 < 30.00

1 158 23.78 28.76 < 30.00

160 0 23.88 28.86 < 30.00

1 159 23.79 28.77 < 30.00

1 0 23.73 28.71 < 30.00

1765.0 30

80 40 24.05 29.03 < 30.00

1 1 23.79 28.77 < 30.00

1 158 24.03 29.01 < 30.00

160 0 23.95 28.93 < 30.00

1 159 23.97 28.95 < 30.00

1 0 23.74 28.72 < 30.00

1730.0 40

108 54 23.92 28.90 < 30.00

1 1 23.58 28.56 < 30.00

1 214 23.86 28.84 < 30.00

216 0 23.83 28.81 < 30.00

1 215 23.74 28.72 < 30.00

1 0 23.60 28.58 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

1745.0 40

108 54 23.96 28.94 < 30.00

1 1 23.71 28.69 < 30.00

1 214 23.93 28.91 < 30.00

216 0 23.89 28.87 < 30.00

1 215 23.83 28.81 < 30.00

1 0 23.71 28.69 < 30.00

1760.0 40

108 54 23.94 28.92 < 30.00

1 1 23.75 28.73 < 30.00

1 214 23.98 28.96 < 30.00

216 0 23.93 28.91 < 30.00

1 215 23.90 28.88 < 30.00

1 0 23.78 28.76 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1712.5 5

12 6 23.65 28.63 < 30.00

1 1 23.83 28.81 < 30.00

1 23 23.61 28.59 < 30.00

25 0 23.10 28.08 < 30.00

1 24 23.15 28.13 < 30.00

1 0 23.10 28.08 < 30.00

1745.0 5

12 6 23.79 28.77 < 30.00

1 1 23.96 28.94 < 30.00

1 23 23.93 28.91 < 30.00

25 0 23.15 28.13 < 30.00

1 24 23.23 28.21 < 30.00

1 0 23.26 28.24 < 30.00

1777.5 5

12 6 23.94 28.92 < 30.00

1 1 24.03 29.01 < 30.00

1 23 24.08 29.06 < 30.00

25 0 23.35 28.33 < 30.00

1 24 23.52 28.50 < 30.00

1 0 23.40 28.38 < 30.00

1715.0 10

25 12 23.68 28.66 < 30.00

1 1 23.84 28.82 < 30.00

1 50 23.86 28.84 < 30.00

50 0 23.21 28.19 < 30.00

1 51 23.26 28.24 < 30.00

1 0 23.21 28.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1745.0 10

25 12 23.69 28.67 < 30.00

1 1 23.91 28.89 < 30.00

1 50 24.07 29.05 < 30.00

50 0 23.25 28.23 < 30.00

1 51 23.41 28.39 < 30.00

1 0 23.27 28.25 < 30.00

1775.0 10

25 12 23.83 28.81 < 30.00

1 1 23.95 28.93 < 30.00

1 50 24.15 29.13 < 30.00

50 0 23.45 28.43 < 30.00

1 51 23.57 28.55 < 30.00

1 0 23.40 28.38 < 30.00

1717.5 15

36 18 23.77 28.75 < 30.00

1 1 23.87 28.85 < 30.00

1 77 23.99 28.97 < 30.00

75 0 23.27 28.25 < 30.00

1 78 23.43 28.41 < 30.00

1 0 23.27 28.25 < 30.00

1745.0 15

36 18 23.86 28.84 < 30.00

1 1 23.90 28.88 < 30.00

1 77 24.10 29.08 < 30.00

75 0 23.37 28.35 < 30.00

1 78 23.50 28.48 < 30.00

1 0 23.37 28.35 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1772.5 15

36 18 23.94 28.92 < 30.00

1 1 24.03 29.01 < 30.00

1 77 24.23 29.21 < 30.00

75 0 23.45 28.43 < 30.00

1 78 23.75 28.73 < 30.00

1 0 23.40 28.38 < 30.00

1720.0 20

50 25 23.81 28.79 < 30.00

1 1 23.90 28.88 < 30.00

1 104 24.01 28.99 < 30.00

100 0 23.24 28.22 < 30.00

1 105 23.31 28.29 < 30.00

1 0 23.28 28.26 < 30.00

1745.0 20

50 25 23.86 28.84 < 30.00

1 1 23.95 28.93 < 30.00

1 104 24.11 29.09 < 30.00

100 0 23.29 28.27 < 30.00

1 105 23.65 28.63 < 30.00

1 0 23.56 28.54 < 30.00

1770.0 20

50 25 23.92 28.90 < 30.00

1 1 24.06 29.04 < 30.00

1 104 24.21 29.19 < 30.00

100 0 23.47 28.45 < 30.00

1 105 23.73 28.71 < 30.00

1 0 23.56 28.54 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1725.0 30

80 40 23.89 28.87 < 30.00

1 1 23.79 28.77 < 30.00

1 158 23.92 28.90 < 30.00

160 0 23.32 28.30 < 30.00

1 159 23.39 28.37 < 30.00

1 0 23.21 28.19 < 30.00

1745.0 30

80 40 23.91 28.89 < 30.00

1 1 23.87 28.85 < 30.00

1 158 23.92 28.90 < 30.00

160 0 23.43 28.41 < 30.00

1 159 23.45 28.43 < 30.00

1 0 23.33 28.31 < 30.00

1765.0 30

80 40 23.95 28.93 < 30.00

1 1 24.09 29.07 < 30.00

1 158 24.16 29.14 < 30.00

160 0 23.43 28.41 < 30.00

1 159 23.56 28.54 < 30.00

1 0 23.42 28.40 < 30.00

1730.0 40

108 54 23.86 28.84 < 30.00

1 1 23.82 28.80 < 30.00

1 214 24.11 29.09 < 30.00

216 0 23.33 28.31 < 30.00

1 215 23.53 28.51 < 30.00

1 0 23.31 28.29 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

1745.0 40

108 54 23.96 28.94 < 30.00

1 1 23.87 28.85 < 30.00

1 214 24.08 29.06 < 30.00

216 0 23.37 28.35 < 30.00

1 215 23.50 28.48 < 30.00

1 0 23.32 28.30 < 30.00

1760.0 40

108 54 23.96 28.94 < 30.00

1 1 23.91 28.89 < 30.00

1 214 24.13 29.11 < 30.00

216 0 23.50 28.48 < 30.00

1 215 23.60 28.58 < 30.00

1 0 23.41 28.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1712.5 5

12 6 22.89 27.87 < 30.00

1 1 22.89 27.87 < 30.00

1 23 22.98 27.96 < 30.00

25 0 22.01 26.99 < 30.00

1 24 22.15 27.13 < 30.00

1 0 22.10 27.08 < 30.00

1745.0 5

12 6 22.99 27.97 < 30.00

1 1 23.39 28.37 < 30.00

1 23 23.48 28.46 < 30.00

25 0 22.17 27.15 < 30.00

1 24 22.26 27.24 < 30.00

1 0 22.25 27.23 < 30.00

1777.5 5

12 6 23.30 28.28 < 30.00

1 1 23.58 28.56 < 30.00

1 23 23.66 28.64 < 30.00

25 0 22.40 27.38 < 30.00

1 24 22.22 27.20 < 30.00

1 0 22.09 27.07 < 30.00

1715.0 10

25 12 23.18 28.16 < 30.00

1 1 23.10 28.08 < 30.00

1 50 23.10 28.08 < 30.00

50 0 22.04 27.02 < 30.00

1 51 22.32 27.30 < 30.00

1 0 22.07 27.05 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1745.0 10

25 12 23.22 28.20 < 30.00

1 1 23.15 28.13 < 30.00

1 50 23.17 28.15 < 30.00

50 0 22.19 27.17 < 30.00

1 51 22.36 27.34 < 30.00

1 0 22.32 27.30 < 30.00

1775.0 10

25 12 23.40 28.38 < 30.00

1 1 23.56 28.54 < 30.00

1 50 23.66 28.64 < 30.00

50 0 22.32 27.30 < 30.00

1 51 22.32 27.30 < 30.00

1 0 22.26 27.24 < 30.00

1717.5 15

36 18 23.17 28.15 < 30.00

1 1 23.56 28.54 < 30.00

1 77 23.02 28.00 < 30.00

75 0 22.22 27.20 < 30.00

1 78 22.37 27.35 < 30.00

1 0 22.24 27.22 < 30.00

1745.0 15

36 18 23.32 28.30 < 30.00

1 1 23.52 28.50 < 30.00

1 77 23.64 28.62 < 30.00

75 0 22.32 27.30 < 30.00

1 78 22.49 27.47 < 30.00

1 0 22.32 27.30 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 16QAM

1772.5 15

36 18 23.47 28.45 < 30.00

1 1 23.62 28.60 < 30.00

1 77 23.77 28.75 < 30.00

75 0 22.47 27.45 < 30.00

1 78 22.40 27.38 < 30.00

1 0 22.21 27.19 < 30.00

1720.0 20

50 25 23.29 28.27 < 30.00

1 1 23.13 28.11 < 30.00

1 104 23.13 28.11 < 30.00

100 0 22.32 27.30 < 30.00

1 105 22.34 27.32 < 30.00

1 0 22.34 27.32 < 30.00

1745.0 20

50 25 23.31 28.29 < 30.00

1 1 23.21 28.19 < 30.00

1 104 23.29 28.27 < 30.00

100 0 22.41 27.39 < 30.00

1 105 22.50 27.48 < 30.00

1 0 22.42 27.40 < 30.00

1770.0 20

50 25 23.43 28.41 < 30.00

1 1 23.53 28.51 < 30.00

1 104 23.77 28.75 < 30.00

100 0 22.46 27.44 < 30.00

1 105 22.43 27.41 < 30.00

1 0 22.21 27.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

1725.0 30

80 40 23.34 28.32 < 30.00

1 1 23.11 28.09 < 30.00

1 158 23.14 28.12 < 30.00

160 0 22.30 27.28 < 30.00

1 159 22.33 27.31 < 30.00

1 0 22.28 27.26 < 30.00

1745.0 30

80 40 23.34 28.32 < 30.00

1 1 23.40 28.38 < 30.00

1 158 23.58 28.56 < 30.00

160 0 22.39 27.37 < 30.00

1 159 22.21 27.19 < 30.00

1 0 22.09 27.07 < 30.00

1765.0 30

80 40 23.42 28.40 < 30.00

1 1 23.51 28.49 < 30.00

1 158 23.69 28.67 < 30.00

160 0 22.49 27.47 < 30.00

1 159 22.34 27.32 < 30.00

1 0 22.20 27.18 < 30.00

1730.0 40

108 54 23.38 28.36 < 30.00

1 1 23.42 28.40 < 30.00

1 214 23.52 28.50 < 30.00

216 0 22.33 27.31 < 30.00

1 215 22.19 27.17 < 30.00

1 0 22.06 27.04 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 16QAM

1745.0 40

108 54 23.46 28.44 < 30.00

1 1 23.46 28.44 < 30.00

1 214 23.65 28.63 < 30.00

216 0 22.35 27.33 < 30.00

1 215 22.25 27.23 < 30.00

1 0 21.97 26.95 < 30.00

1760.0 40

108 54 23.50 28.48 < 30.00

1 1 23.49 28.47 < 30.00

1 214 23.71 28.69 < 30.00

216 0 22.38 27.36 < 30.00

1 215 22.38 27.36 < 30.00

1 0 22.13 27.11 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1712.5 5

12 6 21.56 26.54 < 30.00

1 1 21.63 26.61 < 30.00

1 23 21.67 26.65 < 30.00

25 0 21.57 26.55 < 30.00

1 24 21.62 26.60 < 30.00

1 0 21.59 26.57 < 30.00

1745.0 5

12 6 21.76 26.74 < 30.00

1 1 21.75 26.73 < 30.00

1 23 21.80 26.78 < 30.00

25 0 21.74 26.72 < 30.00

1 24 21.76 26.74 < 30.00

1 0 21.72 26.70 < 30.00

1777.5 5

12 6 21.91 26.89 < 30.00

1 1 21.97 26.95 < 30.00

1 23 22.11 27.09 < 30.00

25 0 21.97 26.95 < 30.00

1 24 22.05 27.03 < 30.00

1 0 21.92 26.90 < 30.00

1715.0 10

25 12 21.65 26.63 < 30.00

1 1 21.65 26.63 < 30.00

1 50 21.84 26.82 < 30.00

50 0 21.71 26.69 < 30.00

1 51 21.70 26.68 < 30.00

1 0 21.66 26.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 282 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1745.0 10

25 12 21.78 26.76 < 30.00

1 1 21.83 26.81 < 30.00

1 50 21.95 26.93 < 30.00

50 0 21.74 26.72 < 30.00

1 51 21.94 26.92 < 30.00

1 0 21.81 26.79 < 30.00

1775.0 10

25 12 21.98 26.96 < 30.00

1 1 22.11 27.09 < 30.00

1 50 22.10 27.08 < 30.00

50 0 21.88 26.86 < 30.00

1 51 22.15 27.13 < 30.00

1 0 22.08 27.06 < 30.00

1717.5 15

36 18 21.81 26.79 < 30.00

1 1 21.82 26.80 < 30.00

1 77 21.89 26.87 < 30.00

75 0 21.81 26.79 < 30.00

1 78 21.89 26.87 < 30.00

1 0 21.81 26.79 < 30.00

1745.0 15

36 18 21.79 26.77 < 30.00

1 1 21.88 26.86 < 30.00

1 77 21.99 26.97 < 30.00

75 0 21.86 26.84 < 30.00

1 78 21.99 26.97 < 30.00

1 0 21.89 26.87 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1772.5 15

36 18 21.96 26.94 < 30.00

1 1 22.09 27.07 < 30.00

1 77 22.29 27.27 < 30.00

75 0 22.03 27.01 < 30.00

1 78 22.35 27.33 < 30.00

1 0 22.08 27.06 < 30.00

1720.0 20

50 25 21.81 26.79 < 30.00

1 1 21.81 26.79 < 30.00

1 104 21.95 26.93 < 30.00

100 0 21.73 26.71 < 30.00

1 105 21.93 26.91 < 30.00

1 0 21.81 26.79 < 30.00

1745.0 20

50 25 21.92 26.90 < 30.00

1 1 21.86 26.84 < 30.00

1 104 21.99 26.97 < 30.00

100 0 21.88 26.86 < 30.00

1 105 21.97 26.95 < 30.00

1 0 21.84 26.82 < 30.00

1770.0 20

50 25 21.93 26.91 < 30.00

1 1 22.02 27.00 < 30.00

1 104 22.31 27.29 < 30.00

100 0 21.98 26.96 < 30.00

1 105 22.33 27.31 < 30.00

1 0 21.94 26.92 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1725.0 30

80 40 21.81 26.79 < 30.00

1 1 21.78 26.76 < 30.00

1 158 21.90 26.88 < 30.00

160 0 21.81 26.79 < 30.00

1 159 21.89 26.87 < 30.00

1 0 21.76 26.74 < 30.00

1745.0 30

80 40 21.80 26.78 < 30.00

1 1 21.93 26.91 < 30.00

1 158 22.06 27.04 < 30.00

160 0 21.80 26.78 < 30.00

1 159 21.94 26.92 < 30.00

1 0 21.92 26.90 < 30.00

1765.0 30

80 40 21.98 26.96 < 30.00

1 1 21.98 26.96 < 30.00

1 158 22.15 27.13 < 30.00

160 0 21.91 26.89 < 30.00

1 159 22.18 27.16 < 30.00

1 0 22.00 26.98 < 30.00

1730.0 40

108 54 21.82 26.80 < 30.00

1 1 21.86 26.84 < 30.00

1 214 22.02 27.00 < 30.00

216 0 21.84 26.82 < 30.00

1 215 22.00 26.98 < 30.00

1 0 21.85 26.83 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

1745.0 40

108 54 21.88 26.86 < 30.00

1 1 22.02 27.00 < 30.00

1 214 22.10 27.08 < 30.00

216 0 21.87 26.85 < 30.00

1 215 22.18 27.16 < 30.00

1 0 21.80 26.78 < 30.00

1760.0 40

108 54 21.87 26.85 < 30.00

1 1 22.04 27.02 < 30.00

1 214 22.25 27.23 < 30.00

216 0 22.01 26.99 < 30.00

1 215 22.18 27.16 < 30.00

1 0 21.97 26.95 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

1712.5 5

12 6 19.47 24.45 < 30.00

1 1 19.16 24.14 < 30.00

1 23 19.19 24.17 < 30.00

25 0 19.50 24.48 < 30.00

1 24 19.15 24.13 < 30.00

1 0 19.21 24.19 < 30.00

1745.0 5

12 6 19.71 24.69 < 30.00

1 1 19.38 24.36 < 30.00

1 23 19.28 24.26 < 30.00

25 0 19.63 24.61 < 30.00

1 24 19.29 24.27 < 30.00

1 0 19.28 24.26 < 30.00

1777.5 5

12 6 19.80 24.78 < 30.00

1 1 19.52 24.50 < 30.00

1 23 19.50 24.48 < 30.00

25 0 19.80 24.78 < 30.00

1 24 19.52 24.50 < 30.00

1 0 19.52 24.50 < 30.00

1715.0 10

25 12 19.56 24.54 < 30.00

1 1 19.25 24.23 < 30.00

1 50 19.33 24.31 < 30.00

50 0 19.63 24.61 < 30.00

1 51 19.36 24.34 < 30.00

1 0 19.28 24.26 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

1745.0 10

25 12 19.70 24.68 < 30.00

1 1 19.38 24.36 < 30.00

1 50 19.39 24.37 < 30.00

50 0 19.68 24.66 < 30.00

1 51 19.43 24.41 < 30.00

1 0 19.39 24.37 < 30.00

1775.0 10

25 12 19.90 24.88 < 30.00

1 1 19.54 24.52 < 30.00

1 50 19.57 24.55 < 30.00

50 0 19.82 24.80 < 30.00

1 51 19.57 24.55 < 30.00

1 0 19.42 24.40 < 30.00

1717.5 15

36 18 19.69 24.67 < 30.00

1 1 19.33 24.31 < 30.00

1 77 19.43 24.41 < 30.00

75 0 19.71 24.69 < 30.00

1 78 19.36 24.34 < 30.00

1 0 19.33 24.31 < 30.00

1745.0 15

36 18 19.74 24.72 < 30.00

1 1 19.43 24.41 < 30.00

1 77 19.54 24.52 < 30.00

75 0 19.73 24.71 < 30.00

1 78 19.49 24.47 < 30.00

1 0 19.41 24.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

1772.5 15

36 18 19.84 24.82 < 30.00

1 1 19.54 24.52 < 30.00

1 77 19.69 24.67 < 30.00

75 0 19.91 24.89 < 30.00

1 78 19.74 24.72 < 30.00

1 0 19.50 24.48 < 30.00

1720.0 20

50 25 19.68 24.66 < 30.00

1 1 19.32 24.30 < 30.00

1 104 19.50 24.48 < 30.00

100 0 19.66 24.64 < 30.00

1 105 19.45 24.43 < 30.00

1 0 19.39 24.37 < 30.00

1745.0 20

50 25 19.77 24.75 < 30.00

1 1 19.44 24.42 < 30.00

1 104 19.54 24.52 < 30.00

100 0 19.77 24.75 < 30.00

1 105 19.53 24.51 < 30.00

1 0 19.40 24.38 < 30.00

1770.0 20

50 25 19.83 24.81 < 30.00

1 1 19.60 24.58 < 30.00

1 104 19.73 24.71 < 30.00

100 0 19.91 24.89 < 30.00

1 105 19.69 24.67 < 30.00

1 0 19.48 24.46 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1725.0 30

80 40 19.75 24.73 < 30.00

1 1 19.39 24.37 < 30.00

1 158 19.68 24.66 < 30.00

160 0 19.76 24.74 < 30.00

1 159 19.53 24.51 < 30.00

1 0 19.31 24.29 < 30.00

1745.0 30

80 40 19.87 24.85 < 30.00

1 1 19.46 24.44 < 30.00

1 158 19.70 24.68 < 30.00

160 0 19.96 24.94 < 30.00

1 159 19.74 24.72 < 30.00

1 0 19.37 24.35 < 30.00

1765.0 30

80 40 19.99 24.97 < 30.00

1 1 19.54 24.52 < 30.00

1 158 19.87 24.85 < 30.00

160 0 20.03 25.01 < 30.00

1 159 19.82 24.80 < 30.00

1 0 19.59 24.57 < 30.00

1730.0 40

108 54 19.88 24.86 < 30.00

1 1 19.37 24.35 < 30.00

1 214 19.66 24.64 < 30.00

216 0 19.78 24.76 < 30.00

1 215 19.69 24.67 < 30.00

1 0 19.38 24.36 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

1745.0 40

108 54 19.97 24.95 < 30.00

1 1 19.39 24.37 < 30.00

1 214 19.78 24.76 < 30.00

216 0 19.82 24.80 < 30.00

1 215 19.72 24.70 < 30.00

1 0 19.39 24.37 < 30.00

1760.0 40

108 54 19.96 24.94 < 30.00

1 1 19.46 24.44 < 30.00

1 214 19.93 24.91 < 30.00

216 0 19.87 24.85 < 30.00

1 215 19.89 24.87 < 30.00

1 0 19.44 24.42 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1712.5 5

13 6 22.06 27.04 < 30.00

1 1 22.00 26.98 < 30.00

1 23 22.17 27.15 < 30.00

25 0 20.56 25.54 < 30.00

1 0 20.69 25.67 < 30.00

1 24 20.40 25.38 < 30.00

1745.0 5

13 6 22.21 27.19 < 30.00

1 1 22.31 27.29 < 30.00

1 23 22.43 27.41 < 30.00

25 0 20.76 25.74 < 30.00

1 0 20.69 25.67 < 30.00

1 24 20.61 25.59 < 30.00

1777.5 5

13 6 22.62 27.60 < 30.00

1 1 22.59 27.57 < 30.00

1 23 22.55 27.53 < 30.00

25 0 21.10 26.08 < 30.00

1 0 21.23 26.21 < 30.00

1 24 20.84 25.82 < 30.00

1715.0 10

26 13 22.89 27.87 < 30.00

1 1 21.99 26.97 < 30.00

1 50 22.46 27.44 < 30.00

52 0 21.22 26.20 < 30.00

1 51 21.00 25.98 < 30.00

1 0 20.91 25.89 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1745.0 10

26 13 22.22 27.20 < 30.00

1 1 22.03 27.01 < 30.00

1 50 22.29 27.27 < 30.00

52 0 20.71 25.69 < 30.00

1 51 20.76 25.74 < 30.00

1 0 20.75 25.73 < 30.00

1775.0 10

26 13 22.54 27.52 < 30.00

1 1 22.44 27.42 < 30.00

1 50 22.67 27.65 < 30.00

52 0 21.15 26.13 < 30.00

1 51 21.03 26.01 < 30.00

1 0 21.01 25.99 < 30.00

1717.5 15

39 19 22.40 27.38 < 30.00

1 1 22.14 27.12 < 30.00

1 77 22.48 27.46 < 30.00

79 0 20.83 25.81 < 30.00

1 78 21.23 26.21 < 30.00

1 0 20.49 25.47 < 30.00

1745.0 15

39 19 22.23 27.21 < 30.00

1 1 22.21 27.19 < 30.00

1 77 22.41 27.39 < 30.00

79 0 20.84 25.82 < 30.00

1 78 21.25 26.23 < 30.00

1 0 20.88 25.86 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1772.5 15

39 19 22.60 27.58 < 30.00

1 1 22.50 27.48 < 30.00

1 77 23.03 28.01 < 30.00

79 0 21.18 26.16 < 30.00

1 78 21.36 26.34 < 30.00

1 0 20.92 25.90 < 30.00

1720.0 20

53 26 22.47 27.45 < 30.00

1 1 22.15 27.13 < 30.00

1 104 22.35 27.33 < 30.00

106 0 20.91 25.89 < 30.00

1 105 20.84 25.82 < 30.00

1 0 20.60 25.58 < 30.00

1745.0 20

53 26 22.32 27.30 < 30.00

1 1 22.55 27.53 < 30.00

1 104 22.67 27.65 < 30.00

106 0 20.78 25.76 < 30.00

1 105 21.18 26.16 < 30.00

1 0 20.79 25.77 < 30.00

1770.0 20

53 26 22.58 27.56 < 30.00

1 1 22.84 27.82 < 30.00

1 104 22.72 27.70 < 30.00

106 0 21.12 26.10 < 30.00

1 105 21.42 26.40 < 30.00

1 0 21.05 26.03 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1725.0 30

80 40 22.61 27.59 < 30.00

1 1 22.11 27.09 < 30.00

1 158 22.77 27.75 < 30.00

160 0 20.96 25.94 < 30.00

1 159 20.87 25.85 < 30.00

1 0 20.60 25.58 < 30.00

1745.0 30

80 40 22.35 27.33 < 30.00

1 1 22.38 27.36 < 30.00

1 158 22.55 27.53 < 30.00

160 0 21.02 26.00 < 30.00

1 159 21.52 26.50 < 30.00

1 0 21.14 26.12 < 30.00

1765.0 30

80 40 22.75 27.73 < 30.00

1 1 22.45 27.43 < 30.00

1 158 22.70 27.68 < 30.00

160 0 21.17 26.15 < 30.00

1 159 21.16 26.14 < 30.00

1 0 20.89 25.87 < 30.00

1730.0 40

108 54 22.53 27.51 < 30.00

1 1 22.42 27.40 < 30.00

1 214 22.51 27.49 < 30.00

216 0 20.96 25.94 < 30.00

1 215 21.02 26.00 < 30.00

1 0 20.71 25.69 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

1745.0 40

108 54 22.46 27.44 < 30.00

1 1 22.74 27.72 < 30.00

1 214 22.64 27.62 < 30.00

216 0 21.08 26.06 < 30.00

1 215 21.66 26.64 < 30.00

1 0 21.12 26.10 < 30.00

1760.0 40

108 54 22.64 27.62 < 30.00

1 1 22.12 27.10 < 30.00

1 214 22.85 27.83 < 30.00

216 0 21.24 26.22 < 30.00

1 215 21.21 26.19 < 30.00

1 0 20.65 25.63 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1712.5 5

13 6 21.67 26.65 < 30.00

1 1 21.78 26.76 < 30.00

1 23 21.37 26.35 < 30.00

25 0 20.54 25.52 < 30.00

1 0 20.60 25.58 < 30.00

1 24 20.79 25.77 < 30.00

1745.0 5

13 6 21.55 26.53 < 30.00

1 1 21.14 26.12 < 30.00

1 23 21.53 26.51 < 30.00

25 0 20.66 25.64 < 30.00

1 0 21.01 25.99 < 30.00

1 24 20.67 25.65 < 30.00

1777.5 5

13 6 22.23 27.21 < 30.00

1 1 21.69 26.67 < 30.00

1 23 22.46 27.44 < 30.00

25 0 21.42 26.40 < 30.00

1 0 21.10 26.08 < 30.00

1 24 20.95 25.93 < 30.00

1715.0 10

26 13 22.43 27.41 < 30.00

1 1 21.45 26.43 < 30.00

1 50 21.76 26.74 < 30.00

52 0 21.11 26.09 < 30.00

1 51 21.25 26.23 < 30.00

1 0 20.44 25.42 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1745.0 10

26 13 21.65 26.63 < 30.00

1 1 21.67 26.65 < 30.00

1 50 21.84 26.82 < 30.00

52 0 20.59 25.57 < 30.00

1 51 20.58 25.56 < 30.00

1 0 20.64 25.62 < 30.00

1775.0 10

26 13 22.13 27.11 < 30.00

1 1 21.77 26.75 < 30.00

1 50 22.15 27.13 < 30.00

52 0 21.09 26.07 < 30.00

1 51 20.94 25.92 < 30.00

1 0 20.71 25.69 < 30.00

1717.5 15

39 19 21.87 26.85 < 30.00

1 1 21.82 26.80 < 30.00

1 77 22.28 27.26 < 30.00

79 0 20.99 25.97 < 30.00

1 78 20.92 25.90 < 30.00

1 0 20.68 25.66 < 30.00

1745.0 15

39 19 21.80 26.78 < 30.00

1 1 21.74 26.72 < 30.00

1 77 21.97 26.95 < 30.00

79 0 20.90 25.88 < 30.00

1 78 21.34 26.32 < 30.00

1 0 20.56 25.54 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 298 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1772.5 15

39 19 22.14 27.12 < 30.00

1 1 22.01 26.99 < 30.00

1 77 22.31 27.29 < 30.00

79 0 21.16 26.14 < 30.00

1 78 21.24 26.22 < 30.00

1 0 21.11 26.09 < 30.00

1720.0 20

53 26 22.01 26.99 < 30.00

1 1 21.90 26.88 < 30.00

1 104 22.42 27.40 < 30.00

106 0 20.90 25.88 < 30.00

1 105 21.00 25.98 < 30.00

1 0 20.47 25.45 < 30.00

1745.0 20

53 26 21.82 26.80 < 30.00

1 1 21.73 26.71 < 30.00

1 104 22.27 27.25 < 30.00

106 0 20.76 25.74 < 30.00

1 105 21.18 26.16 < 30.00

1 0 20.55 25.53 < 30.00

1770.0 20

53 26 22.40 27.38 < 30.00

1 1 22.75 27.73 < 30.00

1 104 22.28 27.26 < 30.00

106 0 21.56 26.54 < 30.00

1 105 21.51 26.49 < 30.00

1 0 21.76 26.74 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1725.0 30

80 40 22.05 27.03 < 30.00

1 1 21.74 26.72 < 30.00

1 158 21.49 26.47 < 30.00

160 0 20.97 25.95 < 30.00

1 159 21.11 26.09 < 30.00

1 0 21.02 26.00 < 30.00

1745.0 30

80 40 21.93 26.91 < 30.00

1 1 22.12 27.10 < 30.00

1 158 22.40 27.38 < 30.00

160 0 21.00 25.98 < 30.00

1 159 21.29 26.27 < 30.00

1 0 20.92 25.90 < 30.00

1765.0 30

80 40 22.15 27.13 < 30.00

1 1 21.72 26.70 < 30.00

1 158 22.20 27.18 < 30.00

160 0 21.21 26.19 < 30.00

1 159 21.27 26.25 < 30.00

1 0 20.84 25.82 < 30.00

1730.0 40

108 54 21.99 26.97 < 30.00

1 1 21.77 26.75 < 30.00

1 214 21.85 26.83 < 30.00

216 0 21.01 25.99 < 30.00

1 215 20.95 25.93 < 30.00

1 0 20.53 25.51 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

1745.0 40

108 54 21.95 26.93 < 30.00

1 1 21.83 26.81 < 30.00

1 214 22.13 27.11 < 30.00

216 0 21.08 26.06 < 30.00

1 215 20.84 25.82 < 30.00

1 0 21.15 26.13 < 30.00

1760.0 40

108 54 22.25 27.23 < 30.00

1 1 22.23 27.21 < 30.00

1 214 22.48 27.46 < 30.00

216 0 21.18 26.16 < 30.00

1 215 20.99 25.97 < 30.00

1 0 20.61 25.59 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1712.5 5

13 6 20.09 25.07 < 30.00

1 1 19.72 24.70 < 30.00

1 23 20.21 25.19 < 30.00

25 0 20.14 25.12 < 30.00

1 0 20.34 25.32 < 30.00

1 24 20.23 25.21 < 30.00

1745.0 5

13 6 20.15 25.13 < 30.00

1 1 20.26 25.24 < 30.00

1 23 20.25 25.23 < 30.00

25 0 20.16 25.14 < 30.00

1 0 20.75 25.73 < 30.00

1 24 19.77 24.75 < 30.00

1777.5 5

13 6 20.75 25.73 < 30.00

1 1 20.69 25.67 < 30.00

1 23 20.41 25.39 < 30.00

25 0 20.66 25.64 < 30.00

1 0 20.57 25.55 < 30.00

1 24 20.78 25.76 < 30.00

1715.0 10

26 13 20.94 25.92 < 30.00

1 1 20.02 25.00 < 30.00

1 50 20.56 25.54 < 30.00

52 0 20.63 25.61 < 30.00

1 51 20.51 25.49 < 30.00

1 0 19.97 24.95 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1745.0 10

26 13 20.20 25.18 < 30.00

1 1 20.58 25.56 < 30.00

1 50 20.67 25.65 < 30.00

52 0 20.16 25.14 < 30.00

1 51 20.32 25.30 < 30.00

1 0 20.23 25.21 < 30.00

1775.0 10

26 13 20.55 25.53 < 30.00

1 1 20.42 25.40 < 30.00

1 50 20.76 25.74 < 30.00

52 0 20.52 25.50 < 30.00

1 51 20.86 25.84 < 30.00

1 0 20.29 25.27 < 30.00

1717.5 15

39 19 20.54 25.52 < 30.00

1 1 20.23 25.21 < 30.00

1 77 20.58 25.56 < 30.00

79 0 20.42 25.40 < 30.00

1 78 20.71 25.69 < 30.00

1 0 20.36 25.34 < 30.00

1745.0 15

39 19 20.34 25.32 < 30.00

1 1 20.27 25.25 < 30.00

1 77 20.57 25.55 < 30.00

79 0 20.47 25.45 < 30.00

1 78 20.69 25.67 < 30.00

1 0 20.25 25.23 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1772.5 15

39 19 20.54 25.52 < 30.00

1 1 20.36 25.34 < 30.00

1 77 20.32 25.30 < 30.00

79 0 20.63 25.61 < 30.00

1 78 20.91 25.89 < 30.00

1 0 20.38 25.36 < 30.00

1720.0 20

53 26 20.46 25.44 < 30.00

1 1 20.04 25.02 < 30.00

1 104 20.59 25.57 < 30.00

106 0 20.46 25.44 < 30.00

1 105 20.88 25.86 < 30.00

1 0 19.78 24.76 < 30.00

1745.0 20

53 26 20.35 25.33 < 30.00

1 1 19.94 24.92 < 30.00

1 104 20.64 25.62 < 30.00

106 0 20.40 25.38 < 30.00

1 105 20.80 25.78 < 30.00

1 0 20.68 25.66 < 30.00

1770.0 20

53 26 20.97 25.95 < 30.00

1 1 21.29 26.27 < 30.00

1 104 21.31 26.29 < 30.00

106 0 21.10 26.08 < 30.00

1 105 20.99 25.97 < 30.00

1 0 21.28 26.26 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1725.0 30

80 40 20.63 25.61 < 30.00

1 1 20.00 24.98 < 30.00

1 158 20.13 25.11 < 30.00

160 0 20.48 25.46 < 30.00

1 159 20.20 25.18 < 30.00

1 0 20.39 25.37 < 30.00

1745.0 30

80 40 20.46 25.44 < 30.00

1 1 20.35 25.33 < 30.00

1 158 20.37 25.35 < 30.00

160 0 20.54 25.52 < 30.00

1 159 20.45 25.43 < 30.00

1 0 20.64 25.62 < 30.00

1765.0 30

80 40 20.71 25.69 < 30.00

1 1 20.70 25.68 < 30.00

1 158 20.87 25.85 < 30.00

160 0 20.71 25.69 < 30.00

1 159 20.86 25.84 < 30.00

1 0 20.91 25.89 < 30.00

1730.0 40

108 54 20.48 25.46 < 30.00

1 1 20.09 25.07 < 30.00

1 214 20.65 25.63 < 30.00

216 0 20.52 25.50 < 30.00

1 215 20.68 25.66 < 30.00

1 0 20.29 25.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

1745.0 40

108 54 20.44 25.42 < 30.00

1 1 20.86 25.84 < 30.00

1 214 20.67 25.65 < 30.00

216 0 20.55 25.53 < 30.00

1 215 20.58 25.56 < 30.00

1 0 20.81 25.79 < 30.00

1760.0 40

108 54 20.73 25.71 < 30.00

1 1 20.29 25.27 < 30.00

1 214 21.12 26.10 < 30.00

216 0 20.63 25.61 < 30.00

1 215 20.75 25.73 < 30.00

1 0 20.13 25.11 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1712.5 5

13 6 16.92 21.90 < 30.00

1 1 16.64 21.62 < 30.00

1 23 16.97 21.95 < 30.00

25 0 17.13 22.11 < 30.00

1 0 17.28 22.26 < 30.00

1 24 16.72 21.70 < 30.00

1745.0 5

13 6 17.28 22.26 < 30.00

1 1 17.15 22.13 < 30.00

1 23 17.65 22.63 < 30.00

25 0 17.31 22.29 < 30.00

1 0 17.07 22.05 < 30.00

1 24 16.87 21.85 < 30.00

1777.5 5

13 6 17.70 22.68 < 30.00

1 1 17.06 22.04 < 30.00

1 23 17.76 22.74 < 30.00

25 0 17.65 22.63 < 30.00

1 0 17.82 22.80 < 30.00

1 24 17.73 22.71 < 30.00

1715.0 10

26 13 17.86 22.84 < 30.00

1 1 16.80 21.78 < 30.00

1 50 17.41 22.39 < 30.00

52 0 17.79 22.77 < 30.00

1 51 17.48 22.46 < 30.00

1 0 17.15 22.13 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Report No. ENS2303290179W00105R Page 307 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1745.0 10

26 13 17.34 22.32 < 30.00

1 1 17.14 22.12 < 30.00

1 50 17.29 22.27 < 30.00

52 0 17.20 22.18 < 30.00

1 51 17.15 22.13 < 30.00

1 0 16.56 21.54 < 30.00

1775.0 10

26 13 17.62 22.60 < 30.00

1 1 17.55 22.53 < 30.00

1 50 17.87 22.85 < 30.00

52 0 17.62 22.60 < 30.00

1 51 17.72 22.70 < 30.00

1 0 17.38 22.36 < 30.00

1717.5 15

39 19 17.35 22.33 < 30.00

1 1 17.26 22.24 < 30.00

1 77 17.86 22.84 < 30.00

79 0 17.45 22.43 < 30.00

1 78 17.65 22.63 < 30.00

1 0 16.95 21.93 < 30.00

1745.0 15

39 19 17.35 22.33 < 30.00

1 1 17.31 22.29 < 30.00

1 77 17.60 22.58 < 30.00

79 0 17.40 22.38 < 30.00

1 78 17.45 22.43 < 30.00

1 0 16.85 21.83 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1772.5 15

39 19 17.59 22.57 < 30.00

1 1 17.18 22.16 < 30.00

1 77 17.64 22.62 < 30.00

79 0 17.64 22.62 < 30.00

1 78 17.73 22.71 < 30.00

1 0 17.60 22.58 < 30.00

1720.0 20

53 26 17.52 22.50 < 30.00

1 1 17.16 22.14 < 30.00

1 104 17.40 22.38 < 30.00

106 0 17.41 22.39 < 30.00

1 105 17.23 22.21 < 30.00

1 0 17.11 22.09 < 30.00

1745.0 20

53 26 17.35 22.33 < 30.00

1 1 17.43 22.41 < 30.00

1 104 17.60 22.58 < 30.00

106 0 17.38 22.36 < 30.00

1 105 17.82 22.80 < 30.00

1 0 17.23 22.21 < 30.00

1770.0 20

53 26 17.59 22.57 < 30.00

1 1 17.77 22.75 < 30.00

1 104 17.60 22.58 < 30.00

106 0 17.67 22.65 < 30.00

1 105 18.15 23.13 < 30.00

1 0 17.42 22.40 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1725.0 30

80 40 17.58 22.56 < 30.00

1 1 17.47 22.45 < 30.00

1 158 17.16 22.14 < 30.00

160 0 17.46 22.44 < 30.00

1 159 17.27 22.25 < 30.00

1 0 17.10 22.08 < 30.00

1745.0 30

80 40 17.41 22.39 < 30.00

1 1 17.81 22.79 < 30.00

1 158 17.78 22.76 < 30.00

160 0 17.50 22.48 < 30.00

1 159 17.50 22.48 < 30.00

1 0 17.78 22.76 < 30.00

1765.0 30

80 40 17.92 22.90 < 30.00

1 1 17.37 22.35 < 30.00

1 158 18.01 22.99 < 30.00

160 0 17.73 22.71 < 30.00

1 159 16.61 21.59 < 30.00

1 0 17.79 22.77 < 30.00

1730.0 40

108 54 17.42 22.40 < 30.00

1 1 17.10 22.08 < 30.00

1 214 18.00 22.98 < 30.00

216 0 17.48 22.46 < 30.00

1 215 17.82 22.80 < 30.00

1 0 17.16 22.14 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

1745.0 40

108 54 17.45 22.43 < 30.00

1 1 17.63 22.61 < 30.00

1 214 17.64 22.62 < 30.00

216 0 17.50 22.48 < 30.00

1 215 17.48 22.46 < 30.00

1 0 17.07 22.05 < 30.00

1760.0 40

108 54 17.61 22.59 < 30.00

1 1 16.96 21.94 < 30.00

1 214 18.06 23.04 < 30.00

216 0 17.66 22.64 < 30.00

1 215 17.75 22.73 < 30.00

1 0 17.44 22.42 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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NR Band n71

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

665.5 5

12 6 23.03 25.54 < 34.77

1 1 23.04 25.55 < 34.77

1 23 22.99 25.50 < 34.77

25 0 23.04 25.55 < 34.77

1 24 23.01 25.52 < 34.77

1 0 23.01 25.52 < 34.77

680.5 5

12 6 23.22 25.73 < 34.77

1 1 23.02 25.53 < 34.77

1 23 23.06 25.57 < 34.77

25 0 23.11 25.62 < 34.77

1 24 23.08 25.59 < 34.77

1 0 23.01 25.52 < 34.77

695.5 5

12 6 23.10 25.61 < 34.77

1 1 23.03 25.54 < 34.77

1 23 23.05 25.56 < 34.77

25 0 23.15 25.66 < 34.77

1 24 23.08 25.59 < 34.77

1 0 22.95 25.46 < 34.77

668.0 10

25 12 23.06 25.57 < 34.77

1 1 22.99 25.50 < 34.77

1 50 23.02 25.53 < 34.77

50 0 23.13 25.64 < 34.77

1 51 22.96 25.47 < 34.77

1 0 23.05 25.56 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

680.5 10

25 12 23.12 25.63 < 34.77

1 1 23.00 25.51 < 34.77

1 50 23.10 25.61 < 34.77

50 0 23.13 25.64 < 34.77

1 51 23.16 25.67 < 34.77

1 0 23.04 25.55 < 34.77

693.0 10

25 12 23.20 25.71 < 34.77

1 1 23.11 25.62 < 34.77

1 50 23.05 25.56 < 34.77

50 0 23.16 25.67 < 34.77

1 51 23.13 25.64 < 34.77

1 0 23.08 25.59 < 34.77

670.5 15

36 18 23.30 25.81 < 34.77

1 1 23.04 25.55 < 34.77

1 77 23.20 25.71 < 34.77

75 0 23.33 25.84 < 34.77

1 78 23.18 25.69 < 34.77

1 0 23.05 25.56 < 34.77

680.5 15

36 18 23.29 25.80 < 34.77

1 1 23.14 25.65 < 34.77

1 77 23.23 25.74 < 34.77

75 0 23.35 25.86 < 34.77

1 78 23.09 25.60 < 34.77

1 0 23.17 25.68 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

690.5 15

36 18 23.34 25.85 < 34.77

1 1 23.21 25.72 < 34.77

1 77 23.05 25.56 < 34.77

75 0 23.34 25.85 < 34.77

1 78 23.02 25.53 < 34.77

1 0 23.23 25.74 < 34.77

673.0 20

50 25 23.34 25.85 < 34.77

1 1 23.08 25.59 < 34.77

1 104 23.21 25.72 < 34.77

100 0 23.40 25.91 < 34.77

1 105 23.23 25.74 < 34.77

1 0 23.08 25.59 < 34.77

680.5 20

50 25 23.37 25.88 < 34.77

1 1 23.16 25.67 < 34.77

1 104 23.28 25.79 < 34.77

100 0 23.35 25.86 < 34.77

1 105 23.20 25.71 < 34.77

1 0 23.13 25.64 < 34.77

688.0 20

50 25 23.39 25.90 < 34.77

1 1 23.30 25.81 < 34.77

1 104 23.16 25.67 < 34.77

100 0 23.22 25.73 < 34.77

1 105 23.14 25.65 < 34.77

1 0 23.34 25.85 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

665.5 5

12 6 23.09 25.60 < 34.77

1 1 23.35 25.86 < 34.77

1 23 23.08 25.59 < 34.77

25 0 23.15 25.66 < 34.77

1 24 23.11 25.62 < 34.77

1 0 23.13 25.64 < 34.77

680.5 5

12 6 23.12 25.63 < 34.77

1 1 23.30 25.81 < 34.77

1 23 23.31 25.82 < 34.77

25 0 23.15 25.66 < 34.77

1 24 23.09 25.60 < 34.77

1 0 23.05 25.56 < 34.77

695.5 5

12 6 23.11 25.62 < 34.77

1 1 23.19 25.70 < 34.77

1 23 23.20 25.71 < 34.77

25 0 23.12 25.63 < 34.77

1 24 23.12 25.63 < 34.77

1 0 23.18 25.69 < 34.77

668.0 10

25 12 23.09 25.60 < 34.77

1 1 23.26 25.77 < 34.77

1 50 23.14 25.65 < 34.77

50 0 23.07 25.58 < 34.77

1 51 23.08 25.59 < 34.77

1 0 23.06 25.57 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

680.5 10

25 12 23.17 25.68 < 34.77

1 1 23.20 25.71 < 34.77

1 50 23.37 25.88 < 34.77

50 0 23.18 25.69 < 34.77

1 51 23.31 25.82 < 34.77

1 0 23.15 25.66 < 34.77

693.0 10

25 12 23.18 25.69 < 34.77

1 1 23.40 25.91 < 34.77

1 50 23.20 25.71 < 34.77

50 0 23.20 25.71 < 34.77

1 51 23.27 25.78 < 34.77

1 0 23.23 25.74 < 34.77

670.5 15

36 18 23.25 25.76 < 34.77

1 1 23.31 25.82 < 34.77

1 77 23.39 25.90 < 34.77

75 0 23.35 25.86 < 34.77

1 78 23.42 25.93 < 34.77

1 0 23.09 25.60 < 34.77

680.5 15

36 18 23.25 25.76 < 34.77

1 1 23.33 25.84 < 34.77

1 77 23.31 25.82 < 34.77

75 0 23.29 25.80 < 34.77

1 78 23.15 25.66 < 34.77

1 0 23.25 25.76 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

690.5 15

36 18 23.28 25.79 < 34.77

1 1 23.36 25.87 < 34.77

1 77 23.23 25.74 < 34.77

75 0 23.29 25.80 < 34.77

1 78 23.24 25.75 < 34.77

1 0 23.38 25.89 < 34.77

673.0 20

50 25 23.39 25.90 < 34.77

1 1 23.13 25.64 < 34.77

1 104 23.32 25.83 < 34.77

100 0 23.34 25.85 < 34.77

1 105 23.34 25.85 < 34.77

1 0 23.19 25.70 < 34.77

680.5 20

50 25 23.36 25.87 < 34.77

1 1 23.23 25.74 < 34.77

1 104 23.33 25.84 < 34.77

100 0 23.30 25.81 < 34.77

1 105 23.27 25.78 < 34.77

1 0 23.21 25.72 < 34.77

688.0 20

50 25 23.34 25.85 < 34.77

1 1 23.49 26.00 < 34.77

1 104 23.25 25.76 < 34.77

100 0 23.28 25.79 < 34.77

1 105 23.23 25.74 < 34.77

1 0 23.60 26.11 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

665.5 5

12 6 22.99 25.50 < 34.77

1 1 23.37 25.88 < 34.77

1 23 23.34 25.85 < 34.77

25 0 21.99 24.50 < 34.77

1 24 22.29 24.80 < 34.77

1 0 22.31 24.82 < 34.77

680.5 5

12 6 23.06 25.57 < 34.77

1 1 23.34 25.85 < 34.77

1 23 23.36 25.87 < 34.77

25 0 22.11 24.62 < 34.77

1 24 22.29 24.80 < 34.77

1 0 22.26 24.77 < 34.77

695.5 5

12 6 23.00 25.51 < 34.77

1 1 23.40 25.91 < 34.77

1 23 23.39 25.90 < 34.77

25 0 22.07 24.58 < 34.77

1 24 22.35 24.86 < 34.77

1 0 22.28 24.79 < 34.77

668.0 10

25 12 22.95 25.46 < 34.77

1 1 23.33 25.84 < 34.77

1 50 23.38 25.89 < 34.77

50 0 21.97 24.48 < 34.77

1 51 22.36 24.87 < 34.77

1 0 22.29 24.80 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

680.5 10

25 12 23.10 25.61 < 34.77

1 1 23.31 25.82 < 34.77

1 50 23.50 26.01 < 34.77

50 0 22.09 24.60 < 34.77

1 51 22.41 24.92 < 34.77

1 0 22.23 24.74 < 34.77

693.0 10

25 12 23.22 25.73 < 34.77

1 1 23.16 25.67 < 34.77

1 50 23.14 25.65 < 34.77

50 0 22.21 24.72 < 34.77

1 51 22.44 24.95 < 34.77

1 0 22.41 24.92 < 34.77

670.5 15

36 18 23.20 25.71 < 34.77

1 1 23.30 25.81 < 34.77

1 77 23.51 26.02 < 34.77

75 0 22.29 24.80 < 34.77

1 78 22.47 24.98 < 34.77

1 0 22.26 24.77 < 34.77

680.5 15

36 18 23.31 25.82 < 34.77

1 1 23.13 25.64 < 34.77

1 77 23.09 25.60 < 34.77

75 0 22.28 24.79 < 34.77

1 78 22.28 24.79 < 34.77

1 0 22.41 24.92 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

690.5 15

36 18 23.32 25.83 < 34.77

1 1 23.57 26.08 < 34.77

1 77 23.42 25.93 < 34.77

75 0 22.24 24.75 < 34.77

1 78 22.40 24.91 < 34.77

1 0 22.54 25.05 < 34.77

673.0 20

50 25 23.37 25.88 < 34.77

1 1 23.38 25.89 < 34.77

1 104 23.55 26.06 < 34.77

100 0 22.37 24.88 < 34.77

1 105 22.48 24.99 < 34.77

1 0 22.37 24.88 < 34.77

680.5 20

50 25 23.28 25.79 < 34.77

1 1 23.05 25.56 < 34.77

1 104 23.25 25.76 < 34.77

100 0 22.34 24.85 < 34.77

1 105 22.30 24.81 < 34.77

1 0 22.34 24.85 < 34.77

688.0 20

50 25 23.22 25.73 < 34.77

1 1 23.54 26.05 < 34.77

1 104 23.20 25.71 < 34.77

100 0 22.26 24.77 < 34.77

1 105 22.39 24.90 < 34.77

1 0 22.53 25.04 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm

)

DFT-s OFDM 64QAM

665.5 5

12 6 21.57 24.08 < 34.77

1 1 21.73 24.24 < 34.77

1 23 21.70 24.21 < 34.77

25 0 21.57 24.08 < 34.77

1 24 21.73 24.24 < 34.77

1 0 21.72 24.23 < 34.77

680.5 5

12 6 21.66 24.17 < 34.77

1 1 21.57 24.08 < 34.77

1 23 21.70 24.21 < 34.77

25 0 21.63 24.14 < 34.77

1 24 21.73 24.24 < 34.77

1 0 21.60 24.11 < 34.77

695.5 5

12 6 21.66 24.17 < 34.77

1 1 21.79 24.30 < 34.77

1 23 21.70 24.21 < 34.77

25 0 21.66 24.17 < 34.77

1 24 21.74 24.25 < 34.77

1 0 21.82 24.33 < 34.77

668.0 10

25 12 21.56 24.07 < 34.77

1 1 21.79 24.30 < 34.77

1 50 21.75 24.26 < 34.77

50 0 21.45 23.96 < 34.77

1 51 21.74 24.25 < 34.77

1 0 21.70 24.21 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

680.5 10

25 12 21.69 24.20 < 34.77

1 1 21.83 24.34 < 34.77

1 50 21.94 24.45 < 34.77

50 0 21.63 24.14 < 34.77

1 51 21.92 24.43 < 34.77

1 0 21.72 24.23 < 34.77

693.0 10

25 12 21.70 24.21 < 34.77

1 1 21.72 24.23 < 34.77

1 50 21.73 24.24 < 34.77

50 0 21.75 24.26 < 34.77

1 51 21.72 24.23 < 34.77

1 0 21.70 24.21 < 34.77

670.5 15

36 18 21.70 24.21 < 34.77

1 1 21.81 24.32 < 34.77

1 77 21.97 24.48 < 34.77

75 0 21.66 24.17 < 34.77

1 78 22.06 24.57 < 34.77

1 0 21.77 24.28 < 34.77

680.5 15

36 18 21.85 24.36 < 34.77

1 1 21.96 24.47 < 34.77

1 77 21.92 24.43 < 34.77

75 0 21.80 24.31 < 34.77

1 78 21.86 24.37 < 34.77

1 0 21.90 24.41 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

690.5 15

36 18 21.80 24.31 < 34.77

1 1 21.94 24.45 < 34.77

1 77 21.84 24.35 < 34.77

75 0 21.79 24.30 < 34.77

1 78 21.86 24.37 < 34.77

1 0 22.01 24.52 < 34.77

673.0 20

50 25 21.85 24.36 < 34.77

1 1 21.87 24.38 < 34.77

1 104 22.02 24.53 < 34.77

100 0 21.86 24.37 < 34.77

1 105 21.96 24.47 < 34.77

1 0 21.85 24.36 < 34.77

680.5 20

50 25 21.84 24.35 < 34.77

1 1 21.89 24.40 < 34.77

1 104 22.14 24.65 < 34.77

100 0 21.81 24.32 < 34.77

1 105 22.08 24.59 < 34.77

1 0 21.82 24.33 < 34.77

688.0 20

50 25 21.75 24.26 < 34.77

1 1 22.01 24.52 < 34.77

1 104 21.79 24.30 < 34.77

100 0 21.66 24.17 < 34.77

1 105 21.81 24.32 < 34.77

1 0 22.08 24.59 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

665.5 5

12 6 19.56 22.07 < 34.77

1 1 19.23 21.74 < 34.77

1 23 19.20 21.71 < 34.77

25 0 19.52 22.03 < 34.77

1 24 19.19 21.70 < 34.77

1 0 19.23 21.74 < 34.77

680.5 5

12 6 19.53 22.04 < 34.77

1 1 19.32 21.83 < 34.77

1 23 19.32 21.83 < 34.77

25 0 19.62 22.13 < 34.77

1 24 19.24 21.75 < 34.77

1 0 19.34 21.85 < 34.77

695.5 5

12 6 19.52 22.03 < 34.77

1 1 19.38 21.89 < 34.77

1 23 19.33 21.84 < 34.77

25 0 19.55 22.06 < 34.77

1 24 19.29 21.80 < 34.77

1 0 19.28 21.79 < 34.77

668.0 10

25 12 19.59 22.10 < 34.77

1 1 19.20 21.71 < 34.77

1 50 19.21 21.72 < 34.77

50 0 19.57 22.08 < 34.77

1 51 19.20 21.71 < 34.77

1 0 19.17 21.68 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

680.5 10

25 12 19.63 22.14 < 34.77

1 1 19.27 21.78 < 34.77

1 50 19.42 21.93 < 34.77

50 0 19.56 22.07 < 34.77

1 51 19.33 21.84 < 34.77

1 0 19.40 21.91 < 34.77

693.0 10

25 12 19.67 22.18 < 34.77

1 1 19.33 21.84 < 34.77

1 50 19.26 21.77 < 34.77

50 0 19.60 22.11 < 34.77

1 51 19.21 21.72 < 34.77

1 0 19.22 21.73 < 34.77

670.5 15

36 18 19.72 22.23 < 34.77

1 1 19.28 21.79 < 34.77

1 77 19.52 22.03 < 34.77

75 0 19.66 22.17 < 34.77

1 78 19.48 21.99 < 34.77

1 0 19.27 21.78 < 34.77

680.5 15

36 18 19.79 22.30 < 34.77

1 1 19.44 21.95 < 34.77

1 77 19.49 22.00 < 34.77

75 0 19.73 22.24 < 34.77

1 78 19.41 21.92 < 34.77

1 0 19.37 21.88 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

690.5 15

36 18 19.70 22.21 < 34.77

1 1 19.44 21.95 < 34.77

1 77 19.36 21.87 < 34.77

75 0 19.76 22.27 < 34.77

1 78 19.32 21.83 < 34.77

1 0 19.51 22.02 < 34.77

673.0 20

50 25 19.84 22.35 < 34.77

1 1 19.25 21.76 < 34.77

1 104 19.55 22.06 < 34.77

100 0 19.85 22.36 < 34.77

1 105 19.54 22.05 < 34.77

1 0 19.31 21.82 < 34.77

680.5 20

50 25 19.79 22.30 < 34.77

1 1 19.37 21.88 < 34.77

1 104 19.49 22.00 < 34.77

100 0 19.79 22.30 < 34.77

1 105 19.49 22.00 < 34.77

1 0 19.43 21.94 < 34.77

688.0 20

50 25 19.74 22.25 < 34.77

1 1 19.57 22.08 < 34.77

1 104 19.44 21.95 < 34.77

100 0 19.77 22.28 < 34.77

1 105 19.41 21.92 < 34.77

1 0 19.60 22.11 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM QPSK

665.5 5

13 6 22.52 25.03 < 34.77

1 1 22.82 25.33 < 34.77

1 23 22.73 25.24 < 34.77

25 0 21.04 23.55 < 34.77

1 0 21.20 23.71 < 34.77

1 24 21.07 23.58 < 34.77

680.5 5

13 6 22.48 24.99 < 34.77

1 1 22.83 25.34 < 34.77

1 23 22.80 25.31 < 34.77

25 0 21.06 23.57 < 34.77

1 0 21.14 23.65 < 34.77

1 24 21.10 23.61 < 34.77

695.5 5

13 6 22.50 25.01 < 34.77

1 1 22.87 25.38 < 34.77

1 23 22.81 25.32 < 34.77

25 0 21.05 23.56 < 34.77

1 0 21.04 23.55 < 34.77

1 24 21.10 23.61 < 34.77

668.0 10

26 13 22.53 25.04 < 34.77

1 1 22.72 25.23 < 34.77

1 50 22.85 25.36 < 34.77

52 0 21.10 23.61 < 34.77

1 51 20.99 23.50 < 34.77

1 0 21.10 23.61 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM QPSK

680.5 10

26 13 22.56 25.07 < 34.77

1 1 22.82 25.33 < 34.77

1 50 22.92 25.43 < 34.77

52 0 21.13 23.64 < 34.77

1 51 21.25 23.76 < 34.77

1 0 21.16 23.67 < 34.77

693.0 10

26 13 22.61 25.12 < 34.77

1 1 22.61 25.12 < 34.77

1 50 22.60 25.11 < 34.77

52 0 21.13 23.64 < 34.77

1 51 21.09 23.60 < 34.77

1 0 21.25 23.76 < 34.77

670.5 15

39 19 22.66 25.17 < 34.77

1 1 22.81 25.32 < 34.77

1 77 23.03 25.54 < 34.77

79 0 21.30 23.81 < 34.77

1 78 21.41 23.92 < 34.77

1 0 21.17 23.68 < 34.77

680.5 15

39 19 22.74 25.25 < 34.77

1 1 22.92 25.43 < 34.77

1 77 22.96 25.47 < 34.77

79 0 21.33 23.84 < 34.77

1 78 21.29 23.80 < 34.77

1 0 21.30 23.81 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM QPSK

690.5 15

39 19 22.68 25.19 < 34.77

1 1 22.72 25.23 < 34.77

1 77 22.64 25.15 < 34.77

79 0 21.28 23.79 < 34.77

1 78 21.22 23.73 < 34.77

1 0 21.33 23.84 < 34.77

673.0 20

53 26 22.94 25.45 < 34.77

1 1 22.88 25.39 < 34.77

1 104 23.11 25.62 < 34.77

106 0 21.29 23.80 < 34.77

1 105 21.32 23.83 < 34.77

1 0 21.15 23.66 < 34.77

680.5 20

53 26 22.88 25.39 < 34.77

1 1 22.74 25.25 < 34.77

1 104 22.77 25.28 < 34.77

106 0 21.34 23.85 < 34.77

1 105 21.17 23.68 < 34.77

1 0 21.32 23.83 < 34.77

688.0 20

53 26 22.81 25.32 < 34.77

1 1 23.09 25.60 < 34.77

1 104 22.79 25.30 < 34.77

106 0 21.27 23.78 < 34.77

1 105 21.23 23.74 < 34.77

1 0 21.44 23.95 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

665.5 5

13 6 22.09 24.60 < 34.77

1 1 22.32 24.83 < 34.77

1 23 21.98 24.49 < 34.77

25 0 21.08 23.59 < 34.77

1 0 20.85 23.36 < 34.77

1 24 20.94 23.45 < 34.77

680.5 5

13 6 22.25 24.76 < 34.77

1 1 22.33 24.84 < 34.77

1 23 22.24 24.75 < 34.77

25 0 21.02 23.53 < 34.77

1 0 20.94 23.45 < 34.77

1 24 20.94 23.45 < 34.77

695.5 5

13 6 22.33 24.84 < 34.77

1 1 22.24 24.75 < 34.77

1 23 22.37 24.88 < 34.77

25 0 21.09 23.60 < 34.77

1 0 20.88 23.39 < 34.77

1 24 20.94 23.45 < 34.77

668.0 10

26 13 22.13 24.64 < 34.77

1 1 22.30 24.81 < 34.77

1 50 22.26 24.77 < 34.77

52 0 21.00 23.51 < 34.77

1 51 20.93 23.44 < 34.77

1 0 20.81 23.32 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

680.5 10

26 13 22.15 24.66 < 34.77

1 1 22.21 24.72 < 34.77

1 50 22.30 24.81 < 34.77

52 0 21.06 23.57 < 34.77

1 51 21.11 23.62 < 34.77

1 0 20.97 23.48 < 34.77

693.0 10

26 13 22.12 24.63 < 34.77

1 1 22.38 24.89 < 34.77

1 50 22.27 24.78 < 34.77

52 0 21.17 23.68 < 34.77

1 51 21.52 24.03 < 34.77

1 0 21.58 24.09 < 34.77

670.5 15

39 19 22.20 24.71 < 34.77

1 1 22.35 24.86 < 34.77

1 77 22.62 25.13 < 34.77

79 0 21.25 23.76 < 34.77

1 78 21.20 23.71 < 34.77

1 0 21.02 23.53 < 34.77

680.5 15

39 19 22.32 24.83 < 34.77

1 1 22.10 24.61 < 34.77

1 77 22.44 24.95 < 34.77

79 0 21.32 23.83 < 34.77

1 78 21.44 23.95 < 34.77

1 0 21.45 23.96 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

690.5 15

39 19 22.26 24.77 < 34.77

1 1 22.56 25.07 < 34.77

1 77 22.31 24.82 < 34.77

79 0 21.34 23.85 < 34.77

1 78 20.81 23.32 < 34.77

1 0 21.11 23.62 < 34.77

673.0 20

53 26 22.21 24.72 < 34.77

1 1 22.42 24.93 < 34.77

1 104 22.49 25.00 < 34.77

106 0 21.30 23.81 < 34.77

1 105 21.22 23.73 < 34.77

1 0 21.04 23.55 < 34.77

680.5 20

53 26 22.30 24.81 < 34.77

1 1 22.32 24.83 < 34.77

1 104 22.53 25.04 < 34.77

106 0 21.36 23.87 < 34.77

1 105 21.56 24.07 < 34.77

1 0 21.43 23.94 < 34.77

688.0 20

53 26 22.14 24.65 < 34.77

1 1 22.58 25.09 < 34.77

1 104 22.46 24.97 < 34.77

106 0 21.28 23.79 < 34.77

1 105 20.99 23.50 < 34.77

1 0 21.27 23.78 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

665.5 5

13 6 20.71 23.22 < 34.77

1 1 20.66 23.17 < 34.77

1 23 20.54 23.05 < 34.77

25 0 20.50 23.01 < 34.77

1 0 20.47 22.98 < 34.77

1 24 20.62 23.13 < 34.77

680.5 5

13 6 20.67 23.18 < 34.77

1 1 20.54 23.05 < 34.77

1 23 20.58 23.09 < 34.77

25 0 20.63 23.14 < 34.77

1 0 20.65 23.16 < 34.77

1 24 20.62 23.13 < 34.77

695.5 5

13 6 20.67 23.18 < 34.77

1 1 20.60 23.11 < 34.77

1 23 20.62 23.13 < 34.77

25 0 20.63 23.14 < 34.77

1 0 20.64 23.15 < 34.77

1 24 20.56 23.07 < 34.77

668.0 10

26 13 20.53 23.04 < 34.77

1 1 20.54 23.05 < 34.77

1 50 20.55 23.06 < 34.77

52 0 20.61 23.12 < 34.77

1 51 20.51 23.02 < 34.77

1 0 20.55 23.06 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

680.5 10

26 13 20.65 23.16 < 34.77

1 1 20.57 23.08 < 34.77

1 50 20.74 23.25 < 34.77

52 0 20.65 23.16 < 34.77

1 51 20.79 23.30 < 34.77

1 0 20.59 23.10 < 34.77

693.0 10

26 13 20.68 23.19 < 34.77

1 1 20.79 23.30 < 34.77

1 50 20.79 23.30 < 34.77

52 0 20.64 23.15 < 34.77

1 51 20.76 23.27 < 34.77

1 0 20.85 23.36 < 34.77

670.5 15

39 19 20.76 23.27 < 34.77

1 1 20.55 23.06 < 34.77

1 77 20.81 23.32 < 34.77

79 0 20.75 23.26 < 34.77

1 78 20.84 23.35 < 34.77

1 0 20.64 23.15 < 34.77

680.5 15

39 19 20.90 23.41 < 34.77

1 1 20.74 23.25 < 34.77

1 77 20.68 23.19 < 34.77

79 0 20.81 23.32 < 34.77

1 78 20.66 23.17 < 34.77

1 0 21.21 23.72 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

690.5 15

39 19 20.78 23.29 < 34.77

1 1 20.82 23.33 < 34.77

1 77 20.69 23.20 < 34.77

79 0 20.75 23.26 < 34.77

1 78 20.72 23.23 < 34.77

1 0 20.78 23.29 < 34.77

673.0 20

53 26 20.95 23.46 < 34.77

1 1 20.59 23.10 < 34.77

1 104 20.89 23.40 < 34.77

106 0 20.87 23.38 < 34.77

1 105 20.80 23.31 < 34.77

1 0 20.68 23.19 < 34.77

680.5 20

53 26 20.82 23.33 < 34.77

1 1 21.06 23.57 < 34.77

1 104 21.00 23.51 < 34.77

106 0 20.82 23.33 < 34.77

1 105 20.91 23.42 < 34.77

1 0 21.01 23.52 < 34.77

688.0 20

53 26 20.78 23.29 < 34.77

1 1 20.85 23.36 < 34.77

1 104 20.76 23.27 < 34.77

106 0 20.76 23.27 < 34.77

1 105 20.68 23.19 < 34.77

1 0 20.90 23.41 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

665.5 5

13 6 17.70 20.21 < 34.77

1 1 17.41 19.92 < 34.77

1 23 17.29 19.80 < 34.77

25 0 17.52 20.03 < 34.77

1 0 17.39 19.90 < 34.77

1 24 17.41 19.92 < 34.77

680.5 5

13 6 17.83 20.34 < 34.77

1 1 17.41 19.92 < 34.77

1 23 17.40 19.91 < 34.77

25 0 17.56 20.07 < 34.77

1 0 17.36 19.87 < 34.77

1 24 17.42 19.93 < 34.77

695.5 5

13 6 17.80 20.31 < 34.77

1 1 17.42 19.93 < 34.77

1 23 17.38 19.89 < 34.77

25 0 17.54 20.05 < 34.77

1 0 17.44 19.95 < 34.77

1 24 17.33 19.84 < 34.77

668.0 10

26 13 17.53 20.04 < 34.77

1 1 17.33 19.84 < 34.77

1 50 17.46 19.97 < 34.77

52 0 17.61 20.12 < 34.77

1 51 17.42 19.93 < 34.77

1 0 17.33 19.84 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15



Report No. ENS2303290179W00105R Page 336 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

680.5 10

26 13 17.66 20.17 < 34.77

1 1 17.46 19.97 < 34.77

1 50 17.58 20.09 < 34.77

52 0 17.63 20.14 < 34.77

1 51 17.55 20.06 < 34.77

1 0 17.45 19.96 < 34.77

693.0 10

26 13 17.62 20.13 < 34.77

1 1 17.34 19.85 < 34.77

1 50 17.35 19.86 < 34.77

52 0 17.59 20.10 < 34.77

1 51 17.28 19.79 < 34.77

1 0 17.28 19.79 < 34.77

670.5 15

39 19 17.68 20.19 < 34.77

1 1 17.58 20.09 < 34.77

1 77 17.70 20.21 < 34.77

79 0 17.83 20.34 < 34.77

1 78 17.70 20.21 < 34.77

1 0 17.57 20.08 < 34.77

680.5 15

39 19 17.79 20.30 < 34.77

1 1 17.60 20.11 < 34.77

1 77 17.71 20.22 < 34.77

79 0 17.78 20.29 < 34.77

1 78 17.67 20.18 < 34.77

1 0 17.70 20.21 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15



Report No. ENS2303290179W00105R Page 337 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

ERP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

690.5 15

39 19 17.76 20.27 < 34.77

1 1 17.63 20.14 < 34.77

1 77 17.46 19.97 < 34.77

79 0 17.79 20.30 < 34.77

1 78 17.54 20.05 < 34.77

1 0 17.71 20.22 < 34.77

673.0 20

53 26 17.84 20.35 < 34.77

1 1 17.44 19.95 < 34.77

1 104 17.60 20.11 < 34.77

106 0 17.83 20.34 < 34.77

1 105 17.62 20.13 < 34.77

1 0 17.38 19.89 < 34.77

680.5 20

53 26 17.77 20.28 < 34.77

1 1 17.50 20.01 < 34.77

1 104 17.69 20.20 < 34.77

106 0 17.80 20.31 < 34.77

1 105 17.63 20.14 < 34.77

1 0 17.45 19.96 < 34.77

688.0 20

53 26 17.80 20.31 < 34.77

1 1 17.74 20.25 < 34.77

1 104 17.67 20.18 < 34.77

106 0 17.87 20.38 < 34.77

1 105 17.60 20.11 < 34.77

1 0 17.83 20.34 < 34.77

Note: The ERP (dBm) = Output Power (dBm) + Antenna Gain (dBi) -2.15
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NR Band n77/n78
n77/n78 3450 ~ 3550

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3455.01 10

12 6 18.85 24.18 < 30.00

1 1 18.89 24.22 < 30.00

1 22 18.84 24.17 < 30.00

24 0 18.98 24.31 < 30.00

1 23 18.32 23.65 < 30.00

1 0 18.29 23.62 < 30.00

3500.01 10

12 6 18.70 24.03 < 30.00

1 1 18.90 24.23 < 30.00

1 22 18.56 23.89 < 30.00

24 0 18.77 24.10 < 30.00

1 23 18.08 23.41 < 30.00

1 0 18.23 23.56 < 30.00

3544.98 10

12 6 18.64 23.97 < 30.00

1 1 18.47 23.80 < 30.00

1 22 18.66 23.99 < 30.00

24 0 18.82 24.15 < 30.00

1 23 18.01 23.34 < 30.00

1 0 18.18 23.51 < 30.00

3457.50 15

18 9 19.41 24.74 < 30.00

1 1 19.30 24.63 < 30.00

1 36 19.18 24.51 < 30.00

36 0 19.35 24.68 < 30.00

1 37 18.89 24.22 < 30.00

1 0 18.63 23.96 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3500.01 15

18 9 18.94 24.27 < 30.00

1 1 19.02 24.35 < 30.00

1 36 18.71 24.04 < 30.00

36 0 18.91 24.24 < 30.00

1 37 18.21 23.54 < 30.00

1 0 18.57 23.90 < 30.00

3542.49 15

18 9 18.89 24.22 < 30.00

1 1 18.98 24.31 < 30.00

1 36 18.77 24.10 < 30.00

36 0 18.85 24.18 < 30.00

1 37 18.31 23.64 < 30.00

1 0 18.48 23.81 < 30.00

3460.02 20

25 12 19.26 24.59 < 30.00

1 1 18.92 24.25 < 30.00

1 49 19.16 24.49 < 30.00

50 0 19.18 24.51 < 30.00

1 50 18.66 23.99 < 30.00

1 0 18.41 23.74 < 30.00

3500.01 20

25 12 18.80 24.13 < 30.00

1 1 18.94 24.27 < 30.00

1 49 18.57 23.90 < 30.00

50 0 18.89 24.22 < 30.00

1 50 18.05 23.38 < 30.00

1 0 18.49 23.82 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3540.00 20

25 12 18.64 23.97 < 30.00

1 1 18.75 24.08 < 30.00

1 49 18.66 23.99 < 30.00

50 0 18.86 24.19 < 30.00

1 50 18.08 23.41 < 30.00

1 0 18.28 23.61 < 30.00

3464.00 30

36 78 19.35 24.68 < 30.00

1 1 19.04 24.37 < 30.00

1 76 19.07 24.40 < 30.00

75 0 19.16 24.49 < 30.00

1 77 18.70 24.03 < 30.00

1 0 18.63 23.96 < 30.00

3500.01 30

36 78 19.03 24.36 < 30.00

1 1 18.97 24.30 < 30.00

1 76 18.74 24.07 < 30.00

75 0 18.90 24.23 < 30.00

1 77 18.13 23.46 < 30.00

1 0 18.68 24.01 < 30.00

3534.99 30

36 78 18.90 24.23 < 30.00

1 1 18.81 24.14 < 30.00

1 76 18.74 24.07 < 30.00

75 0 18.85 24.18 < 30.00

1 77 18.23 23.56 < 30.00

1 0 18.24 23.57 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3470.01 40

50 25 19.20 24.53 < 30.00

1 1 19.19 24.52 < 30.00

1 104 19.07 24.40 < 30.00

100 0 19.18 24.51 < 30.00

1 105 18.56 23.89 < 30.00

1 0 18.55 23.88 < 30.00

3500.01 40

50 25 19.08 24.41 < 30.00

1 1 19.27 24.60 < 30.00

1 104 18.58 23.91 < 30.00

100 0 18.93 24.26 < 30.00

1 105 18.62 23.95 < 30.00

1 0 18.25 23.58 < 30.00

3529.98 40

50 25 18.81 24.14 < 30.00

1 1 18.70 24.03 < 30.00

1 104 18.95 24.28 < 30.00

100 0 18.81 24.14 < 30.00

1 105 18.28 23.61 < 30.00

1 0 18.31 23.64 < 30.00

3475.02 50

64 32 19.02 24.35 < 30.00

1 1 18.98 24.31 < 30.00

1 131 18.70 24.03 < 30.00

128 0 18.98 24.31 < 30.00

1 132 18.05 23.38 < 30.00

1 0 18.54 23.87 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3500.01 50

64 32 18.59 23.92 < 30.00

1 1 19.28 24.61 < 30.00

1 131 18.59 23.92 < 30.00

128 0 18.77 24.10 < 30.00

1 132 18.02 23.35 < 30.00

1 0 18.51 23.84 < 30.00

3525.00 50

64 32 18.62 23.95 < 30.00

1 1 18.68 24.01 < 30.00

1 131 18.52 23.85 < 30.00

128 0 18.54 23.87 < 30.00

1 132 18.10 23.43 < 30.00

1 0 18.32 23.65 < 30.00

3480.00 60

81 40 19.30 24.63 < 30.00

1 1 18.95 24.28 < 30.00

1 160 18.66 23.99 < 30.00

162 0 18.99 24.32 < 30.00

1 161 17.94 23.27 < 30.00

1 0 18.48 23.81 < 30.00

3500.01 60

81 40 18.86 24.19 < 30.00

1 1 19.15 24.48 < 30.00

1 160 18.61 23.94 < 30.00

162 0 18.85 24.18 < 30.00

1 161 18.31 23.64 < 30.00

1 0 18.61 23.94 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3519.99 60

81 40 18.69 24.02 < 30.00

1 1 18.95 24.28 < 30.00

1 160 18.67 24.00 < 30.00

162 0 18.82 24.15 < 30.00

1 161 18.21 23.54 < 30.00

1 0 18.49 23.82 < 30.00

3485.01 70

90 45 18.30 23.63 < 30.00

1 1 18.55 23.88 < 30.00

1 187 18.26 23.59 < 30.00

180 0 18.30 23.63 < 30.00

1 188 17.93 23.26 < 30.00

1 0 17.97 23.30 < 30.00

3500.01 70

90 45 18.73 24.06 < 30.00

1 1 18.68 24.01 < 30.00

1 187 18.59 23.92 < 30.00

180 0 18.67 24.00 < 30.00

1 188 17.92 23.25 < 30.00

1 0 18.24 23.57 < 30.00

3514.98 70

90 45 18.61 23.94 < 30.00

1 1 18.70 24.03 < 30.00

1 187 18.57 23.90 < 30.00

180 0 18.57 23.90 < 30.00

1 188 17.85 23.18 < 30.00

1 0 18.28 23.61 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3490.02 80

108 54 18.59 23.92 < 30.00

1 1 18.75 24.08 < 30.00

1 215 18.39 23.72 < 30.00

216 0 18.69 24.02 < 30.00

1 216 17.80 23.13 < 30.00

1 0 18.17 23.50 < 30.00

3500.01 80

108 54 18.63 23.96 < 30.00

1 1 18.93 24.26 < 30.00

1 215 18.27 23.60 < 30.00

216 0 18.67 24.00 < 30.00

1 216 17.91 23.24 < 30.00

1 0 18.29 23.62 < 30.00

3510.00 80

108 54 18.69 24.02 < 30.00

1 1 18.77 24.10 < 30.00

1 215 18.40 23.73 < 30.00

216 0 18.78 24.11 < 30.00

1 216 17.98 23.31 < 30.00

1 0 18.26 23.59 < 30.00

3495.00 90

120 60 18.63 23.96 < 30.00

1 1 18.82 24.15 < 30.00

1 243 18.51 23.84 < 30.00

243 0 18.63 23.96 < 30.00

1 244 17.91 23.24 < 30.00

1 0 18.17 23.50 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3500.01 90

120 60 18.71 24.04 < 30.00

1 1 18.83 24.16 < 30.00

1 243 18.51 23.84 < 30.00

243 0 18.74 24.07 < 30.00

1 244 17.85 23.18 < 30.00

1 0 18.21 23.54 < 30.00

3504.99 90

120 60 18.63 23.96 < 30.00

1 1 18.89 24.22 < 30.00

1 243 18.37 23.70 < 30.00

243 0 18.56 23.89 < 30.00

1 244 17.90 23.23 < 30.00

1 0 18.42 23.75 < 30.00

3500.01 100

135 67 18.67 24.00 < 30.00

1 1 18.67 24.00 < 30.00

1 271 18.60 23.93 < 30.00

270 0 18.77 24.10 < 30.00

1 272 17.81 23.14 < 30.00

1 0 18.00 23.33 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Report No. ENS2303290179W00105R Page 346 of 652 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3455.01 10

12 6 18.94 24.27 < 30.00

1 1 18.89 24.22 < 30.00

1 22 18.97 24.30 < 30.00

24 0 19.12 24.45 < 30.00

1 23 18.55 23.88 < 30.00

1 0 18.34 23.67 < 30.00

3500.01 10

12 6 18.79 24.12 < 30.00

1 1 18.83 24.16 < 30.00

1 22 18.34 23.67 < 30.00

24 0 18.71 24.04 < 30.00

1 23 18.05 23.38 < 30.00

1 0 18.30 23.63 < 30.00

3544.98 10

12 6 18.76 24.09 < 30.00

1 1 18.43 23.76 < 30.00

1 22 18.59 23.92 < 30.00

24 0 18.58 23.91 < 30.00

1 23 18.09 23.42 < 30.00

1 0 17.96 23.29 < 30.00

3457.50 15

18 9 19.25 24.58 < 30.00

1 1 19.38 24.71 < 30.00

1 36 19.36 24.69 < 30.00

36 0 19.22 24.55 < 30.00

1 37 18.72 24.05 < 30.00

1 0 18.66 23.99 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3500.01 15

18 9 18.81 24.14 < 30.00

1 1 19.07 24.40 < 30.00

1 36 18.90 24.23 < 30.00

36 0 18.95 24.28 < 30.00

1 37 18.17 23.50 < 30.00

1 0 18.44 23.77 < 30.00

3542.49 15

18 9 19.04 24.37 < 30.00

1 1 18.92 24.25 < 30.00

1 36 18.72 24.05 < 30.00

36 0 18.80 24.13 < 30.00

1 37 18.37 23.70 < 30.00

1 0 18.32 23.65 < 30.00

3460.02 20

25 12 19.27 24.60 < 30.00

1 1 18.92 24.25 < 30.00

1 49 19.19 24.52 < 30.00

50 0 19.11 24.44 < 30.00

1 50 18.82 24.15 < 30.00

1 0 18.47 23.80 < 30.00

3500.01 20

25 12 18.83 24.16 < 30.00

1 1 18.93 24.26 < 30.00

1 49 18.84 24.17 < 30.00

50 0 18.85 24.18 < 30.00

1 50 18.35 23.68 < 30.00

1 0 18.46 23.79 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3540.00 20

25 12 18.71 24.04 < 30.00

1 1 18.68 24.01 < 30.00

1 49 18.60 23.93 < 30.00

50 0 18.65 23.98 < 30.00

1 50 18.13 23.46 < 30.00

1 0 18.12 23.45 < 30.00

3464.00 30

36 78 19.19 24.52 < 30.00

1 1 18.95 24.28 < 30.00

1 76 19.27 24.60 < 30.00

75 0 19.08 24.41 < 30.00

1 77 18.86 24.19 < 30.00

1 0 18.38 23.71 < 30.00

3500.01 30

36 78 18.90 24.23 < 30.00

1 1 19.11 24.44 < 30.00

1 76 18.67 24.00 < 30.00

75 0 18.92 24.25 < 30.00

1 77 18.09 23.42 < 30.00

1 0 18.48 23.81 < 30.00

3534.99 30

36 78 18.87 24.20 < 30.00

1 1 18.93 24.26 < 30.00

1 76 18.79 24.12 < 30.00

75 0 18.78 24.11 < 30.00

1 77 18.20 23.53 < 30.00

1 0 18.34 23.67 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3470.01 40

50 25 19.09 24.42 < 30.00

1 1 19.25 24.58 < 30.00

1 104 19.21 24.54 < 30.00

100 0 19.05 24.38 < 30.00

1 105 18.55 23.88 < 30.00

1 0 18.49 23.82 < 30.00

3500.01 40

50 25 18.93 24.26 < 30.00

1 1 19.30 24.63 < 30.00

1 104 18.63 23.96 < 30.00

100 0 18.87 24.20 < 30.00

1 105 18.73 24.06 < 30.00

1 0 18.46 23.79 < 30.00

3529.98 40

50 25 18.85 24.18 < 30.00

1 1 18.66 23.99 < 30.00

1 104 18.90 24.23 < 30.00

100 0 18.83 24.16 < 30.00

1 105 18.36 23.69 < 30.00

1 0 18.26 23.59 < 30.00

3475.02 50

64 32 19.25 24.58 < 30.00

1 1 19.08 24.41 < 30.00

1 131 18.64 23.97 < 30.00

128 0 19.12 24.45 < 30.00

1 132 18.11 23.44 < 30.00

1 0 18.48 23.81 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3500.01 50

64 32 18.67 24.00 < 30.00

1 1 19.20 24.53 < 30.00

1 131 18.73 24.06 < 30.00

128 0 18.75 24.08 < 30.00

1 132 18.22 23.55 < 30.00

1 0 18.55 23.88 < 30.00

3525.00 50

64 32 18.60 23.93 < 30.00

1 1 18.72 24.05 < 30.00

1 131 18.37 23.70 < 30.00

128 0 18.68 24.01 < 30.00

1 132 18.03 23.36 < 30.00

1 0 18.45 23.78 < 30.00

3480.00 60

81 40 19.25 24.58 < 30.00

1 1 18.78 24.11 < 30.00

1 160 18.51 23.84 < 30.00

162 0 19.23 24.56 < 30.00

1 161 18.09 23.42 < 30.00

1 0 18.29 23.62 < 30.00

3500.01 60

81 40 18.92 24.25 < 30.00

1 1 19.21 24.54 < 30.00

1 160 18.68 24.01 < 30.00

162 0 18.88 24.21 < 30.00

1 161 18.09 23.42 < 30.00

1 0 18.71 24.04 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3519.99 60

81 40 18.59 23.92 < 30.00

1 1 19.10 24.43 < 30.00

1 160 18.73 24.06 < 30.00

162 0 18.58 23.91 < 30.00

1 161 18.10 23.43 < 30.00

1 0 18.40 23.73 < 30.00

3485.01 70

90 45 18.32 23.65 < 30.00

1 1 18.41 23.74 < 30.00

1 187 18.24 23.57 < 30.00

180 0 18.29 23.62 < 30.00

1 188 17.95 23.28 < 30.00

1 0 17.95 23.28 < 30.00

3500.01 70

90 45 18.67 24.00 < 30.00

1 1 18.58 23.91 < 30.00

1 187 18.56 23.89 < 30.00

180 0 18.76 24.09 < 30.00

1 188 17.88 23.21 < 30.00

1 0 18.12 23.45 < 30.00

3514.98 70

90 45 18.73 24.06 < 30.00

1 1 18.73 24.06 < 30.00

1 187 18.42 23.75 < 30.00

180 0 18.72 24.05 < 30.00

1 188 17.85 23.18 < 30.00

1 0 18.17 23.50 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 506 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3490.02 80

108 54 18.60 23.93 < 30.00

1 1 18.75 24.08 < 30.00

1 215 18.44 23.77 < 30.00

216 0 18.57 23.90 < 30.00

1 216 17.85 23.18 < 30.00

1 0 18.28 23.61 < 30.00

3500.01 80

108 54 18.72 24.05 < 30.00

1 1 19.09 24.42 < 30.00

1 215 18.43 23.76 < 30.00

216 0 18.52 23.85 < 30.00

1 216 17.97 23.30 < 30.00

1 0 18.50 23.83 < 30.00

3510.00 80

108 54 18.54 23.87 < 30.00

1 1 18.83 24.16 < 30.00

1 215 18.48 23.81 < 30.00

216 0 18.73 24.06 < 30.00

1 216 17.95 23.28 < 30.00

1 0 18.34 23.67 < 30.00

3495.00 90

120 60 18.64 23.97 < 30.00

1 1 18.85 24.18 < 30.00

1 243 18.58 23.91 < 30.00

243 0 18.66 23.99 < 30.00

1 244 17.86 23.19 < 30.00

1 0 18.22 23.55 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3500.01 90

120 60 18.62 23.95 < 30.00

1 1 19.04 24.37 < 30.00

1 243 18.70 24.03 < 30.00

243 0 18.64 23.97 < 30.00

1 244 18.06 23.39 < 30.00

1 0 18.19 23.52 < 30.00

3504.99 90

120 60 18.70 24.03 < 30.00

1 1 19.17 24.50 < 30.00

1 243 18.32 23.65 < 30.00

243 0 18.67 24.00 < 30.00

1 244 17.91 23.24 < 30.00

1 0 18.29 23.62 < 30.00

3500.01 100

135 67 18.68 24.01 < 30.00

1 1 18.65 23.98 < 30.00

1 271 18.66 23.99 < 30.00

270 0 18.83 24.16 < 30.00

1 272 17.81 23.14 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3455.01 10

12 6 18.95 24.28 < 30.00

1 1 19.04 24.37 < 30.00

1 22 19.06 24.39 < 30.00

24 0 18.97 24.30 < 30.00

1 23 18.50 23.83 < 30.00

1 0 18.40 23.73 < 30.00

3500.01 10

12 6 18.78 24.11 < 30.00

1 1 18.79 24.12 < 30.00

1 22 18.46 23.79 < 30.00

24 0 18.70 24.03 < 30.00

1 23 18.08 23.41 < 30.00

1 0 18.22 23.55 < 30.00

3544.98 10

12 6 18.72 24.05 < 30.00

1 1 18.34 23.67 < 30.00

1 22 18.33 23.66 < 30.00

24 0 18.67 24.00 < 30.00

1 23 17.81 23.14 < 30.00

1 0 17.74 23.07 < 30.00

3457.50 15

18 9 19.39 24.72 < 30.00

1 1 19.00 24.33 < 30.00

1 36 19.06 24.39 < 30.00

36 0 19.28 24.61 < 30.00

1 37 18.65 23.98 < 30.00

1 0 18.54 23.87 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3500.01 15

18 9 18.88 24.21 < 30.00

1 1 19.03 24.36 < 30.00

1 36 18.89 24.22 < 30.00

36 0 18.90 24.23 < 30.00

1 37 18.26 23.59 < 30.00

1 0 18.52 23.85 < 30.00

3542.49 15

18 9 19.13 24.46 < 30.00

1 1 18.64 23.97 < 30.00

1 36 18.44 23.77 < 30.00

36 0 18.89 24.22 < 30.00

1 37 18.24 23.57 < 30.00

1 0 18.15 23.48 < 30.00

3460.02 20

25 12 19.25 24.58 < 30.00

1 1 18.63 23.96 < 30.00

1 49 19.11 24.44 < 30.00

50 0 19.21 24.54 < 30.00

1 50 18.49 23.82 < 30.00

1 0 18.23 23.56 < 30.00

3500.01 20

25 12 18.89 24.22 < 30.00

1 1 18.83 24.16 < 30.00

1 49 18.57 23.90 < 30.00

50 0 18.76 24.09 < 30.00

1 50 17.73 23.06 < 30.00

1 0 18.25 23.58 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Report No. ENS2303290179W00105R Page 510 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3540.00 20

25 12 18.63 23.96 < 30.00

1 1 18.41 23.74 < 30.00

1 49 18.44 23.77 < 30.00

50 0 18.64 23.97 < 30.00

1 50 17.84 23.17 < 30.00

1 0 17.99 23.32 < 30.00

3464.00 30

36 78 19.12 24.45 < 30.00

1 1 18.78 24.11 < 30.00

1 76 18.90 24.23 < 30.00

75 0 19.17 24.50 < 30.00

1 77 18.48 23.81 < 30.00

1 0 18.27 23.60 < 30.00

3500.01 30

36 78 18.88 24.21 < 30.00

1 1 19.05 24.38 < 30.00

1 76 18.85 24.18 < 30.00

75 0 18.91 24.24 < 30.00

1 77 18.38 23.71 < 30.00

1 0 18.54 23.87 < 30.00

3534.99 30

36 78 18.77 24.10 < 30.00

1 1 18.48 23.81 < 30.00

1 76 18.43 23.76 < 30.00

75 0 18.96 24.29 < 30.00

1 77 18.39 23.72 < 30.00

1 0 18.52 23.85 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3470.01 40

50 25 19.22 24.55 < 30.00

1 1 19.13 24.46 < 30.00

1 104 18.97 24.30 < 30.00

100 0 19.11 24.44 < 30.00

1 105 18.21 23.54 < 30.00

1 0 18.30 23.63 < 30.00

3500.01 40

50 25 18.84 24.17 < 30.00

1 1 18.92 24.25 < 30.00

1 104 18.55 23.88 < 30.00

100 0 18.92 24.25 < 30.00

1 105 18.52 23.85 < 30.00

1 0 18.14 23.47 < 30.00

3529.98 40

50 25 18.96 24.29 < 30.00

1 1 18.36 23.69 < 30.00

1 104 18.62 23.95 < 30.00

100 0 18.87 24.20 < 30.00

1 105 18.11 23.44 < 30.00

1 0 18.45 23.78 < 30.00

3475.02 50

64 32 19.17 24.50 < 30.00

1 1 18.67 24.00 < 30.00

1 131 18.31 23.64 < 30.00

128 0 19.29 24.62 < 30.00

1 132 17.91 23.24 < 30.00

1 0 18.27 23.60 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3500.01 50

64 32 18.73 24.06 < 30.00

1 1 18.93 24.26 < 30.00

1 131 18.46 23.79 < 30.00

128 0 18.72 24.05 < 30.00

1 132 17.78 23.11 < 30.00

1 0 18.37 23.70 < 30.00

3525.00 50

64 32 18.52 23.85 < 30.00

1 1 18.45 23.78 < 30.00

1 131 18.30 23.63 < 30.00

128 0 18.66 23.99 < 30.00

1 132 17.87 23.20 < 30.00

1 0 17.95 23.28 < 30.00

3480.00 60

81 40 19.31 24.64 < 30.00

1 1 18.82 24.15 < 30.00

1 160 18.65 23.98 < 30.00

162 0 19.10 24.43 < 30.00

1 161 18.17 23.50 < 30.00

1 0 18.40 23.73 < 30.00

3500.01 60

81 40 18.91 24.24 < 30.00

1 1 19.18 24.51 < 30.00

1 160 18.59 23.92 < 30.00

162 0 18.98 24.31 < 30.00

1 161 18.02 23.35 < 30.00

1 0 18.64 23.97 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3519.99 60

81 40 18.61 23.94 < 30.00

1 1 19.03 24.36 < 30.00

1 160 18.69 24.02 < 30.00

162 0 18.76 24.09 < 30.00

1 161 18.03 23.36 < 30.00

1 0 18.42 23.75 < 30.00

3485.01 70

90 45 18.10 23.43 < 30.00

1 1 18.44 23.77 < 30.00

1 187 18.22 23.55 < 30.00

180 0 18.30 23.63 < 30.00

1 188 17.87 23.20 < 30.00

1 0 17.94 23.27 < 30.00

3500.01 70

90 45 18.64 23.97 < 30.00

1 1 18.47 23.80 < 30.00

1 187 18.22 23.55 < 30.00

180 0 18.63 23.96 < 30.00

1 188 17.98 23.31 < 30.00

1 0 18.10 23.43 < 30.00

3514.98 70

90 45 18.70 24.03 < 30.00

1 1 18.56 23.89 < 30.00

1 187 18.09 23.42 < 30.00

180 0 18.75 24.08 < 30.00

1 188 17.67 23.00 < 30.00

1 0 17.94 23.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3490.02 80

108 54 18.51 23.84 < 30.00

1 1 18.71 24.04 < 30.00

1 215 18.16 23.49 < 30.00

216 0 18.72 24.05 < 30.00

1 216 17.65 22.98 < 30.00

1 0 17.79 23.12 < 30.00

3500.01 80

108 54 18.40 23.73 < 30.00

1 1 18.85 24.18 < 30.00

1 215 18.15 23.48 < 30.00

216 0 18.59 23.92 < 30.00

1 216 17.81 23.14 < 30.00

1 0 18.17 23.50 < 30.00

3510.00 80

108 54 18.54 23.87 < 30.00

1 1 18.68 24.01 < 30.00

1 215 18.36 23.69 < 30.00

216 0 18.59 23.92 < 30.00

1 216 17.64 22.97 < 30.00

1 0 18.16 23.49 < 30.00

3495.00 90

120 60 18.68 24.01 < 30.00

1 1 18.61 23.94 < 30.00

1 243 18.14 23.47 < 30.00

243 0 18.92 24.25 < 30.00

1 244 17.66 22.99 < 30.00

1 0 17.73 23.06 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3500.01 90

120 60 18.65 23.98 < 30.00

1 1 18.62 23.95 < 30.00

1 243 18.45 23.78 < 30.00

243 0 18.62 23.95 < 30.00

1 244 17.63 22.96 < 30.00

1 0 17.97 23.30 < 30.00

3504.99 90

120 60 18.50 23.83 < 30.00

1 1 18.81 24.14 < 30.00

1 243 18.15 23.48 < 30.00

243 0 18.57 23.90 < 30.00

1 244 17.85 23.18 < 30.00

1 0 18.09 23.42 < 30.00

3500.01 100

135 67 18.64 23.97 < 30.00

1 1 18.32 23.65 < 30.00

1 271 18.45 23.78 < 30.00

270 0 18.77 24.10 < 30.00

1 272 17.58 22.91 < 30.00

1 0 17.75 23.08 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3455.01 10

12 6 18.92 24.25 < 30.00

1 1 19.00 24.33 < 30.00

1 22 18.95 24.28 < 30.00

24 0 19.00 24.33 < 30.00

1 23 18.50 23.83 < 30.00

1 0 18.63 23.96 < 30.00

3500.01 10

12 6 18.42 23.75 < 30.00

1 1 18.67 24.00 < 30.00

1 22 18.55 23.88 < 30.00

24 0 18.64 23.97 < 30.00

1 23 18.04 23.37 < 30.00

1 0 18.37 23.70 < 30.00

3544.98 10

12 6 18.66 23.99 < 30.00

1 1 18.52 23.85 < 30.00

1 22 18.57 23.90 < 30.00

24 0 18.66 23.99 < 30.00

1 23 18.18 23.51 < 30.00

1 0 18.55 23.88 < 30.00

3457.50 15

18 9 19.33 24.66 < 30.00

1 1 19.30 24.63 < 30.00

1 36 19.41 24.74 < 30.00

36 0 19.37 24.70 < 30.00

1 37 18.86 24.19 < 30.00

1 0 18.74 24.07 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3500.01 15

18 9 18.86 24.19 < 30.00

1 1 19.14 24.47 < 30.00

1 36 18.75 24.08 < 30.00

36 0 18.75 24.08 < 30.00

1 37 18.19 23.52 < 30.00

1 0 18.75 24.08 < 30.00

3542.49 15

18 9 18.74 24.07 < 30.00

1 1 19.06 24.39 < 30.00

1 36 18.97 24.30 < 30.00

36 0 18.86 24.19 < 30.00

1 37 18.68 24.01 < 30.00

1 0 18.02 23.35 < 30.00

3460.02 20

25 12 19.29 24.62 < 30.00

1 1 18.86 24.19 < 30.00

1 49 19.37 24.70 < 30.00

50 0 19.27 24.60 < 30.00

1 50 18.74 24.07 < 30.00

1 0 18.49 23.82 < 30.00

3500.01 20

25 12 18.84 24.17 < 30.00

1 1 18.92 24.25 < 30.00

1 49 18.72 24.05 < 30.00

50 0 18.96 24.29 < 30.00

1 50 18.01 23.34 < 30.00

1 0 18.43 23.76 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3540.00 20

25 12 18.80 24.13 < 30.00

1 1 18.83 24.16 < 30.00

1 49 18.65 23.98 < 30.00

50 0 18.68 24.01 < 30.00

1 50 18.26 23.59 < 30.00

1 0 18.26 23.59 < 30.00

3464.00 30

36 78 18.95 24.28 < 30.00

1 1 19.19 24.52 < 30.00

1 76 18.92 24.25 < 30.00

75 0 19.03 24.36 < 30.00

1 77 18.84 24.17 < 30.00

1 0 18.29 23.62 < 30.00

3500.01 30

36 78 18.86 24.19 < 30.00

1 1 18.80 24.13 < 30.00

1 76 19.02 24.35 < 30.00

75 0 19.09 24.42 < 30.00

1 77 18.27 23.60 < 30.00

1 0 18.50 23.83 < 30.00

3534.99 30

36 78 18.90 24.23 < 30.00

1 1 18.84 24.17 < 30.00

1 76 18.70 24.03 < 30.00

75 0 19.12 24.45 < 30.00

1 77 18.15 23.48 < 30.00

1 0 17.88 23.21 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3470.01 40

50 25 19.12 24.45 < 30.00

1 1 19.29 24.62 < 30.00

1 104 18.95 24.28 < 30.00

100 0 19.02 24.35 < 30.00

1 105 18.47 23.80 < 30.00

1 0 18.55 23.88 < 30.00

3500.01 40

50 25 18.74 24.07 < 30.00

1 1 19.46 24.79 < 30.00

1 104 18.81 24.14 < 30.00

100 0 18.74 24.07 < 30.00

1 105 18.89 24.22 < 30.00

1 0 18.12 23.45 < 30.00

3529.98 40

50 25 18.87 24.20 < 30.00

1 1 18.79 24.12 < 30.00

1 104 19.22 24.55 < 30.00

100 0 18.87 24.20 < 30.00

1 105 18.18 23.51 < 30.00

1 0 18.42 23.75 < 30.00

3475.02 50

64 32 19.07 24.40 < 30.00

1 1 19.42 24.75 < 30.00

1 131 18.78 24.11 < 30.00

128 0 19.20 24.53 < 30.00

1 132 18.26 23.59 < 30.00

1 0 18.64 23.97 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 64QAM

3500.01 50

64 32 18.64 23.97 < 30.00

1 1 19.38 24.71 < 30.00

1 131 18.84 24.17 < 30.00

128 0 18.63 23.96 < 30.00

1 132 18.08 23.41 < 30.00

1 0 18.81 24.14 < 30.00

3525.00 50

64 32 18.48 23.81 < 30.00

1 1 19.07 24.40 < 30.00

1 131 18.65 23.98 < 30.00

128 0 18.66 23.99 < 30.00

1 132 18.63 23.96 < 30.00

1 0 18.30 23.63 < 30.00

3480.00 60

81 40 19.21 24.54 < 30.00

1 1 19.23 24.56 < 30.00

1 160 18.88 24.21 < 30.00

162 0 19.17 24.50 < 30.00

1 161 18.29 23.62 < 30.00

1 0 18.28 23.61 < 30.00

3500.01 60

81 40 18.90 24.23 < 30.00

1 1 19.39 24.72 < 30.00

1 160 18.58 23.91 < 30.00

162 0 19.16 24.49 < 30.00

1 161 18.22 23.55 < 30.00

1 0 18.76 24.09 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3519.99 60

81 40 18.65 23.98 < 30.00

1 1 19.02 24.35 < 30.00

1 160 18.77 24.10 < 30.00

162 0 18.64 23.97 < 30.00

1 161 18.45 23.78 < 30.00

1 0 18.52 23.85 < 30.00

3485.01 70

90 45 18.17 23.50 < 30.00

1 1 18.65 23.98 < 30.00

1 187 18.49 23.82 < 30.00

180 0 18.36 23.69 < 30.00

1 188 18.13 23.46 < 30.00

1 0 18.11 23.44 < 30.00

3500.01 70

90 45 18.69 24.02 < 30.00

1 1 18.80 24.13 < 30.00

1 187 18.59 23.92 < 30.00

180 0 18.74 24.07 < 30.00

1 188 18.08 23.41 < 30.00

1 0 18.51 23.84 < 30.00

3514.98 70

90 45 18.62 23.95 < 30.00

1 1 18.86 24.19 < 30.00

1 187 18.54 23.87 < 30.00

180 0 18.79 24.12 < 30.00

1 188 18.07 23.40 < 30.00

1 0 18.29 23.62 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3490.02 80

108 54 18.61 23.94 < 30.00

1 1 18.83 24.16 < 30.00

1 215 18.89 24.22 < 30.00

216 0 18.61 23.94 < 30.00

1 216 18.03 23.36 < 30.00

1 0 17.95 23.28 < 30.00

3500.01 80

108 54 18.60 23.93 < 30.00

1 1 19.19 24.52 < 30.00

1 215 18.40 23.73 < 30.00

216 0 18.58 23.91 < 30.00

1 216 18.00 23.33 < 30.00

1 0 18.14 23.47 < 30.00

3510.00 80

108 54 18.54 23.87 < 30.00

1 1 18.87 24.20 < 30.00

1 215 18.54 23.87 < 30.00

216 0 18.58 23.91 < 30.00

1 216 17.82 23.15 < 30.00

1 0 18.51 23.84 < 30.00

3495.00 90

120 60 18.67 24.00 < 30.00

1 1 18.81 24.14 < 30.00

1 243 18.76 24.09 < 30.00

243 0 18.90 24.23 < 30.00

1 244 17.79 23.12 < 30.00

1 0 18.18 23.51 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 523 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3500.01 90

120 60 18.65 23.98 < 30.00

1 1 19.14 24.47 < 30.00

1 243 18.75 24.08 < 30.00

243 0 18.70 24.03 < 30.00

1 244 17.88 23.21 < 30.00

1 0 18.44 23.77 < 30.00

3504.99 90

120 60 18.47 23.80 < 30.00

1 1 19.17 24.50 < 30.00

1 243 18.48 23.81 < 30.00

243 0 18.75 24.08 < 30.00

1 244 18.00 23.33 < 30.00

1 0 18.45 23.78 < 30.00

3500.01 100

135 67 18.64 23.97 < 30.00

1 1 18.52 23.85 < 30.00

1 271 18.61 23.94 < 30.00

270 0 18.66 23.99 < 30.00

1 272 17.86 23.19 < 30.00

1 0 18.20 23.53 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3455.01 10

12 6 17.50 22.83 < 30.00

1 1 17.52 22.85 < 30.00

1 22 17.44 22.77 < 30.00

24 0 17.48 22.81 < 30.00

1 23 17.63 22.96 < 30.00

1 0 17.53 22.86 < 30.00

3500.01 10

12 6 17.03 22.36 < 30.00

1 1 17.29 22.62 < 30.00

1 22 16.91 22.24 < 30.00

24 0 17.14 22.47 < 30.00

1 23 17.03 22.36 < 30.00

1 0 17.03 22.36 < 30.00

3544.98 10

12 6 17.17 22.50 < 30.00

1 1 16.96 22.29 < 30.00

1 22 17.01 22.34 < 30.00

24 0 17.31 22.64 < 30.00

1 23 17.07 22.40 < 30.00

1 0 17.13 22.46 < 30.00

3457.50 15

18 9 17.77 23.10 < 30.00

1 1 17.61 22.94 < 30.00

1 36 17.55 22.88 < 30.00

36 0 17.87 23.20 < 30.00

1 37 17.65 22.98 < 30.00

1 0 17.56 22.89 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3500.01 15

18 9 17.43 22.76 < 30.00

1 1 17.70 23.03 < 30.00

1 36 17.20 22.53 < 30.00

36 0 17.27 22.60 < 30.00

1 37 17.25 22.58 < 30.00

1 0 17.25 22.58 < 30.00

3542.49 15

18 9 17.37 22.70 < 30.00

1 1 17.53 22.86 < 30.00

1 36 17.26 22.59 < 30.00

36 0 17.42 22.75 < 30.00

1 37 17.47 22.80 < 30.00

1 0 17.17 22.50 < 30.00

3460.02 20

25 12 17.74 23.07 < 30.00

1 1 17.46 22.79 < 30.00

1 49 17.86 23.19 < 30.00

50 0 17.66 22.99 < 30.00

1 50 17.64 22.97 < 30.00

1 0 17.52 22.85 < 30.00

3500.01 20

25 12 17.32 22.65 < 30.00

1 1 17.22 22.55 < 30.00

1 49 17.06 22.39 < 30.00

50 0 17.46 22.79 < 30.00

1 50 17.28 22.61 < 30.00

1 0 17.36 22.69 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3540.00 20

25 12 17.14 22.47 < 30.00

1 1 17.16 22.49 < 30.00

1 49 17.00 22.33 < 30.00

50 0 17.15 22.48 < 30.00

1 50 17.20 22.53 < 30.00

1 0 16.63 21.96 < 30.00

3464.00 30

36 78 17.55 22.88 < 30.00

1 1 17.34 22.67 < 30.00

1 76 17.46 22.79 < 30.00

75 0 17.46 22.79 < 30.00

1 77 17.79 23.12 < 30.00

1 0 17.40 22.73 < 30.00

3500.01 30

36 78 17.44 22.77 < 30.00

1 1 17.42 22.75 < 30.00

1 76 17.78 23.11 < 30.00

75 0 17.56 22.89 < 30.00

1 77 16.75 22.08 < 30.00

1 0 17.53 22.86 < 30.00

3534.99 30

36 78 17.27 22.60 < 30.00

1 1 17.28 22.61 < 30.00

1 76 17.15 22.48 < 30.00

75 0 17.37 22.70 < 30.00

1 77 17.27 22.60 < 30.00

1 0 16.85 22.18 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3470.01 40

50 25 17.58 22.91 < 30.00

1 1 17.69 23.02 < 30.00

1 104 17.42 22.75 < 30.00

100 0 17.49 22.82 < 30.00

1 105 17.59 22.92 < 30.00

1 0 17.33 22.66 < 30.00

3500.01 40

50 25 17.09 22.42 < 30.00

1 1 17.63 22.96 < 30.00

1 104 16.95 22.28 < 30.00

100 0 17.24 22.57 < 30.00

1 105 17.80 23.13 < 30.00

1 0 17.11 22.44 < 30.00

3529.98 40

50 25 17.38 22.71 < 30.00

1 1 16.97 22.30 < 30.00

1 104 17.52 22.85 < 30.00

100 0 17.35 22.68 < 30.00

1 105 17.32 22.65 < 30.00

1 0 17.33 22.66 < 30.00

3475.02 50

64 32 17.44 22.77 < 30.00

1 1 17.43 22.76 < 30.00

1 131 16.92 22.25 < 30.00

128 0 17.79 23.12 < 30.00

1 132 17.12 22.45 < 30.00

1 0 17.08 22.41 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3500.01 50

64 32 17.13 22.46 < 30.00

1 1 17.75 23.08 < 30.00

1 131 16.89 22.22 < 30.00

128 0 17.13 22.46 < 30.00

1 132 16.94 22.27 < 30.00

1 0 17.42 22.75 < 30.00

3525.00 50

64 32 16.98 22.31 < 30.00

1 1 17.26 22.59 < 30.00

1 131 16.91 22.24 < 30.00

128 0 17.03 22.36 < 30.00

1 132 17.04 22.37 < 30.00

1 0 17.23 22.56 < 30.00

3480.00 60

81 40 17.69 23.02 < 30.00

1 1 17.14 22.47 < 30.00

1 160 17.28 22.61 < 30.00

162 0 17.67 23.00 < 30.00

1 161 16.86 22.19 < 30.00

1 0 17.39 22.72 < 30.00

3500.01 60

81 40 17.26 22.59 < 30.00

1 1 17.57 22.90 < 30.00

1 160 17.07 22.40 < 30.00

162 0 17.44 22.77 < 30.00

1 161 16.90 22.23 < 30.00

1 0 17.56 22.89 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3519.99 60

81 40 17.08 22.41 < 30.00

1 1 17.52 22.85 < 30.00

1 160 17.09 22.42 < 30.00

162 0 17.13 22.46 < 30.00

1 161 17.01 22.34 < 30.00

1 0 17.23 22.56 < 30.00

3485.01 70

90 45 16.59 21.92 < 30.00

1 1 16.79 22.12 < 30.00

1 187 16.54 21.87 < 30.00

180 0 16.80 22.13 < 30.00

1 188 16.83 22.16 < 30.00

1 0 16.86 22.19 < 30.00

3500.01 70

90 45 17.25 22.58 < 30.00

1 1 16.94 22.27 < 30.00

1 187 16.87 22.20 < 30.00

180 0 17.14 22.47 < 30.00

1 188 16.81 22.14 < 30.00

1 0 17.06 22.39 < 30.00

3514.98 70

90 45 17.21 22.54 < 30.00

1 1 16.95 22.28 < 30.00

1 187 16.68 22.01 < 30.00

180 0 17.27 22.60 < 30.00

1 188 16.65 21.98 < 30.00

1 0 16.87 22.20 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3490.02 80

108 54 17.07 22.40 < 30.00

1 1 17.33 22.66 < 30.00

1 215 17.16 22.49 < 30.00

216 0 17.13 22.46 < 30.00

1 216 16.89 22.22 < 30.00

1 0 17.07 22.40 < 30.00

3500.01 80

108 54 16.89 22.22 < 30.00

1 1 17.31 22.64 < 30.00

1 215 16.76 22.09 < 30.00

216 0 17.18 22.51 < 30.00

1 216 16.97 22.30 < 30.00

1 0 17.23 22.56 < 30.00

3510.00 80

108 54 17.11 22.44 < 30.00

1 1 17.15 22.48 < 30.00

1 215 16.99 22.32 < 30.00

216 0 17.09 22.42 < 30.00

1 216 16.90 22.23 < 30.00

1 0 17.41 22.74 < 30.00

3495.00 90

120 60 17.31 22.64 < 30.00

1 1 17.19 22.52 < 30.00

1 243 17.05 22.38 < 30.00

243 0 17.30 22.63 < 30.00

1 244 16.85 22.18 < 30.00

1 0 17.09 22.42 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3500.01 90

120 60 16.97 22.30 < 30.00

1 1 17.36 22.69 < 30.00

1 243 17.05 22.38 < 30.00

243 0 17.21 22.54 < 30.00

1 244 16.95 22.28 < 30.00

1 0 17.11 22.44 < 30.00

3504.99 90

120 60 16.93 22.26 < 30.00

1 1 17.37 22.70 < 30.00

1 243 16.78 22.11 < 30.00

243 0 17.25 22.58 < 30.00

1 244 17.04 22.37 < 30.00

1 0 17.34 22.67 < 30.00

3500.01 100

135 67 17.13 22.46 < 30.00

1 1 17.13 22.46 < 30.00

1 271 17.07 22.40 < 30.00

270 0 17.14 22.47 < 30.00

1 272 16.82 22.15 < 30.00

1 0 17.11 22.44 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3455.01 10

12 6 18.97 24.30 < 30.00

1 1 19.09 24.42 < 30.00

1 22 18.94 24.27 < 30.00

24 0 18.88 24.21 < 30.00

1 23 18.51 23.84 < 30.00

1 0 18.38 23.71 < 30.00

3500.01 10

12 6 18.49 23.82 < 30.00

1 1 18.78 24.11 < 30.00

1 22 18.44 23.77 < 30.00

24 0 18.61 23.94 < 30.00

1 23 18.32 23.65 < 30.00

1 0 17.96 23.29 < 30.00

3544.98 10

12 6 18.67 24.00 < 30.00

1 1 18.57 23.90 < 30.00

1 22 18.56 23.89 < 30.00

24 0 18.60 23.93 < 30.00

1 23 18.09 23.42 < 30.00

1 0 18.04 23.37 < 30.00

3457.50 15

18 9 19.35 24.68 < 30.00

1 1 19.23 24.56 < 30.00

1 36 19.27 24.60 < 30.00

36 0 19.42 24.75 < 30.00

1 37 18.95 24.28 < 30.00

1 0 18.49 23.82 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 533 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3500.01 15

18 9 18.86 24.19 < 30.00

1 1 19.06 24.39 < 30.00

1 36 18.62 23.95 < 30.00

36 0 18.82 24.15 < 30.00

1 37 18.33 23.66 < 30.00

1 0 18.47 23.80 < 30.00

3542.49 15

18 9 18.74 24.07 < 30.00

1 1 18.86 24.19 < 30.00

1 36 18.50 23.83 < 30.00

36 0 18.82 24.15 < 30.00

1 37 18.35 23.68 < 30.00

1 0 18.41 23.74 < 30.00

3460.02 20

25 12 19.23 24.56 < 30.00

1 1 19.02 24.35 < 30.00

1 49 19.28 24.61 < 30.00

50 0 19.14 24.47 < 30.00

1 50 18.79 24.12 < 30.00

1 0 18.45 23.78 < 30.00

3500.01 20

25 12 18.88 24.21 < 30.00

1 1 18.80 24.13 < 30.00

1 49 18.63 23.96 < 30.00

50 0 18.95 24.28 < 30.00

1 50 18.34 23.67 < 30.00

1 0 18.33 23.66 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 534 Ver.1.0

Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM QPSK

3540.00 20

25 12 18.68 24.01 < 30.00

1 1 18.81 24.14 < 30.00

1 49 18.53 23.86 < 30.00

50 0 18.60 23.93 < 30.00

1 50 18.22 23.55 < 30.00

1 0 17.77 23.10 < 30.00

3464.00 30

36 78 18.97 24.30 < 30.00

1 1 19.03 24.36 < 30.00

1 76 19.00 24.33 < 30.00

75 0 19.08 24.41 < 30.00

1 77 18.78 24.11 < 30.00

1 0 18.40 23.73 < 30.00

3500.01 30

36 78 19.02 24.35 < 30.00

1 1 18.88 24.21 < 30.00

1 76 18.72 24.05 < 30.00

75 0 18.93 24.26 < 30.00

1 77 18.54 23.87 < 30.00

1 0 18.45 23.78 < 30.00

3534.99 30

36 78 18.84 24.17 < 30.00

1 1 18.82 24.15 < 30.00

1 76 18.75 24.08 < 30.00

75 0 18.83 24.16 < 30.00

1 77 18.11 23.44 < 30.00

1 0 18.15 23.48 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM QPSK

3470.01 40

50 25 19.15 24.48 < 30.00

1 1 19.19 24.52 < 30.00

1 104 18.99 24.32 < 30.00

100 0 19.12 24.45 < 30.00

1 105 18.47 23.80 < 30.00

1 0 18.54 23.87 < 30.00

3500.01 40

50 25 18.74 24.07 < 30.00

1 1 19.13 24.46 < 30.00

1 104 18.67 24.00 < 30.00

100 0 18.78 24.11 < 30.00

1 105 18.33 23.66 < 30.00

1 0 18.64 23.97 < 30.00

3529.98 40

50 25 18.86 24.19 < 30.00

1 1 18.70 24.03 < 30.00

1 104 18.88 24.21 < 30.00

100 0 18.93 24.26 < 30.00

1 105 18.09 23.42 < 30.00

1 0 18.16 23.49 < 30.00

3475.02 50

64 32 19.11 24.44 < 30.00

1 1 18.94 24.27 < 30.00

1 131 18.51 23.84 < 30.00

128 0 19.13 24.46 < 30.00

1 132 18.12 23.45 < 30.00

1 0 18.23 23.56 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3500.01 50

64 32 18.67 24.00 < 30.00

1 1 19.13 24.46 < 30.00

1 131 18.63 23.96 < 30.00

128 0 18.68 24.01 < 30.00

1 132 18.00 23.33 < 30.00

1 0 18.60 23.93 < 30.00

3525.00 50

64 32 18.52 23.85 < 30.00

1 1 18.77 24.10 < 30.00

1 131 18.31 23.64 < 30.00

128 0 18.60 23.93 < 30.00

1 132 18.16 23.49 < 30.00

1 0 18.43 23.76 < 30.00

3480.00 60

81 40 19.18 24.51 < 30.00

1 1 18.89 24.22 < 30.00

1 160 18.56 23.89 < 30.00

162 0 19.06 24.39 < 30.00

1 161 18.05 23.38 < 30.00

1 0 18.29 23.62 < 30.00

3500.01 60

81 40 18.92 24.25 < 30.00

1 1 19.25 24.58 < 30.00

1 160 18.55 23.88 < 30.00

162 0 19.04 24.37 < 30.00

1 161 18.10 23.43 < 30.00

1 0 18.53 23.86 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM QPSK

3519.99 60

81 40 18.71 24.04 < 30.00

1 1 18.90 24.23 < 30.00

1 160 18.49 23.82 < 30.00

162 0 18.64 23.97 < 30.00

1 161 18.10 23.43 < 30.00

1 0 18.31 23.64 < 30.00

3485.01 70

90 45 18.06 23.39 < 30.00

1 1 18.62 23.95 < 30.00

1 187 18.34 23.67 < 30.00

180 0 18.20 23.53 < 30.00

1 188 18.09 23.42 < 30.00

1 0 18.08 23.41 < 30.00

3500.01 70

90 45 18.70 24.03 < 30.00

1 1 18.78 24.11 < 30.00

1 187 18.67 24.00 < 30.00

180 0 18.74 24.07 < 30.00

1 188 17.63 22.96 < 30.00

1 0 18.35 23.68 < 30.00

3514.98 70

90 45 18.69 24.02 < 30.00

1 1 18.77 24.10 < 30.00

1 187 18.59 23.92 < 30.00

180 0 18.79 24.12 < 30.00

1 188 17.93 23.26 < 30.00

1 0 18.14 23.47 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3490.02 80

108 54 18.63 23.96 < 30.00

1 1 18.61 23.94 < 30.00

1 215 18.27 23.60 < 30.00

216 0 18.58 23.91 < 30.00

1 216 17.65 22.98 < 30.00

1 0 18.09 23.42 < 30.00

3500.01 80

108 54 18.45 23.78 < 30.00

1 1 19.07 24.40 < 30.00

1 215 18.43 23.76 < 30.00

216 0 18.66 23.99 < 30.00

1 216 18.03 23.36 < 30.00

1 0 18.37 23.70 < 30.00

3510.00 80

108 54 18.53 23.86 < 30.00

1 1 18.94 24.27 < 30.00

1 215 18.75 24.08 < 30.00

216 0 18.58 23.91 < 30.00

1 216 17.86 23.19 < 30.00

1 0 18.52 23.85 < 30.00

3495.00 90

120 60 18.67 24.00 < 30.00

1 1 18.76 24.09 < 30.00

1 243 18.37 23.70 < 30.00

243 0 18.92 24.25 < 30.00

1 244 17.82 23.15 < 30.00

1 0 17.96 23.29 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3500.01 90

120 60 18.56 23.89 < 30.00

1 1 19.01 24.34 < 30.00

1 243 18.45 23.78 < 30.00

243 0 18.57 23.90 < 30.00

1 244 17.84 23.17 < 30.00

1 0 18.16 23.49 < 30.00

3504.99 90

120 60 18.41 23.74 < 30.00

1 1 18.83 24.16 < 30.00

1 243 18.36 23.69 < 30.00

243 0 18.65 23.98 < 30.00

1 244 18.15 23.48 < 30.00

1 0 18.35 23.68 < 30.00

3500.01 100

135 67 18.67 24.00 < 30.00

1 1 18.39 23.72 < 30.00

1 271 18.79 24.12 < 30.00

270 0 18.72 24.05 < 30.00

1 272 17.95 23.28 < 30.00

1 0 17.91 23.24 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3455.01 10

12 6 19.00 24.33 < 30.00

1 1 19.14 24.47 < 30.00

1 22 19.10 24.43 < 30.00

24 0 18.94 24.27 < 30.00

1 23 18.51 23.84 < 30.00

1 0 18.35 23.68 < 30.00

3500.01 10

12 6 18.46 23.79 < 30.00

1 1 18.92 24.25 < 30.00

1 22 18.32 23.65 < 30.00

24 0 18.63 23.96 < 30.00

1 23 18.36 23.69 < 30.00

1 0 17.83 23.16 < 30.00

3544.98 10

12 6 18.53 23.86 < 30.00

1 1 18.59 23.92 < 30.00

1 22 18.63 23.96 < 30.00

24 0 18.73 24.06 < 30.00

1 23 18.16 23.49 < 30.00

1 0 18.10 23.43 < 30.00

3457.50 15

18 9 19.25 24.58 < 30.00

1 1 19.32 24.65 < 30.00

1 36 19.24 24.57 < 30.00

36 0 19.47 24.80 < 30.00

1 37 18.63 23.96 < 30.00

1 0 18.62 23.95 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3500.01 15

18 9 18.86 24.19 < 30.00

1 1 19.18 24.51 < 30.00

1 36 18.71 24.04 < 30.00

36 0 18.94 24.27 < 30.00

1 37 18.16 23.49 < 30.00

1 0 18.35 23.68 < 30.00

3542.49 15

18 9 18.80 24.13 < 30.00

1 1 19.24 24.57 < 30.00

1 36 18.81 24.14 < 30.00

36 0 18.90 24.23 < 30.00

1 37 18.43 23.76 < 30.00

1 0 18.50 23.83 < 30.00

3460.02 20

25 12 19.33 24.66 < 30.00

1 1 19.30 24.63 < 30.00

1 49 19.40 24.73 < 30.00

50 0 19.21 24.54 < 30.00

1 50 18.77 24.10 < 30.00

1 0 18.58 23.91 < 30.00

3500.01 20

25 12 18.78 24.11 < 30.00

1 1 19.13 24.46 < 30.00

1 49 18.76 24.09 < 30.00

50 0 18.91 24.24 < 30.00

1 50 17.79 23.12 < 30.00

1 0 18.38 23.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3540.00 20

25 12 18.80 24.13 < 30.00

1 1 18.77 24.10 < 30.00

1 49 18.83 24.16 < 30.00

50 0 18.66 23.99 < 30.00

1 50 18.13 23.46 < 30.00

1 0 18.01 23.34 < 30.00

3464.00 30

36 78 19.00 24.33 < 30.00

1 1 19.05 24.38 < 30.00

1 76 18.86 24.19 < 30.00

75 0 19.18 24.51 < 30.00

1 77 19.09 24.42 < 30.00

1 0 18.64 23.97 < 30.00

3500.01 30

36 78 18.88 24.21 < 30.00

1 1 19.03 24.36 < 30.00

1 76 18.79 24.12 < 30.00

75 0 18.93 24.26 < 30.00

1 77 17.89 23.22 < 30.00

1 0 18.73 24.06 < 30.00

3534.99 30

36 78 18.82 24.15 < 30.00

1 1 18.87 24.20 < 30.00

1 76 18.72 24.05 < 30.00

75 0 19.00 24.33 < 30.00

1 77 17.80 23.13 < 30.00

1 0 18.26 23.59 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3470.01 40

50 25 19.17 24.50 < 30.00

1 1 19.18 24.51 < 30.00

1 104 19.03 24.36 < 30.00

100 0 19.14 24.47 < 30.00

1 105 18.63 23.96 < 30.00

1 0 18.42 23.75 < 30.00

3500.01 40

50 25 18.67 24.00 < 30.00

1 1 19.40 24.73 < 30.00

1 104 18.64 23.97 < 30.00

100 0 18.91 24.24 < 30.00

1 105 18.51 23.84 < 30.00

1 0 18.78 24.11 < 30.00

3529.98 40

50 25 18.90 24.23 < 30.00

1 1 18.85 24.18 < 30.00

1 104 18.98 24.31 < 30.00

100 0 18.97 24.30 < 30.00

1 105 18.27 23.60 < 30.00

1 0 18.33 23.66 < 30.00

3475.02 50

64 32 19.11 24.44 < 30.00

1 1 19.08 24.41 < 30.00

1 131 18.54 23.87 < 30.00

128 0 19.24 24.57 < 30.00

1 132 18.11 23.44 < 30.00

1 0 18.35 23.68 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3500.01 50

64 32 18.66 23.99 < 30.00

1 1 19.23 24.56 < 30.00

1 131 18.53 23.86 < 30.00

128 0 18.69 24.02 < 30.00

1 132 18.03 23.36 < 30.00

1 0 18.46 23.79 < 30.00

3525.00 50

64 32 18.52 23.85 < 30.00

1 1 18.90 24.23 < 30.00

1 131 18.45 23.78 < 30.00

128 0 18.62 23.95 < 30.00

1 132 18.31 23.64 < 30.00

1 0 18.24 23.57 < 30.00

3480.00 60

81 40 19.25 24.58 < 30.00

1 1 18.96 24.29 < 30.00

1 160 18.56 23.89 < 30.00

162 0 19.12 24.45 < 30.00

1 161 17.85 23.18 < 30.00

1 0 18.05 23.38 < 30.00

3500.01 60

81 40 18.89 24.22 < 30.00

1 1 19.33 24.66 < 30.00

1 160 18.51 23.84 < 30.00

162 0 19.03 24.36 < 30.00

1 161 17.80 23.13 < 30.00

1 0 18.32 23.65 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3519.99 60

81 40 18.71 24.04 < 30.00

1 1 19.25 24.58 < 30.00

1 160 18.92 24.25 < 30.00

162 0 18.61 23.94 < 30.00

1 161 18.17 23.50 < 30.00

1 0 18.16 23.49 < 30.00

3485.01 70

90 45 18.11 23.44 < 30.00

1 1 18.48 23.81 < 30.00

1 187 18.15 23.48 < 30.00

180 0 18.27 23.60 < 30.00

1 188 17.88 23.21 < 30.00

1 0 18.02 23.35 < 30.00

3500.01 70

90 45 18.70 24.03 < 30.00

1 1 18.61 23.94 < 30.00

1 187 18.46 23.79 < 30.00

180 0 18.72 24.05 < 30.00

1 188 17.97 23.30 < 30.00

1 0 18.22 23.55 < 30.00

3514.98 70

90 45 18.60 23.93 < 30.00

1 1 18.70 24.03 < 30.00

1 187 18.36 23.69 < 30.00

180 0 18.76 24.09 < 30.00

1 188 17.92 23.25 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3490.02 80

108 54 18.57 23.90 < 30.00

1 1 18.88 24.21 < 30.00

1 215 18.33 23.66 < 30.00

216 0 18.67 24.00 < 30.00

1 216 18.12 23.45 < 30.00

1 0 17.96 23.29 < 30.00

3500.01 80

108 54 18.46 23.79 < 30.00

1 1 19.09 24.42 < 30.00

1 215 18.23 23.56 < 30.00

216 0 18.59 23.92 < 30.00

1 216 17.94 23.27 < 30.00

1 0 18.42 23.75 < 30.00

3510.00 80

108 54 18.64 23.97 < 30.00

1 1 18.83 24.16 < 30.00

1 215 18.55 23.88 < 30.00

216 0 18.57 23.90 < 30.00

1 216 17.76 23.09 < 30.00

1 0 18.21 23.54 < 30.00

3495.00 90

120 60 18.77 24.10 < 30.00

1 1 18.87 24.20 < 30.00

1 243 18.37 23.70 < 30.00

243 0 18.83 24.16 < 30.00

1 244 17.78 23.11 < 30.00

1 0 17.86 23.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3500.01 90

120 60 18.59 23.92 < 30.00

1 1 19.12 24.45 < 30.00

1 243 18.62 23.95 < 30.00

243 0 18.66 23.99 < 30.00

1 244 18.02 23.35 < 30.00

1 0 18.30 23.63 < 30.00

3504.99 90

120 60 18.48 23.81 < 30.00

1 1 18.99 24.32 < 30.00

1 243 18.32 23.65 < 30.00

243 0 18.61 23.94 < 30.00

1 244 17.96 23.29 < 30.00

1 0 18.43 23.76 < 30.00

3500.01 100

135 67 18.66 23.99 < 30.00

1 1 18.73 24.06 < 30.00

1 271 18.38 23.71 < 30.00

270 0 18.70 24.03 < 30.00

1 272 17.91 23.24 < 30.00

1 0 17.81 23.14 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 64QAM

3455.01 10

12 6 18.44 23.77 < 30.00

1 1 18.41 23.74 < 30.00

1 22 18.61 23.94 < 30.00

24 0 18.44 23.77 < 30.00

1 23 18.49 23.82 < 30.00

1 0 18.57 23.90 < 30.00

3500.01 10

12 6 18.07 23.40 < 30.00

1 1 18.25 23.58 < 30.00

1 22 18.28 23.61 < 30.00

24 0 18.28 23.61 < 30.00

1 23 18.39 23.72 < 30.00

1 0 18.05 23.38 < 30.00

3544.98 10

12 6 18.17 23.50 < 30.00

1 1 18.54 23.87 < 30.00

1 22 18.62 23.95 < 30.00

24 0 18.27 23.60 < 30.00

1 23 18.54 23.87 < 30.00

1 0 18.59 23.92 < 30.00

3457.50 15

18 9 18.81 24.14 < 30.00

1 1 18.76 24.09 < 30.00

1 36 18.70 24.03 < 30.00

36 0 18.83 24.16 < 30.00

1 37 18.81 24.14 < 30.00

1 0 18.50 23.83 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3500.01 15

18 9 18.33 23.66 < 30.00

1 1 18.56 23.89 < 30.00

1 36 18.37 23.70 < 30.00

36 0 18.28 23.61 < 30.00

1 37 17.92 23.25 < 30.00

1 0 18.41 23.74 < 30.00

3542.49 15

18 9 18.17 23.50 < 30.00

1 1 18.53 23.86 < 30.00

1 36 18.25 23.58 < 30.00

36 0 18.33 23.66 < 30.00

1 37 18.55 23.88 < 30.00

1 0 18.38 23.71 < 30.00

3460.02 20

25 12 18.77 24.10 < 30.00

1 1 18.57 23.90 < 30.00

1 49 19.00 24.33 < 30.00

50 0 18.80 24.13 < 30.00

1 50 18.71 24.04 < 30.00

1 0 18.52 23.85 < 30.00

3500.01 20

25 12 18.38 23.71 < 30.00

1 1 18.46 23.79 < 30.00

1 49 18.16 23.49 < 30.00

50 0 18.38 23.71 < 30.00

1 50 18.09 23.42 < 30.00

1 0 18.51 23.84 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3540.00 20

25 12 18.32 23.65 < 30.00

1 1 18.45 23.78 < 30.00

1 49 18.21 23.54 < 30.00

50 0 18.32 23.65 < 30.00

1 50 18.34 23.67 < 30.00

1 0 18.19 23.52 < 30.00

3464.00 30

36 78 18.50 23.83 < 30.00

1 1 18.61 23.94 < 30.00

1 76 18.72 24.05 < 30.00

75 0 18.63 23.96 < 30.00

1 77 18.86 24.19 < 30.00

1 0 18.57 23.90 < 30.00

3500.01 30

36 78 18.33 23.66 < 30.00

1 1 18.47 23.80 < 30.00

1 76 18.26 23.59 < 30.00

75 0 18.39 23.72 < 30.00

1 77 18.27 23.60 < 30.00

1 0 18.49 23.82 < 30.00

3534.99 30

36 78 18.30 23.63 < 30.00

1 1 17.89 23.22 < 30.00

1 76 18.41 23.74 < 30.00

75 0 18.57 23.90 < 30.00

1 77 18.19 23.52 < 30.00

1 0 18.38 23.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3470.01 40

50 25 18.69 24.02 < 30.00

1 1 18.62 23.95 < 30.00

1 104 18.50 23.83 < 30.00

100 0 18.57 23.90 < 30.00

1 105 18.43 23.76 < 30.00

1 0 18.56 23.89 < 30.00

3500.01 40

50 25 18.13 23.46 < 30.00

1 1 18.72 24.05 < 30.00

1 104 17.82 23.15 < 30.00

100 0 18.33 23.66 < 30.00

1 105 18.47 23.80 < 30.00

1 0 18.83 24.16 < 30.00

3529.98 40

50 25 18.45 23.78 < 30.00

1 1 18.61 23.94 < 30.00

1 104 18.50 23.83 < 30.00

100 0 18.51 23.84 < 30.00

1 105 18.34 23.67 < 30.00

1 0 18.09 23.42 < 30.00

3475.02 50

64 32 18.68 24.01 < 30.00

1 1 18.48 23.81 < 30.00

1 131 18.10 23.43 < 30.00

128 0 18.61 23.94 < 30.00

1 132 18.06 23.39 < 30.00

1 0 18.41 23.74 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3500.01 50

64 32 18.16 23.49 < 30.00

1 1 18.79 24.12 < 30.00

1 131 18.20 23.53 < 30.00

128 0 18.14 23.47 < 30.00

1 132 18.23 23.56 < 30.00

1 0 18.78 24.11 < 30.00

3525.00 50

64 32 17.99 23.32 < 30.00

1 1 18.23 23.56 < 30.00

1 131 18.45 23.78 < 30.00

128 0 18.17 23.50 < 30.00

1 132 17.72 23.05 < 30.00

1 0 18.21 23.54 < 30.00

3480.00 60

81 40 18.67 24.00 < 30.00

1 1 18.43 23.76 < 30.00

1 160 18.34 23.67 < 30.00

162 0 18.61 23.94 < 30.00

1 161 18.25 23.58 < 30.00

1 0 18.38 23.71 < 30.00

3500.01 60

81 40 18.36 23.69 < 30.00

1 1 18.77 24.10 < 30.00

1 160 17.78 23.11 < 30.00

162 0 18.59 23.92 < 30.00

1 161 17.73 23.06 < 30.00

1 0 18.72 24.05 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3519.99 60

81 40 18.71 24.04 < 30.00

1 1 18.52 23.85 < 30.00

1 160 18.22 23.55 < 30.00

162 0 18.16 23.49 < 30.00

1 161 18.12 23.45 < 30.00

1 0 18.55 23.88 < 30.00

3485.01 70

90 45 17.52 22.85 < 30.00

1 1 17.96 23.29 < 30.00

1 187 17.69 23.02 < 30.00

180 0 17.72 23.05 < 30.00

1 188 17.91 23.24 < 30.00

1 0 17.95 23.28 < 30.00

3500.01 70

90 45 18.19 23.52 < 30.00

1 1 18.17 23.50 < 30.00

1 187 18.09 23.42 < 30.00

180 0 18.23 23.56 < 30.00

1 188 17.90 23.23 < 30.00

1 0 18.28 23.61 < 30.00

3514.98 70

90 45 18.21 23.54 < 30.00

1 1 18.20 23.53 < 30.00

1 187 17.83 23.16 < 30.00

180 0 18.27 23.60 < 30.00

1 188 17.79 23.12 < 30.00

1 0 18.16 23.49 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3490.02 80

108 54 18.12 23.45 < 30.00

1 1 18.38 23.71 < 30.00

1 215 17.87 23.20 < 30.00

216 0 18.12 23.45 < 30.00

1 216 17.98 23.31 < 30.00

1 0 18.30 23.63 < 30.00

3500.01 80

108 54 18.00 23.33 < 30.00

1 1 18.50 23.83 < 30.00

1 215 17.90 23.23 < 30.00

216 0 18.21 23.54 < 30.00

1 216 17.89 23.22 < 30.00

1 0 18.51 23.84 < 30.00

3510.00 80

108 54 18.07 23.40 < 30.00

1 1 18.27 23.60 < 30.00

1 215 18.02 23.35 < 30.00

216 0 18.23 23.56 < 30.00

1 216 17.41 22.74 < 30.00

1 0 18.44 23.77 < 30.00

3495.00 90

120 60 18.20 23.53 < 30.00

1 1 18.19 23.52 < 30.00

1 243 17.39 22.72 < 30.00

243 0 18.36 23.69 < 30.00

1 244 18.39 23.72 < 30.00

1 0 18.01 23.34 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3500.01 90

120 60 18.04 23.37 < 30.00

1 1 18.35 23.68 < 30.00

1 243 18.69 24.02 < 30.00

243 0 18.09 23.42 < 30.00

1 244 17.42 22.75 < 30.00

1 0 18.11 23.44 < 30.00

3504.99 90

120 60 17.95 23.28 < 30.00

1 1 18.36 23.69 < 30.00

1 243 18.15 23.48 < 30.00

243 0 18.13 23.46 < 30.00

1 244 18.19 23.52 < 30.00

1 0 18.23 23.56 < 30.00

3500.01 100

135 67 18.18 23.51 < 30.00

1 1 18.17 23.50 < 30.00

1 271 18.19 23.52 < 30.00

270 0 18.14 23.47 < 30.00

1 272 18.03 23.36 < 30.00

1 0 17.94 23.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3455.01 10

12 6 15.62 20.95 < 30.00

1 1 15.92 21.25 < 30.00

1 22 16.07 21.40 < 30.00

24 0 15.57 20.90 < 30.00

1 23 15.81 21.14 < 30.00

1 0 15.65 20.98 < 30.00

3500.01 10

12 6 15.08 20.41 < 30.00

1 1 15.66 20.99 < 30.00

1 22 15.31 20.64 < 30.00

24 0 15.22 20.55 < 30.00

1 23 15.94 21.27 < 30.00

1 0 15.47 20.80 < 30.00

3544.98 10

12 6 15.33 20.66 < 30.00

1 1 15.01 20.34 < 30.00

1 22 15.77 21.10 < 30.00

24 0 15.25 20.58 < 30.00

1 23 15.82 21.15 < 30.00

1 0 15.58 20.91 < 30.00

3457.50 15

18 9 15.77 21.10 < 30.00

1 1 16.05 21.38 < 30.00

1 36 15.94 21.27 < 30.00

36 0 16.05 21.38 < 30.00

1 37 16.16 21.49 < 30.00

1 0 15.93 21.26 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3500.01 15

18 9 15.46 20.79 < 30.00

1 1 15.82 21.15 < 30.00

1 36 15.50 20.83 < 30.00

36 0 15.50 20.83 < 30.00

1 37 15.63 20.96 < 30.00

1 0 15.77 21.10 < 30.00

3542.49 15

18 9 15.39 20.72 < 30.00

1 1 15.68 21.01 < 30.00

1 36 15.46 20.79 < 30.00

36 0 15.49 20.82 < 30.00

1 37 15.66 20.99 < 30.00

1 0 15.63 20.96 < 30.00

3460.02 20

25 12 15.80 21.13 < 30.00

1 1 15.95 21.28 < 30.00

1 49 16.15 21.48 < 30.00

50 0 15.87 21.20 < 30.00

1 50 16.27 21.60 < 30.00

1 0 15.83 21.16 < 30.00

3500.01 20

25 12 15.36 20.69 < 30.00

1 1 15.85 21.18 < 30.00

1 49 15.95 21.28 < 30.00

50 0 15.66 20.99 < 30.00

1 50 15.36 20.69 < 30.00

1 0 15.66 20.99 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 256QAM

3540.00 20

25 12 15.49 20.82 < 30.00

1 1 15.62 20.95 < 30.00

1 49 15.56 20.89 < 30.00

50 0 15.39 20.72 < 30.00

1 50 15.47 20.80 < 30.00

1 0 15.73 21.06 < 30.00

3464.00 30

36 78 15.74 21.07 < 30.00

1 1 16.19 21.52 < 30.00

1 76 16.03 21.36 < 30.00

75 0 15.81 21.14 < 30.00

1 77 16.38 21.71 < 30.00

1 0 15.77 21.10 < 30.00

3500.01 30

36 78 15.58 20.91 < 30.00

1 1 15.90 21.23 < 30.00

1 76 15.58 20.91 < 30.00

75 0 15.64 20.97 < 30.00

1 77 15.32 20.65 < 30.00

1 0 16.25 21.58 < 30.00

3534.99 30

36 78 15.54 20.87 < 30.00

1 1 15.59 20.92 < 30.00

1 76 15.50 20.83 < 30.00

75 0 15.59 20.92 < 30.00

1 77 15.52 20.85 < 30.00

1 0 15.48 20.81 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3470.01 40

50 25 16.05 21.38 < 30.00

1 1 16.24 21.57 < 30.00

1 104 16.14 21.47 < 30.00

100 0 15.78 21.11 < 30.00

1 105 16.16 21.49 < 30.00

1 0 16.17 21.50 < 30.00

3500.01 40

50 25 15.43 20.76 < 30.00

1 1 16.24 21.57 < 30.00

1 104 15.76 21.09 < 30.00

100 0 15.48 20.81 < 30.00

1 105 15.77 21.10 < 30.00

1 0 16.28 21.61 < 30.00

3529.98 40

50 25 15.51 20.84 < 30.00

1 1 15.16 20.49 < 30.00

1 104 15.77 21.10 < 30.00

100 0 15.53 20.86 < 30.00

1 105 16.28 21.61 < 30.00

1 0 15.80 21.13 < 30.00

3475.02 50

64 32 15.92 21.25 < 30.00

1 1 16.02 21.35 < 30.00

1 131 15.44 20.77 < 30.00

128 0 15.80 21.13 < 30.00

1 132 15.29 20.62 < 30.00

1 0 15.85 21.18 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 256QAM

3500.01 50

64 32 15.28 20.61 < 30.00

1 1 16.08 21.41 < 30.00

1 131 15.68 21.01 < 30.00

128 0 15.23 20.56 < 30.00

1 132 15.09 20.42 < 30.00

1 0 15.97 21.30 < 30.00

3525.00 50

64 32 15.11 20.44 < 30.00

1 1 15.66 20.99 < 30.00

1 131 15.29 20.62 < 30.00

128 0 15.27 20.60 < 30.00

1 132 15.42 20.75 < 30.00

1 0 15.56 20.89 < 30.00

3480.00 60

81 40 15.75 21.08 < 30.00

1 1 15.56 20.89 < 30.00

1 160 15.38 20.71 < 30.00

162 0 15.87 21.20 < 30.00

1 161 15.31 20.64 < 30.00

1 0 15.85 21.18 < 30.00

3500.01 60

81 40 15.57 20.90 < 30.00

1 1 15.90 21.23 < 30.00

1 160 15.39 20.72 < 30.00

162 0 15.70 21.03 < 30.00

1 161 15.43 20.76 < 30.00

1 0 15.81 21.14 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3519.99 60

81 40 15.27 20.60 < 30.00

1 1 15.91 21.24 < 30.00

1 160 15.38 20.71 < 30.00

162 0 15.32 20.65 < 30.00

1 161 15.60 20.93 < 30.00

1 0 16.12 21.45 < 30.00

3485.01 70

90 45 14.51 19.84 < 30.00

1 1 15.01 20.34 < 30.00

1 187 14.86 20.19 < 30.00

180 0 14.66 19.99 < 30.00

1 188 14.90 20.23 < 30.00

1 0 14.83 20.16 < 30.00

3500.01 70

90 45 15.18 20.51 < 30.00

1 1 15.28 20.61 < 30.00

1 187 14.87 20.20 < 30.00

180 0 15.16 20.49 < 30.00

1 188 14.85 20.18 < 30.00

1 0 15.09 20.42 < 30.00

3514.98 70

90 45 15.22 20.55 < 30.00

1 1 15.28 20.61 < 30.00

1 187 14.62 19.95 < 30.00

180 0 15.29 20.62 < 30.00

1 188 14.87 20.20 < 30.00

1 0 14.92 20.25 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3490.02 80

108 54 15.18 20.51 < 30.00

1 1 15.69 21.02 < 30.00

1 215 15.25 20.58 < 30.00

216 0 15.38 20.71 < 30.00

1 216 15.84 21.17 < 30.00

1 0 15.48 20.81 < 30.00

3500.01 80

108 54 15.03 20.36 < 30.00

1 1 15.71 21.04 < 30.00

1 215 14.87 20.20 < 30.00

216 0 15.32 20.65 < 30.00

1 216 15.05 20.38 < 30.00

1 0 15.80 21.13 < 30.00

3510.00 80

108 54 15.14 20.47 < 30.00

1 1 15.85 21.18 < 30.00

1 215 15.58 20.91 < 30.00

216 0 15.17 20.50 < 30.00

1 216 14.96 20.29 < 30.00

1 0 15.54 20.87 < 30.00

3495.00 90

120 60 15.24 20.57 < 30.00

1 1 15.67 21.00 < 30.00

1 243 15.23 20.56 < 30.00

243 0 15.36 20.69 < 30.00

1 244 15.19 20.52 < 30.00

1 0 15.28 20.61 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 563 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3500.01 90

120 60 15.22 20.55 < 30.00

1 1 16.06 21.39 < 30.00

1 243 15.37 20.70 < 30.00

243 0 15.14 20.47 < 30.00

1 244 15.23 20.56 < 30.00

1 0 15.67 21.00 < 30.00

3504.99 90

120 60 15.10 20.43 < 30.00

1 1 15.70 21.03 < 30.00

1 243 15.23 20.56 < 30.00

243 0 15.19 20.52 < 30.00

1 244 15.45 20.78 < 30.00

1 0 15.87 21.20 < 30.00

3500.01 100

135 67 15.39 20.72 < 30.00

1 1 15.63 20.96 < 30.00

1 271 15.26 20.59 < 30.00

270 0 15.48 20.81 < 30.00

1 272 15.27 20.60 < 30.00

1 0 17.92 23.25 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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n77/n78 HPUE 3450 ~ 3550

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3455.01 10

12 6 22.00 27.33 < 30.00

1 1 22.05 27.38 < 30.00

1 22 22.15 27.48 < 30.00

24 0 21.49 26.82 < 30.00

1 23 18.46 23.79 < 30.00

1 0 18.52 23.85 < 30.00

3500.01 10

12 6 21.68 27.01 < 30.00

1 1 21.78 27.11 < 30.00

1 22 21.51 26.84 < 30.00

24 0 21.21 26.54 < 30.00

1 23 18.20 23.53 < 30.00

1 0 18.31 23.64 < 30.00

3544.98 10

12 6 21.79 27.12 < 30.00

1 1 21.58 26.91 < 30.00

1 22 21.74 27.07 < 30.00

24 0 21.27 26.60 < 30.00

1 23 18.27 23.60 < 30.00

1 0 18.33 23.66 < 30.00

3457.50 15

18 9 22.31 27.64 < 30.00

1 1 22.07 27.40 < 30.00

1 36 22.19 27.52 < 30.00

36 0 21.85 27.18 < 30.00

1 37 18.75 24.08 < 30.00

1 0 18.44 23.77 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3500.01 15

18 9 21.80 27.13 < 30.00

1 1 22.01 27.34 < 30.00

1 36 21.74 27.07 < 30.00

36 0 21.29 26.62 < 30.00

1 37 18.14 23.47 < 30.00

1 0 18.57 23.90 < 30.00

3542.49 15

18 9 21.72 27.05 < 30.00

1 1 21.81 27.14 < 30.00

1 36 21.59 26.92 < 30.00

36 0 21.22 26.55 < 30.00

1 37 18.31 23.64 < 30.00

1 0 18.21 23.54 < 30.00

3460.02 20

25 12 22.30 27.63 < 30.00

1 1 21.95 27.28 < 30.00

1 49 22.24 27.57 < 30.00

50 0 21.77 27.10 < 30.00

1 50 21.74 27.07 < 30.00

1 0 18.61 23.94 < 30.00

3500.01 20

25 12 21.84 27.17 < 30.00

1 1 21.96 27.29 < 30.00

1 49 21.58 26.91 < 30.00

50 0 21.55 26.88 < 30.00

1 50 17.98 23.31 < 30.00

1 0 18.43 23.76 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3540.00 20

25 12 21.78 27.11 < 30.00

1 1 21.85 27.18 < 30.00

1 49 21.77 27.10 < 30.00

50 0 21.34 26.67 < 30.00

1 50 18.22 23.55 < 30.00

1 0 18.19 23.52 < 30.00

3464.00 30

36 78 22.21 27.54 < 30.00

1 1 22.14 27.47 < 30.00

1 76 22.18 27.51 < 30.00

75 0 21.71 27.04 < 30.00

1 77 18.92 24.25 < 30.00

1 0 18.58 23.91 < 30.00

3500.01 30

36 78 22.03 27.36 < 30.00

1 1 22.06 27.39 < 30.00

1 76 21.89 27.22 < 30.00

75 0 21.52 26.85 < 30.00

1 77 18.28 23.61 < 30.00

1 0 18.51 23.84 < 30.00

3534.99 30

36 78 21.90 27.23 < 30.00

1 1 21.84 27.17 < 30.00

1 76 21.77 27.10 < 30.00

75 0 21.57 26.90 < 30.00

1 77 18.35 23.68 < 30.00

1 0 18.17 23.50 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 567 Ver.1.0

Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3470.01 40

50 25 22.19 27.52 < 30.00

1 1 22.16 27.49 < 30.00

1 104 22.14 27.47 < 30.00

100 0 21.66 26.99 < 30.00

1 105 18.61 23.94 < 30.00

1 0 18.56 23.89 < 30.00

3500.01 40

50 25 21.92 27.25 < 30.00

1 1 22.25 27.58 < 30.00

1 104 21.73 27.06 < 30.00

100 0 21.52 26.85 < 30.00

1 105 18.46 23.79 < 30.00

1 0 18.66 23.99 < 30.00

3529.98 40

50 25 21.99 27.32 < 30.00

1 1 21.74 27.07 < 30.00

1 104 22.00 27.33 < 30.00

100 0 21.49 26.82 < 30.00

1 105 18.56 23.89 < 30.00

1 0 18.24 23.57 < 30.00

3475.02 50

64 32 22.15 27.48 < 30.00

1 1 22.07 27.40 < 30.00

1 131 21.57 26.90 < 30.00

128 0 21.77 27.10 < 30.00

1 132 18.19 23.52 < 30.00

1 0 18.44 23.77 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3500.01 50

64 32 21.77 27.10 < 30.00

1 1 22.28 27.61 < 30.00

1 131 21.64 26.97 < 30.00

128 0 21.36 26.69 < 30.00

1 132 18.06 23.39 < 30.00

1 0 18.66 23.99 < 30.00

3525.00 50

64 32 21.51 26.84 < 30.00

1 1 21.81 27.14 < 30.00

1 131 21.48 26.81 < 30.00

128 0 21.21 26.54 < 30.00

1 132 18.21 23.54 < 30.00

1 0 18.39 23.72 < 30.00

3480.00 60

81 40 22.23 27.56 < 30.00

1 1 21.85 27.18 < 30.00

1 160 21.60 26.93 < 30.00

162 0 21.62 26.95 < 30.00

1 161 18.05 23.38 < 30.00

1 0 18.47 23.80 < 30.00

3500.01 60

81 40 21.83 27.16 < 30.00

1 1 22.05 27.38 < 30.00

1 160 21.47 26.80 < 30.00

162 0 21.53 26.86 < 30.00

1 161 17.97 23.30 < 30.00

1 0 18.38 23.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3519.99 60

81 40 21.61 26.94 < 30.00

1 1 21.89 27.22 < 30.00

1 160 21.58 26.91 < 30.00

162 0 21.17 26.50 < 30.00

1 161 18.13 23.46 < 30.00

1 0 18.28 23.61 < 30.00

3485.01 70

90 45 21.17 26.50 < 30.00

1 1 21.57 26.90 < 30.00

1 187 21.30 26.63 < 30.00

180 0 20.79 26.12 < 30.00

1 188 17.99 23.32 < 30.00

1 0 17.97 23.30 < 30.00

3500.01 70

90 45 21.66 26.99 < 30.00

1 1 21.69 27.02 < 30.00

1 187 21.64 26.97 < 30.00

180 0 21.23 26.56 < 30.00

1 188 18.08 23.41 < 30.00

1 0 18.27 23.60 < 30.00

3514.98 70

90 45 21.68 27.01 < 30.00

1 1 21.70 27.03 < 30.00

1 187 21.38 26.71 < 30.00

180 0 21.31 26.64 < 30.00

1 188 21.61 26.94 < 30.00

1 0 21.89 27.22 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3490.02 80

108 54 21.65 26.98 < 30.00

1 1 21.86 27.19 < 30.00

1 215 21.46 26.79 < 30.00

216 0 21.15 26.48 < 30.00

1 216 17.97 23.30 < 30.00

1 0 18.22 23.55 < 30.00

3500.01 80

108 54 21.46 26.79 < 30.00

1 1 21.98 27.31 < 30.00

1 215 21.33 26.66 < 30.00

216 0 21.26 26.59 < 30.00

1 216 18.13 23.46 < 30.00

1 0 18.40 23.73 < 30.00

3510.00 80

108 54 21.63 26.96 < 30.00

1 1 21.86 27.19 < 30.00

1 215 21.51 26.84 < 30.00

216 0 21.17 26.50 < 30.00

1 216 17.99 23.32 < 30.00

1 0 18.37 23.70 < 30.00

3495.00 90

120 60 21.80 27.13 < 30.00

1 1 21.79 27.12 < 30.00

1 243 21.49 26.82 < 30.00

243 0 21.40 26.73 < 30.00

1 244 17.84 23.17 < 30.00

1 0 18.20 23.53 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3500.01 90

120 60 21.61 26.94 < 30.00

1 1 21.90 27.23 < 30.00

1 243 21.57 26.90 < 30.00

243 0 21.15 26.48 < 30.00

1 244 17.92 23.25 < 30.00

1 0 18.26 23.59 < 30.00

3504.99 90

120 60 21.51 26.84 < 30.00

1 1 21.96 27.29 < 30.00

1 243 21.42 26.75 < 30.00

243 0 21.14 26.47 < 30.00

1 244 18.18 23.51 < 30.00

1 0 18.32 23.65 < 30.00

3500.01 100

135 67 21.80 27.13 < 30.00

1 1 21.56 26.89 < 30.00

1 271 21.60 26.93 < 30.00

270 0 21.27 26.60 < 30.00

1 272 17.85 23.18 < 30.00

1 0 18.00 23.33 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3455.01 10

12 6 22.02 27.35 < 30.00

1 1 22.01 27.34 < 30.00

1 22 22.13 27.46 < 30.00

24 0 20.95 26.28 < 30.00

1 23 18.50 23.83 < 30.00

1 0 18.50 23.83 < 30.00

3500.01 10

12 6 21.61 26.94 < 30.00

1 1 21.76 27.09 < 30.00

1 22 21.61 26.94 < 30.00

24 0 20.76 26.09 < 30.00

1 23 18.31 23.64 < 30.00

1 0 18.27 23.60 < 30.00

3544.98 10

12 6 21.82 27.15 < 30.00

1 1 21.58 26.91 < 30.00

1 22 21.73 27.06 < 30.00

24 0 20.72 26.05 < 30.00

1 23 18.24 23.57 < 30.00

1 0 18.32 23.65 < 30.00

3457.50 15

18 9 22.26 27.59 < 30.00

1 1 22.12 27.45 < 30.00

1 36 22.31 27.64 < 30.00

36 0 21.29 26.62 < 30.00

1 37 18.72 24.05 < 30.00

1 0 18.41 23.74 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3500.01 15

18 9 21.85 27.18 < 30.00

1 1 22.16 27.49 < 30.00

1 36 21.79 27.12 < 30.00

36 0 20.81 26.14 < 30.00

1 37 18.11 23.44 < 30.00

1 0 18.53 23.86 < 30.00

3542.49 15

18 9 21.78 27.11 < 30.00

1 1 21.85 27.18 < 30.00

1 36 21.59 26.92 < 30.00

36 0 20.74 26.07 < 30.00

1 37 18.28 23.61 < 30.00

1 0 18.38 23.71 < 30.00

3460.02 20

25 12 22.26 27.59 < 30.00

1 1 22.03 27.36 < 30.00

1 49 22.28 27.61 < 30.00

50 0 21.30 26.63 < 30.00

1 50 21.27 26.60 < 30.00

1 0 18.65 23.98 < 30.00

3500.01 20

25 12 21.84 27.17 < 30.00

1 1 21.95 27.28 < 30.00

1 49 21.58 26.91 < 30.00

50 0 21.00 26.33 < 30.00

1 50 18.06 23.39 < 30.00

1 0 18.50 23.83 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3540.00 20

25 12 21.78 27.11 < 30.00

1 1 21.82 27.15 < 30.00

1 49 21.83 27.16 < 30.00

50 0 20.67 26.00 < 30.00

1 50 18.39 23.72 < 30.00

1 0 18.45 23.78 < 30.00

3464.00 30

36 78 22.07 27.40 < 30.00

1 1 22.22 27.55 < 30.00

1 76 22.22 27.55 < 30.00

75 0 21.11 26.44 < 30.00

1 77 18.97 24.30 < 30.00

1 0 18.52 23.85 < 30.00

3500.01 30

36 78 22.03 27.36 < 30.00

1 1 21.98 27.31 < 30.00

1 76 21.85 27.18 < 30.00

75 0 21.05 26.38 < 30.00

1 77 18.13 23.46 < 30.00

1 0 18.50 23.83 < 30.00

3534.99 30

36 78 21.89 27.22 < 30.00

1 1 21.80 27.13 < 30.00

1 76 21.90 27.23 < 30.00

75 0 21.08 26.41 < 30.00

1 77 18.24 23.57 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3470.01 40

50 25 22.27 27.60 < 30.00

1 1 22.26 27.59 < 30.00

1 104 22.30 27.63 < 30.00

100 0 21.17 26.50 < 30.00

1 105 18.51 23.84 < 30.00

1 0 18.73 24.06 < 30.00

3500.01 40

50 25 21.83 27.16 < 30.00

1 1 22.43 27.76 < 30.00

1 104 21.80 27.13 < 30.00

100 0 20.94 26.27 < 30.00

1 105 18.55 23.88 < 30.00

1 0 18.85 24.18 < 30.00

3529.98 40

50 25 21.98 27.31 < 30.00

1 1 21.75 27.08 < 30.00

1 104 22.06 27.39 < 30.00

100 0 20.94 26.27 < 30.00

1 105 18.45 23.78 < 30.00

1 0 18.33 23.66 < 30.00

3475.02 50

64 32 22.21 27.54 < 30.00

1 1 22.02 27.35 < 30.00

1 131 21.66 26.99 < 30.00

128 0 21.29 26.62 < 30.00

1 132 18.11 23.44 < 30.00

1 0 18.45 23.78 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3500.01 50

64 32 21.74 27.07 < 30.00

1 1 22.29 27.62 < 30.00

1 131 21.65 26.98 < 30.00

128 0 20.77 26.10 < 30.00

1 132 18.04 23.37 < 30.00

1 0 18.59 23.92 < 30.00

3525.00 50

64 32 21.59 26.92 < 30.00

1 1 21.94 27.27 < 30.00

1 131 21.53 26.86 < 30.00

128 0 20.63 25.96 < 30.00

1 132 18.41 23.74 < 30.00

1 0 18.44 23.77 < 30.00

3480.00 60

81 40 22.18 27.51 < 30.00

1 1 21.77 27.10 < 30.00

1 160 21.74 27.07 < 30.00

162 0 21.09 26.42 < 30.00

1 161 17.98 23.31 < 30.00

1 0 18.27 23.60 < 30.00

3500.01 60

81 40 21.90 27.23 < 30.00

1 1 22.27 27.60 < 30.00

1 160 21.55 26.88 < 30.00

162 0 20.95 26.28 < 30.00

1 161 17.95 23.28 < 30.00

1 0 18.66 23.99 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3519.99 60

81 40 21.62 26.95 < 30.00

1 1 21.98 27.31 < 30.00

1 160 21.67 27.00 < 30.00

162 0 20.60 25.93 < 30.00

1 161 18.01 23.34 < 30.00

1 0 18.47 23.80 < 30.00

3485.01 70

90 45 21.16 26.49 < 30.00

1 1 21.53 26.86 < 30.00

1 187 21.33 26.66 < 30.00

180 0 20.34 25.67 < 30.00

1 188 18.03 23.36 < 30.00

1 0 17.90 23.23 < 30.00

3500.01 70

90 45 21.68 27.01 < 30.00

1 1 21.62 26.95 < 30.00

1 187 21.59 26.92 < 30.00

180 0 20.68 26.01 < 30.00

1 188 18.07 23.40 < 30.00

1 0 18.26 23.59 < 30.00

3514.98 70

90 45 21.70 27.03 < 30.00

1 1 21.70 27.03 < 30.00

1 187 21.30 26.63 < 30.00

180 0 20.75 26.08 < 30.00

1 188 17.83 23.16 < 30.00

1 0 18.08 23.41 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3490.02 80

108 54 21.67 27.00 < 30.00

1 1 21.76 27.09 < 30.00

1 215 21.56 26.89 < 30.00

216 0 20.64 25.97 < 30.00

1 216 18.13 23.46 < 30.00

1 0 18.26 23.59 < 30.00

3500.01 80

108 54 21.45 26.78 < 30.00

1 1 21.89 27.22 < 30.00

1 215 21.35 26.68 < 30.00

216 0 20.70 26.03 < 30.00

1 216 18.01 23.34 < 30.00

1 0 18.40 23.73 < 30.00

3510.00 80

108 54 21.62 26.95 < 30.00

1 1 21.86 27.19 < 30.00

1 215 21.61 26.94 < 30.00

216 0 20.72 26.05 < 30.00

1 216 17.89 23.22 < 30.00

1 0 18.37 23.70 < 30.00

3495.00 90

120 60 21.75 27.08 < 30.00

1 1 21.82 27.15 < 30.00

1 243 21.50 26.83 < 30.00

243 0 20.93 26.26 < 30.00

1 244 18.01 23.34 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Report No. ENS2303290179W00105R Page 579 Ver.1.0

Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3500.01 90

120 60 21.67 27.00 < 30.00

1 1 21.99 27.32 < 30.00

1 243 21.59 26.92 < 30.00

243 0 20.69 26.02 < 30.00

1 244 18.11 23.44 < 30.00

1 0 18.27 23.60 < 30.00

3504.99 90

120 60 21.59 26.92 < 30.00

1 1 22.05 27.38 < 30.00

1 243 21.43 26.76 < 30.00

243 0 20.76 26.09 < 30.00

1 244 18.25 23.58 < 30.00

1 0 18.48 23.81 < 30.00

3500.01 100

135 67 21.77 27.10 < 30.00

1 1 21.67 27.00 < 30.00

1 271 21.58 26.91 < 30.00

270 0 20.80 26.13 < 30.00

1 272 17.84 23.17 < 30.00

1 0 18.07 23.40 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3455.01 10

12 6 21.11 26.44 < 30.00

1 1 20.85 26.18 < 30.00

1 22 20.93 26.26 < 30.00

24 0 19.90 25.23 < 30.00

1 23 18.07 23.40 < 30.00

1 0 18.22 23.55 < 30.00

3500.01 10

12 6 20.60 25.93 < 30.00

1 1 20.85 26.18 < 30.00

1 22 20.50 25.83 < 30.00

24 0 19.79 25.12 < 30.00

1 23 18.11 23.44 < 30.00

1 0 18.19 23.52 < 30.00

3544.98 10

12 6 20.86 26.19 < 30.00

1 1 20.59 25.92 < 30.00

1 22 20.77 26.10 < 30.00

24 0 19.83 25.16 < 30.00

1 23 17.95 23.28 < 30.00

1 0 18.01 23.34 < 30.00

3457.50 15

18 9 21.31 26.64 < 30.00

1 1 20.88 26.21 < 30.00

1 36 20.97 26.30 < 30.00

36 0 20.44 25.77 < 30.00

1 37 18.47 23.80 < 30.00

1 0 18.31 23.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3500.01 15

18 9 20.87 26.20 < 30.00

1 1 20.92 26.25 < 30.00

1 36 20.45 25.78 < 30.00

36 0 19.73 25.06 < 30.00

1 37 17.98 23.31 < 30.00

1 0 18.09 23.42 < 30.00

3542.49 15

18 9 20.71 26.04 < 30.00

1 1 20.65 25.98 < 30.00

1 36 20.40 25.73 < 30.00

36 0 19.86 25.19 < 30.00

1 37 18.04 23.37 < 30.00

1 0 18.04 23.37 < 30.00

3460.02 20

25 12 21.33 26.66 < 30.00

1 1 20.79 26.12 < 30.00

1 49 21.13 26.46 < 30.00

50 0 20.24 25.57 < 30.00

1 50 20.21 25.54 < 30.00

1 0 18.25 23.58 < 30.00

3500.01 20

25 12 20.92 26.25 < 30.00

1 1 20.79 26.12 < 30.00

1 49 20.39 25.72 < 30.00

50 0 20.03 25.36 < 30.00

1 50 17.67 23.00 < 30.00

1 0 18.12 23.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3540.00 20

25 12 20.77 26.10 < 30.00

1 1 20.56 25.89 < 30.00

1 49 20.50 25.83 < 30.00

50 0 19.84 25.17 < 30.00

1 50 17.95 23.28 < 30.00

1 0 17.99 23.32 < 30.00

3464.00 30

36 78 21.04 26.37 < 30.00

1 1 20.86 26.19 < 30.00

1 76 20.83 26.16 < 30.00

75 0 20.27 25.60 < 30.00

1 77 18.69 24.02 < 30.00

1 0 18.22 23.55 < 30.00

3500.01 30

36 78 20.99 26.32 < 30.00

1 1 20.76 26.09 < 30.00

1 76 20.70 26.03 < 30.00

75 0 19.99 25.32 < 30.00

1 77 18.01 23.34 < 30.00

1 0 18.24 23.57 < 30.00

3534.99 30

36 78 20.84 26.17 < 30.00

1 1 20.83 26.16 < 30.00

1 76 20.77 26.10 < 30.00

75 0 19.99 25.32 < 30.00

1 77 18.27 23.60 < 30.00

1 0 18.30 23.63 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3470.01 40

50 25 21.22 26.55 < 30.00

1 1 21.11 26.44 < 30.00

1 104 20.93 26.26 < 30.00

100 0 20.08 25.41 < 30.00

1 105 18.35 23.68 < 30.00

1 0 18.32 23.65 < 30.00

3500.01 40

50 25 20.81 26.14 < 30.00

1 1 21.09 26.42 < 30.00

1 104 20.56 25.89 < 30.00

100 0 19.95 25.28 < 30.00

1 105 18.37 23.70 < 30.00

1 0 18.49 23.82 < 30.00

3529.98 40

50 25 20.96 26.29 < 30.00

1 1 20.56 25.89 < 30.00

1 104 20.77 26.10 < 30.00

100 0 19.93 25.26 < 30.00

1 105 18.10 23.43 < 30.00

1 0 18.06 23.39 < 30.00

3475.02 50

64 32 21.25 26.58 < 30.00

1 1 20.73 26.06 < 30.00

1 131 20.40 25.73 < 30.00

128 0 20.29 25.62 < 30.00

1 132 17.91 23.24 < 30.00

1 0 17.92 23.25 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3500.01 50

64 32 20.76 26.09 < 30.00

1 1 21.00 26.33 < 30.00

1 131 20.46 25.79 < 30.00

128 0 19.69 25.02 < 30.00

1 132 17.93 23.26 < 30.00

1 0 18.25 23.58 < 30.00

3525.00 50

64 32 20.62 25.95 < 30.00

1 1 20.57 25.90 < 30.00

1 131 20.28 25.61 < 30.00

128 0 19.73 25.06 < 30.00

1 132 17.95 23.28 < 30.00

1 0 18.12 23.45 < 30.00

3480.00 60

81 40 21.21 26.54 < 30.00

1 1 20.57 25.90 < 30.00

1 160 20.45 25.78 < 30.00

162 0 20.02 25.35 < 30.00

1 161 17.65 22.98 < 30.00

1 0 17.96 23.29 < 30.00

3500.01 60

81 40 20.84 26.17 < 30.00

1 1 20.98 26.31 < 30.00

1 160 20.33 25.66 < 30.00

162 0 19.96 25.29 < 30.00

1 161 17.75 23.08 < 30.00

1 0 18.34 23.67 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3519.99 60

81 40 20.67 26.00 < 30.00

1 1 20.71 26.04 < 30.00

1 160 20.42 25.75 < 30.00

162 0 19.72 25.05 < 30.00

1 161 17.82 23.15 < 30.00

1 0 17.92 23.25 < 30.00

3485.01 70

90 45 20.06 25.39 < 30.00

1 1 20.31 25.64 < 30.00

1 187 20.05 25.38 < 30.00

180 0 19.20 24.53 < 30.00

1 188 17.81 23.14 < 30.00

1 0 17.78 23.11 < 30.00

3500.01 70

90 45 20.68 26.01 < 30.00

1 1 20.41 25.74 < 30.00

1 187 20.35 25.68 < 30.00

180 0 19.68 25.01 < 30.00

1 188 17.86 23.19 < 30.00

1 0 18.03 23.36 < 30.00

3514.98 70

90 45 20.64 25.97 < 30.00

1 1 20.44 25.77 < 30.00

1 187 20.17 25.50 < 30.00

180 0 19.83 25.16 < 30.00

1 188 17.49 22.82 < 30.00

1 0 17.94 23.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3490.02 80

108 54 20.77 26.10 < 30.00

1 1 20.73 26.06 < 30.00

1 215 20.33 25.66 < 30.00

216 0 19.63 24.96 < 30.00

1 216 17.67 23.00 < 30.00

1 0 17.81 23.14 < 30.00

3500.01 80

108 54 20.48 25.81 < 30.00

1 1 20.84 26.17 < 30.00

1 215 20.25 25.58 < 30.00

216 0 19.71 25.04 < 30.00

1 216 17.80 23.13 < 30.00

1 0 18.07 23.40 < 30.00

3510.00 80

108 54 20.67 26.00 < 30.00

1 1 20.74 26.07 < 30.00

1 215 20.41 25.74 < 30.00

216 0 19.73 25.06 < 30.00

1 216 17.53 22.86 < 30.00

1 0 18.24 23.57 < 30.00

3495.00 90

120 60 20.80 26.13 < 30.00

1 1 20.72 26.05 < 30.00

1 243 20.31 25.64 < 30.00

243 0 19.91 25.24 < 30.00

1 244 17.80 23.13 < 30.00

1 0 17.64 22.97 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3500.01 90

120 60 20.72 26.05 < 30.00

1 1 20.87 26.20 < 30.00

1 243 20.41 25.74 < 30.00

243 0 19.70 25.03 < 30.00

1 244 17.80 23.13 < 30.00

1 0 17.90 23.23 < 30.00

3504.99 90

120 60 20.55 25.88 < 30.00

1 1 20.68 26.01 < 30.00

1 243 20.26 25.59 < 30.00

243 0 19.76 25.09 < 30.00

1 244 17.79 23.12 < 30.00

1 0 18.15 23.48 < 30.00

3500.01 100

135 67 20.79 26.12 < 30.00

1 1 20.48 25.81 < 30.00

1 271 20.37 25.70 < 30.00

270 0 19.70 25.03 < 30.00

1 272 17.70 23.03 < 30.00

1 0 17.84 23.17 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3455.01 10

12 6 19.52 24.85 < 30.00

1 1 19.30 24.63 < 30.00

1 22 19.58 24.91 < 30.00

24 0 19.46 24.79 < 30.00

1 23 18.65 23.98 < 30.00

1 0 18.44 23.77 < 30.00

3500.01 10

12 6 19.12 24.45 < 30.00

1 1 19.10 24.43 < 30.00

1 22 19.38 24.71 < 30.00

24 0 19.24 24.57 < 30.00

1 23 18.21 23.54 < 30.00

1 0 18.31 23.64 < 30.00

3544.98 10

12 6 19.29 24.62 < 30.00

1 1 18.81 24.14 < 30.00

1 22 18.98 24.31 < 30.00

24 0 19.27 24.60 < 30.00

1 23 18.06 23.39 < 30.00

1 0 17.98 23.31 < 30.00

3457.50 15

18 9 19.73 25.06 < 30.00

1 1 19.51 24.84 < 30.00

1 36 19.56 24.89 < 30.00

36 0 19.95 25.28 < 30.00

1 37 18.75 24.08 < 30.00

1 0 18.54 23.87 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3500.01 15

18 9 19.31 24.64 < 30.00

1 1 19.66 24.99 < 30.00

1 36 19.57 24.90 < 30.00

36 0 19.24 24.57 < 30.00

1 37 18.28 23.61 < 30.00

1 0 18.50 23.83 < 30.00

3542.49 15

18 9 19.30 24.63 < 30.00

1 1 19.18 24.51 < 30.00

1 36 19.00 24.33 < 30.00

36 0 19.15 24.48 < 30.00

1 37 18.96 24.29 < 30.00

1 0 18.35 23.68 < 30.00

3460.02 20

25 12 19.78 25.11 < 30.00

1 1 19.54 24.87 < 30.00

1 49 19.94 25.27 < 30.00

50 0 19.85 25.18 < 30.00

1 50 19.82 25.15 < 30.00

1 0 18.38 23.71 < 30.00

3500.01 20

25 12 19.45 24.78 < 30.00

1 1 19.55 24.88 < 30.00

1 49 19.20 24.53 < 30.00

50 0 19.54 24.87 < 30.00

1 50 18.06 23.39 < 30.00

1 0 18.40 23.73 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3540.00 20

25 12 19.36 24.69 < 30.00

1 1 19.56 24.89 < 30.00

1 49 19.42 24.75 < 30.00

50 0 19.24 24.57 < 30.00

1 50 18.37 23.70 < 30.00

1 0 18.14 23.47 < 30.00

3464.00 30

36 78 19.61 24.94 < 30.00

1 1 19.59 24.92 < 30.00

1 76 19.41 24.74 < 30.00

75 0 19.67 25.00 < 30.00

1 77 18.97 24.30 < 30.00

1 0 18.39 23.72 < 30.00

3500.01 30

36 78 19.48 24.81 < 30.00

1 1 19.63 24.96 < 30.00

1 76 19.47 24.80 < 30.00

75 0 19.62 24.95 < 30.00

1 77 18.48 23.81 < 30.00

1 0 18.78 24.11 < 30.00

3534.99 30

36 78 19.49 24.82 < 30.00

1 1 18.76 24.09 < 30.00

1 76 19.09 24.42 < 30.00

75 0 19.63 24.96 < 30.00

1 77 18.05 23.38 < 30.00

1 0 18.05 23.38 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3470.01 40

50 25 19.64 24.97 < 30.00

1 1 19.75 25.08 < 30.00

1 104 19.63 24.96 < 30.00

100 0 19.73 25.06 < 30.00

1 105 18.89 24.22 < 30.00

1 0 18.96 24.29 < 30.00

3500.01 40

50 25 19.33 24.66 < 30.00

1 1 19.62 24.95 < 30.00

1 104 18.81 24.14 < 30.00

100 0 19.60 24.93 < 30.00

1 105 19.13 24.46 < 30.00

1 0 18.79 24.12 < 30.00

3529.98 40

50 25 19.44 24.77 < 30.00

1 1 19.70 25.03 < 30.00

1 104 19.49 24.82 < 30.00

100 0 19.46 24.79 < 30.00

1 105 18.76 24.09 < 30.00

1 0 19.02 24.35 < 30.00

3475.02 50

64 32 19.62 24.95 < 30.00

1 1 19.58 24.91 < 30.00

1 131 19.40 24.73 < 30.00

128 0 19.85 25.18 < 30.00

1 132 18.14 23.47 < 30.00

1 0 18.21 23.54 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3500.01 50

64 32 19.23 24.56 < 30.00

1 1 19.95 25.28 < 30.00

1 131 19.27 24.60 < 30.00

128 0 19.22 24.55 < 30.00

1 132 18.06 23.39 < 30.00

1 0 18.62 23.95 < 30.00

3525.00 50

64 32 18.98 24.31 < 30.00

1 1 19.55 24.88 < 30.00

1 131 19.13 24.46 < 30.00

128 0 19.06 24.39 < 30.00

1 132 18.17 23.50 < 30.00

1 0 18.14 23.47 < 30.00

3480.00 60

81 40 19.69 25.02 < 30.00

1 1 19.32 24.65 < 30.00

1 160 19.17 24.50 < 30.00

162 0 19.54 24.87 < 30.00

1 161 18.01 23.34 < 30.00

1 0 18.33 23.66 < 30.00

3500.01 60

81 40 19.32 24.65 < 30.00

1 1 19.75 25.08 < 30.00

1 160 19.62 24.95 < 30.00

162 0 19.58 24.91 < 30.00

1 161 17.99 23.32 < 30.00

1 0 18.38 23.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3519.99 60

81 40 19.23 24.56 < 30.00

1 1 19.49 24.82 < 30.00

1 160 19.14 24.47 < 30.00

162 0 19.16 24.49 < 30.00

1 161 18.11 23.44 < 30.00

1 0 18.37 23.70 < 30.00

3485.01 70

90 45 18.70 24.03 < 30.00

1 1 19.20 24.53 < 30.00

1 187 19.02 24.35 < 30.00

180 0 18.84 24.17 < 30.00

1 188 18.30 23.63 < 30.00

1 0 18.20 23.53 < 30.00

3500.01 70

90 45 19.15 24.48 < 30.00

1 1 19.37 24.70 < 30.00

1 187 19.20 24.53 < 30.00

180 0 19.21 24.54 < 30.00

1 188 18.11 23.44 < 30.00

1 0 18.42 23.75 < 30.00

3514.98 70

90 45 19.20 24.53 < 30.00

1 1 19.37 24.70 < 30.00

1 187 18.99 24.32 < 30.00

180 0 19.29 24.62 < 30.00

1 188 17.94 23.27 < 30.00

1 0 18.31 23.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3490.02 80

108 54 19.14 24.47 < 30.00

1 1 19.31 24.64 < 30.00

1 215 19.11 24.44 < 30.00

216 0 19.24 24.57 < 30.00

1 216 18.21 23.54 < 30.00

1 0 18.66 23.99 < 30.00

3500.01 80

108 54 19.00 24.33 < 30.00

1 1 19.70 25.03 < 30.00

1 215 18.98 24.31 < 30.00

216 0 19.15 24.48 < 30.00

1 216 18.36 23.69 < 30.00

1 0 18.84 24.17 < 30.00

3510.00 80

108 54 19.15 24.48 < 30.00

1 1 19.55 24.88 < 30.00

1 215 19.78 25.11 < 30.00

216 0 19.25 24.58 < 30.00

1 216 18.20 23.53 < 30.00

1 0 18.45 23.78 < 30.00

3495.00 90

120 60 19.30 24.63 < 30.00

1 1 19.43 24.76 < 30.00

1 243 19.23 24.56 < 30.00

243 0 19.45 24.78 < 30.00

1 244 18.34 23.67 < 30.00

1 0 18.49 23.82 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3500.01 90

120 60 19.10 24.43 < 30.00

1 1 19.65 24.98 < 30.00

1 243 19.23 24.56 < 30.00

243 0 19.11 24.44 < 30.00

1 244 18.32 23.65 < 30.00

1 0 18.30 23.63 < 30.00

3504.99 90

120 60 19.08 24.41 < 30.00

1 1 19.51 24.84 < 30.00

1 243 18.97 24.30 < 30.00

243 0 19.27 24.60 < 30.00

1 244 18.10 23.43 < 30.00

1 0 18.67 24.00 < 30.00

3500.01 100

135 67 19.28 24.61 < 30.00

1 1 19.17 24.50 < 30.00

1 271 19.15 24.48 < 30.00

270 0 19.34 24.67 < 30.00

1 272 18.31 23.64 < 30.00

1 0 18.35 23.68 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3455.01 10

12 6 17.49 22.82 < 30.00

1 1 17.32 22.65 < 30.00

1 22 17.69 23.02 < 30.00

24 0 17.51 22.84 < 30.00

1 23 17.42 22.75 < 30.00

1 0 17.43 22.76 < 30.00

3500.01 10

12 6 17.07 22.40 < 30.00

1 1 17.43 22.76 < 30.00

1 22 16.96 22.29 < 30.00

24 0 17.47 22.80 < 30.00

1 23 17.11 22.44 < 30.00

1 0 17.40 22.73 < 30.00

3544.98 10

12 6 17.35 22.68 < 30.00

1 1 17.25 22.58 < 30.00

1 22 17.37 22.70 < 30.00

24 0 17.26 22.59 < 30.00

1 23 17.35 22.68 < 30.00

1 0 16.97 22.30 < 30.00

3457.50 15

18 9 17.77 23.10 < 30.00

1 1 17.59 22.92 < 30.00

1 36 17.70 23.03 < 30.00

36 0 17.80 23.13 < 30.00

1 37 17.43 22.76 < 30.00

1 0 17.43 22.76 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3500.01 15

18 9 17.33 22.66 < 30.00

1 1 17.34 22.67 < 30.00

1 36 17.24 22.57 < 30.00

36 0 17.30 22.63 < 30.00

1 37 17.28 22.61 < 30.00

1 0 17.30 22.63 < 30.00

3542.49 15

18 9 17.32 22.65 < 30.00

1 1 17.13 22.46 < 30.00

1 36 16.83 22.16 < 30.00

36 0 17.44 22.77 < 30.00

1 37 17.06 22.39 < 30.00

1 0 17.35 22.68 < 30.00

3460.02 20

25 12 17.86 23.19 < 30.00

1 1 17.49 22.82 < 30.00

1 49 17.65 22.98 < 30.00

50 0 17.69 23.02 < 30.00

1 50 17.66 22.99 < 30.00

1 0 17.41 22.74 < 30.00

3500.01 20

25 12 17.57 22.90 < 30.00

1 1 17.59 22.92 < 30.00

1 49 17.14 22.47 < 30.00

50 0 17.59 22.92 < 30.00

1 50 17.48 22.81 < 30.00

1 0 17.42 22.75 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3540.00 20

25 12 17.21 22.54 < 30.00

1 1 17.40 22.73 < 30.00

1 49 17.32 22.65 < 30.00

50 0 17.14 22.47 < 30.00

1 50 17.27 22.60 < 30.00

1 0 17.37 22.70 < 30.00

3464.00 30

36 78 17.62 22.95 < 30.00

1 1 17.52 22.85 < 30.00

1 76 17.43 22.76 < 30.00

75 0 17.63 22.96 < 30.00

1 77 17.64 22.97 < 30.00

1 0 17.45 22.78 < 30.00

3500.01 30

36 78 17.63 22.96 < 30.00

1 1 17.45 22.78 < 30.00

1 76 17.67 23.00 < 30.00

75 0 17.40 22.73 < 30.00

1 77 17.46 22.79 < 30.00

1 0 17.52 22.85 < 30.00

3534.99 30

36 78 17.43 22.76 < 30.00

1 1 17.06 22.39 < 30.00

1 76 17.50 22.83 < 30.00

75 0 17.47 22.80 < 30.00

1 77 17.35 22.68 < 30.00

1 0 17.15 22.48 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3470.01 40

50 25 17.66 22.99 < 30.00

1 1 17.75 23.08 < 30.00

1 104 17.63 22.96 < 30.00

100 0 17.56 22.89 < 30.00

1 105 17.70 23.03 < 30.00

1 0 17.40 22.73 < 30.00

3500.01 40

50 25 17.33 22.66 < 30.00

1 1 17.82 23.15 < 30.00

1 104 17.11 22.44 < 30.00

100 0 17.49 22.82 < 30.00

1 105 17.60 22.93 < 30.00

1 0 17.67 23.00 < 30.00

3529.98 40

50 25 17.40 22.73 < 30.00

1 1 17.00 22.33 < 30.00

1 104 17.25 22.58 < 30.00

100 0 17.38 22.71 < 30.00

1 105 17.49 22.82 < 30.00

1 0 17.42 22.75 < 30.00

3475.02 50

64 32 17.67 23.00 < 30.00

1 1 17.27 22.60 < 30.00

1 131 17.24 22.57 < 30.00

128 0 17.66 22.99 < 30.00

1 132 17.10 22.43 < 30.00

1 0 17.38 22.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3500.01 50

64 32 17.15 22.48 < 30.00

1 1 17.56 22.89 < 30.00

1 131 17.11 22.44 < 30.00

128 0 17.25 22.58 < 30.00

1 132 16.87 22.20 < 30.00

1 0 17.69 23.02 < 30.00

3525.00 50

64 32 17.01 22.34 < 30.00

1 1 17.32 22.65 < 30.00

1 131 16.74 22.07 < 30.00

128 0 17.09 22.42 < 30.00

1 132 16.97 22.30 < 30.00

1 0 17.30 22.63 < 30.00

3480.00 60

81 40 17.57 22.90 < 30.00

1 1 17.16 22.49 < 30.00

1 160 16.92 22.25 < 30.00

162 0 17.53 22.86 < 30.00

1 161 17.05 22.38 < 30.00

1 0 17.18 22.51 < 30.00

3500.01 60

81 40 17.35 22.68 < 30.00

1 1 17.62 22.95 < 30.00

1 160 16.93 22.26 < 30.00

162 0 17.63 22.96 < 30.00

1 161 16.99 22.32 < 30.00

1 0 17.56 22.89 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

3519.99 60

81 40 17.09 22.42 < 30.00

1 1 17.39 22.72 < 30.00

1 160 16.94 22.27 < 30.00

162 0 17.09 22.42 < 30.00

1 161 16.89 22.22 < 30.00

1 0 17.40 22.73 < 30.00

3485.01 70

90 45 16.55 21.88 < 30.00

1 1 16.83 22.16 < 30.00

1 187 16.70 22.03 < 30.00

180 0 16.70 22.03 < 30.00

1 188 16.84 22.17 < 30.00

1 0 16.76 22.09 < 30.00

3500.01 70

90 45 17.27 22.60 < 30.00

1 1 17.04 22.37 < 30.00

1 187 16.90 22.23 < 30.00

180 0 17.15 22.48 < 30.00

1 188 16.87 22.20 < 30.00

1 0 17.11 22.44 < 30.00

3514.98 70

90 45 17.21 22.54 < 30.00

1 1 17.11 22.44 < 30.00

1 187 16.81 22.14 < 30.00

180 0 17.36 22.69 < 30.00

1 188 16.48 21.81 < 30.00

1 0 16.94 22.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3490.02 80

108 54 17.33 22.66 < 30.00

1 1 17.36 22.69 < 30.00

1 215 16.80 22.13 < 30.00

216 0 17.04 22.37 < 30.00

1 216 16.84 22.17 < 30.00

1 0 17.13 22.46 < 30.00

3500.01 80

108 54 16.91 22.24 < 30.00

1 1 17.46 22.79 < 30.00

1 215 17.01 22.34 < 30.00

216 0 17.22 22.55 < 30.00

1 216 17.08 22.41 < 30.00

1 0 17.48 22.81 < 30.00

3510.00 80

108 54 17.05 22.38 < 30.00

1 1 17.32 22.65 < 30.00

1 215 17.03 22.36 < 30.00

216 0 17.23 22.56 < 30.00

1 216 16.92 22.25 < 30.00

1 0 17.36 22.69 < 30.00

3495.00 90

120 60 17.19 22.52 < 30.00

1 1 17.40 22.73 < 30.00

1 243 16.99 22.32 < 30.00

243 0 17.50 22.83 < 30.00

1 244 16.86 22.19 < 30.00

1 0 16.94 22.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3500.01 90

120 60 17.11 22.44 < 30.00

1 1 17.53 22.86 < 30.00

1 243 17.29 22.62 < 30.00

243 0 17.08 22.41 < 30.00

1 244 16.93 22.26 < 30.00

1 0 17.32 22.65 < 30.00

3504.99 90

120 60 17.12 22.45 < 30.00

1 1 17.46 22.79 < 30.00

1 243 17.08 22.41 < 30.00

243 0 17.14 22.47 < 30.00

1 244 17.14 22.47 < 30.00

1 0 17.12 22.45 < 30.00

3500.01 100

135 67 17.24 22.57 < 30.00

1 1 16.98 22.31 < 30.00

1 271 17.09 22.42 < 30.00

270 0 17.48 22.81 < 30.00

1 272 16.84 22.17 < 30.00

1 0 16.98 22.31 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3455.01 10

12 6 20.62 25.95 < 30.00

1 1 20.58 25.91 < 30.00

1 22 20.68 26.01 < 30.00

24 0 18.99 24.32 < 30.00

1 23 18.63 23.96 < 30.00

1 0 18.41 23.74 < 30.00

3500.01 10

12 6 20.19 25.52 < 30.00

1 1 20.29 25.62 < 30.00

1 22 19.90 25.23 < 30.00

24 0 18.65 23.98 < 30.00

1 23 18.21 23.54 < 30.00

1 0 18.27 23.60 < 30.00

3544.98 10

12 6 20.23 25.56 < 30.00

1 1 20.04 25.37 < 30.00

1 22 20.18 25.51 < 30.00

24 0 18.72 24.05 < 30.00

1 23 18.46 23.79 < 30.00

1 0 18.18 23.51 < 30.00

3457.50 15

19 9 20.84 26.17 < 30.00

1 1 20.57 25.90 < 30.00

1 36 20.56 25.89 < 30.00

38 0 19.46 24.79 < 30.00

1 37 18.83 24.16 < 30.00

1 0 18.44 23.77 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3500.01 15

19 9 20.31 25.64 < 30.00

1 1 20.61 25.94 < 30.00

1 36 20.18 25.51 < 30.00

38 0 18.73 24.06 < 30.00

1 37 18.22 23.55 < 30.00

1 0 18.46 23.79 < 30.00

3542.49 15

19 9 20.18 25.51 < 30.00

1 1 20.47 25.80 < 30.00

1 36 20.05 25.38 < 30.00

38 0 18.78 24.11 < 30.00

1 37 18.28 23.61 < 30.00

1 0 18.31 23.64 < 30.00

3460.02 20

25 12 20.86 26.19 < 30.00

1 1 20.48 25.81 < 30.00

1 49 20.76 26.09 < 30.00

51 0 19.34 24.67 < 30.00

1 50 18.73 24.06 < 30.00

1 0 18.57 23.90 < 30.00

3500.01 20

25 12 20.45 25.78 < 30.00

1 1 20.68 26.01 < 30.00

1 49 20.02 25.35 < 30.00

51 0 19.01 24.34 < 30.00

1 50 18.01 23.34 < 30.00

1 0 18.38 23.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3540.00 20

25 12 20.28 25.61 < 30.00

1 1 20.35 25.68 < 30.00

1 49 20.33 25.66 < 30.00

51 0 18.74 24.07 < 30.00

1 50 18.76 24.09 < 30.00

1 0 18.21 23.54 < 30.00

3464.00 30

39 19 20.59 25.92 < 30.00

1 1 20.63 25.96 < 30.00

1 76 20.60 25.93 < 30.00

78 0 19.16 24.49 < 30.00

1 77 18.77 24.10 < 30.00

1 0 18.55 23.88 < 30.00

3500.01 30

39 19 20.36 25.69 < 30.00

1 1 20.50 25.83 < 30.00

1 76 20.34 25.67 < 30.00

78 0 19.07 24.40 < 30.00

1 77 17.93 23.26 < 30.00

1 0 18.52 23.85 < 30.00

3534.99 30

39 19 20.38 25.71 < 30.00

1 1 20.30 25.63 < 30.00

1 76 20.21 25.54 < 30.00

78 0 19.03 24.36 < 30.00

1 77 18.14 23.47 < 30.00

1 0 18.17 23.50 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3470.01 40

53 26 20.68 26.01 < 30.00

1 1 20.74 26.07 < 30.00

1 104 20.52 25.85 < 30.00

106 0 19.12 24.45 < 30.00

1 105 18.64 23.97 < 30.00

1 0 18.60 23.93 < 30.00

3500.01 40

53 26 20.35 25.68 < 30.00

1 1 20.97 26.30 < 30.00

1 104 20.15 25.48 < 30.00

106 0 18.98 24.31 < 30.00

1 105 18.45 23.78 < 30.00

1 0 18.75 24.08 < 30.00

3529.98 40

53 26 20.44 25.77 < 30.00

1 1 20.25 25.58 < 30.00

1 104 20.42 25.75 < 30.00

106 0 18.96 24.29 < 30.00

1 105 18.78 24.11 < 30.00

1 0 18.29 23.62 < 30.00

3475.02 50

67 33 20.65 25.98 < 30.00

1 1 20.52 25.85 < 30.00

1 131 20.04 25.37 < 30.00

133 0 19.22 24.55 < 30.00

1 132 18.12 23.45 < 30.00

1 0 18.32 23.65 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM QPSK

3500.01 50

67 33 20.23 25.56 < 30.00

1 1 20.79 26.12 < 30.00

1 131 20.00 25.33 < 30.00

133 0 18.79 24.12 < 30.00

1 132 18.12 23.45 < 30.00

1 0 18.62 23.95 < 30.00

3525.00 50

67 33 20.03 25.36 < 30.00

1 1 20.36 25.69 < 30.00

1 131 19.81 25.14 < 30.00

133 0 18.59 23.92 < 30.00

1 132 18.17 23.50 < 30.00

1 0 18.06 23.39 < 30.00

3480.00 60

81 40 20.70 26.03 < 30.00

1 1 20.25 25.58 < 30.00

1 160 20.00 25.33 < 30.00

162 0 19.10 24.43 < 30.00

1 161 18.00 23.33 < 30.00

1 0 18.43 23.76 < 30.00

3500.01 60

81 40 20.41 25.74 < 30.00

1 1 20.57 25.90 < 30.00

1 160 19.91 25.24 < 30.00

162 0 18.99 24.32 < 30.00

1 161 18.04 23.37 < 30.00

1 0 18.37 23.70 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3519.99 60

81 40 20.10 25.43 < 30.00

1 1 20.51 25.84 < 30.00

1 160 20.02 25.35 < 30.00

162 0 18.60 23.93 < 30.00

1 161 17.97 23.30 < 30.00

1 0 18.47 23.80 < 30.00

3485.01 70

90 45 19.60 24.93 < 30.00

1 1 20.15 25.48 < 30.00

1 187 19.92 25.25 < 30.00

180 0 18.28 23.61 < 30.00

1 188 18.06 23.39 < 30.00

1 0 18.14 23.47 < 30.00

3500.01 70

90 45 20.22 25.55 < 30.00

1 1 20.35 25.68 < 30.00

1 187 20.11 25.44 < 30.00

180 0 18.72 24.05 < 30.00

1 188 18.30 23.63 < 30.00

1 0 18.41 23.74 < 30.00

3514.98 70

90 45 20.19 25.52 < 30.00

1 1 20.33 25.66 < 30.00

1 187 19.92 25.25 < 30.00

180 0 18.83 24.16 < 30.00

1 188 17.85 23.18 < 30.00

1 0 18.23 23.56 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Report No. ENS2303290179W00105R Page 610 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3490.02 80

109 54 20.24 25.57 < 30.00

1 1 20.34 25.67 < 30.00

1 215 20.05 25.38 < 30.00

217 0 18.70 24.03 < 30.00

1 216 18.06 23.39 < 30.00

1 0 17.99 23.32 < 30.00

3500.01 80

109 54 19.99 25.32 < 30.00

1 1 20.62 25.95 < 30.00

1 215 19.96 25.29 < 30.00

217 0 18.61 23.94 < 30.00

1 216 18.04 23.37 < 30.00

1 0 18.41 23.74 < 30.00

3510.00 80

109 54 20.15 25.48 < 30.00

1 1 20.42 25.75 < 30.00

1 215 20.01 25.34 < 30.00

217 0 18.79 24.12 < 30.00

1 216 17.87 23.20 < 30.00

1 0 18.33 23.66 < 30.00

3495.00 90

123 61 20.23 25.56 < 30.00

1 1 20.25 25.58 < 30.00

1 243 19.90 25.23 < 30.00

245 0 18.89 24.22 < 30.00

1 244 17.90 23.23 < 30.00

1 0 18.11 23.44 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3500.01 90

123 61 20.09 25.42 < 30.00

1 1 20.46 25.79 < 30.00

1 243 19.94 25.27 < 30.00

245 0 18.60 23.93 < 30.00

1 244 17.91 23.24 < 30.00

1 0 18.19 23.52 < 30.00

3504.99 90

123 61 20.01 25.34 < 30.00

1 1 20.43 25.76 < 30.00

1 243 19.96 25.29 < 30.00

245 0 18.58 23.91 < 30.00

1 244 18.23 23.56 < 30.00

1 0 18.30 23.63 < 30.00

3500.01 100

137 68 20.24 25.57 < 30.00

1 1 20.01 25.34 < 30.00

1 271 20.10 25.43 < 30.00

273 0 18.75 24.08 < 30.00

1 272 17.97 23.30 < 30.00

1 0 17.94 23.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3455.01 10

12 6 19.89 25.22 < 30.00

1 1 20.15 25.48 < 30.00

1 22 20.16 25.49 < 30.00

24 0 19.07 24.40 < 30.00

1 23 18.49 23.82 < 30.00

1 0 18.18 23.51 < 30.00

3500.01 10

12 6 19.64 24.97 < 30.00

1 1 19.95 25.28 < 30.00

1 22 19.40 24.73 < 30.00

24 0 18.83 24.16 < 30.00

1 23 18.17 23.50 < 30.00

1 0 18.33 23.66 < 30.00

3544.98 10

12 6 19.78 25.11 < 30.00

1 1 19.50 24.83 < 30.00

1 22 19.43 24.76 < 30.00

24 0 18.72 24.05 < 30.00

1 23 17.92 23.25 < 30.00

1 0 18.39 23.72 < 30.00

3457.50 15

19 9 20.22 25.55 < 30.00

1 1 20.05 25.38 < 30.00

1 36 19.87 25.20 < 30.00

38 0 19.50 24.83 < 30.00

1 37 18.73 24.06 < 30.00

1 0 18.47 23.80 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3500.01 15

19 9 19.77 25.10 < 30.00

1 1 19.95 25.28 < 30.00

1 36 19.40 24.73 < 30.00

38 0 18.78 24.11 < 30.00

1 37 18.33 23.66 < 30.00

1 0 18.57 23.90 < 30.00

3542.49 15

19 9 19.70 25.03 < 30.00

1 1 19.62 24.95 < 30.00

1 36 19.35 24.68 < 30.00

38 0 18.76 24.09 < 30.00

1 37 18.21 23.54 < 30.00

1 0 18.43 23.76 < 30.00

3460.02 20

25 12 20.37 25.70 < 30.00

1 1 19.82 25.15 < 30.00

1 49 20.11 25.44 < 30.00

51 0 19.28 24.61 < 30.00

1 50 18.73 24.06 < 30.00

1 0 18.37 23.70 < 30.00

3500.01 20

25 12 19.91 25.24 < 30.00

1 1 19.85 25.18 < 30.00

1 49 19.86 25.19 < 30.00

51 0 18.93 24.26 < 30.00

1 50 18.04 23.37 < 30.00

1 0 18.36 23.69 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3540.00 20

25 12 19.83 25.16 < 30.00

1 1 19.69 25.02 < 30.00

1 49 19.82 25.15 < 30.00

51 0 18.73 24.06 < 30.00

1 50 18.34 23.67 < 30.00

1 0 18.32 23.65 < 30.00

3464.00 30

39 19 20.05 25.38 < 30.00

1 1 19.84 25.17 < 30.00

1 76 19.79 25.12 < 30.00

78 0 19.24 24.57 < 30.00

1 77 18.98 24.31 < 30.00

1 0 18.47 23.80 < 30.00

3500.01 30

39 19 20.00 25.33 < 30.00

1 1 20.02 25.35 < 30.00

1 76 19.72 25.05 < 30.00

78 0 18.90 24.23 < 30.00

1 77 17.96 23.29 < 30.00

1 0 18.70 24.03 < 30.00

3534.99 30

39 19 19.91 25.24 < 30.00

1 1 20.02 25.35 < 30.00

1 76 19.75 25.08 < 30.00

78 0 19.05 24.38 < 30.00

1 77 18.39 23.72 < 30.00

1 0 18.23 23.56 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3470.01 40

53 26 20.19 25.52 < 30.00

1 1 20.21 25.54 < 30.00

1 104 20.00 25.33 < 30.00

106 0 19.17 24.50 < 30.00

1 105 18.50 23.83 < 30.00

1 0 18.73 24.06 < 30.00

3500.01 40

53 26 19.87 25.20 < 30.00

1 1 20.21 25.54 < 30.00

1 104 19.70 25.03 < 30.00

106 0 19.04 24.37 < 30.00

1 105 18.46 23.79 < 30.00

1 0 18.76 24.09 < 30.00

3529.98 40

53 26 19.93 25.26 < 30.00

1 1 19.53 24.86 < 30.00

1 104 19.80 25.13 < 30.00

106 0 19.03 24.36 < 30.00

1 105 18.40 23.73 < 30.00

1 0 18.23 23.56 < 30.00

3475.02 50

67 33 20.19 25.52 < 30.00

1 1 20.04 25.37 < 30.00

1 131 19.69 25.02 < 30.00

133 0 19.23 24.56 < 30.00

1 132 18.22 23.55 < 30.00

1 0 18.28 23.61 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3500.01 50

67 33 19.78 25.11 < 30.00

1 1 20.06 25.39 < 30.00

1 131 19.41 24.74 < 30.00

133 0 18.74 24.07 < 30.00

1 132 18.05 23.38 < 30.00

1 0 18.67 24.00 < 30.00

3525.00 50

67 33 19.60 24.93 < 30.00

1 1 19.81 25.14 < 30.00

1 131 19.34 24.67 < 30.00

133 0 18.70 24.03 < 30.00

1 132 18.12 23.45 < 30.00

1 0 18.34 23.67 < 30.00

3480.00 60

81 40 20.22 25.55 < 30.00

1 1 19.78 25.11 < 30.00

1 160 19.74 25.07 < 30.00

162 0 19.09 24.42 < 30.00

1 161 17.98 23.31 < 30.00

1 0 18.02 23.35 < 30.00

3500.01 60

81 40 19.90 25.23 < 30.00

1 1 20.09 25.42 < 30.00

1 160 19.73 25.06 < 30.00

162 0 18.96 24.29 < 30.00

1 161 18.02 23.35 < 30.00

1 0 18.35 23.68 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3519.99 60

81 40 19.63 24.96 < 30.00

1 1 19.80 25.13 < 30.00

1 160 19.78 25.11 < 30.00

162 0 18.60 23.93 < 30.00

1 161 17.91 23.24 < 30.00

1 0 18.17 23.50 < 30.00

3485.01 70

95 47 19.05 24.38 < 30.00

1 1 19.31 24.64 < 30.00

1 187 19.06 24.39 < 30.00

189 0 18.35 23.68 < 30.00

1 188 17.76 23.09 < 30.00

1 0 17.94 23.27 < 30.00

3500.01 70

95 47 19.74 25.07 < 30.00

1 1 19.48 24.81 < 30.00

1 187 19.35 24.68 < 30.00

189 0 18.69 24.02 < 30.00

1 188 17.92 23.25 < 30.00

1 0 18.09 23.42 < 30.00

3514.98 70

95 47 19.72 25.05 < 30.00

1 1 19.58 24.91 < 30.00

1 187 19.11 24.44 < 30.00

189 0 18.79 24.12 < 30.00

1 188 17.54 22.87 < 30.00

1 0 17.98 23.31 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3490.02 80

109 54 25.12 25.12 < 30.00

1 1 25.14 25.14 < 30.00

1 215 24.52 24.52 < 30.00

217 0 24.13 24.13 < 30.00

1 216 23.63 23.63 < 30.00

1 0 23.74 23.74 < 30.00

3500.01 80

109 54 25.06 25.06 < 30.00

1 1 25.13 25.13 < 30.00

1 215 24.58 24.58 < 30.00

217 0 24.09 24.09 < 30.00

1 216 23.41 23.41 < 30.00

1 0 23.72 23.72 < 30.00

3510.00 80

109 54 24.97 24.97 < 30.00

1 1 25.30 25.30 < 30.00

1 215 24.94 24.94 < 30.00

217 0 24.00 24.00 < 30.00

1 216 23.19 23.19 < 30.00

1 0 23.72 23.72 < 30.00

3495.00 90

123 61 25.17 25.17 < 30.00

1 1 25.09 25.09 < 30.00

1 243 24.90 24.90 < 30.00

245 0 24.23 24.23 < 30.00

1 244 23.32 23.32 < 30.00

1 0 23.75 23.75 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3500.01 90

123 61 19.66 24.99 < 30.00

1 1 19.71 25.04 < 30.00

1 243 19.43 24.76 < 30.00

245 0 18.60 23.93 < 30.00

1 244 18.14 23.47 < 30.00

1 0 18.38 23.71 < 30.00

3504.99 90

123 61 19.55 24.88 < 30.00

1 1 19.86 25.19 < 30.00

1 243 19.17 24.50 < 30.00

245 0 18.67 24.00 < 30.00

1 244 17.99 23.32 < 30.00

1 0 18.39 23.72 < 30.00

3500.01 100

137 68 19.78 25.11 < 30.00

1 1 19.54 24.87 < 30.00

1 271 19.33 24.66 < 30.00

273 0 18.66 23.99 < 30.00

1 272 17.89 23.22 < 30.00

1 0 18.12 23.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3455.01 10

12 6 18.59 23.92 < 30.00

1 1 18.62 23.95 < 30.00

1 22 18.75 24.08 < 30.00

24 0 18.57 23.90 < 30.00

1 23 18.52 23.85 < 30.00

1 0 18.40 23.73 < 30.00

3500.01 10

12 6 18.23 23.56 < 30.00

1 1 18.43 23.76 < 30.00

1 22 17.77 23.10 < 30.00

24 0 18.16 23.49 < 30.00

1 23 18.31 23.64 < 30.00

1 0 18.48 23.81 < 30.00

3544.98 10

12 6 18.29 23.62 < 30.00

1 1 18.24 23.57 < 30.00

1 22 18.39 23.72 < 30.00

24 0 18.40 23.73 < 30.00

1 23 17.93 23.26 < 30.00

1 0 18.19 23.52 < 30.00

3457.50 15

19 9 18.68 24.01 < 30.00

1 1 18.77 24.10 < 30.00

1 36 18.92 24.25 < 30.00

38 0 18.94 24.27 < 30.00

1 37 18.85 24.18 < 30.00

1 0 18.61 23.94 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 621 Ver.1.0

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3500.01 15

19 9 18.24 23.57 < 30.00

1 1 18.58 23.91 < 30.00

1 36 18.51 23.84 < 30.00

38 0 18.28 23.61 < 30.00

1 37 17.76 23.09 < 30.00

1 0 18.36 23.69 < 30.00

3542.49 15

19 9 18.15 23.48 < 30.00

1 1 18.46 23.79 < 30.00

1 36 18.06 23.39 < 30.00

38 0 18.35 23.68 < 30.00

1 37 18.36 23.69 < 30.00

1 0 18.47 23.80 < 30.00

3460.02 20

25 12 18.86 24.19 < 30.00

1 1 18.63 23.96 < 30.00

1 49 18.97 24.30 < 30.00

51 0 18.78 24.11 < 30.00

1 50 18.96 24.29 < 30.00

1 0 18.76 24.09 < 30.00

3500.01 20

25 12 18.52 23.85 < 30.00

1 1 18.56 23.89 < 30.00

1 49 18.15 23.48 < 30.00

51 0 18.48 23.81 < 30.00

1 50 18.18 23.51 < 30.00

1 0 18.42 23.75 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3540.00 20

25 12 18.26 23.59 < 30.00

1 1 18.47 23.80 < 30.00

1 49 18.33 23.66 < 30.00

51 0 18.24 23.57 < 30.00

1 50 18.37 23.70 < 30.00

1 0 18.23 23.56 < 30.00

3464.00 30

39 19 18.67 24.00 < 30.00

1 1 18.60 23.93 < 30.00

1 76 18.62 23.95 < 30.00

78 0 18.72 24.05 < 30.00

1 77 18.90 24.23 < 30.00

1 0 18.68 24.01 < 30.00

3500.01 30

39 19 18.43 23.76 < 30.00

1 1 18.55 23.88 < 30.00

1 76 18.32 23.65 < 30.00

78 0 18.45 23.78 < 30.00

1 77 18.40 23.73 < 30.00

1 0 18.57 23.90 < 30.00

3534.99 30

39 19 18.29 23.62 < 30.00

1 1 18.60 23.93 < 30.00

1 76 18.35 23.68 < 30.00

78 0 18.62 23.95 < 30.00

1 77 18.24 23.57 < 30.00

1 0 17.79 23.12 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3470.01 40

53 26 18.81 24.14 < 30.00

1 1 18.72 24.05 < 30.00

1 104 18.61 23.94 < 30.00

106 0 18.64 23.97 < 30.00

1 105 18.57 23.90 < 30.00

1 0 18.63 23.96 < 30.00

3500.01 40

53 26 18.36 23.69 < 30.00

1 1 18.78 24.11 < 30.00

1 104 17.93 23.26 < 30.00

106 0 18.57 23.90 < 30.00

1 105 18.72 24.05 < 30.00

1 0 18.86 24.19 < 30.00

3529.98 40

53 26 18.44 23.77 < 30.00

1 1 18.11 23.44 < 30.00

1 104 18.37 23.70 < 30.00

106 0 18.57 23.90 < 30.00

1 105 18.28 23.61 < 30.00

1 0 18.35 23.68 < 30.00

3475.02 50

67 33 18.69 24.02 < 30.00

1 1 18.63 23.96 < 30.00

1 131 18.29 23.62 < 30.00

133 0 18.61 23.94 < 30.00

1 132 18.16 23.49 < 30.00

1 0 18.41 23.74 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3500.01 50

67 33 18.18 23.51 < 30.00

1 1 18.83 24.16 < 30.00

1 131 18.11 23.44 < 30.00

133 0 18.35 23.68 < 30.00

1 132 18.15 23.48 < 30.00

1 0 18.91 24.24 < 30.00

3525.00 50

67 33 18.12 23.45 < 30.00

1 1 18.52 23.85 < 30.00

1 131 17.96 23.29 < 30.00

133 0 18.25 23.58 < 30.00

1 132 18.21 23.54 < 30.00

1 0 18.47 23.80 < 30.00

3480.00 60

81 40 18.55 23.88 < 30.00

1 1 18.29 23.62 < 30.00

1 160 18.22 23.55 < 30.00

162 0 18.68 24.01 < 30.00

1 161 18.23 23.56 < 30.00

1 0 18.43 23.76 < 30.00

3500.01 60

81 40 18.26 23.59 < 30.00

1 1 18.82 24.15 < 30.00

1 160 17.75 23.08 < 30.00

162 0 18.44 23.77 < 30.00

1 161 17.70 23.03 < 30.00

1 0 18.49 23.82 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3519.99 60

81 40 18.08 23.41 < 30.00

1 1 18.43 23.76 < 30.00

1 160 18.36 23.69 < 30.00

162 0 18.17 23.50 < 30.00

1 161 18.12 23.45 < 30.00

1 0 18.47 23.80 < 30.00

3485.01 70

95 47 17.55 22.88 < 30.00

1 1 18.03 23.36 < 30.00

1 187 17.69 23.02 < 30.00

189 0 17.82 23.15 < 30.00

1 188 17.89 23.22 < 30.00

1 0 17.88 23.21 < 30.00

3500.01 70

95 47 18.21 23.54 < 30.00

1 1 18.21 23.54 < 30.00

1 187 18.05 23.38 < 30.00

189 0 18.26 23.59 < 30.00

1 188 17.88 23.21 < 30.00

1 0 18.34 23.67 < 30.00

3514.98 70

95 47 18.22 23.55 < 30.00

1 1 18.19 23.52 < 30.00

1 187 17.78 23.11 < 30.00

189 0 18.32 23.65 < 30.00

1 188 17.79 23.12 < 30.00

1 0 18.11 23.44 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3490.02 80

109 54 18.18 23.51 < 30.00

1 1 18.30 23.63 < 30.00

1 215 17.74 23.07 < 30.00

217 0 18.26 23.59 < 30.00

1 216 17.94 23.27 < 30.00

1 0 18.16 23.49 < 30.00

3500.01 80

109 54 17.99 23.32 < 30.00

1 1 18.39 23.72 < 30.00

1 215 17.65 22.98 < 30.00

217 0 18.17 23.50 < 30.00

1 216 18.05 23.38 < 30.00

1 0 18.50 23.83 < 30.00

3510.00 80

109 54 18.23 23.56 < 30.00

1 1 18.21 23.54 < 30.00

1 215 18.07 23.40 < 30.00

217 0 18.27 23.60 < 30.00

1 216 17.94 23.27 < 30.00

1 0 18.34 23.67 < 30.00

3495.00 90

123 61 18.20 23.53 < 30.00

1 1 18.26 23.59 < 30.00

1 243 17.80 23.13 < 30.00

245 0 18.46 23.79 < 30.00

1 244 18.49 23.82 < 30.00

1 0 18.13 23.46 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3500.01 90

123 61 18.11 23.44 < 30.00

1 1 18.48 23.81 < 30.00

1 243 17.46 22.79 < 30.00

245 0 18.14 23.47 < 30.00

1 244 17.47 22.80 < 30.00

1 0 18.09 23.42 < 30.00

3504.99 90

123 61 17.93 23.26 < 30.00

1 1 18.35 23.68 < 30.00

1 243 17.76 23.09 < 30.00

245 0 18.11 23.44 < 30.00

1 244 18.15 23.48 < 30.00

1 0 18.11 23.44 < 30.00

3500.01 100

137 68 18.23 23.56 < 30.00

1 1 18.04 23.37 < 30.00

1 271 17.87 23.20 < 30.00

273 0 18.21 23.54 < 30.00

1 272 17.99 23.32 < 30.00

1 0 17.83 23.16 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 256QAM

3455.01 10

12 6 15.64 20.97 < 30.00

1 1 15.86 21.19 < 30.00

1 22 16.07 21.40 < 30.00

24 0 15.44 20.77 < 30.00

1 23 15.90 21.23 < 30.00

1 0 15.98 21.31 < 30.00

3500.01 10

12 6 15.22 20.55 < 30.00

1 1 15.70 21.03 < 30.00

1 22 15.42 20.75 < 30.00

24 0 15.35 20.68 < 30.00

1 23 15.63 20.96 < 30.00

1 0 15.70 21.03 < 30.00

3544.98 10

12 6 15.49 20.82 < 30.00

1 1 15.01 20.34 < 30.00

1 22 15.99 21.32 < 30.00

24 0 15.43 20.76 < 30.00

1 23 15.65 20.98 < 30.00

1 0 15.48 20.81 < 30.00

3457.50 15

19 9 15.80 21.13 < 30.00

1 1 16.05 21.38 < 30.00

1 36 15.98 21.31 < 30.00

38 0 15.88 21.21 < 30.00

1 37 16.12 21.45 < 30.00

1 0 16.02 21.35 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 256QAM

3500.01 15

19 9 15.48 20.81 < 30.00

1 1 15.82 21.15 < 30.00

1 36 15.59 20.92 < 30.00

38 0 15.48 20.81 < 30.00

1 37 15.48 20.81 < 30.00

1 0 15.79 21.12 < 30.00

3542.49 15

19 9 15.27 20.60 < 30.00

1 1 15.74 21.07 < 30.00

1 36 15.50 20.83 < 30.00

38 0 15.38 20.71 < 30.00

1 37 15.73 21.06 < 30.00

1 0 15.56 20.89 < 30.00

3460.02 20

25 12 15.76 21.09 < 30.00

1 1 15.78 21.11 < 30.00

1 49 16.24 21.57 < 30.00

51 0 16.07 21.40 < 30.00

1 50 16.09 21.42 < 30.00

1 0 15.92 21.25 < 30.00

3500.01 20

25 12 15.36 20.69 < 30.00

1 1 15.80 21.13 < 30.00

1 49 15.45 20.78 < 30.00

51 0 15.56 20.89 < 30.00

1 50 15.36 20.69 < 30.00

1 0 15.68 21.01 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3540.00 20

25 12 15.22 20.55 < 30.00

1 1 15.59 20.92 < 30.00

1 49 15.60 20.93 < 30.00

51 0 15.37 20.70 < 30.00

1 50 15.58 20.91 < 30.00

1 0 15.53 20.86 < 30.00

3464.00 30

39 19 15.69 21.02 < 30.00

1 1 15.87 21.20 < 30.00

1 76 15.92 21.25 < 30.00

78 0 15.99 21.32 < 30.00

1 77 16.33 21.66 < 30.00

1 0 16.01 21.34 < 30.00

3500.01 30

39 19 15.53 20.86 < 30.00

1 1 16.06 21.39 < 30.00

1 76 15.59 20.92 < 30.00

78 0 15.58 20.91 < 30.00

1 77 15.16 20.49 < 30.00

1 0 15.96 21.29 < 30.00

3534.99 30

39 19 15.55 20.88 < 30.00

1 1 15.95 21.28 < 30.00

1 76 15.74 21.07 < 30.00

78 0 15.76 21.09 < 30.00

1 77 15.65 20.98 < 30.00

1 0 15.68 21.01 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3470.01 40

53 26 15.76 21.09 < 30.00

1 1 16.55 21.88 < 30.00

1 104 16.23 21.56 < 30.00

106 0 15.81 21.14 < 30.00

1 105 15.95 21.28 < 30.00

1 0 16.24 21.57 < 30.00

3500.01 40

53 26 15.48 20.81 < 30.00

1 1 16.22 21.55 < 30.00

1 104 15.74 21.07 < 30.00

106 0 15.54 20.87 < 30.00

1 105 15.81 21.14 < 30.00

1 0 16.22 21.55 < 30.00

3529.98 40

53 26 15.68 21.01 < 30.00

1 1 15.58 20.91 < 30.00

1 104 16.33 21.66 < 30.00

106 0 15.47 20.80 < 30.00

1 105 16.20 21.53 < 30.00

1 0 15.89 21.22 < 30.00

3475.02 50

67 33 15.65 20.98 < 30.00

1 1 15.92 21.25 < 30.00

1 131 15.57 20.90 < 30.00

133 0 15.72 21.05 < 30.00

1 132 15.34 20.67 < 30.00

1 0 15.76 21.09 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 256QAM

3500.01 50

67 33 15.19 20.52 < 30.00

1 1 16.15 21.48 < 30.00

1 131 15.68 21.01 < 30.00

133 0 15.46 20.79 < 30.00

1 132 15.52 20.85 < 30.00

1 0 15.92 21.25 < 30.00

3525.00 50

67 33 15.09 20.42 < 30.00

1 1 15.69 21.02 < 30.00

1 131 15.36 20.69 < 30.00

133 0 15.14 20.47 < 30.00

1 132 15.42 20.75 < 30.00

1 0 15.74 21.07 < 30.00

3480.00 60

81 40 15.73 21.06 < 30.00

1 1 15.77 21.10 < 30.00

1 160 15.13 20.46 < 30.00

162 0 15.76 21.09 < 30.00

1 161 15.37 20.70 < 30.00

1 0 15.70 21.03 < 30.00

3500.01 60

81 40 15.33 20.66 < 30.00

1 1 15.91 21.24 < 30.00

1 160 15.28 20.61 < 30.00

162 0 15.49 20.82 < 30.00

1 161 15.25 20.58 < 30.00

1 0 16.14 21.47 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3519.99 60

81 40 15.26 20.59 < 30.00

1 1 15.70 21.03 < 30.00

1 160 15.67 21.00 < 30.00

162 0 15.21 20.54 < 30.00

1 161 15.34 20.67 < 30.00

1 0 15.69 21.02 < 30.00

3485.01 70

95 47 14.52 19.85 < 30.00

1 1 14.77 20.10 < 30.00

1 187 14.56 19.89 < 30.00

189 0 14.88 20.21 < 30.00

1 188 14.64 19.97 < 30.00

1 0 14.96 20.29 < 30.00

3500.01 70

95 47 15.27 20.60 < 30.00

1 1 15.01 20.34 < 30.00

1 187 14.91 20.24 < 30.00

189 0 15.16 20.49 < 30.00

1 188 14.81 20.14 < 30.00

1 0 15.09 20.42 < 30.00

3514.98 70

95 47 15.18 20.51 < 30.00

1 1 15.01 20.34 < 30.00

1 187 14.64 19.97 < 30.00

189 0 15.31 20.64 < 30.00

1 188 14.57 19.90 < 30.00

1 0 15.12 20.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3490.02 80

109 54 15.13 20.46 < 30.00

1 1 15.61 20.94 < 30.00

1 215 15.31 20.64 < 30.00

217 0 15.12 20.45 < 30.00

1 216 14.89 20.22 < 30.00

1 0 15.59 20.92 < 30.00

3500.01 80

109 54 14.99 20.32 < 30.00

1 1 15.84 21.17 < 30.00

1 215 15.18 20.51 < 30.00

217 0 15.18 20.51 < 30.00

1 216 15.58 20.91 < 30.00

1 0 15.77 21.10 < 30.00

3510.00 80

109 54 15.23 20.56 < 30.00

1 1 15.52 20.85 < 30.00

1 215 15.01 20.34 < 30.00

217 0 15.13 20.46 < 30.00

1 216 15.40 20.73 < 30.00

1 0 16.01 21.34 < 30.00

3495.00 90

123 61 15.14 20.47 < 30.00

1 1 15.56 20.89 < 30.00

1 243 15.35 20.68 < 30.00

245 0 15.47 20.80 < 30.00

1 244 15.25 20.58 < 30.00

1 0 15.45 20.78 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 256QAM

3500.01 90

123 61 15.04 20.37 < 30.00

1 1 15.73 21.06 < 30.00

1 243 15.34 20.67 < 30.00

245 0 15.26 20.59 < 30.00

1 244 15.17 20.50 < 30.00

1 0 15.41 20.74 < 30.00

3504.99 90

123 61 15.00 20.33 < 30.00

1 1 15.73 21.06 < 30.00

1 243 15.12 20.45 < 30.00

245 0 15.08 20.41 < 30.00

1 244 15.50 20.83 < 30.00

1 0 15.81 21.14 < 30.00

3500.01 100

137 68 15.23 20.56 < 30.00

1 1 15.47 20.80 < 30.00

1 271 15.42 20.75 < 30.00

273 0 15.23 20.56 < 30.00

1 272 15.25 20.58 < 30.00

1 0 15.30 20.63 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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n77/n78 3700 ~ 3980

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3705.00 10

12 6 18.75 24.08 < 30.00

1 1 18.65 23.98 < 30.00

1 22 18.73 24.06 < 30.00

24 0 18.72 24.05 < 30.00

1 23 18.14 23.47 < 30.00

1 0 18.16 23.49 < 30.00

3840.00 10

12 6 18.96 24.29 < 30.00

1 1 18.99 24.32 < 30.00

1 22 18.73 24.06 < 30.00

24 0 19.12 24.45 < 30.00

1 23 18.52 23.85 < 30.00

1 0 18.34 23.67 < 30.00

3975.00 10

12 6 19.33 24.66 < 30.00

1 1 19.08 24.41 < 30.00

1 22 19.34 24.67 < 30.00

24 0 19.40 24.73 < 30.00

1 23 18.78 24.11 < 30.00

1 0 18.71 24.04 < 30.00

3707.52 15

18 9 18.85 24.18 < 30.00

1 1 18.82 24.15 < 30.00

1 36 18.80 24.13 < 30.00

36 0 19.02 24.35 < 30.00

1 37 18.16 23.49 < 30.00

1 0 18.26 23.59 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3840.00 15

18 9 19.29 24.62 < 30.00

1 1 19.25 24.58 < 30.00

1 36 19.19 24.52 < 30.00

36 0 19.12 24.45 < 30.00

1 37 18.71 24.04 < 30.00

1 0 18.58 23.91 < 30.00

3972.48 15

18 9 19.29 24.62 < 30.00

1 1 19.38 24.71 < 30.00

1 36 19.30 24.63 < 30.00

36 0 19.33 24.66 < 30.00

1 37 18.97 24.30 < 30.00

1 0 18.91 24.24 < 30.00

3710.01 20

25 12 18.98 24.31 < 30.00

1 1 18.65 23.98 < 30.00

1 49 18.75 24.08 < 30.00

50 0 18.77 24.10 < 30.00

1 50 18.43 23.76 < 30.00

1 0 18.19 23.52 < 30.00

3840.00 20

25 12 19.27 24.60 < 30.00

1 1 19.18 24.51 < 30.00

1 49 19.05 24.38 < 30.00

50 0 19.36 24.69 < 30.00

1 50 18.43 23.76 < 30.00

1 0 18.49 23.82 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3969.99 20

25 12 19.37 24.70 < 30.00

1 1 19.22 24.55 < 30.00

1 49 19.39 24.72 < 30.00

50 0 19.30 24.63 < 30.00

1 50 18.69 24.02 < 30.00

1 0 18.82 24.15 < 30.00

3715.02 30

36 78 18.71 24.04 < 30.00

1 1 18.85 24.18 < 30.00

1 76 18.68 24.01 < 30.00

75 0 18.83 24.16 < 30.00

1 77 18.46 23.79 < 30.00

1 0 18.27 23.60 < 30.00

3840.00 30

36 78 19.20 24.53 < 30.00

1 1 19.02 24.35 < 30.00

1 76 19.06 24.39 < 30.00

75 0 19.27 24.60 < 30.00

1 77 18.58 23.91 < 30.00

1 0 18.50 23.83 < 30.00

3964.98 30

36 78 19.31 24.64 < 30.00

1 1 19.16 24.49 < 30.00

1 76 19.29 24.62 < 30.00

75 0 19.54 24.87 < 30.00

1 77 18.62 23.95 < 30.00

1 0 18.73 24.06 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3720.00 40

50 25 18.79 24.12 < 30.00

1 1 19.09 24.42 < 30.00

1 104 18.84 24.17 < 30.00

100 0 18.72 24.05 < 30.00

1 105 18.58 23.91 < 30.00

1 0 18.28 23.61 < 30.00

3840.00 40

50 25 19.10 24.43 < 30.00

1 1 19.32 24.65 < 30.00

1 104 18.81 24.14 < 30.00

100 0 19.13 24.46 < 30.00

1 105 18.75 24.08 < 30.00

1 0 18.61 23.94 < 30.00

3960.00 40

50 25 19.29 24.62 < 30.00

1 1 19.09 24.42 < 30.00

1 104 19.43 24.76 < 30.00

100 0 19.33 24.66 < 30.00

1 105 18.70 24.03 < 30.00

1 0 19.00 24.33 < 30.00

3725.01 50

64 32 18.67 24.00 < 30.00

1 1 18.57 23.90 < 30.00

1 131 18.46 23.79 < 30.00

128 0 18.82 24.15 < 30.00

1 132 17.96 23.29 < 30.00

1 0 17.90 23.23 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3840.00 50

64 32 18.98 24.31 < 30.00

1 1 18.97 24.30 < 30.00

1 131 18.83 24.16 < 30.00

128 0 18.83 24.16 < 30.00

1 132 18.35 23.68 < 30.00

1 0 18.44 23.77 < 30.00

3954.99 50

64 32 19.06 24.39 < 30.00

1 1 19.01 24.34 < 30.00

1 131 19.11 24.44 < 30.00

128 0 19.01 24.34 < 30.00

1 132 18.53 23.86 < 30.00

1 0 18.76 24.09 < 30.00

3730.02 60

81 40 18.64 23.97 < 30.00

1 1 18.34 23.67 < 30.00

1 160 18.53 23.86 < 30.00

162 0 18.56 23.89 < 30.00

1 161 18.01 23.34 < 30.00

1 0 17.90 23.23 < 30.00

3840.00 60

81 40 19.13 24.46 < 30.00

1 1 18.74 24.07 < 30.00

1 160 18.70 24.03 < 30.00

162 0 19.26 24.59 < 30.00

1 161 18.08 23.41 < 30.00

1 0 18.11 23.44 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3949.98 60

81 40 18.85 24.18 < 30.00

1 1 18.98 24.31 < 30.00

1 160 18.98 24.31 < 30.00

162 0 18.98 24.31 < 30.00

1 161 18.22 23.55 < 30.00

1 0 18.36 23.69 < 30.00

3735.00 70

90 45 18.27 23.60 < 30.00

1 1 18.37 23.70 < 30.00

1 187 18.29 23.62 < 30.00

180 0 18.36 23.69 < 30.00

1 188 17.91 23.24 < 30.00

1 0 17.93 23.26 < 30.00

3840.00 70

90 45 18.66 23.99 < 30.00

1 1 18.44 23.77 < 30.00

1 187 18.60 23.93 < 30.00

180 0 18.65 23.98 < 30.00

1 188 18.01 23.34 < 30.00

1 0 18.00 23.33 < 30.00

3945.00 70

90 45 18.91 24.24 < 30.00

1 1 19.10 24.43 < 30.00

1 187 18.52 23.85 < 30.00

180 0 19.01 24.34 < 30.00

1 188 18.43 23.76 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3740.01 80

108 54 18.59 23.92 < 30.00

1 1 18.62 23.95 < 30.00

1 215 18.25 23.58 < 30.00

216 0 18.36 23.69 < 30.00

1 216 17.96 23.29 < 30.00

1 0 17.75 23.08 < 30.00

3840.00 80

108 54 18.70 24.03 < 30.00

1 1 18.56 23.89 < 30.00

1 215 18.42 23.75 < 30.00

216 0 18.80 24.13 < 30.00

1 216 18.14 23.47 < 30.00

1 0 18.13 23.46 < 30.00

3939.99 80

108 54 18.77 24.10 < 30.00

1 1 18.52 23.85 < 30.00

1 215 18.94 24.27 < 30.00

216 0 18.95 24.28 < 30.00

1 216 18.07 23.40 < 30.00

1 0 18.28 23.61 < 30.00

3745.02 90

120 60 18.59 23.92 < 30.00

1 1 18.45 23.78 < 30.00

1 243 18.23 23.56 < 30.00

243 0 18.59 23.92 < 30.00

1 244 17.81 23.14 < 30.00

1 0 17.69 23.02 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM PI/2 BPSK

3840.00 90

120 60 18.80 24.13 < 30.00

1 1 18.67 24.00 < 30.00

1 243 18.61 23.94 < 30.00

243 0 18.55 23.88 < 30.00

1 244 18.04 23.37 < 30.00

1 0 18.08 23.41 < 30.00

3934.98 90

120 60 18.62 23.95 < 30.00

1 1 18.94 24.27 < 30.00

1 243 18.88 24.21 < 30.00

243 0 18.90 24.23 < 30.00

1 244 18.23 23.56 < 30.00

1 0 18.41 23.74 < 30.00

3750.00 100

135 67 18.62 23.95 < 30.00

1 1 18.28 23.61 < 30.00

1 271 18.32 23.65 < 30.00

270 0 18.47 23.80 < 30.00

1 272 17.79 23.12 < 30.00

1 0 17.54 22.87 < 30.00

3840.00 100

135 67 18.94 24.27 < 30.00

1 1 18.48 23.81 < 30.00

1 271 18.48 23.81 < 30.00

270 0 18.91 24.24 < 30.00

1 272 17.74 23.07 < 30.00

1 0 17.72 23.05 < 30.00

3930.00 100

135 67 18.85 24.18 < 30.00

1 1 18.66 23.99 < 30.00

1 271 19.15 24.48 < 30.00

270 0 18.84 24.17 < 30.00

1 272 18.01 23.34 < 30.00

1 0 18.33 23.66 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3705.00 10

12 6 18.66 23.99 < 30.00

1 1 18.72 24.05 < 30.00

1 22 18.78 24.11 < 30.00

24 0 18.58 23.91 < 30.00

1 23 18.08 23.41 < 30.00

1 0 18.17 23.50 < 30.00

3840.00 10

12 6 18.94 24.27 < 30.00

1 1 19.04 24.37 < 30.00

1 22 18.94 24.27 < 30.00

24 0 19.04 24.37 < 30.00

1 23 18.69 24.02 < 30.00

1 0 18.49 23.82 < 30.00

3975.00 10

12 6 19.43 24.76 < 30.00

1 1 19.09 24.42 < 30.00

1 22 19.36 24.69 < 30.00

24 0 19.38 24.71 < 30.00

1 23 18.74 24.07 < 30.00

1 0 18.78 24.11 < 30.00

3707.52 15

18 9 18.87 24.20 < 30.00

1 1 18.78 24.11 < 30.00

1 36 18.91 24.24 < 30.00

36 0 18.96 24.29 < 30.00

1 37 18.22 23.55 < 30.00

1 0 18.31 23.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3840.00 15

18 9 19.19 24.52 < 30.00

1 1 19.27 24.60 < 30.00

1 36 19.15 24.48 < 30.00

36 0 19.05 24.38 < 30.00

1 37 18.56 23.89 < 30.00

1 0 18.68 24.01 < 30.00

3972.48 15

18 9 19.22 24.55 < 30.00

1 1 19.39 24.72 < 30.00

1 36 19.40 24.73 < 30.00

36 0 19.34 24.67 < 30.00

1 37 18.95 24.28 < 30.00

1 0 18.88 24.21 < 30.00

3710.01 20

25 12 18.85 24.18 < 30.00

1 1 18.77 24.10 < 30.00

1 49 18.95 24.28 < 30.00

50 0 18.80 24.13 < 30.00

1 50 18.26 23.59 < 30.00

1 0 18.16 23.49 < 30.00

3840.00 20

25 12 19.14 24.47 < 30.00

1 1 19.14 24.47 < 30.00

1 49 18.97 24.30 < 30.00

50 0 19.40 24.73 < 30.00

1 50 18.62 23.95 < 30.00

1 0 18.55 23.88 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3969.99 20

25 12 19.25 24.58 < 30.00

1 1 19.25 24.58 < 30.00

1 49 19.52 24.85 < 30.00

50 0 19.24 24.57 < 30.00

1 50 18.72 24.05 < 30.00

1 0 18.85 24.18 < 30.00

3715.02 30

36 78 18.67 24.00 < 30.00

1 1 18.87 24.20 < 30.00

1 76 18.67 24.00 < 30.00

75 0 18.87 24.20 < 30.00

1 77 18.49 23.82 < 30.00

1 0 18.50 23.83 < 30.00

3840.00 30

36 78 19.26 24.59 < 30.00

1 1 19.05 24.38 < 30.00

1 76 19.29 24.62 < 30.00

75 0 19.29 24.62 < 30.00

1 77 18.67 24.00 < 30.00

1 0 18.45 23.78 < 30.00

3964.98 30

36 78 19.27 24.60 < 30.00

1 1 19.19 24.52 < 30.00

1 76 19.29 24.62 < 30.00

75 0 19.54 24.87 < 30.00

1 77 18.57 23.90 < 30.00

1 0 18.75 24.08 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3720.00 40

50 25 18.89 24.22 < 30.00

1 1 19.06 24.39 < 30.00

1 104 18.82 24.15 < 30.00

100 0 18.84 24.17 < 30.00

1 105 18.41 23.74 < 30.00

1 0 18.31 23.64 < 30.00

3840.00 40

50 25 19.12 24.45 < 30.00

1 1 19.25 24.58 < 30.00

1 104 18.87 24.20 < 30.00

100 0 19.15 24.48 < 30.00

1 105 18.92 24.25 < 30.00

1 0 18.69 24.02 < 30.00

3960.00 40

50 25 19.21 24.54 < 30.00

1 1 19.12 24.45 < 30.00

1 104 19.50 24.83 < 30.00

100 0 19.35 24.68 < 30.00

1 105 18.82 24.15 < 30.00

1 0 18.97 24.30 < 30.00

3725.01 50

64 32 18.59 23.92 < 30.00

1 1 18.61 23.94 < 30.00

1 131 18.49 23.82 < 30.00

128 0 18.88 24.21 < 30.00

1 132 18.05 23.38 < 30.00

1 0 17.87 23.20 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3840.00 50

64 32 19.04 24.37 < 30.00

1 1 19.01 24.34 < 30.00

1 131 18.90 24.23 < 30.00

128 0 18.87 24.20 < 30.00

1 132 18.30 23.63 < 30.00

1 0 18.31 23.64 < 30.00

3954.99 50

64 32 18.94 24.27 < 30.00

1 1 18.94 24.27 < 30.00

1 131 19.25 24.58 < 30.00

128 0 19.10 24.43 < 30.00

1 132 18.44 23.77 < 30.00

1 0 18.72 24.05 < 30.00

3730.02 60

81 40 18.58 23.91 < 30.00

1 1 18.47 23.80 < 30.00

1 160 18.68 24.01 < 30.00

162 0 18.70 24.03 < 30.00

1 161 18.07 23.40 < 30.00

1 0 18.05 23.38 < 30.00

3840.00 60

81 40 19.01 24.34 < 30.00

1 1 18.88 24.21 < 30.00

1 160 18.80 24.13 < 30.00

162 0 19.18 24.51 < 30.00

1 161 18.06 23.39 < 30.00

1 0 18.23 23.56 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3949.98 60

81 40 18.84 24.17 < 30.00

1 1 18.83 24.16 < 30.00

1 160 19.15 24.48 < 30.00

162 0 18.72 24.05 < 30.00

1 161 18.19 23.52 < 30.00

1 0 18.38 23.71 < 30.00

3735.00 70

90 45 18.30 23.63 < 30.00

1 1 18.31 23.64 < 30.00

1 187 18.22 23.55 < 30.00

180 0 18.38 23.71 < 30.00

1 188 17.85 23.18 < 30.00

1 0 17.90 23.23 < 30.00

3840.00 70

90 45 18.72 24.05 < 30.00

1 1 18.41 23.74 < 30.00

1 187 18.60 23.93 < 30.00

180 0 18.64 23.97 < 30.00

1 188 18.02 23.35 < 30.00

1 0 18.03 23.36 < 30.00

3945.00 70

90 45 18.92 24.25 < 30.00

1 1 19.14 24.47 < 30.00

1 187 18.45 23.78 < 30.00

180 0 19.15 24.48 < 30.00

1 188 18.40 23.73 < 30.00

1 0 17.94 23.27 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3740.01 80

108 54 18.42 23.75 < 30.00

1 1 18.68 24.01 < 30.00

1 215 18.30 23.63 < 30.00

216 0 18.51 23.84 < 30.00

1 216 18.03 23.36 < 30.00

1 0 17.81 23.14 < 30.00

3840.00 80

108 54 18.68 24.01 < 30.00

1 1 18.64 23.97 < 30.00

1 215 18.59 23.92 < 30.00

216 0 18.71 24.04 < 30.00

1 216 18.23 23.56 < 30.00

1 0 17.99 23.32 < 30.00

3939.99 80

108 54 18.87 24.20 < 30.00

1 1 18.56 23.89 < 30.00

1 215 18.92 24.25 < 30.00

216 0 18.77 24.10 < 30.00

1 216 18.15 23.48 < 30.00

1 0 18.25 23.58 < 30.00

3745.02 90

120 60 18.60 23.93 < 30.00

1 1 18.58 23.91 < 30.00

1 243 18.28 23.61 < 30.00

243 0 18.59 23.92 < 30.00

1 244 17.86 23.19 < 30.00

1 0 17.57 22.90 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3840.00 90

120 60 18.75 24.08 < 30.00

1 1 18.83 24.16 < 30.00

1 243 18.86 24.19 < 30.00

243 0 18.65 23.98 < 30.00

1 244 18.09 23.42 < 30.00

1 0 18.17 23.50 < 30.00

3934.98 90

120 60 18.73 24.06 < 30.00

1 1 18.78 24.11 < 30.00

1 243 18.88 24.21 < 30.00

243 0 18.70 24.03 < 30.00

1 244 18.23 23.56 < 30.00

1 0 18.58 23.91 < 30.00

3750.00 100

135 67 18.72 24.05 < 30.00

1 1 18.30 23.63 < 30.00

1 271 18.43 23.76 < 30.00

270 0 18.61 23.94 < 30.00

1 272 17.74 23.07 < 30.00

1 0 17.73 23.06 < 30.00

3840.00 100

135 67 18.87 24.20 < 30.00

1 1 18.52 23.85 < 30.00

1 271 18.66 23.99 < 30.00

270 0 18.77 24.10 < 30.00

1 272 17.61 22.94 < 30.00

1 0 17.82 23.15 < 30.00

3930.00 100

135 67 19.01 24.34 < 30.00

1 1 18.71 24.04 < 30.00

1 271 19.11 24.44 < 30.00

270 0 18.85 24.18 < 30.00

1 272 17.90 23.23 < 30.00

1 0 18.30 23.63 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3705.00 10

12 6 18.74 24.07 < 30.00

1 1 18.64 23.97 < 30.00

1 22 18.52 23.85 < 30.00

24 0 18.73 24.06 < 30.00

1 23 17.88 23.21 < 30.00

1 0 17.91 23.24 < 30.00

3840.00 10

12 6 18.94 24.27 < 30.00

1 1 18.77 24.10 < 30.00

1 22 18.57 23.90 < 30.00

24 0 19.08 24.41 < 30.00

1 23 18.42 23.75 < 30.00

1 0 18.14 23.47 < 30.00

3975.00 10

12 6 19.41 24.74 < 30.00

1 1 18.94 24.27 < 30.00

1 22 19.09 24.42 < 30.00

24 0 19.36 24.69 < 30.00

1 23 18.52 23.85 < 30.00

1 0 18.48 23.81 < 30.00

3707.52 15

18 9 18.82 24.15 < 30.00

1 1 18.57 23.90 < 30.00

1 36 18.63 23.96 < 30.00

36 0 18.92 24.25 < 30.00

1 37 18.04 23.37 < 30.00

1 0 18.03 23.36 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3840.00 15

18 9 19.19 24.52 < 30.00

1 1 18.99 24.32 < 30.00

1 36 19.06 24.39 < 30.00

36 0 19.20 24.53 < 30.00

1 37 18.47 23.80 < 30.00

1 0 18.41 23.74 < 30.00

3972.48 15

18 9 19.23 24.56 < 30.00

1 1 19.05 24.38 < 30.00

1 36 19.00 24.33 < 30.00

36 0 19.45 24.78 < 30.00

1 37 18.78 24.11 < 30.00

1 0 18.69 24.02 < 30.00

3710.01 20

25 12 18.82 24.15 < 30.00

1 1 18.39 23.72 < 30.00

1 49 18.62 23.95 < 30.00

50 0 18.77 24.10 < 30.00

1 50 18.04 23.37 < 30.00

1 0 17.95 23.28 < 30.00

3840.00 20

25 12 19.32 24.65 < 30.00

1 1 19.01 24.34 < 30.00

1 49 18.84 24.17 < 30.00

50 0 19.43 24.76 < 30.00

1 50 18.29 23.62 < 30.00

1 0 18.28 23.61 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3969.99 20

25 12 19.39 24.72 < 30.00

1 1 19.19 24.52 < 30.00

1 49 19.32 24.65 < 30.00

50 0 19.34 24.67 < 30.00

1 50 18.44 23.77 < 30.00

1 0 18.69 24.02 < 30.00

3715.02 30

36 78 18.67 24.00 < 30.00

1 1 19.01 24.34 < 30.00

1 76 18.83 24.16 < 30.00

75 0 18.86 24.19 < 30.00

1 77 18.57 23.90 < 30.00

1 0 18.40 23.73 < 30.00

3840.00 30

36 78 19.32 24.65 < 30.00

1 1 18.80 24.13 < 30.00

1 76 18.93 24.26 < 30.00

75 0 19.33 24.66 < 30.00

1 77 18.52 23.85 < 30.00

1 0 18.38 23.71 < 30.00

3964.98 30

36 78 19.20 24.53 < 30.00

1 1 19.00 24.33 < 30.00

1 76 19.20 24.53 < 30.00

75 0 19.52 24.85 < 30.00

1 77 18.36 23.69 < 30.00

1 0 18.53 23.86 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 16QAM

3720.00 40

50 25 18.88 24.21 < 30.00

1 1 18.84 24.17 < 30.00

1 104 18.88 24.21 < 30.00

100 0 18.77 24.10 < 30.00

1 105 18.38 23.71 < 30.00

1 0 18.18 23.51 < 30.00

3840.00 40

50 25 19.09 24.42 < 30.00

1 1 19.17 24.50 < 30.00

1 104 18.63 23.96 < 30.00

100 0 19.12 24.45 < 30.00

1 105 18.59 23.92 < 30.00

1 0 18.40 23.73 < 30.00

3960.00 40

50 25 19.28 24.61 < 30.00

1 1 19.05 24.38 < 30.00

1 104 19.49 24.82 < 30.00

100 0 19.30 24.63 < 30.00

1 105 18.57 23.90 < 30.00

1 0 18.72 24.05 < 30.00

3725.01 50

64 32 18.75 24.08 < 30.00

1 1 18.63 23.96 < 30.00

1 131 18.40 23.73 < 30.00

128 0 18.74 24.07 < 30.00

1 132 17.88 23.21 < 30.00

1 0 17.64 22.97 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3840.00 50

64 32 18.98 24.31 < 30.00

1 1 19.21 24.54 < 30.00

1 131 18.76 24.09 < 30.00

128 0 19.00 24.33 < 30.00

1 132 18.48 23.81 < 30.00

1 0 18.55 23.88 < 30.00

3954.99 50

64 32 18.88 24.21 < 30.00

1 1 18.88 24.21 < 30.00

1 131 18.83 24.16 < 30.00

128 0 18.98 24.31 < 30.00

1 132 18.40 23.73 < 30.00

1 0 18.53 23.86 < 30.00

3730.02 60

81 40 18.74 24.07 < 30.00

1 1 18.51 23.84 < 30.00

1 160 18.61 23.94 < 30.00

162 0 18.56 23.89 < 30.00

1 161 18.10 23.43 < 30.00

1 0 18.07 23.40 < 30.00

3840.00 60

81 40 19.00 24.33 < 30.00

1 1 18.84 24.17 < 30.00

1 160 18.84 24.17 < 30.00

162 0 19.09 24.42 < 30.00

1 161 18.13 23.46 < 30.00

1 0 18.28 23.61 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3949.98 60

81 40 19.00 24.33 < 30.00

1 1 18.85 24.18 < 30.00

1 160 19.08 24.41 < 30.00

162 0 18.79 24.12 < 30.00

1 161 18.23 23.56 < 30.00

1 0 18.52 23.85 < 30.00

3735.00 70

90 45 18.29 23.62 < 30.00

1 1 18.12 23.45 < 30.00

1 187 18.12 23.45 < 30.00

180 0 18.32 23.65 < 30.00

1 188 17.87 23.20 < 30.00

1 0 17.85 23.18 < 30.00

3840.00 70

90 45 18.76 24.09 < 30.00

1 1 18.15 23.48 < 30.00

1 187 18.50 23.83 < 30.00

180 0 18.69 24.02 < 30.00

1 188 17.80 23.13 < 30.00

1 0 17.83 23.16 < 30.00

3945.00 70

90 45 18.86 24.19 < 30.00

1 1 18.83 24.16 < 30.00

1 187 18.34 23.67 < 30.00

180 0 19.10 24.43 < 30.00

1 188 18.31 23.64 < 30.00

1 0 17.96 23.29 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 16QAM

3740.01 80

108 54 18.54 23.87 < 30.00

1 1 18.30 23.63 < 30.00

1 215 18.13 23.46 < 30.00

216 0 18.36 23.69 < 30.00

1 216 17.72 23.05 < 30.00

1 0 17.51 22.84 < 30.00

3840.00 80

108 54 18.81 24.14 < 30.00

1 1 18.55 23.88 < 30.00

1 215 18.28 23.61 < 30.00

216 0 18.81 24.14 < 30.00

1 216 17.96 23.29 < 30.00

1 0 17.83 23.16 < 30.00

3939.99 80

108 54 18.94 24.27 < 30.00

1 1 18.41 23.74 < 30.00

1 215 18.70 24.03 < 30.00

216 0 18.95 24.28 < 30.00

1 216 18.00 23.33 < 30.00

1 0 18.11 23.44 < 30.00

3745.02 90

120 60 18.65 23.98 < 30.00

1 1 18.41 23.74 < 30.00

1 243 17.99 23.32 < 30.00

243 0 18.55 23.88 < 30.00

1 244 17.67 23.00 < 30.00

1 0 17.40 22.73 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 16QAM

3840.00 90

120 60 18.93 24.26 < 30.00

1 1 18.61 23.94 < 30.00

1 243 18.63 23.96 < 30.00

243 0 18.57 23.90 < 30.00

1 244 17.73 23.06 < 30.00

1 0 17.76 23.09 < 30.00

3934.98 90

120 60 18.61 23.94 < 30.00

1 1 18.72 24.05 < 30.00

1 243 18.79 24.12 < 30.00

243 0 18.77 24.10 < 30.00

1 244 18.08 23.41 < 30.00

1 0 18.24 23.57 < 30.00

3750.00 100

135 67 18.61 23.94 < 30.00

1 1 18.14 23.47 < 30.00

1 271 18.11 23.44 < 30.00

270 0 18.46 23.79 < 30.00

1 272 17.42 22.75 < 30.00

1 0 17.39 22.72 < 30.00

3840.00 100

135 67 18.86 24.19 < 30.00

1 1 18.21 23.54 < 30.00

1 271 18.33 23.66 < 30.00

270 0 18.86 24.19 < 30.00

1 272 17.45 22.78 < 30.00

1 0 17.75 23.08 < 30.00

3930.00 100

135 67 18.84 24.17 < 30.00

1 1 18.62 23.95 < 30.00

1 271 19.02 24.35 < 30.00

270 0 18.96 24.29 < 30.00

1 272 17.77 23.10 < 30.00

1 0 18.12 23.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 64QAM

3705.00 10

12 6 18.75 24.08 < 30.00

1 1 18.87 24.20 < 30.00

1 22 18.67 24.00 < 30.00

24 0 18.70 24.03 < 30.00

1 23 18.28 23.61 < 30.00

1 0 18.19 23.52 < 30.00

3840.00 10

12 6 18.83 24.16 < 30.00

1 1 19.04 24.37 < 30.00

1 22 18.67 24.00 < 30.00

24 0 18.99 24.32 < 30.00

1 23 18.82 24.15 < 30.00

1 0 18.45 23.78 < 30.00

3975.00 10

12 6 19.38 24.71 < 30.00

1 1 19.14 24.47 < 30.00

1 22 19.31 24.64 < 30.00

24 0 19.43 24.76 < 30.00

1 23 18.93 24.26 < 30.00

1 0 19.06 24.39 < 30.00

3707.52 15

18 9 18.80 24.13 < 30.00

1 1 18.96 24.29 < 30.00

1 36 19.00 24.33 < 30.00

36 0 18.88 24.21 < 30.00

1 37 18.19 23.52 < 30.00

1 0 18.17 23.50 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3840.00 15

18 9 19.15 24.48 < 30.00

1 1 19.52 24.85 < 30.00

1 36 19.39 24.72 < 30.00

36 0 19.17 24.50 < 30.00

1 37 18.55 23.88 < 30.00

1 0 18.65 23.98 < 30.00

3972.48 15

18 9 19.34 24.67 < 30.00

1 1 19.48 24.81 < 30.00

1 36 19.36 24.69 < 30.00

36 0 19.48 24.81 < 30.00

1 37 19.12 24.45 < 30.00

1 0 19.05 24.38 < 30.00

3710.01 20

25 12 18.93 24.26 < 30.00

1 1 18.90 24.23 < 30.00

1 49 18.83 24.16 < 30.00

50 0 18.85 24.18 < 30.00

1 50 18.42 23.75 < 30.00

1 0 18.21 23.54 < 30.00

3840.00 20

25 12 19.28 24.61 < 30.00

1 1 19.09 24.42 < 30.00

1 49 18.97 24.30 < 30.00

50 0 19.31 24.64 < 30.00

1 50 18.60 23.93 < 30.00

1 0 18.53 23.86 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3969.99 20

25 12 19.48 24.81 < 30.00

1 1 19.36 24.69 < 30.00

1 49 19.40 24.73 < 30.00

50 0 19.36 24.69 < 30.00

1 50 18.80 24.13 < 30.00

1 0 18.85 24.18 < 30.00

3715.02 30

36 78 18.71 24.04 < 30.00

1 1 19.16 24.49 < 30.00

1 76 18.58 23.91 < 30.00

75 0 18.87 24.20 < 30.00

1 77 18.53 23.86 < 30.00

1 0 18.11 23.44 < 30.00

3840.00 30

36 78 19.28 24.61 < 30.00

1 1 18.87 24.20 < 30.00

1 76 18.98 24.31 < 30.00

75 0 19.37 24.70 < 30.00

1 77 18.70 24.03 < 30.00

1 0 18.51 23.84 < 30.00

3964.98 30

36 78 19.27 24.60 < 30.00

1 1 19.39 24.72 < 30.00

1 76 19.50 24.83 < 30.00

75 0 19.59 24.92 < 30.00

1 77 18.76 24.09 < 30.00

1 0 18.87 24.20 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3720.00 40

50 25 18.80 24.13 < 30.00

1 1 19.11 24.44 < 30.00

1 104 18.81 24.14 < 30.00

100 0 18.84 24.17 < 30.00

1 105 18.62 23.95 < 30.00

1 0 18.35 23.68 < 30.00

3840.00 40

50 25 19.23 24.56 < 30.00

1 1 19.30 24.63 < 30.00

1 104 18.85 24.18 < 30.00

100 0 19.23 24.56 < 30.00

1 105 18.72 24.05 < 30.00

1 0 18.65 23.98 < 30.00

3960.00 40

50 25 19.23 24.56 < 30.00

1 1 19.13 24.46 < 30.00

1 104 19.48 24.81 < 30.00

100 0 19.35 24.68 < 30.00

1 105 18.81 24.14 < 30.00

1 0 19.00 24.33 < 30.00

3725.01 50

64 32 18.60 23.93 < 30.00

1 1 18.72 24.05 < 30.00

1 131 18.43 23.76 < 30.00

128 0 18.80 24.13 < 30.00

1 132 18.20 23.53 < 30.00

1 0 17.95 23.28 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3840.00 50

64 32 19.10 24.43 < 30.00

1 1 19.10 24.43 < 30.00

1 131 19.28 24.61 < 30.00

128 0 18.89 24.22 < 30.00

1 132 18.32 23.65 < 30.00

1 0 18.29 23.62 < 30.00

3954.99 50

64 32 18.92 24.25 < 30.00

1 1 18.94 24.27 < 30.00

1 131 19.31 24.64 < 30.00

128 0 19.14 24.47 < 30.00

1 132 18.67 24.00 < 30.00

1 0 18.96 24.29 < 30.00

3730.02 60

81 40 18.63 23.96 < 30.00

1 1 18.74 24.07 < 30.00

1 160 18.57 23.90 < 30.00

162 0 18.70 24.03 < 30.00

1 161 17.96 23.29 < 30.00

1 0 17.84 23.17 < 30.00

3840.00 60

81 40 18.99 24.32 < 30.00

1 1 19.01 24.34 < 30.00

1 160 18.97 24.30 < 30.00

162 0 19.06 24.39 < 30.00

1 161 18.06 23.39 < 30.00

1 0 18.37 23.70 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Report No. ENS2303290179W00105R Page 665 Ver.1.0

Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 64QAM

3949.98 60

81 40 18.99 24.32 < 30.00

1 1 19.15 24.48 < 30.00

1 160 18.95 24.28 < 30.00

162 0 18.77 24.10 < 30.00

1 161 18.44 23.77 < 30.00

1 0 18.27 23.60 < 30.00

3735.00 70

90 45 18.37 23.70 < 30.00

1 1 18.56 23.89 < 30.00

1 187 18.46 23.79 < 30.00

180 0 18.46 23.79 < 30.00

1 188 18.13 23.46 < 30.00

1 0 18.22 23.55 < 30.00

3840.00 70

90 45 18.72 24.05 < 30.00

1 1 18.55 23.88 < 30.00

1 187 18.79 24.12 < 30.00

180 0 18.71 24.04 < 30.00

1 188 18.06 23.39 < 30.00

1 0 18.02 23.35 < 30.00

3945.00 70

90 45 18.93 24.26 < 30.00

1 1 19.31 24.64 < 30.00

1 187 18.78 24.11 < 30.00

180 0 19.01 24.34 < 30.00

1 188 18.52 23.85 < 30.00

1 0 17.98 23.31 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3740.01 80

108 54 18.49 23.82 < 30.00

1 1 18.85 24.18 < 30.00

1 215 18.48 23.81 < 30.00

216 0 18.51 23.84 < 30.00

1 216 18.05 23.38 < 30.00

1 0 17.81 23.14 < 30.00

3840.00 80

108 54 18.66 23.99 < 30.00

1 1 18.94 24.27 < 30.00

1 215 18.70 24.03 < 30.00

216 0 18.71 24.04 < 30.00

1 216 18.09 23.42 < 30.00

1 0 18.13 23.46 < 30.00

3939.99 80

108 54 18.97 24.30 < 30.00

1 1 18.58 23.91 < 30.00

1 215 18.97 24.30 < 30.00

216 0 18.93 24.26 < 30.00

1 216 18.43 23.76 < 30.00

1 0 18.28 23.61 < 30.00

3745.02 90

120 60 18.66 23.99 < 30.00

1 1 18.57 23.90 < 30.00

1 243 18.43 23.76 < 30.00

243 0 18.74 24.07 < 30.00

1 244 17.93 23.26 < 30.00

1 0 17.63 22.96 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3840.00 90

120 60 18.83 24.16 < 30.00

1 1 18.81 24.14 < 30.00

1 243 18.88 24.21 < 30.00

243 0 18.54 23.87 < 30.00

1 244 18.11 23.44 < 30.00

1 0 17.92 23.25 < 30.00

3934.98 90

120 60 18.79 24.12 < 30.00

1 1 19.00 24.33 < 30.00

1 243 19.12 24.45 < 30.00

243 0 18.86 24.19 < 30.00

1 244 18.36 23.69 < 30.00

1 0 18.20 23.53 < 30.00

3750.00 100

135 67 18.76 24.09 < 30.00

1 1 18.54 23.87 < 30.00

1 271 18.70 24.03 < 30.00

270 0 18.58 23.91 < 30.00

1 272 17.69 23.02 < 30.00

1 0 17.64 22.97 < 30.00

3840.00 100

135 67 18.83 24.16 < 30.00

1 1 18.45 23.78 < 30.00

1 271 18.68 24.01 < 30.00

270 0 18.95 24.28 < 30.00

1 272 17.59 22.92 < 30.00

1 0 18.04 23.37 < 30.00

3930.00 100

135 67 18.85 24.18 < 30.00

1 1 18.67 24.00 < 30.00

1 271 19.33 24.66 < 30.00

270 0 18.96 24.29 < 30.00

1 272 18.15 23.48 < 30.00

1 0 18.46 23.79 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3705.00 10

12 6 17.13 22.46 < 30.00

1 1 17.16 22.49 < 30.00

1 22 17.04 22.37 < 30.00

24 0 17.20 22.53 < 30.00

1 23 17.17 22.50 < 30.00

1 0 17.20 22.53 < 30.00

3840.00 10

12 6 17.35 22.68 < 30.00

1 1 17.35 22.68 < 30.00

1 22 17.40 22.73 < 30.00

24 0 17.50 22.83 < 30.00

1 23 17.39 22.72 < 30.00

1 0 17.32 22.65 < 30.00

3975.00 10

12 6 17.81 23.14 < 30.00

1 1 17.49 22.82 < 30.00

1 22 17.97 23.30 < 30.00

24 0 18.10 23.43 < 30.00

1 23 17.94 23.27 < 30.00

1 0 17.86 23.19 < 30.00

3707.52 15

18 9 17.34 22.67 < 30.00

1 1 17.09 22.42 < 30.00

1 36 17.28 22.61 < 30.00

36 0 17.42 22.75 < 30.00

1 37 16.97 22.30 < 30.00

1 0 16.98 22.31 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3840.00 15

18 9 17.69 23.02 < 30.00

1 1 17.44 22.77 < 30.00

1 36 17.51 22.84 < 30.00

36 0 17.65 22.98 < 30.00

1 37 17.57 22.90 < 30.00

1 0 17.43 22.76 < 30.00

3972.48 15

18 9 17.81 23.14 < 30.00

1 1 17.63 22.96 < 30.00

1 36 17.57 22.90 < 30.00

36 0 17.97 23.30 < 30.00

1 37 17.98 23.31 < 30.00

1 0 17.94 23.27 < 30.00

3710.01 20

25 12 17.28 22.61 < 30.00

1 1 17.24 22.57 < 30.00

1 49 17.20 22.53 < 30.00

50 0 17.32 22.65 < 30.00

1 50 17.26 22.59 < 30.00

1 0 17.29 22.62 < 30.00

3840.00 20

25 12 17.79 23.12 < 30.00

1 1 17.58 22.91 < 30.00

1 49 17.37 22.70 < 30.00

50 0 17.96 23.29 < 30.00

1 50 17.49 22.82 < 30.00

1 0 17.29 22.62 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3969.99 20

25 12 17.71 23.04 < 30.00

1 1 17.52 22.85 < 30.00

1 49 17.70 23.03 < 30.00

50 0 17.74 23.07 < 30.00

1 50 17.74 23.07 < 30.00

1 0 17.99 23.32 < 30.00

3715.02 30

36 78 17.10 22.43 < 30.00

1 1 17.52 22.85 < 30.00

1 76 17.19 22.52 < 30.00

75 0 17.22 22.55 < 30.00

1 77 17.23 22.56 < 30.00

1 0 17.43 22.76 < 30.00

3840.00 30

36 78 17.72 23.05 < 30.00

1 1 17.49 22.82 < 30.00

1 76 17.58 22.91 < 30.00

75 0 17.82 23.15 < 30.00

1 77 17.72 23.05 < 30.00

1 0 17.57 22.90 < 30.00

3964.98 30

36 78 17.87 23.20 < 30.00

1 1 17.63 22.96 < 30.00

1 76 17.84 23.17 < 30.00

75 0 18.04 23.37 < 30.00

1 77 17.65 22.98 < 30.00

1 0 17.89 23.22 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3720.00 40

50 25 17.19 22.52 < 30.00

1 1 17.61 22.94 < 30.00

1 104 17.21 22.54 < 30.00

100 0 17.35 22.68 < 30.00

1 105 17.54 22.87 < 30.00

1 0 17.16 22.49 < 30.00

3840.00 40

50 25 17.47 22.80 < 30.00

1 1 17.67 23.00 < 30.00

1 104 17.28 22.61 < 30.00

100 0 17.60 22.93 < 30.00

1 105 17.60 22.93 < 30.00

1 0 17.44 22.77 < 30.00

3960.00 40

50 25 17.69 23.02 < 30.00

1 1 17.64 22.97 < 30.00

1 104 17.96 23.29 < 30.00

100 0 17.76 23.09 < 30.00

1 105 17.52 22.85 < 30.00

1 0 17.98 23.31 < 30.00

3725.01 50

64 32 17.29 22.62 < 30.00

1 1 17.21 22.54 < 30.00

1 131 17.05 22.38 < 30.00

128 0 17.38 22.71 < 30.00

1 132 16.89 22.22 < 30.00

1 0 16.88 22.21 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

3840.00 50

64 32 17.55 22.88 < 30.00

1 1 17.54 22.87 < 30.00

1 131 17.45 22.78 < 30.00

128 0 17.43 22.76 < 30.00

1 132 17.20 22.53 < 30.00

1 0 17.26 22.59 < 30.00

3954.99 50

64 32 17.37 22.70 < 30.00

1 1 17.39 22.72 < 30.00

1 131 17.67 23.00 < 30.00

128 0 17.38 22.71 < 30.00

1 132 17.57 22.90 < 30.00

1 0 17.58 22.91 < 30.00

3730.02 60

81 40 17.21 22.54 < 30.00

1 1 17.00 22.33 < 30.00

1 160 17.10 22.43 < 30.00

162 0 17.18 22.51 < 30.00

1 161 17.14 22.47 < 30.00

1 0 16.75 22.08 < 30.00

3840.00 60

81 40 17.49 22.82 < 30.00

1 1 17.06 22.39 < 30.00

1 160 17.22 22.55 < 30.00

162 0 17.62 22.95 < 30.00

1 161 16.91 22.24 < 30.00

1 0 17.16 22.49 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3949.98 60

81 40 17.45 22.78 < 30.00

1 1 17.10 22.43 < 30.00

1 160 17.41 22.74 < 30.00

162 0 17.20 22.53 < 30.00

1 161 17.22 22.55 < 30.00

1 0 17.39 22.72 < 30.00

3735.00 70

90 45 16.82 22.15 < 30.00

1 1 16.75 22.08 < 30.00

1 187 16.61 21.94 < 30.00

180 0 16.91 22.24 < 30.00

1 188 16.88 22.21 < 30.00

1 0 16.90 22.23 < 30.00

3840.00 70

90 45 17.17 22.50 < 30.00

1 1 16.87 22.20 < 30.00

1 187 17.03 22.36 < 30.00

180 0 17.08 22.41 < 30.00

1 188 16.81 22.14 < 30.00

1 0 16.86 22.19 < 30.00

3945.00 70

90 45 17.34 22.67 < 30.00

1 1 17.44 22.77 < 30.00

1 187 16.85 22.18 < 30.00

180 0 17.57 22.90 < 30.00

1 188 17.27 22.60 < 30.00

1 0 16.86 22.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

3740.01 80

108 54 16.92 22.25 < 30.00

1 1 16.93 22.26 < 30.00

1 215 16.83 22.16 < 30.00

216 0 16.81 22.14 < 30.00

1 216 16.91 22.24 < 30.00

1 0 16.72 22.05 < 30.00

3840.00 80

108 54 17.20 22.53 < 30.00

1 1 16.89 22.22 < 30.00

1 215 16.85 22.18 < 30.00

216 0 17.17 22.50 < 30.00

1 216 17.01 22.34 < 30.00

1 0 17.18 22.51 < 30.00

3939.99 80

108 54 17.30 22.63 < 30.00

1 1 17.58 22.91 < 30.00

1 215 17.52 22.85 < 30.00

216 0 17.43 22.76 < 30.00

1 216 17.75 23.08 < 30.00

1 0 17.53 22.86 < 30.00

3745.02 90

120 60 17.04 22.37 < 30.00

1 1 17.05 22.38 < 30.00

1 243 16.73 22.06 < 30.00

243 0 17.04 22.37 < 30.00

1 244 16.85 22.18 < 30.00

1 0 16.60 21.93 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM 256QAM

3840.00 90

120 60 17.17 22.50 < 30.00

1 1 17.08 22.41 < 30.00

1 243 17.14 22.47 < 30.00

243 0 17.09 22.42 < 30.00

1 244 16.85 22.18 < 30.00

1 0 16.86 22.19 < 30.00

3934.98 90

120 60 17.12 22.45 < 30.00

1 1 17.28 22.61 < 30.00

1 243 17.40 22.73 < 30.00

243 0 17.27 22.60 < 30.00

1 244 17.36 22.69 < 30.00

1 0 17.34 22.67 < 30.00

3750.00 100

135 67 17.14 22.47 < 30.00

1 1 16.81 22.14 < 30.00

1 271 16.95 22.28 < 30.00

270 0 17.07 22.40 < 30.00

1 272 16.87 22.20 < 30.00

1 0 16.66 21.99 < 30.00

3840.00 100

135 67 17.27 22.60 < 30.00

1 1 16.92 22.25 < 30.00

1 271 17.00 22.33 < 30.00

270 0 17.31 22.64 < 30.00

1 272 16.63 21.96 < 30.00

1 0 16.89 22.22 < 30.00

3930.00 100

135 67 17.33 22.66 < 30.00

1 1 17.34 22.67 < 30.00

1 271 17.63 22.96 < 30.00

270 0 17.40 22.73 < 30.00

1 272 16.84 22.17 < 30.00

1 0 17.23 22.56 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3705.00 10

12 6 18.77 24.10 < 30.00

1 1 18.83 24.16 < 30.00

1 22 18.70 24.03 < 30.00

24 0 18.57 23.90 < 30.00

1 23 18.13 23.46 < 30.00

1 0 18.19 23.52 < 30.00

3840.00 10

12 6 19.02 24.35 < 30.00

1 1 19.18 24.51 < 30.00

1 22 18.85 24.18 < 30.00

24 0 18.98 24.31 < 30.00

1 23 18.63 23.96 < 30.00

1 0 18.46 23.79 < 30.00

3975.00 10

12 6 19.39 24.72 < 30.00

1 1 19.17 24.50 < 30.00

1 22 19.54 24.87 < 30.00

24 0 19.49 24.82 < 30.00

1 23 18.77 24.10 < 30.00

1 0 18.74 24.07 < 30.00

3707.52 15

19 9 18.83 24.16 < 30.00

1 1 18.93 24.26 < 30.00

1 36 18.71 24.04 < 30.00

38 0 18.93 24.26 < 30.00

1 37 18.23 23.56 < 30.00

1 0 18.09 23.42 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3840.00 15

19 9 19.33 24.66 < 30.00

1 1 19.23 24.56 < 30.00

1 36 19.01 24.34 < 30.00

38 0 19.16 24.49 < 30.00

1 37 18.61 23.94 < 30.00

1 0 18.47 23.80 < 30.00

3972.48 15

19 9 19.35 24.68 < 30.00

1 1 19.44 24.77 < 30.00

1 36 19.29 24.62 < 30.00

38 0 19.23 24.56 < 30.00

1 37 18.89 24.22 < 30.00

1 0 18.86 24.19 < 30.00

3710.01 20

25 12 18.88 24.21 < 30.00

1 1 18.65 23.98 < 30.00

1 49 18.87 24.20 < 30.00

51 0 18.78 24.11 < 30.00

1 50 18.31 23.64 < 30.00

1 0 18.31 23.64 < 30.00

3840.00 20

25 12 19.30 24.63 < 30.00

1 1 19.05 24.38 < 30.00

1 49 19.03 24.36 < 30.00

51 0 19.41 24.74 < 30.00

1 50 18.68 24.01 < 30.00

1 0 18.67 24.00 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3969.99 20

25 12 19.33 24.66 < 30.00

1 1 19.19 24.52 < 30.00

1 49 19.23 24.56 < 30.00

51 0 19.33 24.66 < 30.00

1 50 18.86 24.19 < 30.00

1 0 19.16 24.49 < 30.00

3715.02 30

39 19 18.73 24.06 < 30.00

1 1 19.01 24.34 < 30.00

1 76 18.74 24.07 < 30.00

78 0 18.83 24.16 < 30.00

1 77 18.63 23.96 < 30.00

1 0 18.34 23.67 < 30.00

3840.00 30

39 19 19.39 24.72 < 30.00

1 1 19.14 24.47 < 30.00

1 76 18.97 24.30 < 30.00

78 0 19.26 24.59 < 30.00

1 77 18.66 23.99 < 30.00

1 0 18.50 23.83 < 30.00

3964.98 30

39 19 19.47 24.80 < 30.00

1 1 19.14 24.47 < 30.00

1 76 19.20 24.53 < 30.00

78 0 19.43 24.76 < 30.00

1 77 18.71 24.04 < 30.00

1 0 18.71 24.04 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3720.00 40

53 26 18.88 24.21 < 30.00

1 1 19.09 24.42 < 30.00

1 104 18.80 24.13 < 30.00

106 0 18.87 24.20 < 30.00

1 105 18.52 23.85 < 30.00

1 0 18.34 23.67 < 30.00

3840.00 40

53 26 19.04 24.37 < 30.00

1 1 19.28 24.61 < 30.00

1 104 18.90 24.23 < 30.00

106 0 19.08 24.41 < 30.00

1 105 18.83 24.16 < 30.00

1 0 18.59 23.92 < 30.00

3960.00 40

53 26 19.32 24.65 < 30.00

1 1 19.06 24.39 < 30.00

1 104 19.57 24.90 < 30.00

106 0 19.37 24.70 < 30.00

1 105 18.69 24.02 < 30.00

1 0 18.95 24.28 < 30.00

3725.01 50

67 33 18.74 24.07 < 30.00

1 1 18.79 24.12 < 30.00

1 131 18.42 23.75 < 30.00

133 0 18.75 24.08 < 30.00

1 132 18.02 23.35 < 30.00

1 0 17.92 23.25 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3840.00 50

67 33 19.07 24.40 < 30.00

1 1 18.94 24.27 < 30.00

1 131 18.96 24.29 < 30.00

133 0 18.89 24.22 < 30.00

1 132 18.44 23.77 < 30.00

1 0 18.43 23.76 < 30.00

3954.99 50

67 33 18.95 24.28 < 30.00

1 1 19.08 24.41 < 30.00

1 131 18.97 24.30 < 30.00

133 0 18.99 24.32 < 30.00

1 132 18.52 23.85 < 30.00

1 0 18.68 24.01 < 30.00

3730.02 60

81 40 18.71 24.04 < 30.00

1 1 18.51 23.84 < 30.00

1 160 18.54 23.87 < 30.00

162 0 18.64 23.97 < 30.00

1 161 18.11 23.44 < 30.00

1 0 17.87 23.20 < 30.00

3840.00 60

81 40 19.08 24.41 < 30.00

1 1 18.89 24.22 < 30.00

1 160 18.68 24.01 < 30.00

162 0 19.18 24.51 < 30.00

1 161 18.16 23.49 < 30.00

1 0 18.14 23.47 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3949.98 60

81 40 23.63 24.21 < 30.00

1 1 23.73 24.31 < 30.00

1 160 23.70 24.28 < 30.00

162 0 23.69 24.27 < 30.00

1 161 23.09 23.67 < 30.00

1 0 23.30 23.88 < 30.00

3735.00 70

95 47 23.31 23.89 < 30.00

1 1 23.33 23.91 < 30.00

1 187 23.37 23.95 < 30.00

189 0 23.29 23.87 < 30.00

1 188 22.73 23.31 < 30.00

1 0 22.83 23.41 < 30.00

3840.00 70

95 47 23.50 24.08 < 30.00

1 1 23.35 23.93 < 30.00

1 187 23.52 24.10 < 30.00

189 0 23.48 24.06 < 30.00

1 188 22.94 23.52 < 30.00

1 0 23.15 23.73 < 30.00

3945.00 70

95 47 23.79 24.37 < 30.00

1 1 23.88 24.46 < 30.00

1 187 23.50 24.08 < 30.00

189 0 23.75 24.33 < 30.00

1 188 23.50 24.08 < 30.00

1 0 22.90 23.48 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3740.01 80

109 54 18.54 23.87 < 30.00

1 1 18.63 23.96 < 30.00

1 215 18.31 23.64 < 30.00

217 0 18.37 23.70 < 30.00

1 216 17.94 23.27 < 30.00

1 0 17.84 23.17 < 30.00

3840.00 80

109 54 18.76 24.09 < 30.00

1 1 18.92 24.25 < 30.00

1 215 18.57 23.90 < 30.00

217 0 18.77 24.10 < 30.00

1 216 18.16 23.49 < 30.00

1 0 18.11 23.44 < 30.00

3939.99 80

109 54 18.88 24.21 < 30.00

1 1 18.64 23.97 < 30.00

1 215 19.00 24.33 < 30.00

217 0 18.83 24.16 < 30.00

1 216 18.22 23.55 < 30.00

1 0 18.40 23.73 < 30.00

3745.02 90

123 61 18.53 23.86 < 30.00

1 1 18.53 23.86 < 30.00

1 243 18.44 23.77 < 30.00

245 0 18.60 23.93 < 30.00

1 244 17.85 23.18 < 30.00

1 0 17.75 23.08 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3840.00 90

123 61 18.62 23.95 < 30.00

1 1 18.78 24.11 < 30.00

1 243 18.75 24.08 < 30.00

245 0 18.68 24.01 < 30.00

1 244 17.91 23.24 < 30.00

1 0 18.15 23.48 < 30.00

3934.98 90

123 61 18.65 23.98 < 30.00

1 1 18.81 24.14 < 30.00

1 243 18.76 24.09 < 30.00

245 0 18.84 24.17 < 30.00

1 244 18.28 23.61 < 30.00

1 0 18.46 23.79 < 30.00

3750.00 100

137 68 18.66 23.99 < 30.00

1 1 18.29 23.62 < 30.00

1 271 18.29 23.62 < 30.00

273 0 18.43 23.76 < 30.00

1 272 17.77 23.10 < 30.00

1 0 17.64 22.97 < 30.00

3840.00 100

137 68 18.85 24.18 < 30.00

1 1 18.54 23.87 < 30.00

1 271 18.85 24.18 < 30.00

273 0 18.93 24.26 < 30.00

1 272 17.66 22.99 < 30.00

1 0 17.84 23.17 < 30.00

3930.00 100

137 68 18.93 24.26 < 30.00

1 1 18.68 24.01 < 30.00

1 271 19.03 24.36 < 30.00

273 0 18.92 24.25 < 30.00

1 272 17.97 23.30 < 30.00

1 0 18.36 23.69 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3705.00 10

12 6 18.62 23.95 < 30.00

1 1 18.97 24.30 < 30.00

1 22 18.86 24.19 < 30.00

24 0 18.67 24.00 < 30.00

1 23 18.18 23.51 < 30.00

1 0 18.01 23.34 < 30.00

3840.00 10

12 6 18.96 24.29 < 30.00

1 1 19.29 24.62 < 30.00

1 22 18.93 24.26 < 30.00

24 0 19.14 24.47 < 30.00

1 23 18.66 23.99 < 30.00

1 0 18.51 23.84 < 30.00

3975.00 10

12 6 19.35 24.68 < 30.00

1 1 19.29 24.62 < 30.00

1 22 19.45 24.78 < 30.00

24 0 19.48 24.81 < 30.00

1 23 18.81 24.14 < 30.00

1 0 18.64 23.97 < 30.00

3707.52 15

19 9 18.83 24.16 < 30.00

1 1 18.96 24.29 < 30.00

1 36 18.72 24.05 < 30.00

38 0 18.98 24.31 < 30.00

1 37 18.16 23.49 < 30.00

1 0 18.27 23.60 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3840.00 15

19 9 19.19 24.52 < 30.00

1 1 19.38 24.71 < 30.00

1 36 19.00 24.33 < 30.00

38 0 19.30 24.63 < 30.00

1 37 18.53 23.86 < 30.00

1 0 18.73 24.06 < 30.00

3972.48 15

19 9 19.26 24.59 < 30.00

1 1 19.61 24.94 < 30.00

1 36 19.33 24.66 < 30.00

38 0 19.39 24.72 < 30.00

1 37 18.99 24.32 < 30.00

1 0 18.80 24.13 < 30.00

3710.01 20

25 12 18.95 24.28 < 30.00

1 1 18.73 24.06 < 30.00

1 49 18.75 24.08 < 30.00

51 0 18.77 24.10 < 30.00

1 50 18.11 23.44 < 30.00

1 0 18.02 23.35 < 30.00

3840.00 20

25 12 19.31 24.64 < 30.00

1 1 19.21 24.54 < 30.00

1 49 19.07 24.40 < 30.00

51 0 19.38 24.71 < 30.00

1 50 18.52 23.85 < 30.00

1 0 18.42 23.75 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3969.99 20

25 12 19.40 24.73 < 30.00

1 1 19.69 25.02 < 30.00

1 49 19.52 24.85 < 30.00

51 0 19.31 24.64 < 30.00

1 50 18.49 23.82 < 30.00

1 0 18.93 24.26 < 30.00

3715.02 30

39 19 18.64 23.97 < 30.00

1 1 19.03 24.36 < 30.00

1 76 18.60 23.93 < 30.00

78 0 18.80 24.13 < 30.00

1 77 18.63 23.96 < 30.00

1 0 18.25 23.58 < 30.00

3840.00 30

39 19 19.26 24.59 < 30.00

1 1 19.18 24.51 < 30.00

1 76 19.09 24.42 < 30.00

78 0 19.24 24.57 < 30.00

1 77 18.65 23.98 < 30.00

1 0 18.55 23.88 < 30.00

3964.98 30

39 19 19.24 24.57 < 30.00

1 1 19.37 24.70 < 30.00

1 76 19.44 24.77 < 30.00

78 0 19.44 24.77 < 30.00

1 77 18.79 24.12 < 30.00

1 0 18.73 24.06 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3720.00 40

53 26 18.93 24.26 < 30.00

1 1 19.33 24.66 < 30.00

1 104 18.97 24.30 < 30.00

106 0 18.99 24.32 < 30.00

1 105 18.60 23.93 < 30.00

1 0 18.21 23.54 < 30.00

3840.00 40

53 26 18.99 24.32 < 30.00

1 1 19.51 24.84 < 30.00

1 104 19.05 24.38 < 30.00

106 0 19.21 24.54 < 30.00

1 105 18.76 24.09 < 30.00

1 0 18.66 23.99 < 30.00

3960.00 40

53 26 19.35 24.68 < 30.00

1 1 19.10 24.43 < 30.00

1 104 19.50 24.83 < 30.00

106 0 19.34 24.67 < 30.00

1 105 18.75 24.08 < 30.00

1 0 18.87 24.20 < 30.00

3725.01 50

67 33 18.67 24.00 < 30.00

1 1 18.82 24.15 < 30.00

1 131 18.50 23.83 < 30.00

133 0 18.77 24.10 < 30.00

1 132 17.93 23.26 < 30.00

1 0 17.93 23.26 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3840.00 50

67 33 19.05 24.38 < 30.00

1 1 19.24 24.57 < 30.00

1 131 18.88 24.21 < 30.00

133 0 18.89 24.22 < 30.00

1 132 18.29 23.62 < 30.00

1 0 18.49 23.82 < 30.00

3954.99 50

67 33 18.89 24.22 < 30.00

1 1 19.19 24.52 < 30.00

1 131 19.29 24.62 < 30.00

133 0 19.08 24.41 < 30.00

1 132 18.37 23.70 < 30.00

1 0 18.70 24.03 < 30.00

3730.02 60

81 40 18.67 24.00 < 30.00

1 1 18.70 24.03 < 30.00

1 160 18.87 24.20 < 30.00

162 0 18.60 23.93 < 30.00

1 161 17.86 23.19 < 30.00

1 0 17.69 23.02 < 30.00

3840.00 60

81 40 19.04 24.37 < 30.00

1 1 19.00 24.33 < 30.00

1 160 18.94 24.27 < 30.00

162 0 19.14 24.47 < 30.00

1 161 17.99 23.32 < 30.00

1 0 18.09 23.42 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3949.98 60

81 40 18.76 24.09 < 30.00

1 1 19.25 24.58 < 30.00

1 160 19.30 24.63 < 30.00

162 0 18.80 24.13 < 30.00

1 161 18.24 23.57 < 30.00

1 0 18.52 23.85 < 30.00

3735.00 70

95 47 18.35 23.68 < 30.00

1 1 18.35 23.68 < 30.00

1 187 18.20 23.53 < 30.00

189 0 18.41 23.74 < 30.00

1 188 17.97 23.30 < 30.00

1 0 18.02 23.35 < 30.00

3840.00 70

95 47 18.74 24.07 < 30.00

1 1 18.32 23.65 < 30.00

1 187 18.58 23.91 < 30.00

189 0 18.66 23.99 < 30.00

1 188 17.94 23.27 < 30.00

1 0 18.10 23.43 < 30.00

3945.00 70

95 47 18.96 24.29 < 30.00

1 1 19.00 24.33 < 30.00

1 187 18.56 23.89 < 30.00

189 0 19.01 24.34 < 30.00

1 188 18.58 23.91 < 30.00

1 0 18.05 23.38 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3740.01 80

109 54 18.50 23.83 < 30.00

1 1 18.59 23.92 < 30.00

1 215 18.44 23.77 < 30.00

217 0 18.37 23.70 < 30.00

1 216 17.91 23.24 < 30.00

1 0 17.64 22.97 < 30.00

3840.00 80

109 54 18.79 24.12 < 30.00

1 1 18.84 24.17 < 30.00

1 215 18.31 23.64 < 30.00

217 0 18.68 24.01 < 30.00

1 216 18.04 23.37 < 30.00

1 0 18.18 23.51 < 30.00

3939.99 80

109 54 18.80 24.13 < 30.00

1 1 18.77 24.10 < 30.00

1 215 19.25 24.58 < 30.00

217 0 18.82 24.15 < 30.00

1 216 18.29 23.62 < 30.00

1 0 18.39 23.72 < 30.00

3745.02 90

123 61 18.53 23.86 < 30.00

1 1 18.61 23.94 < 30.00

1 243 18.18 23.51 < 30.00

245 0 18.56 23.89 < 30.00

1 244 18.00 23.33 < 30.00

1 0 17.56 22.89 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3840.00 90

123 61 18.78 24.11 < 30.00

1 1 18.80 24.13 < 30.00

1 243 18.63 23.96 < 30.00

245 0 18.65 23.98 < 30.00

1 244 17.90 23.23 < 30.00

1 0 18.12 23.45 < 30.00

3934.98 90

123 61 18.69 24.02 < 30.00

1 1 18.88 24.21 < 30.00

1 243 18.70 24.03 < 30.00

245 0 18.81 24.14 < 30.00

1 244 18.61 23.94 < 30.00

1 0 18.23 23.56 < 30.00

3750.00 100

137 68 18.61 23.94 < 30.00

1 1 18.45 23.78 < 30.00

1 271 18.29 23.62 < 30.00

273 0 18.50 23.83 < 30.00

1 272 17.76 23.09 < 30.00

1 0 17.79 23.12 < 30.00

3840.00 100

137 68 18.88 24.21 < 30.00

1 1 18.70 24.03 < 30.00

1 271 18.76 24.09 < 30.00

273 0 19.02 24.35 < 30.00

1 272 17.73 23.06 < 30.00

1 0 17.92 23.25 < 30.00

3930.00 100

137 68 19.00 24.33 < 30.00

1 1 18.87 24.20 < 30.00

1 271 19.32 24.65 < 30.00

273 0 18.89 24.22 < 30.00

1 272 18.13 23.46 < 30.00

1 0 18.42 23.75 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3705.00 10

12 6 18.24 23.57 < 30.00

1 1 18.38 23.71 < 30.00

1 22 18.37 23.70 < 30.00

24 0 18.16 23.49 < 30.00

1 23 18.18 23.51 < 30.00

1 0 18.21 23.54 < 30.00

3840.00 10

12 6 18.42 23.75 < 30.00

1 1 18.53 23.86 < 30.00

1 22 18.37 23.70 < 30.00

24 0 18.54 23.87 < 30.00

1 23 18.79 24.12 < 30.00

1 0 18.74 24.07 < 30.00

3975.00 10

12 6 18.98 24.31 < 30.00

1 1 18.81 24.14 < 30.00

1 22 18.95 24.28 < 30.00

24 0 18.95 24.28 < 30.00

1 23 19.01 24.34 < 30.00

1 0 18.95 24.28 < 30.00

3707.52 15

19 9 18.31 23.64 < 30.00

1 1 18.25 23.58 < 30.00

1 36 18.17 23.50 < 30.00

38 0 18.41 23.74 < 30.00

1 37 18.31 23.64 < 30.00

1 0 18.18 23.51 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3840.00 15

19 9 18.69 24.02 < 30.00

1 1 18.72 24.05 < 30.00

1 36 18.69 24.02 < 30.00

38 0 18.57 23.90 < 30.00

1 37 18.60 23.93 < 30.00

1 0 18.70 24.03 < 30.00

3972.48 15

19 9 18.78 24.11 < 30.00

1 1 18.93 24.26 < 30.00

1 36 18.75 24.08 < 30.00

38 0 18.85 24.18 < 30.00

1 37 18.95 24.28 < 30.00

1 0 18.96 24.29 < 30.00

3710.01 20

25 12 18.51 23.84 < 30.00

1 1 18.41 23.74 < 30.00

1 49 18.50 23.83 < 30.00

51 0 18.42 23.75 < 30.00

1 50 18.33 23.66 < 30.00

1 0 18.46 23.79 < 30.00

3840.00 20

25 12 18.83 24.16 < 30.00

1 1 18.83 24.16 < 30.00

1 49 19.02 24.35 < 30.00

51 0 18.97 24.30 < 30.00

1 50 18.70 24.03 < 30.00

1 0 18.82 24.15 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3969.99 20

25 12 18.89 24.22 < 30.00

1 1 18.94 24.27 < 30.00

1 49 19.05 24.38 < 30.00

51 0 18.79 24.12 < 30.00

1 50 18.90 24.23 < 30.00

1 0 19.04 24.37 < 30.00

3715.02 30

39 19 18.17 23.50 < 30.00

1 1 18.40 23.73 < 30.00

1 76 18.34 23.67 < 30.00

78 0 18.26 23.59 < 30.00

1 77 18.53 23.86 < 30.00

1 0 18.31 23.64 < 30.00

3840.00 30

39 19 18.78 24.11 < 30.00

1 1 18.50 23.83 < 30.00

1 76 18.69 24.02 < 30.00

78 0 18.72 24.05 < 30.00

1 77 18.90 24.23 < 30.00

1 0 18.60 23.93 < 30.00

3964.98 30

39 19 18.79 24.12 < 30.00

1 1 18.78 24.11 < 30.00

1 76 19.00 24.33 < 30.00

78 0 18.99 24.32 < 30.00

1 77 18.64 23.97 < 30.00

1 0 18.82 24.15 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3720.00 40

53 26 18.47 23.80 < 30.00

1 1 18.68 24.01 < 30.00

1 104 18.53 23.86 < 30.00

106 0 18.40 23.73 < 30.00

1 105 18.59 23.92 < 30.00

1 0 18.24 23.57 < 30.00

3840.00 40

53 26 18.52 23.85 < 30.00

1 1 18.86 24.19 < 30.00

1 104 18.11 23.44 < 30.00

106 0 18.65 23.98 < 30.00

1 105 18.79 24.12 < 30.00

1 0 18.41 23.74 < 30.00

3960.00 40

53 26 18.92 24.25 < 30.00

1 1 18.63 23.96 < 30.00

1 104 19.07 24.40 < 30.00

106 0 18.86 24.19 < 30.00

1 105 18.73 24.06 < 30.00

1 0 18.97 24.30 < 30.00

3725.01 50

67 33 18.14 23.47 < 30.00

1 1 18.28 23.61 < 30.00

1 131 18.13 23.46 < 30.00

133 0 18.24 23.57 < 30.00

1 132 18.23 23.56 < 30.00

1 0 17.99 23.32 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3840.00 50

67 33 18.52 23.85 < 30.00

1 1 18.51 23.84 < 30.00

1 131 18.83 24.16 < 30.00

133 0 18.41 23.74 < 30.00

1 132 18.51 23.84 < 30.00

1 0 18.77 24.10 < 30.00

3954.99 50

67 33 18.44 23.77 < 30.00

1 1 18.69 24.02 < 30.00

1 131 18.61 23.94 < 30.00

133 0 18.55 23.88 < 30.00

1 132 18.72 24.05 < 30.00

1 0 18.78 24.11 < 30.00

3730.02 60

81 40 18.13 23.46 < 30.00

1 1 18.17 23.50 < 30.00

1 160 18.07 23.40 < 30.00

162 0 18.14 23.47 < 30.00

1 161 18.28 23.61 < 30.00

1 0 18.14 23.47 < 30.00

3840.00 60

81 40 18.46 23.79 < 30.00

1 1 18.26 23.59 < 30.00

1 160 18.60 23.93 < 30.00

162 0 18.59 23.92 < 30.00

1 161 18.31 23.64 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3949.98 60

81 40 18.29 23.62 < 30.00

1 1 18.49 23.82 < 30.00

1 160 18.58 23.91 < 30.00

162 0 18.36 23.69 < 30.00

1 161 18.45 23.78 < 30.00

1 0 18.73 24.06 < 30.00

3735.00 70

95 47 17.94 23.27 < 30.00

1 1 17.96 23.29 < 30.00

1 187 17.92 23.25 < 30.00

189 0 17.92 23.25 < 30.00

1 188 17.84 23.17 < 30.00

1 0 18.03 23.36 < 30.00

3840.00 70

95 47 18.27 23.60 < 30.00

1 1 17.84 23.17 < 30.00

1 187 18.12 23.45 < 30.00

189 0 18.21 23.54 < 30.00

1 188 17.94 23.27 < 30.00

1 0 18.12 23.45 < 30.00

3945.00 70

95 47 18.42 23.75 < 30.00

1 1 18.60 23.93 < 30.00

1 187 17.99 23.32 < 30.00

189 0 18.53 23.86 < 30.00

1 188 18.48 23.81 < 30.00

1 0 18.01 23.34 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3740.01 80

109 54 17.97 23.30 < 30.00

1 1 18.05 23.38 < 30.00

1 215 17.74 23.07 < 30.00

217 0 17.90 23.23 < 30.00

1 216 18.00 23.33 < 30.00

1 0 17.74 23.07 < 30.00

3840.00 80

109 54 18.07 23.40 < 30.00

1 1 18.12 23.45 < 30.00

1 215 17.86 23.19 < 30.00

217 0 18.24 23.57 < 30.00

1 216 18.27 23.60 < 30.00

1 0 18.17 23.50 < 30.00

3939.99 80

109 54 18.36 23.69 < 30.00

1 1 18.11 23.44 < 30.00

1 215 18.41 23.74 < 30.00

217 0 18.37 23.70 < 30.00

1 216 18.37 23.70 < 30.00

1 0 18.28 23.61 < 30.00

3745.02 90

123 61 18.05 23.38 < 30.00

1 1 18.06 23.39 < 30.00

1 243 17.71 23.04 < 30.00

245 0 18.20 23.53 < 30.00

1 244 17.82 23.15 < 30.00

1 0 17.81 23.14 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



700 of
1848

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3840.00 90

123 61 18.12 23.45 < 30.00

1 1 18.18 23.51 < 30.00

1 243 18.12 23.45 < 30.00

245 0 18.11 23.44 < 30.00

1 244 17.75 23.08 < 30.00

1 0 18.23 23.56 < 30.00

3934.98 90

123 61 18.05 23.38 < 30.00

1 1 18.49 23.82 < 30.00

1 243 18.38 23.71 < 30.00

245 0 18.25 23.58 < 30.00

1 244 18.22 23.55 < 30.00

1 0 18.48 23.81 < 30.00

3750.00 100

137 68 18.06 23.39 < 30.00

1 1 17.89 23.22 < 30.00

1 271 17.94 23.27 < 30.00

273 0 18.05 23.38 < 30.00

1 272 17.91 23.24 < 30.00

1 0 17.61 22.94 < 30.00

3840.00 100

137 68 18.35 23.68 < 30.00

1 1 18.10 23.43 < 30.00

1 271 18.09 23.42 < 30.00

273 0 18.47 23.80 < 30.00

1 272 17.79 23.12 < 30.00

1 0 17.80 23.13 < 30.00

3930.00 100

137 68 18.35 23.68 < 30.00

1 1 18.08 23.41 < 30.00

1 271 18.47 23.80 < 30.00

273 0 18.45 23.78 < 30.00

1 272 18.18 23.51 < 30.00

1 0 18.45 23.78 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



700 of
1848

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3705.00 10

12 6 15.08 20.41 < 30.00

1 1 15.46 20.79 < 30.00

1 22 15.65 20.98 < 30.00

24 0 15.14 20.47 < 30.00

1 23 15.57 20.90 < 30.00

1 0 15.62 20.95 < 30.00

3840.00 10

12 6 15.50 20.83 < 30.00

1 1 15.87 21.20 < 30.00

1 22 15.55 20.88 < 30.00

24 0 15.57 20.90 < 30.00

1 23 15.81 21.14 < 30.00

1 0 15.76 21.09 < 30.00

3975.00 10

12 6 15.81 21.14 < 30.00

1 1 15.84 21.17 < 30.00

1 22 16.22 21.55 < 30.00

24 0 15.86 21.19 < 30.00

1 23 16.17 21.50 < 30.00

1 0 16.03 21.36 < 30.00

3707.52 15

19 9 15.38 20.71 < 30.00

1 1 15.54 20.87 < 30.00

1 36 15.50 20.83 < 30.00

38 0 15.36 20.69 < 30.00

1 37 15.41 20.74 < 30.00

1 0 15.41 20.74 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3840.00 15

19 9 15.73 21.06 < 30.00

1 1 16.05 21.38 < 30.00

1 36 15.91 21.24 < 30.00

38 0 15.59 20.92 < 30.00

1 37 15.96 21.29 < 30.00

1 0 15.98 21.31 < 30.00

3972.48 15

19 9 15.72 21.05 < 30.00

1 1 16.27 21.60 < 30.00

1 36 16.05 21.38 < 30.00

38 0 15.81 21.14 < 30.00

1 37 16.29 21.62 < 30.00

1 0 16.28 21.61 < 30.00

3710.01 20

25 12 15.47 20.80 < 30.00

1 1 15.46 20.79 < 30.00

1 49 15.68 21.01 < 30.00

51 0 15.35 20.68 < 30.00

1 50 15.49 20.82 < 30.00

1 0 15.47 20.80 < 30.00

3840.00 20

25 12 15.78 21.11 < 30.00

1 1 16.05 21.38 < 30.00

1 49 15.89 21.22 < 30.00

51 0 15.83 21.16 < 30.00

1 50 15.85 21.18 < 30.00

1 0 15.90 21.23 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3969.99 20

25 12 15.77 21.10 < 30.00

1 1 16.00 21.33 < 30.00

1 49 16.25 21.58 < 30.00

51 0 15.81 21.14 < 30.00

1 50 15.92 21.25 < 30.00

1 0 16.60 21.93 < 30.00

3715.02 30

39 19 15.21 20.54 < 30.00

1 1 15.74 21.07 < 30.00

1 76 15.39 20.72 < 30.00

78 0 15.38 20.71 < 30.00

1 77 15.80 21.13 < 30.00

1 0 15.58 20.91 < 30.00

3840.00 30

39 19 15.82 21.15 < 30.00

1 1 15.92 21.25 < 30.00

1 76 15.75 21.08 < 30.00

78 0 15.70 21.03 < 30.00

1 77 16.14 21.47 < 30.00

1 0 15.73 21.06 < 30.00

3964.98 30

39 19 15.84 21.17 < 30.00

1 1 15.97 21.30 < 30.00

1 76 16.11 21.44 < 30.00

78 0 16.13 21.46 < 30.00

1 77 15.72 21.05 < 30.00

1 0 16.11 21.44 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3720.00 40

53 26 15.33 20.66 < 30.00

1 1 15.91 21.24 < 30.00

1 104 15.87 21.20 < 30.00

106 0 15.45 20.78 < 30.00

1 105 15.79 21.12 < 30.00

1 0 15.61 20.94 < 30.00

3840.00 40

53 26 15.59 20.92 < 30.00

1 1 15.95 21.28 < 30.00

1 104 15.76 21.09 < 30.00

106 0 15.70 21.03 < 30.00

1 105 16.13 21.46 < 30.00

1 0 15.74 21.07 < 30.00

3960.00 40

53 26 15.82 21.15 < 30.00

1 1 15.91 21.24 < 30.00

1 104 16.29 21.62 < 30.00

106 0 15.93 21.26 < 30.00

1 105 15.91 21.24 < 30.00

1 0 16.18 21.51 < 30.00

3725.01 50

67 33 15.15 20.48 < 30.00

1 1 15.44 20.77 < 30.00

1 131 15.13 20.46 < 30.00

133 0 15.46 20.79 < 30.00

1 132 15.27 20.60 < 30.00

1 0 15.12 20.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3840.00 50

67 33 15.47 20.80 < 30.00

1 1 15.71 21.04 < 30.00

1 131 15.61 20.94 < 30.00

133 0 15.40 20.73 < 30.00

1 132 15.67 21.00 < 30.00

1 0 15.89 21.22 < 30.00

3954.99 50

67 33 15.46 20.79 < 30.00

1 1 15.72 21.05 < 30.00

1 131 15.72 21.05 < 30.00

133 0 15.78 21.11 < 30.00

1 132 15.87 21.20 < 30.00

1 0 15.99 21.32 < 30.00

3730.02 60

81 40 15.07 20.40 < 30.00

1 1 15.16 20.49 < 30.00

1 160 15.29 20.62 < 30.00

162 0 15.25 20.58 < 30.00

1 161 15.36 20.69 < 30.00

1 0 15.17 20.50 < 30.00

3840.00 60

81 40 15.67 21.00 < 30.00

1 1 15.69 21.02 < 30.00

1 160 15.34 20.67 < 30.00

162 0 15.64 20.97 < 30.00

1 161 15.40 20.73 < 30.00

1 0 15.32 20.65 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3949.98 60

81 40 15.33 20.66 < 30.00

1 1 15.70 21.03 < 30.00

1 160 15.69 21.02 < 30.00

162 0 15.49 20.82 < 30.00

1 161 15.63 20.96 < 30.00

1 0 16.18 21.51 < 30.00

3735.00 70

95 47 14.85 20.18 < 30.00

1 1 14.78 20.11 < 30.00

1 187 14.70 20.03 < 30.00

189 0 15.00 20.33 < 30.00

1 188 14.85 20.18 < 30.00

1 0 15.05 20.38 < 30.00

3840.00 70

95 47 15.12 20.45 < 30.00

1 1 14.80 20.13 < 30.00

1 187 14.93 20.26 < 30.00

189 0 15.06 20.39 < 30.00

1 188 14.89 20.22 < 30.00

1 0 15.05 20.38 < 30.00

3945.00 70

95 47 15.39 20.72 < 30.00

1 1 15.45 20.78 < 30.00

1 187 14.84 20.17 < 30.00

189 0 15.62 20.95 < 30.00

1 188 15.69 21.02 < 30.00

1 0 14.93 20.26 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3740.01 80

109 54 15.01 20.34 < 30.00

1 1 15.34 20.67 < 30.00

1 215 14.98 20.31 < 30.00

217 0 15.02 20.35 < 30.00

1 216 15.29 20.62 < 30.00

1 0 14.97 20.30 < 30.00

3840.00 80

109 54 15.14 20.47 < 30.00

1 1 15.44 20.77 < 30.00

1 215 15.23 20.56 < 30.00

217 0 15.15 20.48 < 30.00

1 216 15.39 20.72 < 30.00

1 0 15.28 20.61 < 30.00

3939.99 80

109 54 15.25 20.58 < 30.00

1 1 15.35 20.68 < 30.00

1 215 15.76 21.09 < 30.00

217 0 15.47 20.80 < 30.00

1 216 16.06 21.39 < 30.00

1 0 15.41 20.74 < 30.00

3745.02 90

123 61 15.22 20.55 < 30.00

1 1 15.25 20.58 < 30.00

1 243 15.02 20.35 < 30.00

245 0 15.31 20.64 < 30.00

1 244 15.00 20.33 < 30.00

1 0 14.86 20.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3840.00 90

123 61 15.23 20.56 < 30.00

1 1 15.58 20.91 < 30.00

1 243 15.54 20.87 < 30.00

245 0 15.28 20.61 < 30.00

1 244 15.25 20.58 < 30.00

1 0 15.40 20.73 < 30.00

3934.98 90

123 61 15.13 20.46 < 30.00

1 1 15.59 20.92 < 30.00

1 243 16.13 21.46 < 30.00

245 0 15.19 20.52 < 30.00

1 244 15.41 20.74 < 30.00

1 0 15.63 20.96 < 30.00

3750.00 100

137 68 15.13 20.46 < 30.00

1 1 15.17 20.50 < 30.00

1 271 14.98 20.31 < 30.00

273 0 14.96 20.29 < 30.00

1 272 15.07 20.40 < 30.00

1 0 14.88 20.21 < 30.00

3840.00 100

137 68 15.33 20.66 < 30.00

1 1 15.50 20.83 < 30.00

1 271 15.33 20.66 < 30.00

273 0 15.41 20.74 < 30.00

1 272 15.29 20.62 < 30.00

1 0 14.96 20.29 < 30.00

3930.00 100

137 68 15.49 20.82 < 30.00

1 1 15.52 20.85 < 30.00

1 271 15.84 21.17 < 30.00

273 0 15.33 20.66 < 30.00

1 272 15.32 20.65 < 30.00

1 0 15.59 20.92 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



n77/n78 HPUE 3700 ~ 3980

Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3705.00 10

12 6 21.50 26.83 < 30.00

1 1 21.57 26.90 < 30.00

1 22 21.58 26.91 < 30.00

24 0 20.97 26.30 < 30.00

1 23 17.97 23.30 < 30.00

1 0 18.01 23.34 < 30.00

3840.00 10

12 6 21.75 27.08 < 30.00

1 1 21.90 27.23 < 30.00

1 22 21.63 26.96 < 30.00

24 0 21.37 26.70 < 30.00

1 23 18.51 23.84 < 30.00

1 0 18.25 23.58 < 30.00

3975.00 10

12 6 22.23 27.56 < 30.00

1 1 21.98 27.31 < 30.00

1 22 22.24 27.57 < 30.00

24 0 21.76 27.09 < 30.00

1 23 18.65 23.98 < 30.00

1 0 18.62 23.95 < 30.00

3707.52 15

18 9 21.70 27.03 < 30.00

1 1 21.71 27.04 < 30.00

1 36 21.71 27.04 < 30.00

36 0 21.34 26.67 < 30.00

1 37 18.15 23.48 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3840.00 15

18 9 22.10 27.43 < 30.00

1 1 22.26 27.59 < 30.00

1 36 22.09 27.42 < 30.00

36 0 21.57 26.90 < 30.00

1 37 18.61 23.94 < 30.00

1 0 18.53 23.86 < 30.00

3972.48 15

18 9 22.23 27.56 < 30.00

1 1 22.32 27.65 < 30.00

1 36 22.23 27.56 < 30.00

36 0 21.87 27.20 < 30.00

1 37 18.96 24.29 < 30.00

1 0 18.85 24.18 < 30.00

3710.01 20

25 12 21.87 27.20 < 30.00

1 1 21.62 26.95 < 30.00

1 49 21.78 27.11 < 30.00

50 0 21.35 26.68 < 30.00

1 50 18.29 23.62 < 30.00

1 0 18.12 23.45 < 30.00

3840.00 20

25 12 22.29 27.62 < 30.00

1 1 22.18 27.51 < 30.00

1 49 22.02 27.35 < 30.00

50 0 21.80 27.13 < 30.00

1 50 18.41 23.74 < 30.00

1 0 18.48 23.81 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3969.99 20

25 12 22.28 27.61 < 30.00

1 1 22.29 27.62 < 30.00

1 49 22.32 27.65 < 30.00

50 0 21.78 27.11 < 30.00

1 50 18.71 24.04 < 30.00

1 0 18.79 24.12 < 30.00

3715.02 30

36 78 21.77 27.10 < 30.00

1 1 21.95 27.28 < 30.00

1 76 21.59 26.92 < 30.00

75 0 21.30 26.63 < 30.00

1 77 18.49 23.82 < 30.00

1 0 18.18 23.51 < 30.00

3840.00 30

36 78 22.23 27.56 < 30.00

1 1 21.95 27.28 < 30.00

1 76 22.09 27.42 < 30.00

75 0 21.75 27.08 < 30.00

1 77 18.53 23.86 < 30.00

1 0 18.46 23.79 < 30.00

3964.98 30

36 78 22.39 27.72 < 30.00

1 1 22.24 27.57 < 30.00

1 76 22.32 27.65 < 30.00

75 0 21.98 27.31 < 30.00

1 77 18.62 23.95 < 30.00

1 0 18.70 24.03 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3720.00 40

50 25 21.94 27.27 < 30.00

1 1 22.06 27.39 < 30.00

1 104 21.87 27.20 < 30.00

100 0 21.34 26.67 < 30.00

1 105 18.38 23.71 < 30.00

1 0 18.34 23.67 < 30.00

3840.00 40

50 25 22.08 27.41 < 30.00

1 1 22.22 27.55 < 30.00

1 104 21.84 27.17 < 30.00

100 0 21.57 26.90 < 30.00

1 105 18.76 24.09 < 30.00

1 0 18.41 23.74 < 30.00

3960.00 40

50 25 22.25 27.58 < 30.00

1 1 22.12 27.45 < 30.00

1 104 22.50 27.83 < 30.00

100 0 21.86 27.19 < 30.00

1 105 18.69 24.02 < 30.00

1 0 18.84 24.17 < 30.00

3725.01 50

64 32 21.78 27.11 < 30.00

1 1 21.58 26.91 < 30.00

1 131 21.43 26.76 < 30.00

128 0 21.20 26.53 < 30.00

1 132 17.97 23.30 < 30.00

1 0 17.87 23.20 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3840.00 50

64 32 21.95 27.28 < 30.00

1 1 21.91 27.24 < 30.00

1 131 21.92 27.25 < 30.00

128 0 21.34 26.67 < 30.00

1 132 18.41 23.74 < 30.00

1 0 18.43 23.76 < 30.00

3954.99 50

64 32 21.86 27.19 < 30.00

1 1 21.95 27.28 < 30.00

1 131 22.06 27.39 < 30.00

128 0 21.50 26.83 < 30.00

1 132 18.53 23.86 < 30.00

1 0 18.70 24.03 < 30.00

3730.02 60

81 40 21.62 26.95 < 30.00

1 1 21.41 26.74 < 30.00

1 160 21.50 26.83 < 30.00

162 0 21.20 26.53 < 30.00

1 161 18.02 23.35 < 30.00

1 0 17.87 23.20 < 30.00

3840.00 60

81 40 22.03 27.36 < 30.00

1 1 21.76 27.09 < 30.00

1 160 21.71 27.04 < 30.00

162 0 21.66 26.99 < 30.00

1 161 18.01 23.34 < 30.00

1 0 18.19 23.52 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3949.98 60

81 40 21.90 27.23 < 30.00

1 1 21.80 27.13 < 30.00

1 160 22.01 27.34 < 30.00

162 0 21.35 26.68 < 30.00

1 161 18.17 23.50 < 30.00

1 0 18.35 23.68 < 30.00

3735.00 70

90 45 21.37 26.70 < 30.00

1 1 21.41 26.74 < 30.00

1 187 21.22 26.55 < 30.00

180 0 20.95 26.28 < 30.00

1 188 17.98 23.31 < 30.00

1 0 17.90 23.23 < 30.00

3840.00 70

90 45 21.71 27.04 < 30.00

1 1 21.39 26.72 < 30.00

1 187 21.66 26.99 < 30.00

180 0 21.24 26.57 < 30.00

1 188 17.94 23.27 < 30.00

1 0 17.94 23.27 < 30.00

3945.00 70

90 45 21.89 27.22 < 30.00

1 1 22.00 27.33 < 30.00

1 187 21.53 26.86 < 30.00

180 0 21.56 26.89 < 30.00

1 188 18.32 23.65 < 30.00

1 0 17.98 23.31 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3740.01 80

108 54 21.53 26.86 < 30.00

1 1 21.59 26.92 < 30.00

1 215 21.29 26.62 < 30.00

216 0 20.92 26.25 < 30.00

1 216 17.89 23.22 < 30.00

1 0 17.79 23.12 < 30.00

3840.00 80

108 54 21.72 27.05 < 30.00

1 1 21.64 26.97 < 30.00

1 215 21.51 26.84 < 30.00

216 0 21.22 26.55 < 30.00

1 216 18.22 23.55 < 30.00

1 0 18.11 23.44 < 30.00

3939.99 80

108 54 21.88 27.21 < 30.00

1 1 21.57 26.90 < 30.00

1 215 21.90 27.23 < 30.00

216 0 21.40 26.73 < 30.00

1 216 18.25 23.58 < 30.00

1 0 18.26 23.59 < 30.00

3745.02 90

120 60 21.57 26.90 < 30.00

1 1 21.58 26.91 < 30.00

1 243 21.32 26.65 < 30.00

243 0 21.08 26.41 < 30.00

1 244 17.78 23.11 < 30.00

1 0 17.58 22.91 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM PI/2 BPSK

3840.00 90

120 60 21.79 27.12 < 30.00

1 1 21.63 26.96 < 30.00

1 243 21.69 27.02 < 30.00

243 0 21.06 26.39 < 30.00

1 244 17.89 23.22 < 30.00

1 0 17.92 23.25 < 30.00

3934.98 90

120 60 21.62 26.95 < 30.00

1 1 21.84 27.17 < 30.00

1 243 21.82 27.15 < 30.00

243 0 21.26 26.59 < 30.00

1 244 18.29 23.62 < 30.00

1 0 18.40 23.73 < 30.00

3750.00 100

135 67 21.66 26.99 < 30.00

1 1 21.35 26.68 < 30.00

1 271 21.30 26.63 < 30.00

270 0 20.93 26.26 < 30.00

1 272 17.77 23.10 < 30.00

1 0 17.60 22.93 < 30.00

3840.00 100

135 67 21.85 27.18 < 30.00

1 1 21.46 26.79 < 30.00

1 271 21.55 26.88 < 30.00

270 0 21.26 26.59 < 30.00

1 272 17.62 22.95 < 30.00

1 0 17.72 23.05 < 30.00

3930.00 100

135 67 21.85 27.18 < 30.00

1 1 21.62 26.95 < 30.00

1 271 21.98 27.31 < 30.00

270 0 21.41 26.74 < 30.00

1 272 17.89 23.22 < 30.00

1 0 18.30 23.63 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3705.00 10

12 6 21.54 26.87 < 30.00

1 1 21.61 26.94 < 30.00

1 22 21.68 27.01 < 30.00

24 0 20.54 25.87 < 30.00

1 23 17.96 23.29 < 30.00

1 0 17.98 23.31 < 30.00

3840.00 10

12 6 21.82 27.15 < 30.00

1 1 21.94 27.27 < 30.00

1 22 21.63 26.96 < 30.00

24 0 20.82 26.15 < 30.00

1 23 18.54 23.87 < 30.00

1 0 18.45 23.78 < 30.00

3975.00 10

12 6 22.36 27.69 < 30.00

1 1 22.07 27.40 < 30.00

1 22 22.25 27.58 < 30.00

24 0 21.29 26.62 < 30.00

1 23 18.69 24.02 < 30.00

1 0 18.54 23.87 < 30.00

3707.52 15

18 9 21.75 27.08 < 30.00

1 1 21.72 27.05 < 30.00

1 36 21.72 27.05 < 30.00

36 0 20.89 26.22 < 30.00

1 37 18.13 23.46 < 30.00

1 0 18.23 23.56 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3840.00 15

18 9 22.15 27.48 < 30.00

1 1 22.25 27.58 < 30.00

1 36 22.24 27.57 < 30.00

36 0 21.13 26.46 < 30.00

1 37 18.70 24.03 < 30.00

1 0 18.51 23.84 < 30.00

3972.48 15

18 9 22.30 27.63 < 30.00

1 1 22.38 27.71 < 30.00

1 36 22.28 27.61 < 30.00

36 0 21.31 26.64 < 30.00

1 37 18.93 24.26 < 30.00

1 0 19.00 24.33 < 30.00

3710.01 20

25 12 21.92 27.25 < 30.00

1 1 21.71 27.04 < 30.00

1 49 21.78 27.11 < 30.00

50 0 20.83 26.16 < 30.00

1 50 18.23 23.56 < 30.00

1 0 18.26 23.59 < 30.00

3840.00 20

25 12 22.23 27.56 < 30.00

1 1 22.15 27.48 < 30.00

1 49 21.96 27.29 < 30.00

50 0 21.36 26.69 < 30.00

1 50 18.49 23.82 < 30.00

1 0 18.51 23.84 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3969.99 20

25 12 22.29 27.62 < 30.00

1 1 22.37 27.70 < 30.00

1 49 22.44 27.77 < 30.00

50 0 21.23 26.56 < 30.00

1 50 18.72 24.05 < 30.00

1 0 18.92 24.25 < 30.00

3715.02 30

36 78 21.72 27.05 < 30.00

1 1 22.03 27.36 < 30.00

1 76 21.70 27.03 < 30.00

75 0 20.86 26.19 < 30.00

1 77 18.34 23.67 < 30.00

1 0 18.35 23.68 < 30.00

3840.00 30

36 78 22.28 27.61 < 30.00

1 1 22.03 27.36 < 30.00

1 76 22.20 27.53 < 30.00

75 0 21.27 26.60 < 30.00

1 77 18.58 23.91 < 30.00

1 0 18.44 23.77 < 30.00

3964.98 30

36 78 22.22 27.55 < 30.00

1 1 22.22 27.55 < 30.00

1 76 22.40 27.73 < 30.00

75 0 21.44 26.77 < 30.00

1 77 18.57 23.90 < 30.00

1 0 18.77 24.10 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3720.00 40

50 25 21.87 27.20 < 30.00

1 1 22.03 27.36 < 30.00

1 104 21.87 27.20 < 30.00

100 0 20.89 26.22 < 30.00

1 105 18.46 23.79 < 30.00

1 0 18.41 23.74 < 30.00

3840.00 40

50 25 22.08 27.41 < 30.00

1 1 22.28 27.61 < 30.00

1 104 21.84 27.17 < 30.00

100 0 21.19 26.52 < 30.00

1 105 18.79 24.12 < 30.00

1 0 18.62 23.95 < 30.00

3960.00 40

50 25 22.25 27.58 < 30.00

1 1 22.12 27.45 < 30.00

1 104 22.49 27.82 < 30.00

100 0 21.31 26.64 < 30.00

1 105 18.75 24.08 < 30.00

1 0 19.01 24.34 < 30.00

3725.01 50

64 32 21.57 26.90 < 30.00

1 1 21.65 26.98 < 30.00

1 131 21.46 26.79 < 30.00

128 0 20.83 26.16 < 30.00

1 132 17.97 23.30 < 30.00

1 0 18.01 23.34 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

DFT-s OFDM QPSK

3840.00 50

64 32 21.94 27.27 < 30.00

1 1 22.01 27.34 < 30.00

1 131 21.88 27.21 < 30.00

128 0 20.90 26.23 < 30.00

1 132 18.59 23.92 < 30.00

1 0 18.46 23.79 < 30.00

3954.99 50

64 32 21.88 27.21 < 30.00

1 1 22.00 27.33 < 30.00

1 131 22.04 27.37 < 30.00

128 0 20.97 26.30 < 30.00

1 132 18.48 23.81 < 30.00

1 0 18.73 24.06 < 30.00

3730.02 60

81 40 21.61 26.94 < 30.00

1 1 21.55 26.88 < 30.00

1 160 21.58 26.91 < 30.00

162 0 20.65 25.98 < 30.00

1 161 17.99 23.32 < 30.00

1 0 17.81 23.14 < 30.00

3840.00 60

81 40 22.06 27.39 < 30.00

1 1 21.75 27.08 < 30.00

1 160 21.80 27.13 < 30.00

162 0 21.00 26.33 < 30.00

1 161 18.07 23.40 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3949.98 60

81 40 21.75 27.08 < 30.00

1 1 21.89 27.22 < 30.00

1 160 22.05 27.38 < 30.00

162 0 20.80 26.13 < 30.00

1 161 18.16 23.49 < 30.00

1 0 18.54 23.87 < 30.00

3735.00 70

90 45 21.34 26.67 < 30.00

1 1 21.39 26.72 < 30.00

1 187 21.22 26.55 < 30.00

180 0 20.31 25.64 < 30.00

1 188 17.94 23.27 < 30.00

1 0 17.79 23.12 < 30.00

3840.00 70

90 45 21.73 27.06 < 30.00

1 1 21.33 26.66 < 30.00

1 187 21.62 26.95 < 30.00

180 0 20.68 26.01 < 30.00

1 188 17.83 23.16 < 30.00

1 0 17.92 23.25 < 30.00

3945.00 70

90 45 21.91 27.24 < 30.00

1 1 21.95 27.28 < 30.00

1 187 21.51 26.84 < 30.00

180 0 20.97 26.30 < 30.00

1 188 18.31 23.64 < 30.00

1 0 17.98 23.31 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3740.01 80

108 54 21.52 26.85 < 30.00

1 1 21.61 26.94 < 30.00

1 215 21.32 26.65 < 30.00

216 0 20.33 25.66 < 30.00

1 216 17.94 23.27 < 30.00

1 0 17.75 23.08 < 30.00

3840.00 80

108 54 21.72 27.05 < 30.00

1 1 21.70 27.03 < 30.00

1 215 21.44 26.77 < 30.00

216 0 20.75 26.08 < 30.00

1 216 18.13 23.46 < 30.00

1 0 18.19 23.52 < 30.00

3939.99 80

108 54 21.80 27.13 < 30.00

1 1 21.74 27.07 < 30.00

1 215 22.03 27.36 < 30.00

216 0 20.86 26.19 < 30.00

1 216 18.31 23.64 < 30.00

1 0 18.44 23.77 < 30.00

3745.02 90

120 60 21.54 26.87 < 30.00

1 1 21.60 26.93 < 30.00

1 243 21.36 26.69 < 30.00

243 0 20.64 25.97 < 30.00

1 244 17.84 23.17 < 30.00

1 0 17.59 22.92 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM QPSK

3840.00 90

120 60 21.79 27.12 < 30.00

1 1 21.76 27.09 < 30.00

1 243 21.69 27.02 < 30.00

243 0 20.61 25.94 < 30.00

1 244 17.97 23.30 < 30.00

1 0 17.97 23.30 < 30.00

3934.98 90

120 60 21.63 26.96 < 30.00

1 1 21.93 27.26 < 30.00

1 243 21.86 27.19 < 30.00

243 0 20.81 26.14 < 30.00

1 244 18.24 23.57 < 30.00

1 0 18.49 23.82 < 30.00

3750.00 100

135 67 21.61 26.94 < 30.00

1 1 21.34 26.67 < 30.00

1 271 21.47 26.80 < 30.00

270 0 20.47 25.80 < 30.00

1 272 17.95 23.28 < 30.00

1 0 17.60 22.93 < 30.00

3840.00 100

135 67 21.84 27.17 < 30.00

1 1 21.49 26.82 < 30.00

1 271 21.59 26.92 < 30.00

270 0 20.83 26.16 < 30.00

1 272 17.61 22.94 < 30.00

1 0 17.85 23.18 < 30.00

3930.00 100

135 67 21.88 27.21 < 30.00

1 1 21.65 26.98 < 30.00

1 271 21.99 27.32 < 30.00

270 0 20.86 26.19 < 30.00

1 272 17.87 23.20 < 30.00

1 0 18.31 23.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3705.00 10

12 6 20.61 25.94 < 30.00

1 1 20.77 26.10 < 30.00

1 22 20.56 25.89 < 30.00

24 0 19.56 24.89 < 30.00

1 23 17.92 23.25 < 30.00

1 0 17.87 23.20 < 30.00

3840.00 10

12 6 20.82 26.15 < 30.00

1 1 20.73 26.06 < 30.00

1 22 20.42 25.75 < 30.00

24 0 19.84 25.17 < 30.00

1 23 18.09 23.42 < 30.00

1 0 17.91 23.24 < 30.00

3975.00 10

12 6 21.26 26.59 < 30.00

1 1 21.08 26.41 < 30.00

1 22 21.25 26.58 < 30.00

24 0 20.30 25.63 < 30.00

1 23 18.53 23.86 < 30.00

1 0 18.48 23.81 < 30.00

3707.52 15

18 9 20.82 26.15 < 30.00

1 1 20.61 25.94 < 30.00

1 36 20.49 25.82 < 30.00

36 0 19.92 25.25 < 30.00

1 37 17.87 23.20 < 30.00

1 0 17.88 23.21 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3840.00 15

18 9 21.16 26.49 < 30.00

1 1 20.96 26.29 < 30.00

1 36 20.92 26.25 < 30.00

36 0 20.07 25.40 < 30.00

1 37 18.32 23.65 < 30.00

1 0 18.25 23.58 < 30.00

3972.48 15

18 9 21.29 26.62 < 30.00

1 1 21.21 26.54 < 30.00

1 36 21.04 26.37 < 30.00

36 0 20.27 25.60 < 30.00

1 37 18.78 24.11 < 30.00

1 0 18.61 23.94 < 30.00

3710.01 20

25 12 20.93 26.26 < 30.00

1 1 20.43 25.76 < 30.00

1 49 20.56 25.89 < 30.00

50 0 19.77 25.10 < 30.00

1 50 17.90 23.23 < 30.00

1 0 17.84 23.17 < 30.00

3840.00 20

25 12 21.29 26.62 < 30.00

1 1 20.99 26.32 < 30.00

1 49 20.76 26.09 < 30.00

50 0 20.39 25.72 < 30.00

1 50 18.10 23.43 < 30.00

1 0 18.18 23.51 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3969.99 20

25 12 21.32 26.65 < 30.00

1 1 21.13 26.46 < 30.00

1 49 21.09 26.42 < 30.00

50 0 20.28 25.61 < 30.00

1 50 18.59 23.92 < 30.00

1 0 18.55 23.88 < 30.00

3715.02 30

36 78 20.66 25.99 < 30.00

1 1 20.94 26.27 < 30.00

1 76 20.71 26.04 < 30.00

75 0 19.80 25.13 < 30.00

1 77 18.53 23.86 < 30.00

1 0 18.45 23.78 < 30.00

3840.00 30

36 78 21.22 26.55 < 30.00

1 1 21.00 26.33 < 30.00

1 76 21.08 26.41 < 30.00

75 0 20.22 25.55 < 30.00

1 77 18.71 24.04 < 30.00

1 0 18.57 23.90 < 30.00

3964.98 30

36 78 21.29 26.62 < 30.00

1 1 21.26 26.59 < 30.00

1 76 21.32 26.65 < 30.00

75 0 20.38 25.71 < 30.00

1 77 18.66 23.99 < 30.00

1 0 18.74 24.07 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3720.00 40

50 25 20.82 26.15 < 30.00

1 1 20.88 26.21 < 30.00

1 104 20.61 25.94 < 30.00

100 0 19.88 25.21 < 30.00

1 105 18.19 23.52 < 30.00

1 0 18.14 23.47 < 30.00

3840.00 40

50 25 20.95 26.28 < 30.00

1 1 21.03 26.36 < 30.00

1 104 20.68 26.01 < 30.00

100 0 20.10 25.43 < 30.00

1 105 18.48 23.81 < 30.00

1 0 18.31 23.64 < 30.00

3960.00 40

50 25 21.33 26.66 < 30.00

1 1 21.03 26.36 < 30.00

1 104 21.36 26.69 < 30.00

100 0 20.33 25.66 < 30.00

1 105 18.33 23.66 < 30.00

1 0 18.80 24.13 < 30.00

3725.01 50

64 32 20.65 25.98 < 30.00

1 1 20.50 25.83 < 30.00

1 131 20.26 25.59 < 30.00

128 0 19.80 25.13 < 30.00

1 132 17.66 22.99 < 30.00

1 0 17.70 23.03 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3840.00 50

64 32 21.01 26.34 < 30.00

1 1 20.77 26.10 < 30.00

1 131 20.60 25.93 < 30.00

128 0 19.91 25.24 < 30.00

1 132 18.22 23.55 < 30.00

1 0 18.11 23.44 < 30.00

3954.99 50

64 32 20.84 26.17 < 30.00

1 1 20.76 26.09 < 30.00

1 131 20.85 26.18 < 30.00

128 0 20.00 25.33 < 30.00

1 132 18.28 23.61 < 30.00

1 0 18.46 23.79 < 30.00

3730.02 60

81 40 20.63 25.96 < 30.00

1 1 20.38 25.71 < 30.00

1 160 20.48 25.81 < 30.00

162 0 19.66 24.99 < 30.00

1 161 18.32 23.65 < 30.00

1 0 17.77 23.10 < 30.00

3840.00 60

81 40 21.12 26.45 < 30.00

1 1 20.50 25.83 < 30.00

1 160 20.46 25.79 < 30.00

162 0 20.02 25.35 < 30.00

1 161 17.68 23.01 < 30.00

1 0 17.72 23.05 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3949.98 60

81 40 20.81 26.14 < 30.00

1 1 20.65 25.98 < 30.00

1 160 20.72 26.05 < 30.00

162 0 19.82 25.15 < 30.00

1 161 17.88 23.21 < 30.00

1 0 17.98 23.31 < 30.00

3735.00 70

90 45 20.28 25.61 < 30.00

1 1 20.14 25.47 < 30.00

1 187 20.01 25.34 < 30.00

180 0 19.34 24.67 < 30.00

1 188 17.70 23.03 < 30.00

1 0 17.69 23.02 < 30.00

3840.00 70

90 45 20.67 26.00 < 30.00

1 1 20.28 25.61 < 30.00

1 187 20.37 25.70 < 30.00

180 0 19.65 24.98 < 30.00

1 188 17.78 23.11 < 30.00

1 0 17.81 23.14 < 30.00

3945.00 70

90 45 20.89 26.22 < 30.00

1 1 20.78 26.11 < 30.00

1 187 20.30 25.63 < 30.00

180 0 19.93 25.26 < 30.00

1 188 18.18 23.51 < 30.00

1 0 17.80 23.13 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3740.01 80

108 54 20.47 25.80 < 30.00

1 1 20.49 25.82 < 30.00

1 215 20.12 25.45 < 30.00

216 0 19.34 24.67 < 30.00

1 216 17.59 22.92 < 30.00

1 0 17.42 22.75 < 30.00

3840.00 80

108 54 20.67 26.00 < 30.00

1 1 20.55 25.88 < 30.00

1 215 20.33 25.66 < 30.00

216 0 19.68 25.01 < 30.00

1 216 17.92 23.25 < 30.00

1 0 17.67 23.00 < 30.00

3939.99 80

108 54 20.84 26.17 < 30.00

1 1 20.44 25.77 < 30.00

1 215 20.81 26.14 < 30.00

216 0 19.77 25.10 < 30.00

1 216 18.02 23.35 < 30.00

1 0 18.14 23.47 < 30.00

3745.02 90

120 60 20.60 25.93 < 30.00

1 1 20.37 25.70 < 30.00

1 243 20.10 25.43 < 30.00

243 0 19.66 24.99 < 30.00

1 244 17.54 22.87 < 30.00

1 0 17.29 22.62 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 16QAM

3840.00 90

120 60 20.66 25.99 < 30.00

1 1 20.42 25.75 < 30.00

1 243 20.55 25.88 < 30.00

243 0 19.60 24.93 < 30.00

1 244 17.57 22.90 < 30.00

1 0 17.72 23.05 < 30.00

3934.98 90

120 60 20.72 26.05 < 30.00

1 1 20.71 26.04 < 30.00

1 243 20.66 25.99 < 30.00

243 0 19.82 25.15 < 30.00

1 244 18.12 23.45 < 30.00

1 0 18.08 23.41 < 30.00

3750.00 100

135 67 20.66 25.99 < 30.00

1 1 20.17 25.50 < 30.00

1 271 20.14 25.47 < 30.00

270 0 19.42 24.75 < 30.00

1 272 17.59 22.92 < 30.00

1 0 17.44 22.77 < 30.00

3840.00 100

135 67 20.92 26.25 < 30.00

1 1 20.28 25.61 < 30.00

1 271 20.31 25.64 < 30.00

270 0 19.76 25.09 < 30.00

1 272 17.31 22.64 < 30.00

1 0 17.52 22.85 < 30.00

3930.00 100

135 67 20.85 26.18 < 30.00

1 1 20.45 25.78 < 30.00

1 271 20.74 26.07 < 30.00

270 0 19.79 25.12 < 30.00

1 272 17.62 22.95 < 30.00

1 0 18.18 23.51 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3705.00 10

12 6 18.97 24.30 < 30.00

1 1 18.86 24.19 < 30.00

1 22 19.08 24.41 < 30.00

24 0 19.09 24.42 < 30.00

1 23 17.78 23.11 < 30.00

1 0 17.74 23.07 < 30.00

3840.00 10

12 6 19.26 24.59 < 30.00

1 1 19.66 24.99 < 30.00

1 22 19.38 24.71 < 30.00

24 0 19.30 24.63 < 30.00

1 23 18.54 23.87 < 30.00

1 0 18.29 23.62 < 30.00

3975.00 10

12 6 19.70 25.03 < 30.00

1 1 19.57 24.90 < 30.00

1 22 19.60 24.93 < 30.00

24 0 19.90 25.23 < 30.00

1 23 18.40 23.73 < 30.00

1 0 18.61 23.94 < 30.00

3707.52 15

18 9 19.31 24.64 < 30.00

1 1 19.10 24.43 < 30.00

1 36 19.04 24.37 < 30.00

36 0 19.32 24.65 < 30.00

1 37 18.39 23.72 < 30.00

1 0 18.38 23.71 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3840.00 15

18 9 19.66 24.99 < 30.00

1 1 19.56 24.89 < 30.00

1 36 19.45 24.78 < 30.00

36 0 19.59 24.92 < 30.00

1 37 18.62 23.95 < 30.00

1 0 18.51 23.84 < 30.00

3972.48 15

18 9 19.67 25.00 < 30.00

1 1 19.77 25.10 < 30.00

1 36 19.63 24.96 < 30.00

36 0 19.88 25.21 < 30.00

1 37 18.93 24.26 < 30.00

1 0 19.22 24.55 < 30.00

3710.01 20

25 12 19.25 24.58 < 30.00

1 1 19.21 24.54 < 30.00

1 49 19.36 24.69 < 30.00

50 0 19.27 24.60 < 30.00

1 50 18.17 23.50 < 30.00

1 0 18.23 23.56 < 30.00

3840.00 20

25 12 19.75 25.08 < 30.00

1 1 19.97 25.30 < 30.00

1 49 19.65 24.98 < 30.00

50 0 19.88 25.21 < 30.00

1 50 18.71 24.04 < 30.00

1 0 18.39 23.72 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3969.99 20

25 12 19.80 25.13 < 30.00

1 1 19.94 25.27 < 30.00

1 49 20.04 25.37 < 30.00

50 0 19.79 25.12 < 30.00

1 50 18.73 24.06 < 30.00

1 0 18.69 24.02 < 30.00

3715.02 30

36 78 19.12 24.45 < 30.00

1 1 19.50 24.83 < 30.00

1 76 19.19 24.52 < 30.00

75 0 19.20 24.53 < 30.00

1 77 18.58 23.91 < 30.00

1 0 18.43 23.76 < 30.00

3840.00 30

36 78 19.76 25.09 < 30.00

1 1 19.58 24.91 < 30.00

1 76 19.44 24.77 < 30.00

75 0 19.84 25.17 < 30.00

1 77 18.67 24.00 < 30.00

1 0 18.27 23.60 < 30.00

3964.98 30

36 78 19.77 25.10 < 30.00

1 1 19.74 25.07 < 30.00

1 76 19.80 25.13 < 30.00

75 0 19.93 25.26 < 30.00

1 77 18.75 24.08 < 30.00

1 0 18.87 24.20 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3720.00 40

50 25 19.17 24.50 < 30.00

1 1 19.50 24.83 < 30.00

1 104 19.46 24.79 < 30.00

100 0 19.23 24.56 < 30.00

1 105 18.56 23.89 < 30.00

1 0 18.66 23.99 < 30.00

3840.00 40

50 25 19.62 24.95 < 30.00

1 1 19.79 25.12 < 30.00

1 104 19.23 24.56 < 30.00

100 0 19.65 24.98 < 30.00

1 105 18.80 24.13 < 30.00

1 0 18.84 24.17 < 30.00

3960.00 40

50 25 19.75 25.08 < 30.00

1 1 19.47 24.80 < 30.00

1 104 19.92 25.25 < 30.00

100 0 19.88 25.21 < 30.00

1 105 18.71 24.04 < 30.00

1 0 19.26 24.59 < 30.00

3725.01 50

64 32 19.12 24.45 < 30.00

1 1 19.35 24.68 < 30.00

1 131 19.07 24.40 < 30.00

128 0 19.24 24.57 < 30.00

1 132 17.91 23.24 < 30.00

1 0 17.90 23.23 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3840.00 50

64 32 19.45 24.78 < 30.00

1 1 19.45 24.78 < 30.00

1 131 19.72 25.05 < 30.00

128 0 19.35 24.68 < 30.00

1 132 18.30 23.63 < 30.00

1 0 18.46 23.79 < 30.00

3954.99 50

64 32 19.31 24.64 < 30.00

1 1 19.59 24.92 < 30.00

1 131 19.64 24.97 < 30.00

128 0 19.44 24.77 < 30.00

1 132 18.54 23.87 < 30.00

1 0 18.57 23.90 < 30.00

3730.02 60

81 40 19.04 24.37 < 30.00

1 1 18.71 24.04 < 30.00

1 160 18.70 24.03 < 30.00

162 0 19.07 24.40 < 30.00

1 161 17.90 23.23 < 30.00

1 0 17.61 22.94 < 30.00

3840.00 60

81 40 19.48 24.81 < 30.00

1 1 19.36 24.69 < 30.00

1 160 19.41 24.74 < 30.00

162 0 19.44 24.77 < 30.00

1 161 18.13 23.46 < 30.00

1 0 18.14 23.47 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3949.98 60

81 40 19.36 24.69 < 30.00

1 1 19.49 24.82 < 30.00

1 160 19.56 24.89 < 30.00

162 0 19.23 24.56 < 30.00

1 161 18.20 23.53 < 30.00

1 0 18.38 23.71 < 30.00

3735.00 70

90 45 18.76 24.09 < 30.00

1 1 19.20 24.53 < 30.00

1 187 18.75 24.08 < 30.00

180 0 18.85 24.18 < 30.00

1 188 18.08 23.41 < 30.00

1 0 18.04 23.37 < 30.00

3840.00 70

90 45 19.25 24.58 < 30.00

1 1 18.87 24.20 < 30.00

1 187 19.16 24.49 < 30.00

180 0 19.25 24.58 < 30.00

1 188 17.92 23.25 < 30.00

1 0 17.94 23.27 < 30.00

3945.00 70

90 45 19.38 24.71 < 30.00

1 1 19.68 25.01 < 30.00

1 187 19.29 24.62 < 30.00

180 0 19.49 24.82 < 30.00

1 188 18.63 23.96 < 30.00

1 0 18.21 23.54 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3740.01 80

108 54 18.98 24.31 < 30.00

1 1 19.32 24.65 < 30.00

1 215 18.96 24.29 < 30.00

216 0 18.83 24.16 < 30.00

1 216 18.33 23.66 < 30.00

1 0 18.13 23.46 < 30.00

3840.00 80

108 54 19.24 24.57 < 30.00

1 1 19.38 24.71 < 30.00

1 215 18.96 24.29 < 30.00

216 0 19.19 24.52 < 30.00

1 216 18.46 23.79 < 30.00

1 0 18.23 23.56 < 30.00

3939.99 80

108 54 19.30 24.63 < 30.00

1 1 19.30 24.63 < 30.00

1 215 19.67 25.00 < 30.00

216 0 19.29 24.62 < 30.00

1 216 18.48 23.81 < 30.00

1 0 18.58 23.91 < 30.00

3745.02 90

120 60 18.93 24.26 < 30.00

1 1 18.99 24.32 < 30.00

1 243 18.92 24.25 < 30.00

243 0 19.04 24.37 < 30.00

1 244 17.84 23.17 < 30.00

1 0 17.78 23.11 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 64QAM

3840.00 90

120 60 19.23 24.56 < 30.00

1 1 19.16 24.49 < 30.00

1 243 19.21 24.54 < 30.00

243 0 19.02 24.35 < 30.00

1 244 17.93 23.26 < 30.00

1 0 18.41 23.74 < 30.00

3934.98 90

120 60 19.18 24.51 < 30.00

1 1 19.41 24.74 < 30.00

1 243 19.34 24.67 < 30.00

243 0 19.23 24.56 < 30.00

1 244 18.66 23.99 < 30.00

1 0 18.64 23.97 < 30.00

3750.00 100

135 67 19.13 24.46 < 30.00

1 1 19.09 24.42 < 30.00

1 271 18.89 24.22 < 30.00

270 0 18.94 24.27 < 30.00

1 272 18.11 23.44 < 30.00

1 0 17.67 23.00 < 30.00

3840.00 100

135 67 19.21 24.54 < 30.00

1 1 19.12 24.45 < 30.00

1 271 19.12 24.45 < 30.00

270 0 19.38 24.71 < 30.00

1 272 17.89 23.22 < 30.00

1 0 17.95 23.28 < 30.00

3930.00 100

135 67 19.42 24.75 < 30.00

1 1 19.36 24.69 < 30.00

1 271 19.59 24.92 < 30.00

270 0 19.28 24.61 < 30.00

1 272 17.93 23.26 < 30.00

1 0 18.72 24.05 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3705.00 10

12 6 16.98 22.31 < 30.00

1 1 17.05 22.38 < 30.00

1 22 17.01 22.34 < 30.00

24 0 17.15 22.48 < 30.00

1 23 16.80 22.13 < 30.00

1 0 17.07 22.40 < 30.00

3840.00 10

12 6 17.29 22.62 < 30.00

1 1 17.20 22.53 < 30.00

1 22 17.26 22.59 < 30.00

24 0 17.50 22.83 < 30.00

1 23 17.48 22.81 < 30.00

1 0 17.30 22.63 < 30.00

3975.00 10

12 6 17.73 23.06 < 30.00

1 1 17.41 22.74 < 30.00

1 22 17.70 23.03 < 30.00

24 0 17.77 23.10 < 30.00

1 23 17.77 23.10 < 30.00

1 0 17.70 23.03 < 30.00

3707.52 15

18 9 17.20 22.53 < 30.00

1 1 17.28 22.61 < 30.00

1 36 17.31 22.64 < 30.00

36 0 17.36 22.69 < 30.00

1 37 16.90 22.23 < 30.00

1 0 17.26 22.59 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3840.00 15

18 9 17.64 22.97 < 30.00

1 1 17.71 23.04 < 30.00

1 36 17.56 22.89 < 30.00

36 0 17.49 22.82 < 30.00

1 37 17.40 22.73 < 30.00

1 0 17.26 22.59 < 30.00

3972.48 15

18 9 17.75 23.08 < 30.00

1 1 17.69 23.02 < 30.00

1 36 17.42 22.75 < 30.00

36 0 17.94 23.27 < 30.00

1 37 17.94 23.27 < 30.00

1 0 17.99 23.32 < 30.00

3710.01 20

25 12 17.31 22.64 < 30.00

1 1 16.91 22.24 < 30.00

1 49 17.25 22.58 < 30.00

50 0 17.33 22.66 < 30.00

1 50 17.07 22.40 < 30.00

1 0 17.11 22.44 < 30.00

3840.00 20

25 12 17.66 22.99 < 30.00

1 1 17.79 23.12 < 30.00

1 49 17.60 22.93 < 30.00

50 0 17.85 23.18 < 30.00

1 50 17.31 22.64 < 30.00

1 0 17.21 22.54 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3969.99 20

25 12 17.91 23.24 < 30.00

1 1 17.89 23.22 < 30.00

1 49 17.80 23.13 < 30.00

50 0 17.81 23.14 < 30.00

1 50 17.75 23.08 < 30.00

1 0 17.55 22.88 < 30.00

3715.02 30

36 78 17.14 22.47 < 30.00

1 1 17.48 22.81 < 30.00

1 76 17.09 22.42 < 30.00

75 0 17.24 22.57 < 30.00

1 77 17.46 22.79 < 30.00

1 0 17.25 22.58 < 30.00

3840.00 30

36 78 17.78 23.11 < 30.00

1 1 17.56 22.89 < 30.00

1 76 17.54 22.87 < 30.00

75 0 17.65 22.98 < 30.00

1 77 17.58 22.91 < 30.00

1 0 17.29 22.62 < 30.00

3964.98 30

36 78 17.75 23.08 < 30.00

1 1 17.58 22.91 < 30.00

1 76 17.80 23.13 < 30.00

75 0 17.98 23.31 < 30.00

1 77 17.46 22.79 < 30.00

1 0 17.75 23.08 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3720.00 40

50 25 17.26 22.59 < 30.00

1 1 17.43 22.76 < 30.00

1 104 17.28 22.61 < 30.00

100 0 17.10 22.43 < 30.00

1 105 17.50 22.83 < 30.00

1 0 17.24 22.57 < 30.00

3840.00 40

50 25 17.49 22.82 < 30.00

1 1 17.51 22.84 < 30.00

1 104 17.13 22.46 < 30.00

100 0 17.75 23.08 < 30.00

1 105 17.66 22.99 < 30.00

1 0 17.50 22.83 < 30.00

3960.00 40

50 25 17.86 23.19 < 30.00

1 1 17.63 22.96 < 30.00

1 104 18.01 23.34 < 30.00

100 0 17.82 23.15 < 30.00

1 105 17.75 23.08 < 30.00

1 0 17.91 23.24 < 30.00

3725.01 50

64 32 17.23 22.56 < 30.00

1 1 16.91 22.24 < 30.00

1 131 17.01 22.34 < 30.00

128 0 17.33 22.66 < 30.00

1 132 16.93 22.26 < 30.00

1 0 16.73 22.06 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3840.00 50

64 32 17.46 22.79 < 30.00

1 1 17.28 22.61 < 30.00

1 131 17.30 22.63 < 30.00

128 0 17.33 22.66 < 30.00

1 132 17.29 22.62 < 30.00

1 0 17.39 22.72 < 30.00

3954.99 50

64 32 17.41 22.74 < 30.00

1 1 17.45 22.78 < 30.00

1 131 17.30 22.63 < 30.00

128 0 17.42 22.75 < 30.00

1 132 17.39 22.72 < 30.00

1 0 17.46 22.79 < 30.00

3730.02 60

81 40 17.07 22.40 < 30.00

1 1 16.96 22.29 < 30.00

1 160 16.86 22.19 < 30.00

162 0 17.03 22.36 < 30.00

1 161 17.11 22.44 < 30.00

1 0 17.03 22.36 < 30.00

3840.00 60

81 40 17.46 22.79 < 30.00

1 1 17.26 22.59 < 30.00

1 160 16.98 22.31 < 30.00

162 0 17.52 22.85 < 30.00

1 161 17.00 22.33 < 30.00

1 0 17.17 22.50 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3949.98 60

81 40 17.35 22.68 < 30.00

1 1 17.33 22.66 < 30.00

1 160 17.50 22.83 < 30.00

162 0 17.34 22.67 < 30.00

1 161 17.25 22.58 < 30.00

1 0 17.42 22.75 < 30.00

3735.00 70

90 45 16.69 22.02 < 30.00

1 1 16.66 21.99 < 30.00

1 187 16.59 21.92 < 30.00

180 0 16.86 22.19 < 30.00

1 188 16.74 22.07 < 30.00

1 0 16.73 22.06 < 30.00

3840.00 70

90 45 17.25 22.58 < 30.00

1 1 16.65 21.98 < 30.00

1 187 16.82 22.15 < 30.00

180 0 17.25 22.58 < 30.00

1 188 16.82 22.15 < 30.00

1 0 16.96 22.29 < 30.00

3945.00 70

90 45 17.29 22.62 < 30.00

1 1 17.30 22.63 < 30.00

1 187 17.04 22.37 < 30.00

180 0 17.42 22.75 < 30.00

1 188 17.20 22.53 < 30.00

1 0 16.75 22.08 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3740.01 80

108 54 16.88 22.21 < 30.00

1 1 16.96 22.29 < 30.00

1 215 16.88 22.21 < 30.00

216 0 16.86 22.19 < 30.00

1 216 16.93 22.26 < 30.00

1 0 16.57 21.90 < 30.00

3840.00 80

108 54 17.09 22.42 < 30.00

1 1 17.12 22.45 < 30.00

1 215 16.98 22.31 < 30.00

216 0 17.39 22.72 < 30.00

1 216 17.03 22.36 < 30.00

1 0 17.09 22.42 < 30.00

3939.99 80

108 54 17.29 22.62 < 30.00

1 1 17.18 22.51 < 30.00

1 215 17.57 22.90 < 30.00

216 0 17.33 22.66 < 30.00

1 216 17.19 22.52 < 30.00

1 0 17.35 22.68 < 30.00

3745.02 90

120 60 16.95 22.28 < 30.00

1 1 16.94 22.27 < 30.00

1 243 16.81 22.14 < 30.00

243 0 17.16 22.49 < 30.00

1 244 16.97 22.30 < 30.00

1 0 16.65 21.98 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

DFT-s OFDM 256QAM

3840.00 90

120 60 17.22 22.55 < 30.00

1 1 17.08 22.41 < 30.00

1 243 17.05 22.38 < 30.00

243 0 17.03 22.36 < 30.00

1 244 16.90 22.23 < 30.00

1 0 16.91 22.24 < 30.00

3934.98 90

120 60 17.08 22.41 < 30.00

1 1 17.34 22.67 < 30.00

1 243 17.35 22.68 < 30.00

243 0 17.20 22.53 < 30.00

1 244 17.29 22.62 < 30.00

1 0 17.39 22.72 < 30.00

3750.00 100

135 67 17.09 22.42 < 30.00

1 1 16.84 22.17 < 30.00

1 271 16.91 22.24 < 30.00

270 0 16.92 22.25 < 30.00

1 272 16.89 22.22 < 30.00

1 0 16.41 21.74 < 30.00

3840.00 100

135 67 17.42 22.75 < 30.00

1 1 16.95 22.28 < 30.00

1 271 16.92 22.25 < 30.00

270 0 17.33 22.66 < 30.00

1 272 16.66 21.99 < 30.00

1 0 16.67 22.00 < 30.00

3930.00 100

135 67 17.34 22.67 < 30.00

1 1 17.12 22.45 < 30.00

1 271 17.30 22.63 < 30.00

270 0 17.31 22.64 < 30.00

1 272 16.74 22.07 < 30.00

1 0 17.01 22.34 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3705.00 10

12 6 20.06 25.39 < 30.00

1 1 20.17 25.50 < 30.00

1 22 20.15 25.48 < 30.00

24 0 18.44 23.77 < 30.00

1 23 17.96 23.29 < 30.00

1 0 17.96 23.29 < 30.00

3840.00 10

12 6 20.40 25.73 < 30.00

1 1 20.40 25.73 < 30.00

1 22 20.24 25.57 < 30.00

24 0 18.85 24.18 < 30.00

1 23 18.51 23.84 < 30.00

1 0 18.24 23.57 < 30.00

3975.00 10

12 6 20.81 26.14 < 30.00

1 1 20.58 25.91 < 30.00

1 22 20.73 26.06 < 30.00

24 0 19.34 24.67 < 30.00

1 23 18.73 24.06 < 30.00

1 0 18.70 24.03 < 30.00

3707.52 15

19 9 20.25 25.58 < 30.00

1 1 20.36 25.69 < 30.00

1 36 20.25 25.58 < 30.00

38 0 18.77 24.10 < 30.00

1 37 18.18 23.51 < 30.00

1 0 18.12 23.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3840.00 15

19 9 20.65 25.98 < 30.00

1 1 20.84 26.17 < 30.00

1 36 20.57 25.90 < 30.00

38 0 19.12 24.45 < 30.00

1 37 18.47 23.80 < 30.00

1 0 18.51 23.84 < 30.00

3972.48 15

19 9 20.77 26.10 < 30.00

1 1 21.04 26.37 < 30.00

1 36 20.83 26.16 < 30.00

38 0 19.31 24.64 < 30.00

1 37 18.95 24.28 < 30.00

1 0 19.32 24.65 < 30.00

3710.01 20

25 12 20.42 25.75 < 30.00

1 1 20.18 25.51 < 30.00

1 49 20.19 25.52 < 30.00

51 0 18.82 24.15 < 30.00

1 50 18.35 23.68 < 30.00

1 0 18.39 23.72 < 30.00

3840.00 20

25 12 20.71 26.04 < 30.00

1 1 20.80 26.13 < 30.00

1 49 20.40 25.73 < 30.00

51 0 19.32 24.65 < 30.00

1 50 18.71 24.04 < 30.00

1 0 18.48 23.81 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3969.99 20

25 12 20.82 26.15 < 30.00

1 1 20.97 26.30 < 30.00

1 49 20.77 26.10 < 30.00

51 0 19.29 24.62 < 30.00

1 50 18.72 24.05 < 30.00

1 0 18.84 24.17 < 30.00

3715.02 30

39 19 20.09 25.42 < 30.00

1 1 20.48 25.81 < 30.00

1 76 20.15 25.48 < 30.00

78 0 18.74 24.07 < 30.00

1 77 18.53 23.86 < 30.00

1 0 18.38 23.71 < 30.00

3840.00 30

39 19 20.76 26.09 < 30.00

1 1 20.56 25.89 < 30.00

1 76 20.61 25.94 < 30.00

78 0 19.21 24.54 < 30.00

1 77 18.61 23.94 < 30.00

1 0 18.48 23.81 < 30.00

3964.98 30

39 19 20.79 26.12 < 30.00

1 1 20.74 26.07 < 30.00

1 76 20.85 26.18 < 30.00

78 0 19.40 24.73 < 30.00

1 77 18.66 23.99 < 30.00

1 0 18.60 23.93 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3720.00 40

53 26 20.33 25.66 < 30.00

1 1 20.59 25.92 < 30.00

1 104 20.26 25.59 < 30.00

106 0 18.72 24.05 < 30.00

1 105 18.45 23.78 < 30.00

1 0 18.23 23.56 < 30.00

3840.00 40

53 26 20.61 25.94 < 30.00

1 1 21.05 26.38 < 30.00

1 104 20.25 25.58 < 30.00

106 0 19.12 24.45 < 30.00

1 105 18.79 24.12 < 30.00

1 0 18.54 23.87 < 30.00

3960.00 40

53 26 20.84 26.17 < 30.00

1 1 20.59 25.92 < 30.00

1 104 20.92 26.25 < 30.00

106 0 19.30 24.63 < 30.00

1 105 18.71 24.04 < 30.00

1 0 18.80 24.13 < 30.00

3725.01 50

67 33 20.16 25.49 < 30.00

1 1 20.14 25.47 < 30.00

1 131 19.90 25.23 < 30.00

133 0 18.79 24.12 < 30.00

1 132 18.13 23.46 < 30.00

1 0 17.99 23.32 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3840.00 50

67 33 20.50 25.83 < 30.00

1 1 20.57 25.90 < 30.00

1 131 20.54 25.87 < 30.00

133 0 18.96 24.29 < 30.00

1 132 18.32 23.65 < 30.00

1 0 18.41 23.74 < 30.00

3954.99 50

67 33 20.38 25.71 < 30.00

1 1 20.47 25.80 < 30.00

1 131 20.43 25.76 < 30.00

133 0 19.02 24.35 < 30.00

1 132 18.56 23.89 < 30.00

1 0 18.74 24.07 < 30.00

3730.02 60

81 40 20.16 25.49 < 30.00

1 1 19.95 25.28 < 30.00

1 160 20.04 25.37 < 30.00

162 0 18.61 23.94 < 30.00

1 161 17.97 23.30 < 30.00

1 0 17.99 23.32 < 30.00

3840.00 60

81 40 20.58 25.91 < 30.00

1 1 20.23 25.56 < 30.00

1 160 20.16 25.49 < 30.00

162 0 19.18 24.51 < 30.00

1 161 18.22 23.55 < 30.00

1 0 18.12 23.45 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3949.98 60

81 40 20.29 25.62 < 30.00

1 1 20.35 25.68 < 30.00

1 160 20.44 25.77 < 30.00

162 0 18.76 24.09 < 30.00

1 161 18.26 23.59 < 30.00

1 0 18.35 23.68 < 30.00

3735.00 70

95 47 19.78 25.11 < 30.00

1 1 19.88 25.21 < 30.00

1 187 19.78 25.11 < 30.00

189 0 18.25 23.58 < 30.00

1 188 18.05 23.38 < 30.00

1 0 17.91 23.24 < 30.00

3840.00 70

95 47 20.22 25.55 < 30.00

1 1 19.88 25.21 < 30.00

1 187 20.17 25.50 < 30.00

189 0 18.66 23.99 < 30.00

1 188 18.13 23.46 < 30.00

1 0 18.20 23.53 < 30.00

3945.00 70

95 47 20.41 25.74 < 30.00

1 1 20.53 25.86 < 30.00

1 187 20.18 25.51 < 30.00

189 0 18.99 24.32 < 30.00

1 188 18.55 23.88 < 30.00

1 0 18.31 23.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3740.01 80

109 54 20.01 25.34 < 30.00

1 1 20.13 25.46 < 30.00

1 215 19.87 25.20 < 30.00

217 0 18.40 23.73 < 30.00

1 216 17.94 23.27 < 30.00

1 0 17.69 23.02 < 30.00

3840.00 80

109 54 20.23 25.56 < 30.00

1 1 20.19 25.52 < 30.00

1 215 20.04 25.37 < 30.00

217 0 18.70 24.03 < 30.00

1 216 18.16 23.49 < 30.00

1 0 18.01 23.34 < 30.00

3939.99 80

109 54 20.34 25.67 < 30.00

1 1 20.23 25.56 < 30.00

1 215 20.56 25.89 < 30.00

217 0 18.92 24.25 < 30.00

1 216 18.14 23.47 < 30.00

1 0 18.31 23.64 < 30.00

3745.02 90

123 61 20.04 25.37 < 30.00

1 1 20.11 25.44 < 30.00

1 243 19.78 25.11 < 30.00

245 0 18.59 23.92 < 30.00

1 244 17.81 23.14 < 30.00

1 0 17.71 23.04 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM QPSK

3840.00 90

123 61 20.12 25.45 < 30.00

1 1 20.07 25.40 < 30.00

1 243 20.18 25.51 < 30.00

245 0 18.71 24.04 < 30.00

1 244 17.94 23.27 < 30.00

1 0 18.07 23.40 < 30.00

3934.98 90

123 61 20.23 25.56 < 30.00

1 1 20.37 25.70 < 30.00

1 243 20.25 25.58 < 30.00

245 0 18.87 24.20 < 30.00

1 244 18.01 23.34 < 30.00

1 0 18.51 23.84 < 30.00

3750.00 100

137 68 20.18 25.51 < 30.00

1 1 19.91 25.24 < 30.00

1 271 19.79 25.12 < 30.00

273 0 18.38 23.71 < 30.00

1 272 17.81 23.14 < 30.00

1 0 17.69 23.02 < 30.00

3840.00 100

137 68 20.24 25.57 < 30.00

1 1 19.97 25.30 < 30.00

1 271 20.01 25.34 < 30.00

273 0 18.85 24.18 < 30.00

1 272 17.66 22.99 < 30.00

1 0 17.88 23.21 < 30.00

3930.00 100

137 68 20.36 25.69 < 30.00

1 1 20.22 25.55 < 30.00

1 271 20.44 25.77 < 30.00

273 0 18.92 24.25 < 30.00

1 272 17.96 23.29 < 30.00

1 0 18.28 23.61 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3705.00 10

12 6 19.55 24.88 < 30.00

1 1 19.66 24.99 < 30.00

1 22 19.66 24.99 < 30.00

24 0 18.58 23.91 < 30.00

1 23 18.04 23.37 < 30.00

1 0 18.01 23.34 < 30.00

3840.00 10

12 6 19.71 25.04 < 30.00

1 1 20.21 25.54 < 30.00

1 22 19.74 25.07 < 30.00

24 0 18.98 24.31 < 30.00

1 23 18.56 23.89 < 30.00

1 0 18.41 23.74 < 30.00

3975.00 10

12 6 20.26 25.59 < 30.00

1 1 20.04 25.37 < 30.00

1 22 20.18 25.51 < 30.00

24 0 19.40 24.73 < 30.00

1 23 18.80 24.13 < 30.00

1 0 18.55 23.88 < 30.00

3707.52 15

19 9 19.76 25.09 < 30.00

1 1 19.86 25.19 < 30.00

1 36 19.38 24.71 < 30.00

38 0 18.93 24.26 < 30.00

1 37 18.17 23.50 < 30.00

1 0 18.31 23.64 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3840.00 15

19 9 20.07 25.40 < 30.00

1 1 20.05 25.38 < 30.00

1 36 19.85 25.18 < 30.00

38 0 19.09 24.42 < 30.00

1 37 18.76 24.09 < 30.00

1 0 18.45 23.78 < 30.00

3972.48 15

19 9 20.20 25.53 < 30.00

1 1 20.39 25.72 < 30.00

1 36 19.99 25.32 < 30.00

38 0 19.38 24.71 < 30.00

1 37 18.88 24.21 < 30.00

1 0 19.03 24.36 < 30.00

3710.01 20

25 12 19.88 25.21 < 30.00

1 1 19.70 25.03 < 30.00

1 49 19.89 25.22 < 30.00

51 0 18.74 24.07 < 30.00

1 50 18.24 23.57 < 30.00

1 0 18.08 23.41 < 30.00

3840.00 20

25 12 20.26 25.59 < 30.00

1 1 20.02 25.35 < 30.00

1 49 19.86 25.19 < 30.00

51 0 19.29 24.62 < 30.00

1 50 18.36 23.69 < 30.00

1 0 18.51 23.84 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3969.99 20

25 12 20.35 25.68 < 30.00

1 1 20.42 25.75 < 30.00

1 49 20.43 25.76 < 30.00

51 0 19.30 24.63 < 30.00

1 50 18.66 23.99 < 30.00

1 0 18.64 23.97 < 30.00

3715.02 30

39 19 19.65 24.98 < 30.00

1 1 19.94 25.27 < 30.00

1 76 19.55 24.88 < 30.00

78 0 18.85 24.18 < 30.00

1 77 18.67 24.00 < 30.00

1 0 18.35 23.68 < 30.00

3840.00 30

39 19 20.28 25.61 < 30.00

1 1 19.98 25.31 < 30.00

1 76 19.97 25.30 < 30.00

78 0 19.11 24.44 < 30.00

1 77 18.62 23.95 < 30.00

1 0 18.51 23.84 < 30.00

3964.98 30

39 19 20.27 25.60 < 30.00

1 1 20.28 25.61 < 30.00

1 76 20.38 25.71 < 30.00

78 0 19.40 24.73 < 30.00

1 77 18.56 23.89 < 30.00

1 0 18.86 24.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3720.00 40

53 26 19.80 25.13 < 30.00

1 1 20.04 25.37 < 30.00

1 104 19.70 25.03 < 30.00

106 0 18.90 24.23 < 30.00

1 105 18.58 23.91 < 30.00

1 0 18.29 23.62 < 30.00

3840.00 40

53 26 20.00 25.33 < 30.00

1 1 20.02 25.35 < 30.00

1 104 19.86 25.19 < 30.00

106 0 19.10 24.43 < 30.00

1 105 18.71 24.04 < 30.00

1 0 18.59 23.92 < 30.00

3960.00 40

53 26 20.28 25.61 < 30.00

1 1 19.86 25.19 < 30.00

1 104 20.30 25.63 < 30.00

106 0 19.30 24.63 < 30.00

1 105 18.90 24.23 < 30.00

1 0 19.08 24.41 < 30.00

3725.01 50

67 33 19.69 25.02 < 30.00

1 1 19.64 24.97 < 30.00

1 131 19.46 24.79 < 30.00

133 0 18.72 24.05 < 30.00

1 132 17.77 23.10 < 30.00

1 0 17.72 23.05 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3840.00 50

67 33 20.04 25.37 < 30.00

1 1 19.81 25.14 < 30.00

1 131 19.67 25.00 < 30.00

133 0 18.89 24.22 < 30.00

1 132 18.19 23.52 < 30.00

1 0 18.20 23.53 < 30.00

3954.99 50

67 33 19.88 25.21 < 30.00

1 1 20.01 25.34 < 30.00

1 131 19.95 25.28 < 30.00

133 0 18.95 24.28 < 30.00

1 132 18.33 23.66 < 30.00

1 0 18.69 24.02 < 30.00

3730.02 60

81 40 19.65 24.98 < 30.00

1 1 19.57 24.90 < 30.00

1 160 19.77 25.10 < 30.00

162 0 18.69 24.02 < 30.00

1 161 18.01 23.34 < 30.00

1 0 17.86 23.19 < 30.00

3840.00 60

81 40 20.04 25.37 < 30.00

1 1 19.87 25.20 < 30.00

1 160 19.73 25.06 < 30.00

162 0 18.99 24.32 < 30.00

1 161 18.30 23.63 < 30.00

1 0 18.34 23.67 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequenc

y (MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm

)

CP OFDM 16QAM

3949.98 60

81 40 19.71 25.04 < 30.00

1 1 20.13 25.46 < 30.00

1 160 19.96 25.29 < 30.00

162 0 18.75 24.08 < 30.00

1 161 18.29 23.62 < 30.00

1 0 18.19 23.52 < 30.00

3735.00 70

95 47 19.34 24.67 < 30.00

1 1 19.12 24.45 < 30.00

1 187 19.02 24.35 < 30.00

189 0 18.33 23.66 < 30.00

1 188 17.73 23.06 < 30.00

1 0 17.72 23.05 < 30.00

3840.00 70

95 47 19.74 25.07 < 30.00

1 1 19.04 24.37 < 30.00

1 187 19.42 24.75 < 30.00

189 0 18.66 23.99 < 30.00

1 188 17.76 23.09 < 30.00

1 0 17.90 23.23 < 30.00

3945.00 70

95 47 19.81 25.14 < 30.00

1 1 19.76 25.09 < 30.00

1 187 19.34 24.67 < 30.00

189 0 19.04 24.37 < 30.00

1 188 18.33 23.66 < 30.00

1 0 17.84 23.17 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3740.01 80

109 54 19.49 24.82 < 30.00

1 1 19.37 24.70 < 30.00

1 215 19.34 24.67 < 30.00

217 0 18.33 23.66 < 30.00

1 216 17.88 23.21 < 30.00

1 0 17.83 23.16 < 30.00

3840.00 80

109 54 19.67 25.00 < 30.00

1 1 19.65 24.98 < 30.00

1 215 19.39 24.72 < 30.00

217 0 18.68 24.01 < 30.00

1 216 18.06 23.39 < 30.00

1 0 18.17 23.50 < 30.00

3939.99 80

109 54 19.83 25.16 < 30.00

1 1 19.74 25.07 < 30.00

1 215 19.89 25.22 < 30.00

217 0 18.83 24.16 < 30.00

1 216 18.32 23.65 < 30.00

1 0 18.31 23.64 < 30.00

3745.02 90

123 61 19.53 24.86 < 30.00

1 1 19.42 24.75 < 30.00

1 243 19.04 24.37 < 30.00

245 0 18.56 23.89 < 30.00

1 244 17.90 23.23 < 30.00

1 0 17.54 22.87 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 16QAM

3840.00 90

123 61 19.85 25.18 < 30.00

1 1 19.48 24.81 < 30.00

1 243 19.60 24.93 < 30.00

245 0 18.61 23.94 < 30.00

1 244 18.11 23.44 < 30.00

1 0 17.99 23.32 < 30.00

3934.98 90

123 61 19.67 25.00 < 30.00

1 1 19.69 25.02 < 30.00

1 243 19.56 24.89 < 30.00

245 0 18.76 24.09 < 30.00

1 244 18.31 23.64 < 30.00

1 0 18.55 23.88 < 30.00

3750.00 100

137 68 19.66 24.99 < 30.00

1 1 19.15 24.48 < 30.00

1 271 19.12 24.45 < 30.00

273 0 18.37 23.70 < 30.00

1 272 17.98 23.31 < 30.00

1 0 17.50 22.83 < 30.00

3840.00 100

137 68 19.86 25.19 < 30.00

1 1 19.46 24.79 < 30.00

1 271 19.62 24.95 < 30.00

273 0 18.94 24.27 < 30.00

1 272 17.49 22.82 < 30.00

1 0 17.94 23.27 < 30.00

3930.00 100

137 68 19.95 25.28 < 30.00

1 1 19.57 24.90 < 30.00

1 271 19.57 24.90 < 30.00

273 0 18.82 24.15 < 30.00

1 272 17.89 23.22 < 30.00

1 0 18.43 23.76 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3705.00 10

12 6 18.01 23.34 < 30.00

1 1 18.15 23.48 < 30.00

1 22 18.25 23.58 < 30.00

24 0 18.10 23.43 < 30.00

1 23 18.17 23.50 < 30.00

1 0 18.00 23.33 < 30.00

3840.00 10

12 6 18.33 23.66 < 30.00

1 1 18.57 23.90 < 30.00

1 22 18.30 23.63 < 30.00

24 0 18.47 23.80 < 30.00

1 23 18.61 23.94 < 30.00

1 0 18.48 23.81 < 30.00

3975.00 10

12 6 18.87 24.20 < 30.00

1 1 18.70 24.03 < 30.00

1 22 18.77 24.10 < 30.00

24 0 18.87 24.20 < 30.00

1 23 18.69 24.02 < 30.00

1 0 18.97 24.30 < 30.00

3707.52 15

19 9 18.17 23.50 < 30.00

1 1 18.37 23.70 < 30.00

1 36 18.20 23.53 < 30.00

38 0 18.34 23.67 < 30.00

1 37 18.11 23.44 < 30.00

1 0 18.13 23.46 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3840.00 15

19 9 18.69 24.02 < 30.00

1 1 18.66 23.99 < 30.00

1 36 18.73 24.06 < 30.00

38 0 18.55 23.88 < 30.00

1 37 18.55 23.88 < 30.00

1 0 18.74 24.07 < 30.00

3972.48 15

19 9 18.69 24.02 < 30.00

1 1 19.07 24.40 < 30.00

1 36 18.93 24.26 < 30.00

38 0 18.88 24.21 < 30.00

1 37 19.08 24.41 < 30.00

1 0 19.14 24.47 < 30.00

3710.01 20

25 12 18.35 23.68 < 30.00

1 1 18.28 23.61 < 30.00

1 49 18.59 23.92 < 30.00

51 0 18.40 23.73 < 30.00

1 50 18.29 23.62 < 30.00

1 0 18.44 23.77 < 30.00

3840.00 20

25 12 18.81 24.14 < 30.00

1 1 18.65 23.98 < 30.00

1 49 18.37 23.70 < 30.00

51 0 18.89 24.22 < 30.00

1 50 18.62 23.95 < 30.00

1 0 18.85 24.18 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3969.99 20

25 12 18.84 24.17 < 30.00

1 1 19.01 24.34 < 30.00

1 49 19.14 24.47 < 30.00

51 0 18.78 24.11 < 30.00

1 50 18.81 24.14 < 30.00

1 0 18.84 24.17 < 30.00

3715.02 30

39 19 18.13 23.46 < 30.00

1 1 18.63 23.96 < 30.00

1 76 18.11 23.44 < 30.00

78 0 18.23 23.56 < 30.00

1 77 18.55 23.88 < 30.00

1 0 18.31 23.64 < 30.00

3840.00 30

39 19 18.76 24.09 < 30.00

1 1 18.60 23.93 < 30.00

1 76 18.76 24.09 < 30.00

78 0 18.81 24.14 < 30.00

1 77 18.78 24.11 < 30.00

1 0 18.91 24.24 < 30.00

3964.98 30

39 19 18.77 24.10 < 30.00

1 1 18.76 24.09 < 30.00

1 76 18.79 24.12 < 30.00

78 0 18.89 24.22 < 30.00

1 77 18.61 23.94 < 30.00

1 0 18.92 24.25 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3720.00 40

53 26 18.28 23.61 < 30.00

1 1 18.65 23.98 < 30.00

1 104 18.32 23.65 < 30.00

106 0 18.42 23.75 < 30.00

1 105 18.28 23.61 < 30.00

1 0 18.16 23.49 < 30.00

3840.00 40

53 26 18.50 23.83 < 30.00

1 1 18.55 23.88 < 30.00

1 104 18.00 23.33 < 30.00

106 0 18.71 24.04 < 30.00

1 105 18.79 24.12 < 30.00

1 0 18.52 23.85 < 30.00

3960.00 40

53 26 18.79 24.12 < 30.00

1 1 18.66 23.99 < 30.00

1 104 19.03 24.36 < 30.00

106 0 18.82 24.15 < 30.00

1 105 18.77 24.10 < 30.00

1 0 18.95 24.28 < 30.00

3725.01 50

67 33 18.19 23.52 < 30.00

1 1 18.12 23.45 < 30.00

1 131 18.02 23.35 < 30.00

133 0 18.20 23.53 < 30.00

1 132 18.20 23.53 < 30.00

1 0 17.86 23.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3840.00 50

67 33 18.43 23.76 < 30.00

1 1 18.42 23.75 < 30.00

1 131 18.46 23.79 < 30.00

133 0 18.33 23.66 < 30.00

1 132 18.51 23.84 < 30.00

1 0 18.27 23.60 < 30.00

3954.99 50

67 33 18.37 23.70 < 30.00

1 1 18.65 23.98 < 30.00

1 131 18.60 23.93 < 30.00

133 0 18.40 23.73 < 30.00

1 132 18.60 23.93 < 30.00

1 0 18.75 24.08 < 30.00

3730.02 60

81 40 18.11 23.44 < 30.00

1 1 18.16 23.49 < 30.00

1 160 18.20 23.53 < 30.00

162 0 18.07 23.40 < 30.00

1 161 18.09 23.42 < 30.00

1 0 17.89 23.22 < 30.00

3840.00 60

81 40 18.46 23.79 < 30.00

1 1 18.46 23.79 < 30.00

1 160 18.41 23.74 < 30.00

162 0 18.63 23.96 < 30.00

1 161 18.33 23.66 < 30.00

1 0 18.65 23.98 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3949.98 60

81 40 18.25 23.58 < 30.00

1 1 18.52 23.85 < 30.00

1 160 18.54 23.87 < 30.00

162 0 18.24 23.57 < 30.00

1 161 18.31 23.64 < 30.00

1 0 18.50 23.83 < 30.00

3735.00 70

95 47 17.79 23.12 < 30.00

1 1 17.87 23.20 < 30.00

1 187 17.73 23.06 < 30.00

189 0 17.85 23.18 < 30.00

1 188 17.91 23.24 < 30.00

1 0 17.93 23.26 < 30.00

3840.00 70

95 47 18.27 23.60 < 30.00

1 1 18.00 23.33 < 30.00

1 187 18.05 23.38 < 30.00

189 0 18.19 23.52 < 30.00

1 188 17.91 23.24 < 30.00

1 0 18.04 23.37 < 30.00

3945.00 70

95 47 18.34 23.67 < 30.00

1 1 18.49 23.82 < 30.00

1 187 18.10 23.43 < 30.00

189 0 18.46 23.79 < 30.00

1 188 18.45 23.78 < 30.00

1 0 18.16 23.49 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3740.01 80

109 54 17.94 23.27 < 30.00

1 1 18.07 23.40 < 30.00

1 215 17.93 23.26 < 30.00

217 0 17.86 23.19 < 30.00

1 216 17.96 23.29 < 30.00

1 0 17.70 23.03 < 30.00

3840.00 80

109 54 18.20 23.53 < 30.00

1 1 18.11 23.44 < 30.00

1 215 17.91 23.24 < 30.00

217 0 18.25 23.58 < 30.00

1 216 17.95 23.28 < 30.00

1 0 17.91 23.24 < 30.00

3939.99 80

109 54 18.38 23.71 < 30.00

1 1 18.31 23.64 < 30.00

1 215 18.45 23.78 < 30.00

217 0 18.29 23.62 < 30.00

1 216 18.41 23.74 < 30.00

1 0 18.31 23.64 < 30.00

3745.02 90

123 61 18.09 23.42 < 30.00

1 1 18.04 23.37 < 30.00

1 243 17.82 23.15 < 30.00

245 0 18.13 23.46 < 30.00

1 244 17.83 23.16 < 30.00

1 0 17.76 23.09 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 64QAM

3840.00 90

123 61 18.18 23.51 < 30.00

1 1 18.01 23.34 < 30.00

1 243 18.09 23.42 < 30.00

245 0 18.07 23.40 < 30.00

1 244 17.72 23.05 < 30.00

1 0 17.99 23.32 < 30.00

3934.98 90

123 61 18.23 23.56 < 30.00

1 1 18.16 23.49 < 30.00

1 243 18.16 23.49 < 30.00

245 0 18.23 23.56 < 30.00

1 244 18.31 23.64 < 30.00

1 0 18.14 23.47 < 30.00

3750.00 100

137 68 17.93 23.26 < 30.00

1 1 17.74 23.07 < 30.00

1 271 17.74 23.07 < 30.00

273 0 18.03 23.36 < 30.00

1 272 17.69 23.02 < 30.00

1 0 17.71 23.04 < 30.00

3840.00 100

137 68 18.18 23.51 < 30.00

1 1 17.75 23.08 < 30.00

1 271 17.85 23.18 < 30.00

273 0 18.32 23.65 < 30.00

1 272 17.46 22.79 < 30.00

1 0 17.88 23.21 < 30.00

3930.00 100

137 68 18.27 23.60 < 30.00

1 1 17.92 23.25 < 30.00

1 271 18.49 23.82 < 30.00

273 0 18.28 23.61 < 30.00

1 272 17.83 23.16 < 30.00

1 0 18.06 23.39 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3705.00 10

12 6 20.03 20.61 < 30.00

1 1 20.33 20.91 < 30.00

1 22 20.30 20.88 < 30.00

24 0 20.14 20.72 < 30.00

1 23 20.39 20.97 < 30.00

1 0 20.21 20.79 < 30.00

3840.00 10

12 6 20.47 21.05 < 30.00

1 1 20.69 21.27 < 30.00

1 22 20.70 21.28 < 30.00

24 0 20.43 21.01 < 30.00

1 23 20.63 21.21 < 30.00

1 0 20.51 21.09 < 30.00

3975.00 10

12 6 20.70 21.28 < 30.00

1 1 21.07 21.65 < 30.00

1 22 21.03 21.61 < 30.00

24 0 20.77 21.35 < 30.00

1 23 20.85 21.43 < 30.00

1 0 20.70 21.28 < 30.00

3707.52 15

19 9 20.14 20.72 < 30.00

1 1 20.39 20.97 < 30.00

1 36 20.31 20.89 < 30.00

38 0 20.06 20.64 < 30.00

1 37 20.45 21.03 < 30.00

1 0 20.28 20.86 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3840.00 15

19 9 15.76 21.09 < 30.00

1 1 16.13 21.46 < 30.00

1 36 16.04 21.37 < 30.00

38 0 15.71 21.04 < 30.00

1 37 15.95 21.28 < 30.00

1 0 15.91 21.24 < 30.00

3972.48 15

19 9 15.76 21.09 < 30.00

1 1 16.30 21.63 < 30.00

1 36 16.11 21.44 < 30.00

38 0 15.96 21.29 < 30.00

1 37 16.12 21.45 < 30.00

1 0 16.24 21.57 < 30.00

3710.01 20

25 12 15.23 20.56 < 30.00

1 1 15.54 20.87 < 30.00

1 49 15.60 20.93 < 30.00

51 0 15.32 20.65 < 30.00

1 50 15.68 21.01 < 30.00

1 0 15.57 20.90 < 30.00

3840.00 20

25 12 15.82 21.15 < 30.00

1 1 15.93 21.26 < 30.00

1 49 16.05 21.38 < 30.00

51 0 15.91 21.24 < 30.00

1 50 15.81 21.14 < 30.00

1 0 15.89 21.22 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3969.99 20

25 12 15.94 21.27 < 30.00

1 1 16.03 21.36 < 30.00

1 49 16.51 21.84 < 30.00

51 0 15.76 21.09 < 30.00

1 50 15.98 21.31 < 30.00

1 0 16.44 21.77 < 30.00

3715.02 30

39 19 15.44 20.77 < 30.00

1 1 15.64 20.97 < 30.00

1 76 15.47 20.80 < 30.00

78 0 15.26 20.59 < 30.00

1 77 15.68 21.01 < 30.00

1 0 15.65 20.98 < 30.00

3840.00 30

39 19 15.89 21.22 < 30.00

1 1 15.75 21.08 < 30.00

1 76 15.85 21.18 < 30.00

78 0 15.67 21.00 < 30.00

1 77 15.91 21.24 < 30.00

1 0 15.79 21.12 < 30.00

3964.98 30

39 19 15.82 21.15 < 30.00

1 1 15.92 21.25 < 30.00

1 76 16.20 21.53 < 30.00

78 0 16.12 21.45 < 30.00

1 77 15.91 21.24 < 30.00

1 0 16.11 21.44 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain(dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3720.00 40

53 26 15.33 20.66 < 30.00

1 1 15.87 21.20 < 30.00

1 104 15.64 20.97 < 30.00

106 0 15.35 20.68 < 30.00

1 105 15.73 21.06 < 30.00

1 0 15.45 20.78 < 30.00

3840.00 40

53 26 15.58 20.91 < 30.00

1 1 16.05 21.38 < 30.00

1 104 15.91 21.24 < 30.00

106 0 15.67 21.00 < 30.00

1 105 16.06 21.39 < 30.00

1 0 15.88 21.21 < 30.00

3960.00 40

53 26 15.91 21.24 < 30.00

1 1 15.80 21.13 < 30.00

1 104 16.34 21.67 < 30.00

106 0 15.81 21.14 < 30.00

1 105 15.93 21.26 < 30.00

1 0 16.12 21.45 < 30.00

3725.01 50

67 33 15.28 20.61 < 30.00

1 1 15.47 20.80 < 30.00

1 131 15.21 20.54 < 30.00

133 0 15.23 20.56 < 30.00

1 132 15.31 20.64 < 30.00

1 0 15.18 20.51 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3840.00 50

67 33 15.57 20.90 < 30.00

1 1 15.68 21.01 < 30.00

1 131 15.67 21.00 < 30.00

133 0 15.41 20.74 < 30.00

1 132 15.70 21.03 < 30.00

1 0 15.65 20.98 < 30.00

3954.99 50

67 33 15.56 20.89 < 30.00

1 1 15.88 21.21 < 30.00

1 131 16.71 22.04 < 30.00

133 0 15.66 20.99 < 30.00

1 132 15.77 21.10 < 30.00

1 0 15.98 21.31 < 30.00

3730.02 60

81 40 15.28 20.61 < 30.00

1 1 15.12 20.45 < 30.00

1 160 15.20 20.53 < 30.00

162 0 15.14 20.47 < 30.00

1 161 15.27 20.60 < 30.00

1 0 15.46 20.79 < 30.00

3840.00 60

81 40 15.74 21.07 < 30.00

1 1 16.01 21.34 < 30.00

1 160 15.49 20.82 < 30.00

162 0 15.74 21.07 < 30.00

1 161 15.79 21.12 < 30.00

1 0 15.32 20.65 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3949.98 60

81 40 15.43 20.76 < 30.00

1 1 15.76 21.09 < 30.00

1 160 15.74 21.07 < 30.00

162 0 15.50 20.83 < 30.00

1 161 15.51 20.84 < 30.00

1 0 16.22 21.55 < 30.00

3735.00 70

95 47 14.72 20.05 < 30.00

1 1 14.76 20.09 < 30.00

1 187 14.80 20.13 < 30.00

189 0 14.88 20.21 < 30.00

1 188 14.70 20.03 < 30.00

1 0 14.77 20.10 < 30.00

3840.00 70

95 47 15.20 20.53 < 30.00

1 1 14.71 20.04 < 30.00

1 187 14.83 20.16 < 30.00

189 0 15.11 20.44 < 30.00

1 188 14.94 20.27 < 30.00

1 0 14.80 20.13 < 30.00

3945.00 70

95 47 15.39 20.72 < 30.00

1 1 15.60 20.93 < 30.00

1 187 14.98 20.31 < 30.00

189 0 15.53 20.86 < 30.00

1 188 15.30 20.63 < 30.00

1 0 15.00 20.33 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)



Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3740.01 80

109 54 15.22 20.55 < 30.00

1 1 15.40 20.73 < 30.00

1 215 15.02 20.35 < 30.00

217 0 15.00 20.33 < 30.00

1 216 15.31 20.64 < 30.00

1 0 15.33 20.66 < 30.00

3840.00 80

109 54 15.34 20.67 < 30.00

1 1 15.43 20.76 < 30.00

1 215 15.15 20.48 < 30.00

217 0 15.25 20.58 < 30.00

1 216 15.85 21.18 < 30.00

1 0 15.26 20.59 < 30.00

3939.99 80

109 54 15.35 20.68 < 30.00

1 1 15.41 20.74 < 30.00

1 215 15.81 21.14 < 30.00

217 0 15.46 20.79 < 30.00

1 216 15.44 20.77 < 30.00

1 0 15.55 20.88 < 30.00

3745.02 90

123 61 15.00 20.33 < 30.00

1 1 15.26 20.59 < 30.00

1 243 14.93 20.26 < 30.00

245 0 15.21 20.54 < 30.00

1 244 14.99 20.32 < 30.00

1 0 14.86 20.19 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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Frequency

(MHz)

Channel

Bandwidth

(MHz)

RB

Size

RB

Offset

Output

Power

(dBm)

EIRP

(dBm)

Limit

(dBm)

CP OFDM 256QAM

3840.00 90

123 61 15.32 20.65 < 30.00

1 1 15.47 20.80 < 30.00

1 243 15.42 20.75 < 30.00

245 0 15.30 20.63 < 30.00

1 244 15.23 20.56 < 30.00

1 0 15.34 20.67 < 30.00

3934.98 90

123 61 15.12 20.45 < 30.00

1 1 15.54 20.87 < 30.00

1 243 15.59 20.92 < 30.00

245 0 15.19 20.52 < 30.00

1 244 15.70 21.03 < 30.00

1 0 15.59 20.92 < 30.00

3750.00 100

137 68 15.14 20.47 < 30.00

1 1 14.98 20.31 < 30.00

1 271 15.17 20.50 < 30.00

273 0 15.17 20.50 < 30.00

1 272 14.96 20.29 < 30.00

1 0 14.74 20.07 < 30.00

3840.00 100

137 68 15.31 20.64 < 30.00

1 1 15.41 20.74 < 30.00

1 271 15.39 20.72 < 30.00

273 0 15.39 20.72 < 30.00

1 272 14.83 20.16 < 30.00

1 0 15.10 20.43 < 30.00

3930.00 100

137 68 15.46 20.79 < 30.00

1 1 15.18 20.51 < 30.00

1 271 15.94 21.27 < 30.00

273 0 15.53 20.86 < 30.00

1 272 15.36 20.69 < 30.00

1 0 15.76 21.09 < 30.00

Note: The EIRP (dBm) = Output Power (dBm) + Antenna Gain (dBi)
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8.2 FIELD STRENGTH OF SPURIOUS RADIATION

Measurement Procedure: FCC KDB 971168 D01 V03r01
Below 1GHz test procedure as below:
1). The EUT was powered ON and placed on a 80cm high table in the chamber. The antenna of the transmitter

was extended to its maximum length.
2). The disturbance of the transmitter was maximized on the test receiver display by raising and lowering from 1m

to 4m (for the test frequency of below 30MHz, the antenna was tuned to heights 1 meter) the receive antenna
and by rotating through 360° the turntable. After the fundamental emission was maximized, a field strength
measurement was made.

3). Steps 1) and 2) were performed with the EUT and the receive antenna in both vertical and horizontal
polarization.

4). The transmitter was then removed and replaced with another antenna. The center of the antenna was
approximately at the same location as the center of the transmitter.

5). A signal at the disturbance was fed to the substitution antenna by means of a non-radiating cable. With both
the substitution and the receive antennas horizontally polarized, the receive antenna was raised and lowered
to obtain a maximum reading at the test receiver. The level of the signal generator was adjusted until the
measured field strength level in step 2) is obtained for this set of conditions.

6). The output power into the substitution antenna was then measured.
7). Steps 5) and 6) were repeated with both antennas polarized.
8) Calculate power in dBm by the following formula:

ERP(dBm) = Pg(dBm) – cable loss (dB) + antenna gain (dBd)
Where:
Pd is the dipole equivalent power, Pg is the generator output into the substitution antenna, and the antenna gain
is the gain of the substitute antenna used relative to either a half-wave dipole (dBd) or an isotropic source (dBi).
The substitute level is equal to Pg [dBm] – cable loss [dB]. The calculated Pd levels are then compared to the
absolute spurious emission limit of -13dBm which is equivalent to the required minimum attenuation of 43 +
10log10(Power [Watts]).
Above 1GHz test procedure as below:
1) Different between above is the test site, change from Semi- Anechoic

Chamber to fully Anechoic Chamber
2) Calculate power in dBm by the following formula:

EIRP(dBm) = Pg(dBm) – cable loss (dB) + antenna gain (dBi)
EIRP=ERP+2.15dB

Where:
Pg is the generator output power into the substitution antenna.

3. Test the EUT in the lowest channel, the middle channel the Highest channel
4. The radiation measurements are performed in X, Y, Z axis positioning. And found the X axis positioning which it

is worse case, Only the test worst case mode is recorded in the report.
5. Repeat above procedures until all frequencies measured was complete.

Remark: Reference test setup 3
1) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier. The basic
equation with a sample calculation is as follows:
Final Test Level =Receiver Reading + Antenna Factor + Cable Factor – Preamplifier Factor
2) Scan from 9kHz to 40GHz,The disturbance between 9KHz to 30MHz and 18GHz to 40GHz was very low,
and the above harmonics were the highest point could be found when testing, so only the above harmonics
had been displayed. The amplitude of spurious emissions from the radiator which are attenuated more than
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20dB below the limit need not be reported .
3) As shown in this section, for frequencies above 1GHz, the field strength limits are based on average limits.
However, the peak field strength of any emission shall not exceed the maximum permitted average limits
specified above by more than 20 dB under any condition of modulation. So, only the peak measurements
were shown in the report.
4) All modes have been tested, but only the worst case data displayed in this report.

Test Results

PASS

 Spurious Emission below 30MHz (9KHz to 30MHz)

Temperature: 25℃ Test mode: TX Mode
Humidity: 60%

Freq.
(MHz)

Ant.Pol. Emission
Level(dBuV/m) Limit 3m(dBuV/m) Over(dB)

H/V PK PK PK
-- -- -- -- --

Note: Data of measurement within this frequency range shown “ -- ” in the table above means the reading of
emissions are attenuated more than 20dB below the permissible limits or the field strength is too small to be
measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n2
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

39.1185 V 100 -46.83 -13.00 33.83 PASS
351.8621 V 100 -59.64 -13.00 46.64 PASS
484.7587 V 100 -50.17 -13.00 37.17 PASS
582.1516 V 100 -51.46 -13.00 38.46 PASS
776.9373 V 100 -51.21 -13.00 38.21 PASS
991.7061 V 100 -51.39 -13.00 38.39 PASS
190.155 H 100 -52.00 -13.00 39.00 PASS
324.4097 H 100 -45.79 -13.00 32.79 PASS
426.5073 H 100 -44.97 -13.00 31.97 PASS
580.2115 H 100 -42.35 -13.00 29.35 PASS
801.2856 H 100 -50.29 -13.00 37.29 PASS
985.7403 H 100 -50.96 -13.00 37.96 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n2
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3798.7598 V 1000 -41.53 -13.00 28.53 PASS
6492.0984 V 1000 -35.57 -13.00 22.57 PASS
8984.797 V 1000 -29.97 -13.00 16.97 PASS
11504.7009 V 1000 -28.61 -13.00 15.61 PASS
14548.3097 V 1000 -23.55 -13.00 10.55 PASS
17989.798 V 1000 -20.87 -13.00 7.87 PASS
3825.9652 H 1000 -41.40 -13.00 28.40 PASS
6471.6943 H 1000 -36.73 -13.00 23.73 PASS
8712.7425 H 1000 -30.54 -13.00 17.54 PASS
10698.7397 H 1000 -28.71 -13.00 15.71 PASS
14575.5151 H 1000 -23.79 -13.00 10.79 PASS
17493.2987 H 1000 -19.87 -13.00 6.87 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n5
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.7604 V 100 -46.69 -13.00 33.69 PASS
254.8087 V 100 -54.45 -13.00 41.45 PASS
479.181 V 100 -44.01 -13.00 31.01 PASS
581.8606 V 100 -52.14 -13.00 39.14 PASS
750.2125 V 100 -46.16 -13.00 33.16 PASS
998.3509 V 100 -51.16 -13.00 38.16 PASS
190.7855 H 100 -52.58 -13.00 39.58 PASS
192.5316 H 100 -52.18 -13.00 39.18 PASS
457.6944 H 100 -50.92 -13.00 37.92 PASS
578.1259 H 100 -41.77 -13.00 28.77 PASS
784.7947 H 100 -47.27 -13.00 34.27 PASS
995.9743 H 100 -50.17 -13.00 37.17 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n5
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3829.3659 V 1000 -41.34 -13.00 28.34 PASS
6485.2971 V 1000 -35.48 -13.00 22.48 PASS
8903.1806 V 1000 -30.61 -13.00 17.61 PASS
11494.4989 V 1000 -28.78 -13.00 15.78 PASS
14602.7205 V 1000 -23.65 -13.00 10.65 PASS
17996.5993 V 1000 -21.08 -13.00 8.08 PASS
2214.0428 H 1000 -42.04 -13.00 29.04 PASS
6451.2903 H 1000 -36.31 -13.00 23.31 PASS
8773.9548 H 1000 -30.50 -13.00 17.50 PASS
10355.2711 H 1000 -28.23 -13.00 15.23 PASS
14589.1178 H 1000 -23.62 -13.00 10.62 PASS
17500.1 H 1000 -19.69 -13.00 6.69 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n7
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

36.7418 V 100 -36.02 -13.00 23.02 PASS
280.806 V 100 -59.26 -13.00 46.26 PASS
485.4378 V 100 -50.64 -13.00 37.64 PASS
582.4426 V 100 -52.01 -13.00 39.01 PASS
831.4541 V 100 -50.28 -13.00 37.28 PASS
966.6788 V 100 -51.04 -13.00 38.04 PASS
36.8873 H 100 -42.76 -13.00 29.76 PASS
192.4346 H 100 -52.40 -13.00 39.40 PASS
493.9742 H 100 -52.36 -13.00 39.36 PASS
580.454 H 100 -42.04 -13.00 29.04 PASS
776.2583 H 100 -51.47 -13.00 38.47 PASS
990.251 H 100 -50.62 -13.00 37.62 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n7
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3560.7121 V 1000 -41.77 -13.00 28.77 PASS
6502.3005 V 1000 -35.12 -13.00 22.12 PASS
8920.184 V 1000 -30.67 -13.00 17.67 PASS
10702.1404 V 1000 -28.05 -13.00 15.05 PASS
14606.1212 V 1000 -23.72 -13.00 10.72 PASS
17996.5993 V 1000 -20.16 -13.00 7.16 PASS
3785.157 H 1000 -41.42 -13.00 28.42 PASS
6505.7011 H 1000 -36.27 -13.00 23.27 PASS
8899.78 H 1000 -30.51 -13.00 17.51 PASS

10035.6071 H 1000 -28.93 -13.00 15.93 PASS
14609.5219 H 1000 -22.64 -13.00 9.64 PASS
17486.4973 H 1000 -19.47 -13.00 6.47 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n12
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

38.3424 V 100 -45.06 -13.00 32.06 PASS
316.8918 V 100 -46.61 -13.00 33.61 PASS
416.1278 V 100 -49.55 -13.00 36.55 PASS
580.9875 V 100 -51.96 -13.00 38.96 PASS
779.896 V 100 -51.13 -13.00 38.13 PASS
993.7432 V 100 -51.40 -13.00 38.40 PASS
185.1593 H 100 -51.07 -13.00 38.07 PASS
192.4831 H 100 -52.59 -13.00 39.59 PASS
492.9556 H 100 -52.23 -13.00 39.23 PASS
580.3085 H 100 -42.12 -13.00 29.12 PASS
778.1984 H 100 -51.99 -13.00 38.99 PASS
984.1397 H 100 -50.54 -13.00 37.54 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n12
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3771.5543 V 1000 -41.64 -13.00 28.64 PASS
6458.0916 V 1000 -36.52 -13.00 23.52 PASS
8886.1772 V 1000 -30.50 -13.00 17.50 PASS
10651.1302 V 1000 -27.77 -13.00 14.77 PASS
14602.7205 V 1000 -22.77 -13.00 9.77 PASS
17986.3973 V 1000 -20.64 -13.00 7.64 PASS
3819.1638 H 1000 -41.51 -13.00 28.51 PASS
6502.3005 H 1000 -36.22 -13.00 23.22 PASS
8899.78 H 1000 -30.42 -13.00 17.42 PASS

10137.6275 H 1000 -28.20 -13.00 15.20 PASS
14626.5253 H 1000 -23.67 -13.00 10.67 PASS
17506.9014 H 1000 -20.01 -13.00 7.01 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n14
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

35.1413 V 100 -46.61 -13.00 33.61 PASS
312.8176 V 100 -53.15 -13.00 40.15 PASS
486.5533 V 100 -50.00 -13.00 37.00 PASS
580.7935 V 100 -51.83 -13.00 38.83 PASS
774.0757 V 100 -50.74 -13.00 37.74 PASS
974.7302 V 100 -51.71 -13.00 38.71 PASS
190.834 H 100 -51.71 -13.00 38.71 PASS
192.4831 H 100 -52.37 -13.00 39.37 PASS
423.9367 H 100 -48.73 -13.00 35.73 PASS
583.4612 H 100 -42.68 -13.00 29.68 PASS
743.7617 H 100 -48.56 -13.00 35.56 PASS
981.6661 H 100 -50.50 -13.00 37.50 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n14
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3802.1604 V 1000 -41.90 -13.00 28.90 PASS
6471.6943 V 1000 -36.27 -13.00 23.27 PASS
8886.1772 V 1000 -28.56 -13.00 15.56 PASS
11501.3003 V 1000 -28.26 -13.00 15.26 PASS
14572.1144 V 1000 -23.73 -13.00 10.73 PASS
17976.1952 V 1000 -21.48 -13.00 8.48 PASS
3805.5611 H 1000 -40.26 -13.00 27.26 PASS
6481.8964 H 1000 -36.02 -13.00 23.02 PASS
8896.3793 H 1000 -30.49 -13.00 17.49 PASS
10358.6717 H 1000 -28.35 -13.00 15.35 PASS
14626.5253 H 1000 -24.11 -13.00 11.11 PASS
17489.898 H 1000 -19.41 -13.00 6.41 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n25
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

39.6035 V 100 -46.94 -13.00 33.94 PASS
291.2826 V 100 -56.91 -13.00 43.91 PASS
489.803 V 100 -50.04 -13.00 37.04 PASS
579.484 V 100 -51.13 -13.00 38.13 PASS
777.5194 V 100 -50.89 -13.00 37.89 PASS
987.4864 V 100 -51.37 -13.00 38.37 PASS
177.1564 H 100 -50.63 -13.00 37.63 PASS
192.4346 H 100 -51.59 -13.00 38.59 PASS
387.1719 H 100 -48.73 -13.00 35.73 PASS
580.9875 H 100 -42.35 -13.00 29.35 PASS
772.3296 H 100 -51.81 -13.00 38.81 PASS
975.2638 H 100 -50.51 -13.00 37.51 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n25
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3798.7598 V 1000 -41.26 -13.00 28.26 PASS
6495.4991 V 1000 -35.60 -13.00 22.60 PASS
8937.1874 V 1000 -30.00 -13.00 17.00 PASS
10572.9146 V 1000 -27.91 -13.00 14.91 PASS
14599.3199 V 1000 -23.70 -13.00 10.70 PASS
17500.1 V 1000 -20.79 -13.00 7.79 PASS
3795.3591 H 1000 -41.14 -13.00 28.14 PASS
6485.2971 H 1000 -35.58 -13.00 22.58 PASS
8862.3725 H 1000 -30.74 -13.00 17.74 PASS
10617.1234 H 1000 -29.05 -13.00 16.05 PASS
14623.1246 H 1000 -23.67 -13.00 10.67 PASS
17500.1 H 1000 -18.95 -13.00 5.95 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n30
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

40.5735 V 100 -39.46 -13.00 26.46 PASS
282.3581 V 100 -59.17 -13.00 46.17 PASS
487.1839 V 100 -50.21 -13.00 37.21 PASS
580.8905 V 100 -51.65 -13.00 38.65 PASS
780.5265 V 100 -50.89 -13.00 37.89 PASS
996.1198 V 100 -51.41 -13.00 38.41 PASS
190.4945 H 100 -52.48 -13.00 39.48 PASS
191.8041 H 100 -53.25 -13.00 40.25 PASS
490.9185 H 100 -52.35 -13.00 39.35 PASS
577.7864 H 100 -42.23 -13.00 29.23 PASS
779.217 H 100 -51.94 -13.00 38.94 PASS
978.0769 H 100 -50.54 -13.00 37.54 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n30
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3795.3591 V 1000 -41.68 -13.00 28.68 PASS
6498.8998 V 1000 -36.17 -13.00 23.17 PASS
8971.1942 V 1000 -30.10 -13.00 17.10 PASS
10746.3493 V 1000 -28.86 -13.00 15.86 PASS
14548.3097 V 1000 -23.63 -13.00 10.63 PASS
17996.5993 V 1000 -21.51 -13.00 8.51 PASS
2197.0394 H 1000 -41.64 -13.00 28.64 PASS
6376.4753 H 1000 -36.66 -13.00 23.66 PASS
8909.982 H 1000 -30.02 -13.00 17.02 PASS
10362.0724 H 1000 -26.68 -13.00 13.68 PASS
14643.5287 H 1000 -23.40 -13.00 10.40 PASS
17496.6993 H 1000 -17.78 -13.00 4.78 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n41
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

36.6933 V 100 -45.64 -13.00 32.64 PASS
282.7946 V 100 -58.65 -13.00 45.65 PASS
487.3779 V 100 -51.05 -13.00 38.05 PASS
581.0361 V 100 -51.27 -13.00 38.27 PASS
774.6577 V 100 -50.01 -13.00 37.01 PASS
982.9756 V 100 -51.37 -13.00 38.37 PASS
188.8454 H 100 -53.05 -13.00 40.05 PASS
250.395 H 100 -53.59 -13.00 40.59 PASS
489.706 H 100 -52.67 -13.00 39.67 PASS
580.4055 H 100 -42.05 -13.00 29.05 PASS
782.4181 H 100 -51.36 -13.00 38.36 PASS
980.502 H 100 -50.07 -13.00 37.07 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n41
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3825.9652 V 1000 -41.82 -13.00 28.82 PASS
6488.6977 V 1000 -35.57 -13.00 22.57 PASS
8920.184 V 1000 -30.84 -13.00 17.84 PASS
10661.3323 V 1000 -28.00 -13.00 15.00 PASS
14612.9226 V 1000 -22.68 -13.00 9.68 PASS

18000 V 1000 -21.03 -13.00 8.03 PASS
3805.5611 H 1000 -41.16 -13.00 28.16 PASS
6359.4719 H 1000 -35.78 -13.00 22.78 PASS
9243.2486 H 1000 -30.02 -13.00 17.02 PASS
10355.2711 H 1000 -29.06 -13.00 16.06 PASS
14636.7273 H 1000 -23.94 -13.00 10.94 PASS
17503.5007 H 1000 -19.10 -13.00 6.10 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n48
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

35.303 V 100 -45.77 -13.00 32.77 PASS
281.405 V 100 -58.81 -13.00 45.81 PASS
488.658 V 100 -51.08 -13.00 38.08 PASS
582.316 V 100 -51.29 -13.00 38.29 PASS
772.408 V 100 -50.27 -13.00 37.27 PASS
980.726 V 100 -51.56 -13.00 38.56 PASS
200.535 H 100 -53.13 -13.00 40.13 PASS
262.085 H 100 -53.8 -13.00 40.8 PASS
501.396 H 100 -52.83 -13.00 39.83 PASS
592.096 H 100 -42.19 -13.00 29.19 PASS
779.108 H 100 -51.54 -13.00 38.54 PASS
977.192 H 100 -50.2 -13.00 37.2 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n48
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3824.575 V 1000 -41.95 -13.00 28.95 PASS
6487.308 V 1000 -35.73 -13.00 22.73 PASS
8921.464 V 1000 -30.87 -13.00 17.87 PASS
10662.612 V 1000 -28.02 -13.00 15.02 PASS
14610.673 V 1000 -22.94 -13.00 9.94 PASS
17997.750 V 1000 -21.22 -13.00 8.22 PASS
3817.251 H 1000 -41.24 -13.00 28.24 PASS
6371.162 H 1000 -35.99 -13.00 22.99 PASS
9254.939 H 1000 -30.18 -13.00 17.18 PASS
10366.961 H 1000 -29.2 -13.00 16.2 PASS
14633.417 H 1000 -24.12 -13.00 11.12 PASS
17500.191 H 1000 -19.23 -13.00 6.23 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n66
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

39.458 V 100 -45.24 -13.00 32.24 PASS
306.8518 V 100 -59.76 -13.00 46.76 PASS
473.8942 V 100 -45.78 -13.00 32.78 PASS
554.3597 V 100 -41.75 -13.00 28.75 PASS
690.7 V 100 -40.15 -13.00 27.15 PASS

980.9385 V 100 -45.88 -13.00 32.88 PASS
177.1079 H 100 -45.20 -13.00 32.20 PASS
249.2795 H 100 -52.47 -13.00 39.47 PASS
440.6215 H 100 -48.33 -13.00 35.33 PASS
581.1816 H 100 -42.10 -13.00 29.10 PASS
771.9901 H 100 -51.62 -13.00 38.62 PASS
973.2267 H 100 -50.93 -13.00 37.93 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n66
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3795.3591 V 1000 -41.78 -13.00 28.78 PASS
6502.3005 V 1000 -35.19 -13.00 22.19 PASS
8916.7834 V 1000 -30.31 -13.00 17.31 PASS
10654.5309 V 1000 -28.81 -13.00 15.81 PASS
14599.3199 V 1000 -23.63 -13.00 10.63 PASS
17996.5993 V 1000 -20.20 -13.00 7.20 PASS
3788.5577 H 1000 -41.13 -13.00 28.13 PASS
6492.0984 H 1000 -36.67 -13.00 23.67 PASS
8933.7868 H 1000 -30.48 -13.00 17.48 PASS
11521.7043 H 1000 -28.30 -13.00 15.30 PASS
14599.3199 H 1000 -24.03 -13.00 11.03 PASS
17489.898 H 1000 -19.95 -13.00 6.95 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.



Report No. ENS2303290179W00105R Page 792 Ver.1.0

 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n71
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

35.6748 V 100 -46.05 -13.00 33.05 PASS
338.0874 V 100 -59.49 -13.00 46.49 PASS
407.5914 V 100 -47.30 -13.00 34.30 PASS
618.4314 V 100 -51.83 -13.00 38.83 PASS
752.1526 V 100 -52.22 -13.00 39.22 PASS
991.1726 V 100 -51.38 -13.00 38.38 PASS
191.6101 H 100 -52.73 -13.00 39.73 PASS
230.2665 H 100 -47.32 -13.00 34.32 PASS
468.6559 H 100 -52.18 -13.00 39.18 PASS
579.678 H 100 -42.02 -13.00 29.02 PASS
798.8604 H 100 -52.78 -13.00 39.78 PASS
986.1283 H 100 -50.96 -13.00 37.96 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n71
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3774.955 V 1000 -41.39 -13.00 28.39 PASS
6495.4991 V 1000 -35.44 -13.00 22.44 PASS
8977.9956 V 1000 -30.53 -13.00 17.53 PASS
11497.8996 V 1000 -28.65 -13.00 15.65 PASS
14623.1246 V 1000 -22.73 -13.00 9.73 PASS

18000 V 1000 -20.89 -13.00 7.89 PASS
3598.1196 H 1000 -41.09 -13.00 28.09 PASS
6407.0814 H 1000 -36.46 -13.00 23.46 PASS
8920.184 H 1000 -30.36 -13.00 17.36 PASS
11083.0166 H 1000 -28.49 -13.00 15.49 PASS
14602.7205 H 1000 -23.25 -13.00 10.25 PASS
17503.5007 H 1000 -18.94 -13.00 5.94 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode NR Band n77/n78
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.2269 V 100 -45.31 -13.00 32.31 PASS
193.0167 V 100 -59.53 -13.00 46.53 PASS
412.2476 V 100 -45.91 -13.00 32.91 PASS
618.5769 V 100 -52.03 -13.00 39.03 PASS
755.7903 V 100 -52.36 -13.00 39.36 PASS
999.5635 V 100 -50.99 -13.00 37.99 PASS
183.6557 H 100 -53.24 -13.00 40.24 PASS
193.1137 H 100 -54.36 -13.00 41.36 PASS
461.5261 H 100 -52.31 -13.00 39.31 PASS
579.775 H 100 -42.38 -13.00 29.38 PASS
781.9816 H 100 -52.45 -13.00 39.45 PASS
988.9899 H 100 -50.56 -13.00 37.56 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode NR Band n77/n78
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3788.5577 V 1000 -41.66 -13.00 28.66 PASS
6509.1018 V 1000 -35.01 -13.00 22.01 PASS
9484.6969 V 1000 -30.60 -13.00 17.60 PASS
11514.903 V 1000 -28.03 -13.00 15.03 PASS
14612.9226 V 1000 -23.31 -13.00 10.31 PASS
17513.7027 V 1000 -21.20 -13.00 8.20 PASS
3791.9584 H 1000 -40.79 -13.00 27.79 PASS
6458.0916 H 1000 -35.90 -13.00 22.90 PASS
8858.9718 H 1000 -30.07 -13.00 17.07 PASS
11484.2969 H 1000 -29.12 -13.00 16.12 PASS
14555.111 H 1000 -23.78 -13.00 10.78 PASS
17500.1 H 1000 -19.75 -13.00 6.75 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n2
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.7119 V 100 -44.22 -13.00 31.22 PASS
314.7577 V 100 -59.25 -13.00 46.25 PASS
410.3075 V 100 -48.71 -13.00 35.71 PASS
618.7224 V 100 -52.54 -13.00 39.54 PASS
753.0742 V 100 -52.41 -13.00 39.41 PASS
993.5977 V 100 -51.77 -13.00 38.77 PASS
188.6514 H 100 -52.06 -13.00 39.06 PASS
192.4346 H 100 -53.43 -13.00 40.43 PASS
463.0782 H 100 -52.47 -13.00 39.47 PASS
579.678 H 100 -41.57 -13.00 28.57 PASS
779.314 H 100 -53.04 -13.00 40.04 PASS
973.5662 H 100 -50.37 -13.00 37.37 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n2
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3795.3591 V 1000 -42.11 -13.00 29.11 PASS
6495.4991 V 1000 -36.03 -13.00 23.03 PASS
8858.9718 V 1000 -30.27 -13.00 17.27 PASS
10695.3391 V 1000 -28.44 -13.00 15.44 PASS
14599.3199 V 1000 -23.49 -13.00 10.49 PASS

18000 V 1000 -21.28 -13.00 8.28 PASS
3832.7666 H 1000 -41.66 -13.00 28.66 PASS
6502.3005 H 1000 -36.60 -13.00 23.60 PASS
8984.797 H 1000 -29.58 -13.00 16.58 PASS
10712.3425 H 1000 -28.51 -13.00 15.51 PASS
14660.5321 H 1000 -23.04 -13.00 10.04 PASS
17489.898 H 1000 -19.76 -13.00 6.76 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.



Report No. ENS2303290179W00105R Page 795 Ver.1.0

 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n5
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

40.2825 V 100 -46.46 -13.00 33.46 PASS
341.2886 V 100 -59.82 -13.00 46.82 PASS
414.0422 V 100 -45.26 -13.00 32.26 PASS
616.9763 V 100 -52.72 -13.00 39.72 PASS
752.8316 V 100 -52.33 -13.00 39.33 PASS
971.2866 V 100 -51.38 -13.00 38.38 PASS
71.8576 H 100 -53.06 -13.00 40.06 PASS
192.0466 H 100 -52.83 -13.00 39.83 PASS
467.8314 H 100 -52.34 -13.00 39.34 PASS
580.551 H 100 -41.04 -13.00 28.04 PASS
791.3911 H 100 -52.34 -13.00 39.34 PASS
974.1967 H 100 -50.78 -13.00 37.78 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n5
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3778.3557 V 1000 -41.07 -13.00 28.07 PASS
6488.6977 V 1000 -36.28 -13.00 23.28 PASS
8954.1908 V 1000 -29.66 -13.00 16.66 PASS
10688.5377 V 1000 -28.26 -13.00 15.26 PASS
14650.3301 V 1000 -22.41 -13.00 9.41 PASS
17996.5993 V 1000 -20.90 -13.00 7.90 PASS
2193.6387 H 1000 -41.94 -13.00 28.94 PASS
6458.0916 H 1000 -36.72 -13.00 23.72 PASS
8960.9922 H 1000 -30.33 -13.00 17.33 PASS
11511.5023 H 1000 -28.35 -13.00 15.35 PASS
14589.1178 H 1000 -24.03 -13.00 11.03 PASS
17506.9014 H 1000 -18.98 -13.00 5.98 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n7
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

36.6448 V 100 -46.73 -13.00 33.73 PASS
340.2215 V 100 -58.75 -13.00 45.75 PASS
412.3446 V 100 -48.49 -13.00 35.49 PASS
618.7709 V 100 -52.54 -13.00 39.54 PASS
758.2154 V 100 -52.09 -13.00 39.09 PASS
999.9515 V 100 -51.25 -13.00 38.25 PASS
71.8091 H 100 -53.50 -13.00 40.50 PASS
250.0555 H 100 -53.84 -13.00 40.84 PASS
514.1512 H 100 -53.15 -13.00 40.15 PASS
579.872 H 100 -42.12 -13.00 29.12 PASS
754.3352 H 100 -52.42 -13.00 39.42 PASS
969.395 H 100 -50.70 -13.00 37.70 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n7
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3771.5543 V 1000 -42.16 -13.00 29.16 PASS
6430.8862 V 1000 -36.22 -13.00 23.22 PASS
8967.7936 V 1000 -30.73 -13.00 17.73 PASS
10022.0044 V 1000 -27.87 -13.00 14.87 PASS
14694.5389 V 1000 -23.23 -13.00 10.23 PASS

18000 V 1000 -20.97 -13.00 7.97 PASS
3808.9618 H 1000 -41.78 -13.00 28.78 PASS
6427.4855 H 1000 -36.27 -13.00 23.27 PASS
8920.184 H 1000 -30.24 -13.00 17.24 PASS
10685.137 H 1000 -28.32 -13.00 15.32 PASS
14558.5117 H 1000 -23.66 -13.00 10.66 PASS
17503.5007 H 1000 -18.92 -13.00 5.92 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n12
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.7119 V 100 -43.91 -13.00 30.91 PASS
336.3898 V 100 -58.90 -13.00 45.90 PASS
408.5614 V 100 -47.87 -13.00 34.87 PASS
581.9091 V 100 -52.87 -13.00 39.87 PASS
748.9514 V 100 -52.10 -13.00 39.10 PASS
979.6775 V 100 -51.74 -13.00 38.74 PASS
183.8497 H 100 -51.29 -13.00 38.29 PASS
193.1622 H 100 -52.97 -13.00 39.97 PASS
460.2165 H 100 -52.27 -13.00 39.27 PASS
579.581 H 100 -40.89 -13.00 27.89 PASS
800.1215 H 100 -52.61 -13.00 39.61 PASS
984.4307 H 100 -50.50 -13.00 37.50 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n12
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3805.5611 V 1000 -42.09 -13.00 29.09 PASS
6498.8998 V 1000 -36.47 -13.00 23.47 PASS
8889.5779 V 1000 -30.46 -13.00 17.46 PASS
10685.137 V 1000 -28.41 -13.00 15.41 PASS
14592.5185 V 1000 -23.62 -13.00 10.62 PASS
17993.1986 V 1000 -20.60 -13.00 7.60 PASS
3798.7598 H 1000 -41.77 -13.00 28.77 PASS
6505.7011 H 1000 -36.62 -13.00 23.62 PASS
8991.5983 H 1000 -30.32 -13.00 17.32 PASS
10742.9486 H 1000 -27.94 -13.00 14.94 PASS
14595.9192 H 1000 -23.86 -13.00 10.86 PASS
17503.5007 H 1000 -19.99 -13.00 6.99 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n14
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.6634 V 100 -46.00 -13.00 33.00 PASS
318.4924 V 100 -58.93 -13.00 45.93 PASS
413.0237 V 100 -48.16 -13.00 35.16 PASS
582.1516 V 100 -52.98 -13.00 39.98 PASS
752.8316 V 100 -52.09 -13.00 39.09 PASS
985.4493 V 100 -51.52 -13.00 38.52 PASS
71.8576 H 100 -52.94 -13.00 39.94 PASS
192.8226 H 100 -53.44 -13.00 40.44 PASS
458.0824 H 100 -52.75 -13.00 39.75 PASS
580.2115 H 100 -41.35 -13.00 28.35 PASS
763.1142 H 100 -52.52 -13.00 39.52 PASS
995.8773 H 100 -50.19 -13.00 37.19 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n14
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3655.9312 V 1000 -42.46 -13.00 29.46 PASS
6505.7011 V 1000 -36.06 -13.00 23.06 PASS
8916.7834 V 1000 -30.52 -13.00 17.52 PASS
11521.7043 V 1000 -27.79 -13.00 14.79 PASS
14609.5219 V 1000 -23.13 -13.00 10.13 PASS
17986.3973 V 1000 -21.02 -13.00 8.02 PASS
3829.3659 H 1000 -40.66 -13.00 27.66 PASS
6498.8998 H 1000 -36.15 -13.00 23.15 PASS
8862.3725 H 1000 -30.71 -13.00 17.71 PASS
10079.816 H 1000 -28.99 -13.00 15.99 PASS
14657.1314 H 1000 -23.82 -13.00 10.82 PASS
17500.1 H 1000 -19.79 -13.00 6.79 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n25
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

36.9843 V 100 -46.34 -13.00 33.34 PASS
338.3784 V 100 -59.57 -13.00 46.57 PASS
407.5914 V 100 -46.55 -13.00 33.55 PASS
620.0805 V 100 -52.27 -13.00 39.27 PASS
759.9615 V 100 -52.15 -13.00 39.15 PASS
988.6019 V 100 -51.30 -13.00 38.30 PASS
185.2078 H 100 -51.85 -13.00 38.85 PASS
195.2963 H 100 -53.89 -13.00 40.89 PASS
514.1997 H 100 -53.26 -13.00 40.26 PASS
582.3941 H 100 -42.15 -13.00 29.15 PASS
765.4423 H 100 -52.15 -13.00 39.15 PASS
973.4207 H 100 -50.30 -13.00 37.30 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n25
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3812.3625 V 1000 -42.52 -13.00 29.52 PASS
6498.8998 V 1000 -35.95 -13.00 22.95 PASS
8814.763 V 1000 -30.86 -13.00 17.86 PASS
10086.6173 V 1000 -27.90 -13.00 14.90 PASS
14657.1314 V 1000 -23.68 -13.00 10.68 PASS
17503.5007 V 1000 -20.96 -13.00 7.96 PASS
3570.9142 H 1000 -40.96 -13.00 27.96 PASS
6488.6977 H 1000 -36.49 -13.00 23.49 PASS
8841.9684 H 1000 -30.36 -13.00 17.36 PASS
10719.1438 H 1000 -28.49 -13.00 15.49 PASS
14619.7239 H 1000 -23.91 -13.00 10.91 PASS
17483.0966 H 1000 -19.74 -13.00 6.74 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n30
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.2754 V 100 -45.86 -13.00 32.86 PASS
351.2316 V 100 -59.32 -13.00 46.32 PASS
412.9751 V 100 -45.36 -13.00 32.36 PASS
619.4985 V 100 -52.72 -13.00 39.72 PASS
754.1412 V 100 -51.36 -13.00 38.36 PASS
990.736 V 100 -50.93 -13.00 37.93 PASS
190.64 H 100 -53.88 -13.00 40.88 PASS
208.6829 H 100 -54.05 -13.00 41.05 PASS
461.7686 H 100 -52.26 -13.00 39.26 PASS
580.939 H 100 -41.59 -13.00 28.59 PASS
756.0328 H 100 -53.12 -13.00 40.12 PASS
973.3722 H 100 -50.98 -13.00 37.98 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n30
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3788.5577 V 1000 -42.05 -13.00 29.05 PASS
6488.6977 V 1000 -35.36 -13.00 22.36 PASS
8899.78 V 1000 -29.81 -13.00 16.81 PASS
10749.75 V 1000 -28.45 -13.00 15.45 PASS
14619.7239 V 1000 -23.06 -13.00 10.06 PASS
17989.798 V 1000 -20.75 -13.00 7.75 PASS
3808.9618 H 1000 -41.34 -13.00 28.34 PASS
6505.7011 H 1000 -36.01 -13.00 23.01 PASS
8909.982 H 1000 -30.26 -13.00 17.26 PASS
10042.4085 H 1000 -28.84 -13.00 15.84 PASS
14592.5185 H 1000 -23.75 -13.00 10.75 PASS
17500.1 H 1000 -19.77 -13.00 6.77 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n41
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

39.0215 V 100 -45.65 -13.00 32.65 PASS
318.3469 V 100 -59.66 -13.00 46.66 PASS
415.7883 V 100 -46.45 -13.00 33.45 PASS
617.8009 V 100 -52.96 -13.00 39.96 PASS
753.1227 V 100 -51.69 -13.00 38.69 PASS
982.9271 V 100 -51.59 -13.00 38.59 PASS
181.4731 H 100 -53.62 -13.00 40.62 PASS
192.7741 H 100 -53.83 -13.00 40.83 PASS
454.6387 H 100 -53.04 -13.00 40.04 PASS
580.8905 H 100 -41.72 -13.00 28.72 PASS
774.5122 H 100 -52.24 -13.00 39.24 PASS
989.0385 H 100 -50.55 -13.00 37.55 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n41
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3808.9618 V 1000 -41.73 -13.00 28.73 PASS
6475.095 V 1000 -36.04 -13.00 23.04 PASS
8875.9752 V 1000 -30.58 -13.00 17.58 PASS
11484.2969 V 1000 -28.57 -13.00 15.57 PASS
14701.3403 V 1000 -23.18 -13.00 10.18 PASS
17496.6993 V 1000 -21.38 -13.00 8.38 PASS
3805.5611 H 1000 -40.56 -13.00 27.56 PASS
6505.7011 H 1000 -36.92 -13.00 23.92 PASS
8879.3759 H 1000 -30.12 -13.00 17.12 PASS
10069.6139 H 1000 -29.01 -13.00 16.01 PASS
14646.9294 H 1000 -23.75 -13.00 10.75 PASS
17500.1 H 1000 -19.27 -13.00 6.27 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n48
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

35.594 V 100 -46.47 -13.00 33.47 PASS
336.988 V 100 -59.73 -13.00 46.73 PASS
408.871 V 100 -46.58 -13.00 33.58 PASS
621.361 V 100 -52.29 -13.00 39.29 PASS
757.712 V 100 -52.41 -13.00 39.41 PASS
986.352 V 100 -51.49 -13.00 38.49 PASS
196.898 H 100 -51.93 -13.00 38.93 PASS
206.986 H 100 -54.1 -13.00 41.1 PASS
525.890 H 100 -53.42 -13.00 40.42 PASS
594.084 H 100 -42.29 -13.00 29.29 PASS
762.132 H 100 -52.33 -13.00 39.33 PASS
970.111 H 100 -50.43 -13.00 37.43 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n48
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3810.973 V 1000 -42.65 -13.00 29.65 PASS
6497.510 V 1000 -36.11 -13.00 23.11 PASS
8816.043 V 1000 -30.89 -13.00 17.89 PASS
10087.897 V 1000 -27.92 -13.00 14.92 PASS
14654.881 V 1000 -23.94 -13.00 10.94 PASS
17501.251 V 1000 -21.15 -13.00 8.15 PASS
3582.604 H 1000 -41.04 -13.00 28.04 PASS
6500.388 H 1000 -36.7 -13.00 23.7 PASS
8853.658 H 1000 -30.52 -13.00 17.52 PASS
10730.834 H 1000 -28.63 -13.00 15.63 PASS
14616.414 H 1000 -24.09 -13.00 11.09 PASS
17479.787 H 1000 -19.87 -13.00 6.87 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n66
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

37.1299 V 100 -44.50 -13.00 31.50 PASS
319.2685 V 100 -58.46 -13.00 45.46 PASS
417.7769 V 100 -46.34 -13.00 33.34 PASS
620.5655 V 100 -53.12 -13.00 40.12 PASS
754.8202 V 100 -51.77 -13.00 38.77 PASS
970.8015 V 100 -51.38 -13.00 38.38 PASS
186.3233 H 100 -52.59 -13.00 39.59 PASS
194.0352 H 100 -53.33 -13.00 40.33 PASS
514.9757 H 100 -52.75 -13.00 39.75 PASS
578.9019 H 100 -41.99 -13.00 28.99 PASS
784.1157 H 100 -52.47 -13.00 39.47 PASS
981.4236 H 100 -50.56 -13.00 37.56 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n66
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3543.7087 V 1000 -42.65 -13.00 29.65 PASS
6505.7011 V 1000 -37.15 -13.00 24.15 PASS
8862.3725 V 1000 -30.62 -13.00 17.62 PASS
10732.7465 V 1000 -27.92 -13.00 14.92 PASS
14572.1144 V 1000 -23.71 -13.00 10.71 PASS
17500.1 V 1000 -22.00 -13.00 9.00 PASS
3795.3591 H 1000 -42.46 -13.00 29.46 PASS
6502.3005 H 1000 -35.91 -13.00 22.91 PASS
8855.5711 H 1000 -30.91 -13.00 17.91 PASS
10705.5411 H 1000 -28.79 -13.00 15.79 PASS
14558.5117 H 1000 -24.20 -13.00 11.20 PASS
17500.1 H 1000 -20.12 -13.00 7.12 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n71
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

39.4095 V 100 -45.99 -13.00 32.99 PASS
317.8134 V 100 -58.44 -13.00 45.44 PASS
415.1578 V 100 -46.11 -13.00 33.11 PASS
617.0734 V 100 -52.54 -13.00 39.54 PASS
745.5563 V 100 -51.86 -13.00 38.86 PASS
988.6019 V 100 -51.41 -13.00 38.41 PASS
183.2677 H 100 -53.50 -13.00 40.50 PASS
193.5987 H 100 -54.38 -13.00 41.38 PASS
415.3033 H 100 -51.38 -13.00 38.38 PASS
577.6409 H 100 -41.95 -13.00 28.95 PASS
772.4751 H 100 -52.54 -13.00 39.54 PASS
977.6404 H 100 -50.49 -13.00 37.49 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n71
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3802.1604 V 1000 -42.80 -13.00 29.80 PASS
6505.7011 V 1000 -37.01 -13.00 24.01 PASS
8933.7868 V 1000 -30.42 -13.00 17.42 PASS
10702.1404 V 1000 -28.99 -13.00 15.99 PASS
14555.111 V 1000 -23.62 -13.00 10.62 PASS
17986.3973 V 1000 -21.90 -13.00 8.90 PASS
2200.4401 H 1000 -42.36 -13.00 29.36 PASS
6495.4991 H 1000 -37.23 -13.00 24.23 PASS
8909.982 H 1000 -31.27 -13.00 18.27 PASS
10674.935 H 1000 -28.80 -13.00 15.80 PASS
14612.9226 H 1000 -24.47 -13.00 11.47 PASS
17500.1 H 1000 -19.73 -13.00 6.73 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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 Spurious Emission Above 30MHz (30MHz to 1GHz)

Temperature: 25℃ Mode EN-DC_n77/n78
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

39.749 V 100 -45.71 -13.00 32.71 PASS
313.5937 V 100 -59.24 -13.00 46.24 PASS
414.6242 V 100 -47.77 -13.00 34.77 PASS
629.005 V 100 -52.29 -13.00 39.29 PASS
755.3053 V 100 -52.52 -13.00 39.52 PASS
999.903 V 100 -51.10 -13.00 38.10 PASS
183.9467 H 100 -52.04 -13.00 39.04 PASS
192.3376 H 100 -54.00 -13.00 41.00 PASS
513.8602 H 100 -53.01 -13.00 40.01 PASS
579.969 H 100 -41.48 -13.00 28.48 PASS
779.7505 H 100 -52.92 -13.00 39.92 PASS
982.1026 H 100 -50.34 -13.00 37.34 PASS

 Spurious Emission Above 1GHz (1GHz to 10th harmonics)

Temperature: 25℃ Mode EN-DC_n77/n78
Humidity: 60%
Air Pressure 106kPa
Frequency
(MHz)

Antenna
PolarizationRBW (kHz) Emission level

(dBm)
Limit
(dBm)

Over
(dB) Verdict

3802.1604 V 1000 -41.89 -13.00 28.89 PASS
6488.6977 V 1000 -36.47 -13.00 23.47 PASS
8726.3453 V 1000 -30.77 -13.00 17.77 PASS
10702.1404 V 1000 -28.43 -13.00 15.43 PASS
14595.9192 V 1000 -23.18 -13.00 10.18 PASS
17503.5007 V 1000 -21.10 -13.00 8.10 PASS
3604.921 H 1000 -41.70 -13.00 28.70 PASS
6464.893 H 1000 -36.57 -13.00 23.57 PASS
8875.9752 H 1000 -30.32 -13.00 17.32 PASS
11497.8996 H 1000 -27.96 -13.00 14.96 PASS
14575.5151 H 1000 -23.84 -13.00 10.84 PASS
17493.2987 H 1000 -19.51 -13.00 6.51 PASS

Note:(1) Emission Level= Reading Level+ Correct Factor +Cable Loss.
(2) Correct Factor= Ant_F + Cab_L - Preamp.
(3) The reading of emissions are attenuated more than 20dB below the permissible limits or the field

strength is too small to be measured.
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Detail of factor for radiated emission:

Frequency(MHz) Ant_F(dB) Cab_L(dB) Preamp(dB) Correct Factor(dB)
0.009 20.6 0.03 \ 20.63
0.15 20.7 0.1 \ 20.8
1 20.9 0.15 \ 21.05
10 20.1 0.28 \ 20.38
30 18.8 0.45 \ 19.25

30 11.7 0.62 27.9 -15.58
100 12.5 1.02 27.8 -14.28
300 12.9 1.91 27.5 -12.69
600 19.2 2.92 27 -4.88
800 21.1 3.54 26.6 -1.96
1000 22.3 4.17 26.2 0.27

1000 25.6 1.76 41.4 -14.04
3000 28.9 3.27 43.2 -11.03
5000 31.1 4.2 44.6 -9.3
8000 36.2 5.95 44.7 -2.55
10000 38.4 6.3 43.9 0.8
12000 38.5 7.14 42.3 3.34
15000 40.2 8.15 41.4 6.95
18000 45.4 9.02 41.3 13.12

18000 37.9 1.81 47.9 -8.19
21000 37.9 1.95 48.7 -8.85
25000 39.3 2.01 42.8 -1.49
28000 39.6 2.16 46.0 -4.24
31000 41.2 2.24 44.5 -1.06
34000 41.5 2.29 46.6 -2.81
37000 43.8 2.30 46.4 -0.3
40000 43.2 2.50 42.2 3.5

--- End of Report ---
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